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Parts Stocking List |

Please refer to section 001 for the Recommended
Spare Parts List.

This page intentionally left blank.
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| How To Order Parts

How to Order Parts

Please be prepared with the following information
when ordering replacement parts for your Terex or
Genie product.

Machine model number

Machine serial number

Part number

Part description and quantity
Purchase order number

"Ship to” address

Desired method of shipment

Name and telephone number of the
authorized distributor in your area

3 3 S S Y

Use the Service Parts Fax Order Form on the next
page and fax your order to our Parts Department.

If you don't know the name of your authorized
distributor, or if your area is not currently serviced
by an authorized distributor, please call Terex or
Genie Industries.

Machine Information

Model

Serial Number

Date of Purchase

Authorized Genie Distributor

Phone Number

Genie
8 GTH-4016R_lIIA, GTH-4018R_IIIA

North America

Telephone (425)881-1800

Toll Free (800)536-1800 in US and Canada
Fax (425)556-8659

Toll Free fax (888)274-6192

Email AWP.PartsSalesPO @terex.com
http://genielift.com/en

EMEAR (Europe, Middle East, Africa and
Russia)

Telephone (31)(165)519 313
Fax (31)(165)511 148
http://genielift.co.uk

Asia Pacific (Genie Singapore)
Telephone +65 6692 7777

Fax +65 6261 8893
http://genielift.com.sg/

Australia

Telephone (61)(7)3456 4444
Fax (61)(7)3456 4466
http://genielift.com.au

South America
Telephone (55)(11)4082 5600
Fax (55)(11)4082 5630

Part No. 57.0411.0056GT
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Fax Order Form |

Service Parts Fax Order Form
Fax to: (425) 556-8659 or Toll Free: 888-274-6192

International: +1-425-556-8659

Please fill out completely
Date

Your Name

Bill To

Account Number

Your Fax Number

Your Phone Number

Ship To

Purchase Order Number Ship Via
Model(s) Serial No.(s)
Optional Equipment
Part Number Description Quantity Price

All back-ordered parts will be shipped when available via the same ship method as the original order unless Noted

below:

O Ship complete order only - No back orders

O Ship all available parts and contact customer on disposition of back-ordered parts

O Other (please specify)

nie.

Part No. 57.0411.0056GT
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001 Parts Stocking List

Iltem Part No.

5700090607GT
074501.0057GT
638243GT

074501.0163GT
074501.0191GT
074501.0192GT
(07.07000023GT
(094604.0000GT

0w N o g b~ W N P

Description Qty.

OPERATOR'S MANUAL
FILTER, DIESEL FUEL
Oil Filter

Complete Diesel Prefilter
Main Cartridge

Main Cartridge

OIL FILTER,CARTRIDGE
FILTER, HYD. OIL TANK

Ganie

Part No. 57.0411.0056GT

001.1 Parts Stocking List

GTH-4016R_IIIA, GTH-4018R_IIIA
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100 Decals

Iltem

o g~ W N P

10
11
12
13
14
15
16
17
18
19
20

20

21
22

23

24
25
26

Part No.

(094618.1674GT
094618.1769GT
094618.1770GT
094618.1423GT
0946180924GT
(094618.1836GT

094618.1945GT

0946180923GT
215646GT

094618.1713GT
094618.1458GT
(0946180922GT
094618.1673GT
094618.1946GT
(094618.1061GT
(0946180243GT
094618.1895GT
(094618.1682GT
(094618.1678GT
0946180920GT
(0946181918GT

094618.1947GT

0946180986GT
237726GT

237720GT

094618.1120GT
(0946181188GT
1272242GT

Description Qty.
DECAL,SAFETY COLLAR.........cccceevrnnne 2
Decal - LOCK.......coviiiieiiiieiiiiee e 1
Decal - UnlocK........ccoveinieiiieiiiiieciiee 1
DECAL,EXPLOSION HAZARD.............. 3
DECAL,BURN/EXPLOSION HAZARD....1
Cosmetic Decal........ccoceevvveiienieenieiiene 1
Only For GTH-4018 R

Cosmetic Decal........cccovvvveivcniiienicinene 1
Only For GTH-4016 R

DECAL,BURN HAZARD..........cccccceernnnn 3
DECAL, 2 DECAL COMBO.................... 2
DECAL,DO NOT USE ETHER................ 1
DECAL,MAX CAPACITY ...coovriiirireeinene 2
DECAL,CRUSH HAZARD..........c..ccvueee. 2
Decal - Stay Away From Outrigger.......... 8

Decal - Stabilizer MaX..........ccccevvvveeeenennns

Decal - Engine Cover Opening

Cosmetic - GENIE Logo WHITE............. 1
Decal - Test POrts........ccoeveveiiiiiiccies 1
Decal - Tyre Inflat. P=5.5bar/80psi.......... 4

DECAL,BATTERY CUT-OUT SWITCH....1
DECAL,COMPARTMENT ACCESS........ 1

Cosmetic Decal........ccceevvuveeesiireeiiieeenns 1
Only For GTH-4018 R

Cosmetic Decal........ccceevvvveeiiiieeeiiiieeenns 1
Only For GTH-4016 R

DECAL, CRUSH HAZARD..........cccceeeunn. 1
DECAL,WARN,EXPLOSION/BURN
HAZARD......coiiiiiiiiiiiiiiiiiiiieeeeeeiias 1
DECAL,BODYCRUSH,ROLLING
MACHINE.........cccciiiiieeeeeeeees 2

Decal - Crush Hazard
Decal - Don't Step On

DECAL,MACHINE
REGISTRATION/OWNER TRANSFER....1

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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‘ 102.1 610571 Decals, View 2
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June 2018 100 Decals
102.1 610571 Decals, View 2
Iltem Part No. Description Qty.
1 0946181830GT Cosmetic Decal..........ocoevveviviiiiiniieene. 1
Only For GTH-4018 R
1 0946181M5GT Cosmetic Decal........cccevveveeiiiiieiiiiieees 1
Only For GTH-4016 R
2 (946181264GT Decal - Angle Indicator............ccoeeveeneene 1
3 (0946181263GT Decal - Angle Indicator Scale.................. 1
4 (094618167/0GT DECAL,HYDRAULIC OlL.....c.c0eoverreennnne. 2
5  0946181419GT DECAL,BIODEGRADABLE HYDRAULIC
Ol 1
6  0946181820GT Decal - TP5 Testing Port..........ccccovevvenne 1
7  0946181819GT Decal - TP1 Testing Port...........cocceeeenns 1
8  (946181821GT Decal - TP8 Testing Port... .1
9 0946181120GT Decal - Crush Hazard...........c.covvrvrennen. 1
10  0946181740GT Decal - Main Valve Manual Use.............. 1
11  0946181693GT Cosmetic - GENIE Logo WHITE............. 1
12 0946181673GT Decal - Stay Away From Outrigger.......... 8
13 0946181HM6GT Decal - Stabilizer MaX.........cccoccveeeiineeene 4
14  215645GT DECAL,DANGER,EXPLOSION/BURN,DI.1
15  28159GT DECAL,LABEL,DIESEL FUEL................ 1
16  0946181682GT Decal - Tyre Inflat. P=5.5bar/80psi.......... 4
17  0946181917GT Cosmetic Decal........cccevevviiieeiieenieienne 1
Only For GTH-4018 R
17 0946181948GT Cosmetic Decal..........ocovevverieiiiincnienne. 1
Only For GTH-4016 R
18  215646GT DECAL, 2 DECAL COMBO........c.ccco.uu.. 2
19  0946181916GT Decal - Anchoring & Lifting........cc.ccccve. 1
Only For GTH-4018 R
19  0946181949GT Decal - Anchoring & Lifting........ccccccuee. 1
Only For GTH-4016 R
20  237720GT DECAL,BODYCRUSH,ROLLING
MACHINE ..ottt 2
21  (0946181398GT DECAL,SAFETY PIN
22 (0946181375GT DECAL,RESPECT THE TRUCK
CAPACITY ctiiiesieie et 1
23 215648GT DECAL, FALL HAZARD.........ccccccvvvenene. 1
24 (946160040GT DECAL,MAXIMUM CAPACITY 4000
KGe e 1
Genie

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA

15



I 100 Decals June 2018

103.1 610572 Decals, View 3
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100 Decals

Iltem Part No.

1 094618164GT
2 (0946181695GT

3 0946181456GT

4 094618145/GT

7  0946181645GT

8  (0946181679GT

(094618.1386GT

10  237721GT
11  0946181399GT
12 0946181418GT

Description Qty.
Decal - Right Control Lever..................... 1
DECAL,QUICK GUIDE..........cccvvevreeinnne 1
Optional

DECAL,LEFT JOYSTICK........ccocvvreeiee. 1
Optional

DECAL,RIGHT JOYSTICK........ccceeevrnnne 1
Optional

DECAL,LOAD LIMITING SYSTEM
DISABLING......ociiiiiiiiiiieeeiiieeee e 1
DECAL,WARNINGS.........ccocevirieeniieenne 1

Decal - Re-Sequencing Telescopic Boom

EXtENSION ..vvvvieiieeiceee e 1

Only For GTH-4016R

DECAL,WARN,WEAR SEAT BELT......... 1
DECAL,DOOR UNLOCK SYSTEM........ 1
DECAL,EMERGENCY EXIT......cccceueene. 1

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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104.1 610573 Load Charts
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104.1 610573 Load Charts
Item Part No. Description Qty. |Item Part No. Description Qty.
1 5507000159GT Load Charts Kit........cccocvevierieciiiiiceee, 1 2A  0946181896GT Load Chart - GM-1 Fork Front on
Only For GTH-4016R, Include ltem: From WHEEIS......cvieeeee e, 1
1ATo 12 2B 0046181897GT Load Chart - GM-1 Fork Side on
1A 0946181923GT Load Chart Forks Front On Outriggers....1 WHEEIS.....oiiiiiiiiie e 1
1B 0946181924GT Load Chart Forks 90° On Outriggers......1 2C  0946181898GT Load Chart - GM-1 Fork Front on
1C  09461819%5GT Load Chart Forks Front On Wheels........1 OULIGYRIS.ovvvvvvoernvvvisnsssssssiise 1
1D  (0046181926GT Load Chart Forks 90° On Wheels........... 1 2D 09461818%0GT tﬁf‘r?ggzg t- GM-1 Fork 90° on )
IE  GABISI7GT Load Chart Hook On olate Fronton | CUIIGEIS
Oﬁrigge"’r‘; poxmnpRie Fomen 2E  0046181900GT Load Chart - GM-1 Jib 1200kg Front on
""""""""""""""""""""""""""""" OULTIQUETS....evvevieviiiecieieeereere e L
1F  0946181928GT Load Chart Hook On plate 90° On .
Outriggers P 1 2F  (946181901GT Load Chart - GM-1 Jib 1200kg 90° on
............................................... OULFIGEErS... oo 1
1G 0946181929GT Load Chart Hook On plate Front O
oad Whart Hook Ln piate Front ©n 2G  09461819GT Load Chart - GM-1 Jib 1200kg Front on
WHEEIS....oiiiiiiiiiiie e 1
WHEEIS......vvii i 1
1H  O94GIBIGT  Load Chart Hook On plate 907 On 2H  0946181908GT Load Chart - GM-1 Jib 1200kg Side on
WhHEEIS....ociiiiiiiiiiiiee e 1 wheels 1
1l 0046181931GT Load Chart Jib 2m 2000kg Fronton | = e e
Outriggers ' 9 L 2l 0946181904GT Load Chart - GM-1 Jib 4000kg Front on
............................................... OULFIGEErS... oo 1
1J 0946181932GT Load Chart Jib 2m 2000kg 90° On .
Outriggers 9 1 2J 0946181905GT Load Chart - GM-1 Jib 4000kg 90° on
S mm———m——” OULTIGOEIS e vttt 1
1K  0946181933GT Load Chart Jib 2m 2000kg Front On oK 0468 T Load Chart - GM-1 Jib 4000kg Front on
WhHEEIS....ooiiiiiiiii e 1 19063 wheels 1
" . - . bomo00oka 00° on | WIS
09461819UGT - Load Chart Jib 2m 2000kg 90° On 2L 0946181%07GT Load Chart - GM-1 Jib 4000kg Side on
WHhEEIS...oiiiiiiie ettt 1 wheels 1
1M 0046181935GT Load Chart Jib 4m 900kg Fronton | .~ 0 oo
Outriggers 9 1 2M 0946181908GT Load Chart - GM-1 Hook Front on
""""""""""""""""""""""""""""" (o TUL (oo =T SO RRRPR |
IN (0946181936GT Load Chart Jib 4m 900kg 90° O
O?Ja;rigg s D Am S 5O L 2N 0946181909GT Load Chart - GM-1 Hook 90° on
""""""""""""""""""""""""""""" OULTIQUETS....cvievieeiciecieieeeveeveeesresieeeeenn L
1 ! . T L h ib 4 kg F
O 9BIBIGIG oad Chart Jib 4m 800kg Front On 20  (0946181910GT Load Chart - GM-1 Hook Front on
WHhEEIS...oiiiiiiie ettt 1
WhEEIS... .ottt 1
1P 0946181938GT Load Chart Jib 4m 900kg 90° O
0ac -hart Jib 4m SPRkg 572N 2P  0046181911GT Load Chart - GM-1 Hook Side on
WHEEIS....oiiiiiiiiiiie e 1
) WHEEIS.....cviiiiiiecie e 1
1Q  0946181939GT Load Chart Shovel 90° On Qutriggers.....1 20 dels. T Load Chart - GM-1 Winch on
1R (0946181940GT Load Chart Shovel Front On Outriggers..1 OULHIGUETS. c..oveeereee oo, 1
1S 0946181941GT Load Chart Shovel 90° On Wheels......... 1 2R 0946181913GT Load Chart - GM-1 Winch 90° on
1T  0946181942GT Load Chart Shovel Front On Wheels......1 OULHIGGEIS.ovvvvvrrvesrreese s 1
1U  0946181943GT Load Chart ManPlatform 3P 700kg 2S  0046181914GT  Load Chart - GM-1 Winch Front on
REMAA00 ..o 1 WHEEIS.....oviiiiiiiieeie s 1
1V 094618194GT Load Chart ManPlatform 2P 300Kg........1 2T 0946181915GT '-(;]ad ICha“ - GM-1 Winch Side on .
WREEIS. ...t
1W  0946181968GT Load Chart Winch4000 Front On )
WREEIS oo 1 3 5507000152GT Load Charts Kit.......ccoeeiveereiiniieiiecieenns 1
) Only For GTH-4018R, Include Item: From
1X  0946181969GT Load Chart Winch4000 90° On Wheels...1 3A To 3T
1Yy 0946181970GT '(-)Ojd_ Chart Winch4000 Front On . 3A  0046181849GT Load Chart Fork Front on wheels........... 1
ULFIQOEIS . co ettt e
. 3B 0946181850GT Load Chart Fork 90° on outriggers......... 1
1Z  0946181971GT Load Chart Winch4000 90° On
Outriggers 3C  (0946181851GT Load Chart Fork 90° on wheels.............. 1
2 5507000158GT Load Charts GM-1Kit........cc...covveevevnnnenn. 1 3D 0946181852GT Load Chart Shovel 90° on outriggers......1
Only For GTH-4016R, Include Item: From 3E  0946181853GT Load Chart Shovel 90° on wheels........... 1
2ATo 2T
© 3F  0946181854GT Load Chart Shovel Front on wheels........ 1
3G  (0946181855GT Load Chart Hook 90° on outriggers........ 1
Genie
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104.1 610573 Load Charts

(continued)
Item Part No. Description Qty. | ltem Part No. Description Qty.
3H  0946181856GT Load Chart Hook Front on wheels.......... 1 4AM  (0946181830GT Load Chart - GM-1 Winch Front and 90°
3| 0946181857GT  Load Chart Hook 90° on wheels............. 1 ON OULNQYEIS.....cvviiiieiiiiiiiiiee i 1
3] 0946181858GT Load Chart Jib 2m 2000kg 90° on 4N (9461B188IGT '-‘;]ad ICha“ - GM-1 Winch Front on .
OULMIGOETS oottt 1 WRBBIS. oot
3K 0046181850GT Load Chart Jib 2m 2000kg Front on 40 0946181882GT  Load Chart - GM-1 Winch Side on
WHEEIS......viiiiiieeie e 1 WHEEIS. oo 1
3L 0946181860GT Load Chart Jib 2m 2000kg 90° on
WHEEIS.....oiiiiiiieie e 1
3M  0946181861GT Load Chart Jib 4m 4000kg 90° on
OULMIGOETS ottt 1
3N 0946181862GT Load Chart Jib 4m 4000kg 90° on
WHEEIS......vveiiiieeiie e 1
30  (0946181863GT Load Chart Jib 4m 4000kg Front on
WHEEIS.....oiiiiiiieie e 1
3P (0946181864GT Load Chart Winch 4000kg 90° on
OULMIGOETS oottt 1
3Q  0946181865GT Load Chart Winch 4000kg Front on
WHEEIS......vviiiiieecie e 1
3R 0946181866GT Load Chart Winch 4000kg 90° on
WHEEIS.....oiiiiiiieiie e 1
3S  (0946182001GT Load Chart Man Platform 2P/300F......... 1
3T  (0946182000GT Load Chart Man Platform 3P 700kg REM
AA00.... it 1
4 5507000153GT Load Charts GM-1Kit.........cceveveeiiiieennnns 1
Only For GTH-4018R, Include Iltem: From
4A To 40
4A  (946181869GT Load Chart - GM-1 Fork Front on
WHEEIS.....oiiiiiiiiii e 1
4B (946181870GT Load Chart - GM-1 Fork Side on
WHEEIS......vviiiiie e 1
4C  (0946181883GT Load Chart - GM-1 Fork Front on
(o101 (g To [0 =] 5= TR PR 1
4D  (0946181871GT Load Chart - GM-1 Jib 1200kg Front and
90° ON OULNQQErS....ccoiveeieieiieniieerieeaiens 1
4E  0946181872GT Load Chart - GM-1 Jib 1200kg Front on
WHEEIS......vviiiiie e 1
4F  0946181873GT Load Chart - GM-1 Jib 1200kg Side on
WHEEIS.....oiiiiiii e 1
4G (0946181874GT Load Chart - GM-1 Jib 4000kg Front and
90° ON OULNQQErS.....covveeririeiieriieenieeaieens 1
4H  0946181875GT Load Chart - GM-1 Jib 4000kg Front on
WHEEIS......vviiiiieiie e 1
4] 0946181876GT Load Chart - GM-1 Jib 4000kg Side on
WHEEIS.....oiiiiiiieiie e 1
4)  094618187/GT Load Chart - GM-1 Hook Front and 90° on
OULMIGOETS oottt 1
4K (0946181878GT Load Chart - GM-1 Hook Front on
WHEEIS......vviiiiie e 1
4L 0946181879GT Load Chart - GM-1 Hook Side on
WHEEIS.....oiiiiiiieiie e 1
Genie
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June 2018 200 Drive Chassis Components
201.1 610576 Basic Frame Chassis
Item Part No. Description Qty. |Item Part No. Description Qty.
1 01400L0078GT SCREW M8X20 DIN 6923 8.8 ZN........20 38 0LO00BOPOSGT SCREW M8X25 UNI 5931 8.8 ZN.......... 1
For GTH 4016 R IlIA 39 0LO0230062GT STOP NUT M5 UNI 7473 6S ZN............ 8
2 SLOYBSZDCT CA....ooovsssssssssssssssssss 1 40  OLO0BLOOG3GT FLAT WASHER D5 UNI 6592 ZN.......... 4
3 OLOOOLOZAGT  SCREW M8X20 UNI 5739 8.8 ZN. 41 OLOOBLOBOBGT WASNET D5....oooooereeeeeeeeeeeeeeeeeeeeenenns 4
4 0L40320008GT SPRING WASHER D8 ZN........ccoo..e....
5  0LOOBLOOSSGT FLAT WASHER D8 UNI 6592 ZN............ 7
6  5108115164GT HOSE SUPPOIt......ceeiireeeiirieeniieeenieeenines 1
7 510903516AGT  CaAlter....ueeeieeeieiiiiiieiie e s e e e 2
8 5100035173GT  Cartlr....uueeeeuiiiiiiiiieissee e e e 2
For GTH 4018 R lIA
8 51090B5179GT  Calter....uueuveeeieiiiiiieieeeesiinieeeeeeesnnineeeeens 2
For GTH 4016 R llIA
9 5109035174GT  CaAlter....vveiieeeiiiiiiiieie e 2
For GTH 4018 R IlIA Only
10  5502500019GT Complete Diesel Tank..........ccocoeeevineene 1
11  5502400051GT Complete Hydraulic Oil Tank.... .1
12 5504090139GT Complete Ladder.........ccccvvvviniiienecnnnene 1
13 0140310002GT FLAT WASHER D14 UNI 6593 ZN........12
14  0140320006GT SPRING WASHER D14 ZN................. 12
15  0LO0OLOBMMGT SCREW M14X30 UNI 5739 8.8 ZN......12
16 0908080352GT SPRING CLIP M8.........covovveeeererrnnn. 4
17  53330B0000GT ADHESIVE BAND........coocovveerrererennne 5-m
18 51090B49L1GT  CaAlter...cvveeieeeieiiiiiieiie et e e 1
19  0L000L0009GT Screw TE M 8X16 UNI 5739 8.8............. 4
20  5109084910GT
21 (0L00010154GT
22 0L00230054GT
23 0908080278GT
24 5108114007GT
25  0L00230053GT
26  0LO03100B4GT
27 0140010106GT
28 0L00310299GT
29 0L40010062GT
30  0946700000GT
31  5101139093GT
31  5101139094GT
32 5333020029GT
33 0908030002GT
34 0908030147GT
35  5109035166GT
36 5109085225GT
37  0100030160GT
Genie
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June 2018 200 Drive Chassis Components
202.1 610577 Engine Casing Unit
Item Part No. Description Qty. |Item Part No. Description Qty.
1 01L00230065GT NUT,STOP,M10 UNI 7473 6S ZN............ 8 44 5108114629GT Schassis Ladder.........cccocvveeviireiiiiennnnnns 2
2 01003L0056GT FLAT WASHER D10 UNI 6592 ZN........ 20 45 01000L0256GT SCREW M8X25 UNI 5739 8.8 ZN.......... 8
3 01000LO358GT SCREW M10X40 UNI 5739 8.8 ZN........ 4 46 5108114430GT Battery SUPPOIt........ccveervrreaiiireiieeenines 1
4 0908030501GT  GAS STRUT ..ot 2 47 0L000L03B5GT  SCREW M10X25 UNI 5739 8.8 ZN...... 10
5 0908030502GT Gas Cylinder..........coceeriiieeiiiiieiiieeeies 2 48 0908030148GT ADHESIVE GASKET,SEAL 30MM...2.6-m
6 0L000LO304AGT SCREW M10X50 UNI 5739 8.8 ZN........ 4 49 01003L0301GT FLAT WASHER D10 UNI 6593 ZN........ 10
7 0100230054GT NUT,M8 UNI 7473 6S ZN......coevvvvvirrnnnnn 6 50 51090349M5GT ENQINE COVET.......eeeviiieeiiieeeiiieeeeiieeannees 1
8 01003L0299GT FLAT WASHER D8 UNI 6593 ZN 51 5108114230GT ROD,BATTERY HOLD DOWN................ 2
9 (09.08030000GT 52 5108114351GT BRACKET,BATTERY LOCKING.... .1
10 01000L0254GT 53 0140230010GT NUT, WING, M6 UNI 7473-7474 6S........ 2
11 0140320003GT 54 01003L0298GT FLAT WASHER D6 UNI 6593 ZN............ 2
12 090803023:GT 55  (0908043408GT Vibration Damper Panel.............cccocucne.e. 1
13 090804.3403GT 56  5504090144GT Engine Upper Carter Assembly.............. 1
14 090804.3409GT 57  5504090145GT Engine Lateral Carter Assembly............. 1
15 0100310298GT 58 0140320004GT  SPRING WASHER D10 ZN.......cccovveunee 4
16  0L00230053GT 59  (0908030702GT Soundproofing Panel.............c.ccoovvueenee. 2
17 01.0031.0298GT 60 5333030000GT ADHESIVE BAND........ccovviiiiiiiiieeennn. 1-m
18  (0908030395GT
19  0140010106GT
20 090804.3407GT
21 (090804.3405GT
22 090804.3402GT SOUNDPROOFING PANEL..........cvveees 1
23 090804.3406GT Vibration Damper Panel...........cccccoeueene 1
24 5109034901GT Engine Upper Carter.........ccccoeveeneeinenns 1
25 090804.3404GT SOUNDPROOFING PANEL..........cvveeen 1
26 5109033500GT Engine Base Carter.........ccoceevveeeiiineene 1
27  (0908030516GT SPRING CLIP M6 .22
28 5109034920GT COVER......oiiiiiiiiieeeeiiieee e 1
29 0140010106GT SCREW M6X16 DIN 6923 8.8 ZN........ 36
30  014001L0078GT SCREW M8X20 DIN 6923 8.8 ZN........ 38
31  5109034912GT Engine Carter Cap........ccovvevveereerneenene. 1
32 (0908030801GT Gasket Strip......ccoceeriiveeiiiieeeiiieeene 10-m
33 (09080B0609GT Lever LOCK........ccevireeiriniierineeieneeeene 2
34 0L000L0100GT WASHER D4 UNI 6592 ZN.........covcuvveneen 8
35 0100030%47/GT SCREW M4X10 UNI 5931 8.8 ZN..........
36 01000L1538GT SCREW M5X16 UNI5737 8.8 ZN..
37 0L003L0053GT FLAT WASHER D5 UNI 6592 ZN............
38 09080B30023GT  LOCK....eeiiiiiieeiiiee ettt 1
39 0100230052GT STOP NUT M5 UNI 7473 6S ZN............. 4
40 5109034902GT Engine Lateral Carter........cccoccvvvevivveeennns 1
41  5333030001GT Adhesive Antislip 305 mm X 1,5 m......... 1
42 0100190103GT NUT M6 UNI 5588 6S ZN..........cccveeenenee 2
43 (0908030363GT  DamMPING......ccerierreeiiieririeiienireenieenineeeees 2
Genie
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June 2018 200 Drive Chassis Components
203.1 610578 Slewing Upper Structure - View 1
Item Part No. Description Qty. |Item Part No. Description Qty.
1 01400L0078GT SCREW M8X20 DIN 6923 8.8 ZN.......... 4 44 0908030651GT LOCK CLIP....coiiiiiiieeie e 2
2 0L003L0299GT FLAT WASHER D8 UNI 6593 ZN.......... 20 45 0140320002GT SPRING WASHER D6 ZN..........ccccuvveees 2
3 5109035170GT Protection chassis..........ccccceevveeiienieennen. 1 46 01003L0056GT FLAT WASHER D10 UNI 6592 ZN.......... 2
4 5101139032GT  Turret ChasSiS........cevvveeeiiieeeiiieeeiieeanees 1 47 0L000L03B5GT SCREW M10X25 UNI 5739 8.8 ZN........ 2
5  5211009108GT Rear turret plastic chassis............ccceeeee 1 48  0442390031GT SAFETY VALVE......ccoiiiiiiiiieeiieeee 1
6  510903515/GT Turnable Table Gear Box Cover.............. 1 49  0140320004GT SPRING WASHER D10 ZN.......cccocvenne 2
7 0140230000GT STOP NUT M22 UNI 7473 6S ZN........... 4 50 010001L0106GT SCREW M6X50 UNI 5737 8.8 ZN.......... 2
8 0140310008GT FLAT WASHER D22 UNI 6593 51 0442250003GT  VALVE. ... 1
9  (09080B03BGT HINGE.......ccovieiirriiieeene
10 0140320003GT SPRING WASHER D8 ZN
11 5108114226GT ROD....coiiiiiiiiiiiiiieeeeeee e 1
12 (09080B074GT Chassis 10CK Kit........ccccovrvvieinieiicninnenne. 1
13 5211009124GT COVER,MAIN VALVE........cccccvvviiiiiiinnnn 1
14 010001L0258GT SCREW M8X35 UNI 5739 8.8 ZN.......... 4
15 0946100033GT MIRROR,CONVEX.......cociiriiiieeiiineennns 1
16  5108114633GT Rear view mirror SUPPOrt..........ccceveereneene 1
17  5110005215GT Counterweight.........occoeeeriieeiiiieeeiiieeene 2
18  (908030000GT
19  01.00310062GT
20 014001.0094GT
21  0100011438GT
22 01003L0053GT FLAT WASHER D5 UNI 6592 ZN............ 4
23 01000L0254GT SCREW M8X20 UNI 5739 8.8 ZN........ 10
24 0100230052GT STOP NUT M5 UNI 7473 6S ZN............. 2
25 090803024GT HANDLE.......ctiiiieeeieiiiee e 1
26 0946700000GT  KIT,DOOR LOCK......ccceiiiiririieiiiaiiiiines 1
27  5400040111GT Turret lock pin
28 0LO00LOISAGT SCREW M6X16 UNI 5739 8.8 ZN.......... 1
29 01003L0298GT FLAT WASHER D6 UNI 6593 ZN............ 1
30 01003LO0KAGT FLAT WASHER D6 UNI 6592 ZN............ 3
31 0201170051GT GREASE NIPPLE M6........c.ccvvvveeiiiiiinnns 1
32 010001L0358GT SCREW M10X40 UNI 5739 8.8 ZN........ 8
33  (0946700006GT Vibration Damping.........ccccceeeveeneerneenenn. 4
34 0100230065GT NUT,STOP,M10 UNI 7473 6S ZN............ 8
35 5401000020GT VIBRATION DAMPING SUPPORT......... 4
36 0140320007GT SPRING WASHER D16 ZN
37 0L000LOG57GT  Screw TE M16X80 UNI 5737 8.8 ZN......4
38  (0946700015GT Vibration Damping........cccccecveeeriveenninnnn. 1
39 5108114572GT LOCKING BRACKET......cvveiiiiieiieeeeis 1
40  (0946700014GT Vibration Damping.........ccccceeeveeneenneenene. 1
41 HA00030034AGT  PiN..ceiiiiiiieiiiiee it 1
42 01L000LOS6AGT SCREW,TE,M14X130 UNI 8.8 ZN.......... 1
43 0100230057/GT STOP NUT M14 UNI 7473 6S ZN........... 1
Genie
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June 2018 200 Drive Chassis Components

204.1 610579 Slewing Upper Structure - View 2

Iltem Part No. Description Qty.
1 0LO00LOS07GT  SCREW M12X35 UNI 5739 8.8 ZN........ 2
2 0140320008GT Spring Washer D 18 ZN RNFT............... 9
3 0140410021GT Screw M 20 X 100 UNI 5923.................. 1
4 0L00190185GT NUT M20 UNI 5587 6S ZN.......coevvuvrnnnn 1
5 0140010069GT SCREW M16X40 UNI 5737 10.9 ZN.....10
6 01003L0100GT FLAT WASHER D18 UNI 5714 ZN........ 10
7 0946330038GT  Gear BOX......cccoocvveeiiiieeiiiie e 1
8 0140010191GT Screw M.18 x 70 10.9 ZN UNI 5737....... 9
9  5108114609GT Gear Box Adapter

10 0140190000GT Nut M.16 UNI 5587 ZN.........cccvevvvrunnns 24
11 0L003L0099GT FLAT WASHER D16 UNI 5714 ZN........ 22
12 0140030008GT SCREW.....cccoiirierieiiiniiirenreieesiesieneee 60
13 0341750006GT Footstep Bearing.........cccocevevvverveeneenneens 1
14 0201170101GT GREASE NIPPLE G 1/8.....cccvvieiiiieans 2
15 0140030040GT SCREW M16X110 UNI 5931 12.9 ZN...12
16 0946100032GT MIRROR.......cetiiiiieiiiiiiiiiee e 1
17 700 Electric Installation, Figure 610674 -
Position 11
18  5L08114632GT  SUPPOIT..eeeiiirieiiiiieeiieeesiree e e e snnee e 1

19  0L000LO3S6GT SCREW M10X30 UNI 5739 8.8 ZN........ 4
20  0140320005GT SPRING WASHER D12 ZN
21  0140320004GT SPRING WASHER D10 ZN
22 5108114631GT REAR LIGHTS FIXED SUPPORT.......... 2

23 5108114630GT REAR LIGHTS SUPPORT......cccceviiiiines 2
24  5108114050GT License Plate SUPPOrt........ccccovvveenieeinenne 1
25 0L000L0106GT SCREW M6X50 UNI 5737 8.8 ZN.......... 2
26 0707060044GT  Seal Kit......ocueeieiiiieiiiie e 1
27 09080B0659GT  PiNiON...cc.eiieirieieiieeeic e 1
28  5401000091GT Rotating Bearing Locking Pin Nut........... 1
29 0100230055GT NUT,STOP,M10 UNI 7473 6S ZN............ 2

30  (09467/00001GT ISOLATOR,VIBRATION
31  (010001L0306GT SCREW M10X60 UNI 5737 8.8 ZN........ 2

32 01003L0301GT FLAT WASHER D10 UNI 6593 ZN.......... 6
33 01003L00B5GT  FLAT WASHER D8 UNI 6592 ZN............ 6
34 0140320003GT SPRING WASHER D8 ZN..........coocuvvenen 4
35 01000L0256GT SCREW M8X25 UNI 5739 8.8 ZN.......... 4
36  5506020447GT Right Rear Light........ccocooviiiiiiiiiiiiien, 1
37  5506020448GT Left Rear Light........cccoooviviieiiiiniiiiceen, 1
38  (0442350013GT  Hydraulic MOtOr........ccooiieiiiiiieeiieeeie 1

39  5400010062GT Rotating Bearing Locking Pin.................. 1

Ganie
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June 2018 200 Drive Chassis Components
205.1 610580 Transmission And Wheels
Iltem Part No. Description Qty.
1 5504030120GT Complete Left Wheel 18" - Air Filled....... 2
1  550403012GT Complete Left Wheel 18" - Mix Crumb
FIlled. ..o 2
Optional
2 0946270014GT  TYIE.ieiiieieee ittt 4
Only For Air Filled Wheel
3 0946290027GT  RiM...iiiiiiiiieeiiiieeesiiieeeiieeesieee e e e seaeee e 4
Only For Air Filled Wheel
4 0100230060GT STOP NUT M20 UNI 7473 6S ZN........... 6
5 01003L0061GT FLAT WASHER D20 UNI 6592 ZN.......... 6
6  0946320091GT Rear Steering AXIe.........cccocvvvviiiiiennenns 1
7 0140010100GT Screw TE M24X280 UNI 5737 8.8 ZN...12
8  5108114013GT Upper Plate........ccoevieiieeiiiiiiiiieeieee 2
9  5108114012GT Lower Plate........ccovevviiiieeiiiiiiiiiecieee 2
10 01003L0063GT FLAT WASHER D24 UNI 6592 ZN........ 12
11 0100230062GT STOP NUT M24 UNI 7473 6S ZN
12 01400L0053GT Screw TE M20X100 UNI 5737 8.8ZN.....6
13  0946350049GT Complete Cardan Shaft...........ccccceeeenne 1
14 094633004GT Reduction Gear...........ccovveveereereeneeeennes 1
15 094635002GT CARDAN SHAFT....coiviiiiiiiiiieeeeeeiiiieen 1
16 0946350014GT CARDAN SHAFT ASSY KlIT...ccooviiiiiines 8
17  0707380000GT Universal Joint Cross.........cccovvevverreeeenne. 4
18  0946320092GT Front Steering AXIE.........ccovvivieenicinnene 1
19 5108110002GT  PLATE.....iiiiiiiiiiiiieeeeeeeec e 2
20 01003L0058GT FLAT WASHER D14 UNI 6592 ZN........ 12
21  5504030119GT Complete Right Wheel 18" - Air Filled.....2
21  5504030121GT Complete Right Wheel 18" - Mix Crumb
FIlled. ..o 2
Optional
22 5109035158GT Mudguard..........cccoceerieenieesneenieenieenieens 2
23 0LO00LOB0AGT SCREW M14X30 UNI 5739 8.8 ZN...... 16
24 0140320006GT
25 5109035159GT
26 070711.0451GT
27 070711.0452GT
28  5108114508GT
29  5108114428GT Reduction Gear SUpport..........cccceveeeuneene 2
30 0140020006GT Screw TE M 22x180 UNI 5737 8.8 ZN.....4
31  5401000128GT Washer D 110/23X8.........ccccovrvevvvrvennenne 8
32  (0946700033GT Reduction Gear Insulator.............c.c........ 8
33 0140230000GT STOP NUT M22 UNI 7473 6S ZN........... 4
34 0L000L1493GT SCREW M14X45 UNI 5739 8.8 ZN........ 6
35 0140320006GT SPRING WASHER D14 ZN........ccccvveees 6
36 01003L0058GT FLAT WASHER D14 UNI 6592 ZN.......... 6
37 01003L0062GT FLAT WASHER D22 UNI 6592 ZN.......... 8
Genie
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June 2018 200 Drive Chassis Components
206.1 610581 Hydraulic Oil And Diesel Tanks
Iltem Part No. Description Qty.
1 51090B4M9GT  CaAlter....vveiieeeiiiiiiiieiie et e e 1
2 0140010078GT SCREW M8X20 DIN 6923 8.8 ZN.......... 4
3 0908030147GT GASKET,ADHESIVE..........ccvvrene 2.2-m
4 0100030%47GT SCREW M4X10 UNI 5931 8.8 ZN........ 12
5 010001L0100GT WASHER D4 UNI 6592 ZN..........ccueee 12
6 See 700 Electric Installation, Figure 610673
- Position 6
7 See 700 Electric Installation, Figure 610673
- Position 7
8 0402200063GT PLUG 1 BSP.....cceviiiiieeiiiiieeeee e 2
0604420125GT BONDED RING 1"......ccoiiiiiiiiiieiieeeeens 2
10 0L00030255GT SCREW M10X25 UNI 5931 8.8 ZN........ 4
11 0140320004GT SPRING WASHER D10 ZN........ccocuvveees 4
12 01003L0056GT FLAT WASHER D10 UNI 6592 ZN.......... 4
13 0707000006GT CAPHYDRAULIC FILTER..........ccvviuvranen 1
14 0707000023GT OIL FILTER,CARTRIDGE...........cccvvueeen 1
15 0604420120GT BONDED RING 3/8"
16 See 700 Electric Installation, Figure 610673
- Position 8
17 0946040047GT HYD OIL FILTER......ooviiiiiiiiiieieeeiiiiees 1
18 0100230054GT  NUT,M8 UNI 7473 6S ZN
19 0L003L0055GT  FLAT WASHER D8 UNI 6592 ZN.......... 20
20  5109034903GT Hydraulic Oil Tank Cover...........ccccocueeene 1
21 5109034904GT DOOR,INSPECTION,HYD TANK............ 1
22 53330L0005GT Rubber Gasket.........cccceevvveeiiiiresiiieeainns 2
23 0946610026GT Diesel Tank Cap.......ccccceeerveeeiiieeeniieennns 1
24 0946610015GT HYDRAULIC OIL TANK CAP......ccovevvnne 1
25 0908030352GT SPRING CLIP M8.....cocovviiiiiiiiieeeiiiiiiees 4
26 0604420103GT COPPER WASHER........cccvviieiiiiiiiines 2
27 0402200055GT PLUG 1/2 BSP
28 0946610025GT INDICATOR,OPTICAL LEVEL................ 1
29  5106009306GT Diesel Tank Body........ccccoecueeeiiieeeniineanne 1
30  5106009305GT Hydraulic Oil Tank Body...........c.cccvueeneee. 1
31 See 700 Electric Installation, Figure 610673
- Position 9
32 0946040000GT FILTER, HYD. OIL TANK.......otvviiiiiiiiines 1
33 0946610016GT BASKET,PLUG.......ccviviiieeiieeecieeee 2
34 0908030516GT  SPRING CLIP MB.....c.ccovviviiiieneeeiiiiines 2
35 51090348CT  COVEN.....eeviiiieeeieiiiiiieee et e e 1
36  0908030578GT SCREW M6X16 INOX......covevreiriiricienes 2
37 0908030147GT GASKET,ADHESIVE.........ccccceevvine 3-m
38 0406070174GT PIPE FITTING 1"BSPX1"11/16-12
ORFS..ooi e 1
39 0604420122GT BONDED RING 1/2"......cccoviiiiiiiiiiiienne. 1
Genie

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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207.1 610582 Outriggers - Only For GTH-4016 R

T LT

Genie
34 GTH-4016R_lIIA, GTH-4018R_IIIA Part No. 57.0411.0056GT




June 2018 200 Drive Chassis Components

207.1 610582 Outriggers - Only For GTH-4016 R

Iltem Part No. Description Qty.
1 5401000026GT  SPACET.......eeriiirrieeriiieeiriresriieessieee e 4
2 (09080LO006GT BUSKNING......ceiiiiiiieiiiiee e 8
3 5308002021GT OQutrigger Cylinder..........ccovovveviiiieennennns 4
4 L7010 0 0102 72 © I =11 o VO OUSRRPRR 4
5 0442390080GT SAFETY VALVE......ccoiiiiiiiiiiiieeeeeiiiiieen 4
6 014001L0046GT SCREW M6X45 UNI 5739 8.8 ZN........ 24
7 01000L0252GT SCREW M8X16 UNI 5739 8.8 ZN........ 16
8 01003L0055GT FLAT WASHER D8 UNI 6592 ZN.......... 16
9  5109035180GT OQutrigger Carter...

10  5407020075GT  Sliding GUIde.......ccevveiirieicieeeseeee
11 0201170119GT GREASE NIPPLE G 1/8......ccccveevieenn. 16
12 09080LO0IAGT BUSHING.....cciviiiieiiiieiiiiieeiee e 8
13 L7200 010 01 [ I =1 o TS OURPRPRR 4
14  5105001830GT Left Outrigger Chassis.........cccoceeeriineenne 2
15  5333020026GT Outrigger Base Stop.........cccceevveereeinens 4
16 0140010078GT SCREW M8X20 DIN 6923 8.8 ZN.......... 4
17 SA000L0074AGT  PiN.ceeiiiiiieiiiiee ettt 4
18  5105001825GT Outrigger Base

19 0140030008GT SCREW M8X90 UNI 5931 8.8 ZN.......... 4
20 0L003L0055GT FLAT WASHER D8 UNI 6592 ZN.......... 24
21 0100230054GT  NUT,M8 UNI 7473 6S ZN.......cvveevnnenne 12
22 0L000L0314GT SCREW M10X100 UNI 5737 8.8 ZN...... 8
23 0100230055GT NUT,STOP,M10 UNI 7473 6S ZN.......... 12
24 0L000LO2SAGT SCREW M8X20 UNI 5739 8.8 ZN.......... 8
25 0140320002GT SPRING WASHER D6 ZN...........ccuuee. 24
26 0140010026GT SCREW M6X10 UNI 5739 8.8 ZN.......... 8
27 01000LO308GT SCREW M10X70 UNI 5737 8.8 ZN........ 4
28  0745290137GT  Seal Kit.....evvveeereieierieeie e 4
29  5105001831GT Right Outrigger Chassis..........ccoceevineenne 2
30  0908030516GT SPRING CLIP MB6.......ccoovrierieieiiiiiinns 16
31  5100085177GT Left Sensor Protection Chassis............... 2
32 5109035178GT Right Sensor Protection Chassis............ 2

Genie

Part No. 57.0411.0056GT GTH-4016R_IIIA, GTH-4018R_IIIA
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‘ 208.1 610583 Outriggers - Only For GTH-4018 R

Genie
36 GTH-4016R_lIIA, GTH-4018R_IIIA Part No. 57.0411.0056GT




June 2018 200 Drive Chassis Components
208.1 610583 Outriggers - Only For GTH-4018 R
Item Part No. Description Qty. |Item Part No. Description Qty.
1 L7700 0110 0725 © I =11 o TSP 4 41 L7100 0270 0.5 © I =11 o TSRS 4
2 02011700651GT GREASE NIPPLE M6.........covveveeiiiins 30 42 5308002000GT Outrigger Lock Cylinder...........cccccveeenns 4
3 014001L0046GT SCREW M6X45 UNI 5739 8.8 ZN........ 24 43 01003L00B5GT  FLAT WASHER D8 UNI 6592 ZN.......... 16
4 0442390151GT  SAFETY VALVE......cooiiiiiiiiiiieieeeciiieen 4 44 0140320003GT SPRING WASHER D8 ZN..........cccuueee 16
5 5308002023GT Outrigger Cylinder - Liner Side has TWO 45 0100030205GT SCREW M8X25 UNI 5931 8.8 ZN........ 16
FiXINg HOIES....cooooorsrrninrnrrii 2 46 0LOO0B0952GT SCREW M10x90 UNI 5931 8.8 ZN.........4
6 5308002022GT g‘;}:\iggﬁ;gy"”der - Liner Side has ONE 47  OLOOBLOOBBGT FLAT WASHER D10 UNI 6592 ZN.......... 8
5100085277GT  Mobile Outrigger Carter..............ooo........ 4 48 OLOOBOBEGT NUT,STOPMIO UNI 7473 8S ZN.......... 4
8 5100035278GT  Mobile Outrigger Carter...................... 4 49 01000L0314GT SCREW M10X100 UNI 5737 8.8 ZN...... 8
OLA00BO0AGT SCREW M8X20 UNI 5933 10.9 ZN....... 8 50 0100230055GT NUT,STOP,M10 UNI 7473 6S ZN.......... 12
10 S401000095GT  SPACET.....euiiiieeiiiiririeeeeeeiiiiieeeeeeeessiiieeees 8 51 OLOCOLOSBGT - SCREW M10X70 UNI 5737 8.8 ZN...... 4
11  5105001828GT Right Extension Part Outrigger............... 2 52 OLAUB20002GT SERING WASHER D6 ZN...ooovsvvvo 24
12 000BOLOOGT  BUSNING... oo 8 53 (7200 0 010 0 531 € I =T o PP PP 4
13 5105001820GT Left Extension Part Outrigger.................. 2 54 O745200136GT  Seal Kit Outrigger Cylinder................... 4
14 SAOI000085GT  Ball StOP..or oo 8 55  0745200132GT Seal Kit Lock/Unlock outrigger Cylinder...4
15 OLOR3CPOAGT Nut M27 8G UNI 7473-7474.... 8 56 0908030516GT  SPRING CLIP MB.......ccovviiiiiieieeeiiiines 16
16 SAOIO0002BGT  SPACET......oveoeveeereeereeeeeereeereeereeseeereeseeee 4 57 SLOXBSIZIGT  Right Sensor Protection Chassis.......... 2
17 09080LO006GT  BUSHING....cccuvieiiiiiieiiiie e 8 58 0L400L0026GT  SCREW MEX10 UNI 5739 8.8 ZN.
18 5L0B001826GT Left Rotate Part OULriGEer.................. 2 59  5109035172GT Left Sensor Protection Chassis............... 2
19 0908020047GT LOAD CELL, PIN....cooviiiiiiiiiiiieeeiiiiiees 4 60 C20L70101GT  GREASE NIPPLE G 1/8. oo 4
20 HA00000252GT  PiN..ceiiiiiiie it 4
21 09080303%9GT  Ball.....cooeeiiieiiieieieiieeeee e 8
22 (09080B0398GT Disk SPring.......cccccevveereeiivieniienieenneens 256
23 5209008300GT Ball HOUSING.....ccoouviieiiiiiiiiie e 8
24  5333020026GT Outrigger Base Stop
25 0140010078GT SCREW M8X20 DIN 6923 8.8 ZN.......... 8
26 SA000L0074AGT  PiN.ceiiiiiiiie ettt 4
27  5105001825GT Outrigger Base........cccoeeveeiiiienieenieeiieens 4
28 0140230004GT Nut M36 X 3 10G DIN 982........ccevvuuvrnnenn 4
29  B5401000084GT WaSher.........ccoiiviiiiiiiiiiciicce e 4
30 51.08106900GT
31 54,01000090GT
32 540300002/GT
33 5403000016GT
34 0140060023GT
35 01.40060006GT
36  5407020074GT  Sliding GUIde........ccovueeiiieiieiieeiee e 8
37  5108114083GT Outrigger Cartet Bracket............ccvveennen. 4
38 0908030572GT THREADED CLIP M5......ccciieiiiiiiiiines 8
39  51085001827GT Right Rotate Part Outrigger.. .2
40  0908030530GT  StOP PiN...cc.ccoirieriiiiiiiiiieiiieniieeniee e 4
Genie
Part No. 57.0411.0056GT GTH-4016R_IIIA, GTH-4018R_IIIA 37



I 200 Drive Chassis Components
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209.1 610584 Outriggers - Only For GTH-4018 R

TEREX BRAND

38 GTH-4016R_IIIA, GTH-4018R_IIIA

Part No. 57.0411.0056GT



June 2018 200 Drive Chassis Components

209.1 610584 Outriggers - Only For GTH-4018 R

Iltem Part No. Description Qty.
1 (0LO00LO3SEGT SCREW M10X25 UNI 5739 8.8 ZN......64
2 0l40320004GT SPRING WASHER D10 ZN.................. 80
3 0LO03LO0SBGT FLAT WASHER D10 UNI 6592 ZN........ 80
4 5407030012GT  Sliding Guide 170 X 80 X 14.......cccvvvennes 8
5  5402000000GT BUSHING M10X8.5.......cccceoviriiiinnes 80
6  5407030014GT  Sliding GUIdE.......cceeevviiiieiiieiie e 8
7  0L00030255GT SCREW M10X25 UNI 5931 8.8 ZN......16
8  0Ll40060005GT Screw TSPEI M10x20 UNI 5933 10.9

ZN oottt 8
9  BA070B00LIGT WEAR PAD.....ccoiiiiinieieieieieeenenineneeens 28
10 5407030013GT  Sliding Guide 120 x 60 X 14........cceevennes 8

11 0L00030256GT SCREW M10X30 UNI 5931 8.8 ZN........ 8
12 0100010357GT SCREW,TE,M10X35 UNI 8.8 ZN...
13 5108114014GT  StOP SPACEN......cccciiiiiriiiiirieenireee e

Ganie

Part No. 57.0411.0056GT GTH-4016R_IIIA, GTH-4018R_IIIA
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I 200 Drive Chassis Components
‘ 210.1 610585 Front Axle - Housing

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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June 2018

200 Drive Chassis Components

Iltem Part No.
1 070711.0252GT
2 070711.0012GT
3 070711.0253GT
4 070711.0116GT
5 070711.0156GT
6 070711.034GT
7 070711.0255GT
8 07.0711.0355GT
9 070711.0356GT
10 070711.0357/GT
11 070711.0109GT
12 0707110358GT
13 070711.0271GT
14 07.0711.0359GT
15 070711.0360GT
16 070711.0270GT
17 07.0711.0269GT
18 070711.0155GT
19 070711.0263GT
20 070711.0264GT
21 070711.0265GT
22 070711.0266GT
23 070711.0267GT
24 070711.0268GT
25 070711.0275GT
26 070711.0278GT
27 070711.025/GT
28 070711.0256GT

Description Qty.
Leg HOUSING......coovieiiieiiciicc e 2
Breather MLOXL........cccccoeeviiiiiiiiieiies 1
O-RING. ...t 4
BREATHER.......ccoiiiiiiiiiiieeiiiieee s 1
Plug M16XL1.5....ccoiiiiiiiiiieeiiiee e 6
Screw M22X1.5.....cccoiiiiiiiiiiiiiie 6
BUSHING........oooiiiiiiiiicieecee e 6
Screw M22XL1.5......ccciiiiiiiiiiiiies 6

Central Body........ccooouveeiieiieiiiieeniiee s 1
Right Brake Cylinder..........cccccoevviennnnnne 1
Screw MI2X110.....cooviiiirieeeeeiiiiiineeennn 2

Seal RiNG....cccooviienieiiiiiieceeeec e 2
Spherical Bearing..........ccccevviiiiiiiiennnns 2
Belleville Washer...........ccccocvieiciienenne. 2
THRUST WASHER.........ocociiieeiieiiiiinn 1
BUSHING........oooiiiiiiiiieceeeeceee 1
THRUST WASHER.. .1
BUSHING........oooiiiiiiiiicieecee e 1

Part No. 57.0411.0056GT

Ganie

210.1 610585 Front Axle - Housing

GTH-4016R_IIIA, GTH-4018R_IIIA
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‘ 211.1 610586 Front And Rear Axle - Differential

FRONT AXLE - DIFFERENTIAL

REAR AXLE - DIFFERENTIAL

Genie
42 GTH-4016R_lIIA, GTH-4018R_IIIA Part No. 57.0411.0056GT




June 2018 200 Drive Chassis Components

211.1 610586 Front And Rear Axle - Differential

Iltem Part No. Description Qty.
1 0707110441GT Differential Kit..........coovvviiiieniieiiiiiieenn, 1
2 070711L0320GT  PiN.ceiiiiiiiieiiiiee ettt 4
3 0707110821GT  Thrust Washer..........ccccoovvevvenenieninenne 8
4 0707110363GT Differential Plate...........ccocceevverviiniennene 2
5  0707110364GT Differential Drive Plate............c.cccoeueee. 10
6  0707110365GT Differential Plate...........c.ccoevrvvvveninnenne 8
7 0707110325GT  BeaAring....ccccveeiueiriieniieiiee e 4
8 0707110077GT  RING NUT ...ooiiiiiiiiiiiiieeiiiieeee e
9  0707110326GT Locking Plate....

10  0707110079GT  Screw MBX10.......cceeviuveriirieiiirieenineeee

11 07071103H4GT  Screw M12X90........cevveeiriiiiiiieeeeeniiinens 20
12 0707110323GT Differential HouSINg.........cccccvevieeneeinenne 2
13 0707110324GT  PIN D12XA40......ccciiieiieeiiiiiieieee e 4
14  070711032GT Differential Drive Plate.............ccccooeeveene 2
15  0707110319GT Differential Kit...........cccoovrviiinieicneenenne. 1
16 070711L0590GT  RiNG..eeeiviieiiiiieeeiiieeesiieeesieeeenieeeesieeeannes 2

Ganie

Part No. 57.0411.0056GT GTH-4016R_IIIA, GTH-4018R_IIIA



I 200 Drive Chassis Components

June 2018

212.1 610587 Front And Rear Axle - Bevel Gear Set

FRONT AXLE - BEVEL GEAR SET

REAR AXLE - BEVEL GEAR SET

Ganie

44 GTH-4016R_IIIA, GTH-4018R_IIIA

Part No. 57.0411.0056GT



June 2018 200 Drive Chassis Components

212.1 610587 Front And Rear Axle - Bevel Gear Set

Iltem Part No. Description Qty.
1  0707110362GT Bevel Gear Kit........ccovevvieiiienieciiciicee, 1
2 633797GT Lock Washer..........ccccooiiiiiiiiiiics 2
3 633798GT Ring Nut M40X1.5.......cooeiiiiiiiiiieniiene 2
4 0707110361GT  WaSher.......ccoviiiiiiiiiiceeec e 4
5  0707110442GT Collapsible Spacer.........cccceviiviriiieeennnes 1
6  0707110302GT Shim 2.50mm
6  0707110303GT Shim 2.60mm
6 0707110304GT  Shim 2.70mm
6  0707110305GT Shim 2.80mm
6  0707110306GT Shim 2.90mm
6 0707110307GT  Shim 3.00mm
6  0707110308GT Shim 3.10mm
6  0707110309GT Shim 3.20mm
6 0707110310GT  Shim 3.40mm
6  07071103UGT Shim 3.30mm
7 O0707110312GT  BeAriNg.....cccoveerueiriieniieeiee e 2
8  633795GT Bearing........coovuiiiiiiieeiiee e
9  0707110313GT Washer....

10 0707110314GT  O-RING...cciiiiiiiiiiiieeeee e

11 0707110315GT  Seal RiNG....cccoeeeiiiiieiiiieeieee e 2
12 0707110B16GT  O.RiNG..c.iiirirriiriieieiesiesie e 2
13 O07071L0BL7GT  SPACET......ciiiiriieiiriieiriee e 2
14 O7071L0318GT  Flange.....ccooivieiiiiieiniiie e 2
15  0707110104GT Snap RIiNg D34.....cccoviiiiiiiiieiieenieeene 2
16  0707110443GT Bevel Gear Kit......cccoeveeriviiiiiiiciiciee 1
17  0707110301GT Collapsible Spacer.........ccccoeviiieeerineeene 1

Ganie

Part No. 57.0411.0056GT GTH-4016R_IIIA, GTH-4018R_IIIA
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213.1 610588 Front And Rear Axle - Double U Joint - Hub And Final Reduction

Genie
46 GTH-4016R_lIIA, GTH-4018R_IIIA Part No. 57.0411.0056GT




June 2018

200 Drive Chassis Components

213.1 610588 Front And Rear Axle - Double U Joint - Hub And Final Reduction

Iltem Part No.

1 070711.0327GT
2 0707110330GT
3 0707110320GT
4 070711,0460GT
5  0707110347GT
6  0707110501GT
7 0707110804GT
8  0707110341GT
9  0707110031GT
10  070711.0030GT
11 070711.0345GT
12 0r07110802GT
13 0v0711.0344GT
14 0707110462GT
15  0707110109GT
16 0707110112GT
17 0707110353GT
18  0707110352GT
19  0707110351GT
20  0707110350GT
21  0707110349GT
22 0r07110348GT

Description

Double U-Joint
Snap Ring.......
Washer............
Thrust Washer.
Crown Gear.....

Wheel Carrier..

Screw M8x20..
Planetary Carri
Trust Washer

Koo 2

er Kit.ooovveeeeeeecieeeeen 2

Ganie

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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214.1 610589 Front And Rear Axle - Steering Cylinder And Swivel Housing

NOTE: To identify the left or right Swivel Housing,
look at the axle being in front of the axle steering cylinder

Genie
48 GTH-4016R_lIIA, GTH-4018R_IIIA Part No. 57.0411.0056GT




June 2018 200 Drive Chassis Components

214.1 610589 Front And Rear Axle - Steering Cylinder And Swivel Housing

Iltem Part No. Description Qty.
1 0707110463GT  Steering Arm ASSY......ccovcveeereeresireeeannns 1
2 0707110280GT  Ball JOINt.......eiiiiiiiieiiiiee e 2
3 0707110281GT  NUT M24X1.5.....oiiiiiieiiiieeeiee e 2
4 070711L046AGT  Tie RO....cciveieeiiiiee e 2
5  0707110283GT Steering Cylinder.........c.ccceeviiiiiiiieennnns 1
6  0707110465GT Left Swivel HOUSING.......cccoovveiieiiiiiinene 1
7 0707110285GT  Nut M24XL.5....cciiiiiiiieeiiiiiieeeee s 2
8 07.0711.0286GT
9  0707110287GT

10  0707110031GT
11 07.0711.0466GT
12 0707110289GT
13 070711.0290GT
14 070711021GT Cylinder Head..........cocoeeeiiiiiiiiieeiieeee 1
15 0707110292GT  Seal Kit.....oooveerieeiiieiie e 1
16 070711.0045GT
17 07.0711.0044GT
18  0707110293GT
19 070711024GT  Screw M16X38.......ccevveeiiiiiieiiieneeeiiiiiines 8
20  0707110014GT Greaser Nipple........ccoooeeiiieeiiiiiieeiieees 4
21 0707110205GT  King PiN......cooiiiiieiiiiiieiceee e 2
22 0707110467GT  Right Swivel HOUSING........cooverieenienneene 1
23 0707110297GT  KiNG PiN...ccoiiiiiiiiiieiiiiee s 2
24 O707110208GT  Clamp....ccccveeieiiiieniieaiee e 2
25  O0707110299GT  SENSON.....ociiiiiriieiiriieiriee e e sree e 1
26 0707110300GT SPECIAL SCREW M16X38..........ccuvvveen 8
Genie

Part No. 57.0411.0056GT GTH-4016R_IIIA, GTH-4018R_IIIA
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June 2018

215.1 610590 Front And Rear Axle - Brakes

FRONT AXLE - BRAKES

Ganie

50 GTH-4016R_IIIA, GTH-4018R_IIIA

Part No. 57.0411.0056GT
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200 Drive Chassis Components

Iltem Part No.

1 0707110338GT
2 0707110336GT
3 0707110334GT
4 070711033GT
5  070711.0366GT
6  070711036/GT
7 0707110368GT
8  070711.0369GT
9  0707110330GT
10 0707110331GT
11 0707110332GT
12 0r07110370GT
13 0v07110371GT
14 0707110372GT
15  0r07110873GT
16 0707110468GT
17 070711.0375GT
18  0707110337GT
19  0707110333GT

215.1 610590 Front And Rear Axle - Brakes

Description Qty.

LOCK RING..ccviiiiiiiienieeiiecicee e 2
SPACER......oii ittt 2
Belleville Washer............cccccoveivieieeeinnn,

SNAP RING D75..
Brake piston (POS.)......cccccevvvveiiiniiienienns 2

Ganie

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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I 200 Drive Chassis Components

‘ 216.1 610591 Rear Axle - Housing

.......

O—g
0F (haagRL L

.w.”
I

\Z

Z
=

Part No. 57.0411.0056GT
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200 Drive Chassis Components

Iltem Part No.

1 070711.0252GT

2 070711.0155GT

3 070711.0253GT

4 070711.0254GT

5 07.0711.0109GT

6 070711.0255GT

7 070711.0256GT

8 070711.025/GT

9 070711.0258GT
10 070711.0259GT
11 07.0711.0260GT
12 070711.0261GT
13 070711.0262GT
14 070711.0012GT
15 070711.0263GT
16 070711.0264GT
17 070711.0265GT
18 070711.0266GT
19 070711.0469GT
20 070711.0268GT
21 070711.0269GT
22 070711.0270GT
23 070711.0271GT
24 0707110359GT
25 070711.0273GT
26 070711.0274GT
27 0707110275GT
28 070711.0276GT
29 070711.0277/GT
30 0707110278GT

Description Qty.
Leg HOUSING......coovieiiieiiciicc e 2
Plug MIOXL......ooiiiiiieeeiiieeiee e 1
O-RING. ...t 4
Left Brake Cylinder..........cccccovvviniienncnnns 1
PLUG . ... 1
BUSHING.......coiiiiiieeiieee e 1
BUSHING........oooiiiiiiiiicieecee e 1
THRUST WASHER.........ocoiiieiiiiiiies 1
BUSHING

Front SUPPOrt........cccveiiieeiiiiieniiieee, 1
GREASE NIPPLE M8X1......cccovviivinennnn. 2
SCrew M16.......ccoovviiiiiiiiiiiiecieeeeee 1
Right Brake Cylinder..........c.cccoeviiennennne 1
Breather MLOXL........cccocoeevviiiiiiiieiiies 1
Belleville Washer...........ccccccenieicniennenne. 2
BUSHING........oooiiiiiiiiieeieeeeeee 2
BUSH....oiiiii 2
Seal Ring

Spherical Bearing.........c.cccoevevieenecinene 2
Belleville Washer............cccooeeiiiiiiiiicns 2
Screw M16X160.........cccovvvviiiiiienieenen. 34
Screw MI2X110.....covviiiirieieeiiiiiiinenennn 2
O-RING.....ciiiiiiiiieec e 2
Central Body.......ccceeeieiieeiniienieeneeciens 1
SCIEW..oiiiiiiie it 1
Rear SUupport.......ccocccvvveeeiiiiiiieceee e 1
THRUST WASHER.. .1
BUSHING........oooiiiiiiiiicieecee e 1
O-RING.....ciiiiiiiiieec e 1
BUSHING.......coiiiiiieeieeee e 1

Part No. 57.0411.0056GT
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June 2018 200 Drive Chassis Components

217.1 610592 Transmission Housing

Iltem Part No. Description Qty.
1 070711L0470GT  BOlt.uuiieiiiieeiiiie et 5
2 O07071L0471GT  COVEN...eeiiiiieeeieiieieeee e 1
3 0707110472GT  Oil bulkhead..........c.cooevieiieninieiineenne 1
4 070711L0109GT  PLUG....ciiiiiiiiiiiiieee et 2
5 0707030583GT  BOIt MLOX50......cuueiiiiieeiiieee e e 10
6  0707110473GT Frontal Half Housing..........cccooveiiieinenns 1
7 07071103B1GT  SWItCh...coiviiieiiiieeee e, 2
8 070711.0382GT
9  0707110227GT

10 070711.0334GT
11 070711.0161GT
12 0707110475GT
13 070711.0503GT
14 070711.0474GT
15 070711.03%0GT
16 070711.0476GT
17 070711.0477GT
18  0707110387GT
19  0707110478GT
20 070711.0479GT

Ganie
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218.1 610593 Transmission Gear And Shafts

Part No. 57.0411.0056GT
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200 Drive Chassis Components

Iltem Part No.
1 07.0711.0480GT
2 070711.0148GT
3 070711.039%6GT
4 070711.0481GT
5 070711.0154GT
6 0707110398GT
7 07.0711.0399GT
8 07.0711.0400GT
9 070711.0482GT
10 070711.0402GT
11 070711.0403GT
12 070711.0483GT
13 070711.0405GT
14 070711.0484GT
15 070711.0487GT
16 070711.0408GT
17 07.0711.0409GT
18 070711.0410GT
19 070711.0485GT
20 070711.0412GT
21 070711.0486GT
22 070711.0401GT
23 07.0711.0488GT
24 070711.0489GT

Description Qty.
Ol S€al..ccviiiieiieiee 1
BOlt ML0X30......ceeiiiieeiiiieeiiiee e 4
Bolt MLOX10.......ccoviriieeinieeeeneeeenreeeene 4
Motor Flange.........cccoceeneeiieiniiniicnice 1
O.FING ittt 2
Bolt M12X25.......ccoiiieiineeeereee e 1
WasCher......cooviviiici 1
O-TING it 1
Flange.. .1
Ol S€al..cviiiiiieic 1
Bearing........coovuiiiiiiieeiiee e 1
Input Shaft........cccooiiiiie 1
Bearing......cccoevviiiienii e 1
Trust WasCher.........cccoccvivieiiiiiciee, 2
Gl 1
Bearing Needles.........ccccooviiniiniienncnns 4
SPACET ....eiieieiiiitie e 2
Snap Ring

Output shaft........ccceeviiiiiiiciiice 1
Gear. ..o 1
Bearing......cooveiiiiiieiieeiee e 2
Flange......ccoooviiiiiie 1
WasCher ..., 1
RING. .ot 1

Part No. 57.0411.0056GT
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219.1 610594 Transmission Rear Support

Ganie
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June 2018 200 Drive Chassis Components

219.1 610594 Transmission Rear Support

Iltem Part No. Description Qty.
1 0707110491GT
2 07.0711.0420GT
3 0707110492GT
4 070711.0422GT
5 070711.0423GT
6  0707110424GT
7 0707110493GT
8 070711.0236GT
9  07071104%M4GT  Synchronizing Kit........cocoeeveiiniiiieeneennns 1
10 070711L0495GT  RINGS Kitu.oooiveieeiiiieeciiie e 1
10 070711L0496GT  RiINGS Kit...ooouveiiiiiiieiiieee e 1
11  0707110497GT Spring Kit... 1
11 O707110498GT  SPHNG Kiti...o.ovvveeeeeeeereeseeeeieeeeeeesesieeen 1
12 070711L0499GT  O.RING...eeiiiiiiieeiiiiee et 2
13 07071L0500GT  O.RiNG..ciiivieiiieiieiiieiie e 1

Genie
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June 2018 200 Drive Chassis Components
220.1 610595 Turret Rotation - Reduction Gear
Item Part No. Description Qty. |Item Part No. Description Qty.

1 0707330041GT  Pinion M8 Z13 H104 (Fd6).........cccvvvennnen 1 44 0707330037GT  SNAP RING......cccuviiiiieeiiiiiieeee e 1
2 0707330008GT Screw Uni 5933 M10x25-10.9..........cc..... 3 45 0707330064GT SCREW M10X25 UNI 5931 8.8.............. 8
3 0707330009GT ENd Plate.......cccevviuieiieiiieiiieiie e 1 46 0707330057/GT Circlip Di 90X3 Uni 7437.....ccccevvevreeenenn. 1
4 0707330032GT Splined Shaft 58X53.......cccceevvvreiiiieennnnns 1 47 0707330058GT  Circlip De 55X3 Uni 7436.......c.cceevvveeenns 2
5 0707330010GT  Nilos RiNg 32215.........ccoiiieiiiiieiiieeaies 1 48 07.07330060GT
6  07073BO0LIGT Bearing 32215.......cccccvvirerieieiiniirinnenns 1 49  0707330061GT
7 0707330033GT Output Assembly.........cccocvveeiiireiiierennns 1 50 07.07330062GT
8 0707330015GT  NUt MBOX2......ccoiiiiiieereeeiiieieee e 1 51 905682GT
9  0707330014GT Spacer 52 07.07330029GT

10  0707330013GT Bearing 30214......ccccovvvreeiiienieenieciiene 1

11  0707330012GT Seal Ring 70X90x10 Basl........cccccvvuveeenee 1

12 0707330042GT  Gearbox HOUSING.........ccocvveieeniieniieiieene 1

13 0707330063GT Reduct. Assembly 1:6,20...........cccceeruneene 1

14 0707330020GT O-Ring 2,62X202,87...ccccvveeiiiiieiiieeaens 2

15  0707330040GT Toothed Ring Z78 H38........cccccoveevieeinenne 1

16 0707330043GT  Sun Gear Z15 1:6,20.........ccccceeeveeeeennnnn. 1

17 07.07330044GT

18  0707330045GT

19 0707330046GT  Screw Uni 5931 M10x65-12.9............... 12

20 0707330047GT  Screw Din 7984 M10x60-8.8...........ccc.... 4

21 992335GT O-Ring 2,62X145,72.....cccecvirciniinennn. 2

22 0707330048GT Reduct. Assembly 1:4,26..........ccccceevuneene 1

23 0100030255GT SCREW M10X25 UNI 5931 8.8 ZN........ 8

24 0707330049GT Toothed Ring Z62 H28...........ccceeveeinene 1

25 0707330050GT Sun Gear Z19 1:4,26..........cccceeeeeeeeeneenn. 1

26 0707330051GT Reduction Stage 1:4,26..........ccccccvvunenne 1

27  0707330052GT Circlip Uni 7437-120

28  0707330053GT  SPACEN......ceciiriiiiiriieiiiee e

29  0707330054GT Brake Shaft........cccccovviiniiiiiiiiiiiiniciee 1

30  0707330022GT Steel RiNg C.70.......cccovviiiieiieeiienicee. 5

31  0707330023GT  Sintered DiSC.......ccccvvervieiiieniieiienieee 6

32 0707330055GT  PlUg 1/4"G...eeeeeeiieeeee et 1

33  0707330056GT Oil Level Plug M18X1,5.........ccccveerveennen. 1

34 01L00030261GT SCREW M10X55 UNI 5931 8.8 ZN........ 8

35  0707330059GT Housing Brake..........ccoceeeiiiieeiiiieeeninnnn. 1

36 0707330027/GT BACK-UP RING... .1

37 0707330025GT  O-RING....cceiiiiiiiiiiiieeerieeee e 1

38 0707330026GT  O-RING.....ccoiiiiiiiiieeeeeieee e 1

39 0707330028GT BACK-UP RING.......ccoeevriiieiiiieiieeeeie 1

40  0707330021GT Sealing Brake Kit.........ccoocvverveeniiincennne. 1

41 0707330035GT  PiStON....ceiiiiiiieiiiiiieeiiee e 1

42 992375GT SPING it 12

43 0707330036GT PRESSURE PLATE........cccoviieiiieiiiiines 1

Genie
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300 Engine Components

Iltem
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4
42
43

Part No.

51.0811.1300GT
01000L0401GT
01.40320005GT
01.0031.0097GT
51.08020600GT
01.4001.0012GT
01.0031.0058GT
0100230067GT
51.0811.1400GT
01.0031.0057GT
014001.0040GT
(0946700004GT
51.08020700GT
01000L0409GT
01.0001.0356GT
01.0023.0055GT
(09.0804.0000GT
07.07130024GT
07.07130023GT
638747GT

07.07130008GT
638748GT

638744GT

01.00230054GT
01.0031.0299GT
5108114122GT
01.0031.0055GT
01.0001.0257GT
0745010163GT
074501.0164GT
074501.0165GT
0745010166GT
074501.0159GT
638243GT

5600130031GT
074501.0057GT
074501.0176GT
074501.0158GT
5600130013GT
56.00130030GT

56/0012.0069GT
074501.0177GT
(094601.0056GT

Description Qty.
Right Support - Fan Side............cccccoveee 1
SCREW M12X40 UNI 5737 8.8 ZN........ 4
SPRING WASHER D12 ZN.................. 14
FLAT WASHER D12 UNI 5714 ZN.......... 8
ENGINE SUPPORT,LEFT.........cccceeernnne 1

SCREW M14X100UNI 5737 8.8 ZN....... 4
FLAT WASHER D14 UNI 6592 ZN.......... 4

STOP NUT M14 UNI 7473 6S ZN........... 4
Left Support - Fan Side

WASHER,D12 UNI 6592 ZN..........ccuueen 6
Screw TE M12X50 UNI 5737 10.92N.....6
VIBRATION DAMPING........ccocovveeririenns 4
ENGINE SUPPORT,RIGHT.........ccccevnnee 1

SCREW M12X80 UNI 5737 8.8 ZN........ 4
SCREW M10X30 UNI 5739 8.8 ZN......16
NUT,STOP,M10 UNI 7473 6S ZN.......... 16
FLYWHEEL ASSY.....cccoooiiiiiiiiiiiiec, 1

NUT,M8 UNI 7473 6S ZN.....cccovvrrierinens 2
FLAT WASHER D8 UNI 6593 ZN............ 2
Bracket........coooveeiiiiiiiiieeeee e 1
FLAT WASHER D8 UNI 6592 ZN... .2
SCREW M8X30 UNI 5739 8.8 ZN.......... 2
Complete Diesel Prefilter...........ccoeevnne 1
Diesel Prefilter Body........c.cccevviriiiennennne 1
Diesel Prefilter Element............ccccoceueee.. 1
Diesel Prefilter Element Kit..................... 1
Starter Motor........coovvveeiiiiieseec e 1
Ol FItEr.eieiiiiiieiee e 1
OIL PRESSURE SWITCH.......ccceevennenne 1
FILTER, DIESEL FUEL..

Belt.. oo
AREINALOT.....eeiiiiiiieeiie e 1
TRANSDUCER.......cccoiiiiieiiieieeieen 1
WATER TEMPERATURE LEVEL
THERMISTOR......coviiiieiiecie e 1
Addition Fuel Thermistor..............c.ccee.. 1
Pulley D.200........ccccomiuimmieiiienienieeneeae 1
Diesel ENgine........cccoceenieiiieniinieneane 1

Part No. 57.0411.0056GT
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302.1 610602 Engine Cooling System - Air Filter

Genie
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June 2018 300 Engine Components

302.1 610602 Engine Cooling System - Air Filter

Iltem Part No. Description Qty.
1 04.00270061GT
2 09.08050000GT
3 (0908060008GT
4 04.02270068GT
5 0908050220GT
6  0442270010GT
7 0908050114GT
8 04.42270000GT
9  (0908050090GT
10  0442270001GT
11 094604.0070GT
12 0100011465GT
13 0L003L0055GT FLAT WASHER D8 UNI 6592 ZN............ 2
14 0946040088GT Dust Exhaust Valve.............cccocoeneennnene 1
15  074500L0270GT Lateral COVer........ccooveveireeeenreeecnreeeenes 1
16  5108109200GT Bracket........cccooveerviiniiiniieiiciieenieeeieens 1
17 0140320004GT SPRING WASHER D10 ZN........coocuvveees 2
18 01000L0356GT SCREW M10X30 UNI 5739 8.8 ZN........ 2
19 014031.0004GT FLAT WASHER D8X32 UNI 6593 ZN.....2
20 0100230054GT NUT,M8 UNI 7473 6S ZN......oovvvveiiiirnnnn 2
21 (0908050018GT HOSE D40......cccoveiririirienieieisiearenrenens 1
22 07450L0190GT  SCIEW...eevieeeiiiiiiieeeieesssiiiieeeeeeesnnineneeeeens 1
23 53333R0037GT Rubber Below..........cccerveviiiiiiiiiicie 1
24 5209009309GT EIbow Iron Pipe........cccceviviiiieiieeiieiienne 1
25 5108114623GT STOP RING......cccvvviieieeiiiiiieeeee e 1
26 07450L0130GT COVER.....ooiiiiiiiiieeiiiieee e 1
27  0745010191GT Main Cartridge.. .1
28  0745010192GT Main Cartridge........cccoverveeviienieenieinens 1
Genie
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Iltem Part No.

1 0100190105GT

2 09.08060028GT

3 0100010405GT

4 51.08114095GT

5 01.00230056GT

6 5108114017GT

7 01.0031.0056GT

8 0140320004GT

9 0100010356GT
10 5332000052GT
11 0908030574GT
12 0946610025GT
13 0908030052GT
14 0707120141GT
15 0100010154GT
16 0140320002GT
17 01.0031.004GT
18 0442270018GT
19 0946050013GT
20 51.08114094GT
21 0707230360GT
22 014001.0089GT
23 0707120146GT
24 0100010256GT
25 01.0031.0055GT
26 0707120142GT
27 0707120143GT
28 014001.0078GT
29 01.0031.0299GT
30 0100230064GT
31 0707230197GT
32 09.08060008GT
33 0908060022GT

Description Qty.
NUT M10 UNI 5588 6S ZN..........c.ceneee 8
BALL VALVE 1/4F-F....ccccoiniiiiiiiienenn. 1
SCREW, 8.8 HCS 12MM1.75X60Z......... 2
Pull Bracket..........cccooviiiiiiiiniiiicce 2
STOP NUT M12 UNI 7473 6S ZN........... 2
Bracket.......ccoovevveiiniinieecceee e 1
FLAT WASHER D10 UNI 6592 ZN.......... 3
SPRING WASHER D10 ZN...........ccc...... 3
SCREW M10X30 UNI 5739 8.8 ZN........ 3
Complete HeatsinK............ccccevienicnneene 1
GASKET ..ottt 1-m
INDICATOR,OPTICAL LEVEL................ 1
GASKET ..ttt 0.8-m
Heatsink Body..........cccovveeiiiieeiiiieeeeene. 1
SCREW M6X16 UNI 5739 8.8 ZN........ 10
SPRING WASHER D6 ZN.................... 10
FLAT WASHER D6 UNI 6592 ZN.......... 10
Clamp D16
Fan....ooo
Rubber Plate 100X5 LG.705................... 1
VIBRATION DAMPING KlIT.....ccvveirireene 2
SCREW M12X70 UNI 5737 8.8 ZN........ 2
Radiator Plate...........cccoooieviiiiiiiiiciies 1
SCREW M8X25 UNI 5739 8.8 ZN.......... 5
FLAT WASHER D8 UNI 6592 ZN.......... 10
Al CONVEYON ...t 1
Air Conveyor Protection

SCREW M8X20 DIN 6923 8.8 ZN.......... 4

FLAT WASHER D8 UNI 6593 ZN............ 4
NUT,M8 UNI 7473 6S ZN........ccocvvrernenn. 5
Rubber Seal.........ccccveieiiincis 0.7-m
DOOR RUBBER/PIPE FITTING............. 1
Pipe Fitting 1/4" M-F ZN.........coccocevevvereen. 1

Part No. 57.0411.0056GT
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300 Engine Components

304.1 610604 Exhaust System And Accelerator

Item Part No. Description Qty. |Item
1  01000102AGT SCREW M8X20 UNI 5739 8.8 ZN.......... 5 31
2 0LO0010355GT SCREW M10X25 UNI 5739 8.8 ZN........ 1
3 0LO0BLO299GT FLAT WASHER D8 UNI 6593 ZN............ 3
4 (0100310301GT FLAT WASHER D10 UNI 6593 ZN.......... 1
5  0140320003GT SPRING WASHER D8 ZN.........cccceovenene 5
6  0140320004GT SPRING WASHER D10 ZN.........cccveue. 1
7 0908030348GT CLAMP.......eciiiieieeiteeieesie et 3
8  (090805009GT Flexible Exhaust Pipe.........ccccoveeiiieennines 1
9  (0908050112GT Second Flexible Exhaust Pipe.... .1

10  5108102000GT  SUPPOIT...cciiirieiiiriieiiiieesiree e 1

11 5109033600GT Muffler Guard...........ccccoeviiieiiiiieiiieees 1

12 5331000041GT  MUFFler..c.eciiiieieieece e 1

13 5331000055GT Main ExHaust Muffler.............coceeveinene 1

14  (0100310053GT FLAT WASHER D5 UNI 6592 ZN............ 2

15  0100230052GT STOP NUT M5 UNI 7473 6S ZN............. 2

16 0946550000GT GAS LEVER......ccccoviiiiiiieiiieee e 1

17  0946450033GT Hand gas control cable............cccccoceeene 1

18  0946450015GT Gas Cable

19  (0946560006GT ACCELERATOR PEDAL......ccccoevieeninne. 1
For GTH-4018 R IIIA To
S.N.GTH4018R15M-105

19  (0946560017GT ACCELERATOR PEDAL.......cccoceveenenne. 1
For GTH-4018 R IIIA From S.N.
GTH4018R15M-106, For GTH-4016 R 1A
From S.N. GTH4016R15M-101

20 0908030008GT JOINT DB....ocvrvreririecririeeeenreeee e 1

21 5108102500GT  Bracket.........ccocvvrveenieiiiieniieiee e 1

22 (0908030007GT Cable FiXing Kit........cccoorvieireeicnieniene. 1

23 (0100310053GT FLAT WASHER D5 UNI 6592 ZN...

24 0100230052GT STOP NUT M5 UNI 7473 6S ZN.............

25  (0100230053GT STOP NUT M6 UNI 7473 6S ZN............. 1

26 (0100011438GT SCREW M5X20 UNI 5739 8.8 ZN.......... 2

27  0908030008GT  JOINT DB...ooovrvieniiriienienieenienieeee e 1

28  (0100230053GT STOP NUT M6 UNI 7473 6S ZN............. 1

29  5108114657GT BRACKET.....ccciiiiieiireee e 1
For GTH-4018 R IIIA To
S.N.GTH4018R15M-105

29 5108114735GT  Bracket.......ccccoviviieenieiiiieniieiie e 1
For GTH-4018 R IIIA From S.N.
GTH4018R15M-106, For GTH-4016 R II1A
From S.N. GTH4016R15M-101

30  01L000L0156GT SCREW M6X20 UNI 5739 8.8 ZN.......... 3
For GTH-4018 R IIIA To
S.N.GTH4018R15M-105

30  0140060011GT SCREW M6X20 UNI 5933 10.9 ZN........ 2
For GTH-4018 R IlIA From S.N.
GTH4018R15M-106, For GTH-4016 R II1A
From S.N. GTH4016R15M-101

Genie

Part No. 57.0411.0056GT
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Iltem Part No. Description Qty.
1 01L00030256GT SCREW M10X30 UNI 5931 8.8 ZN........ 1
2 0442380086GT Hydraulic Pump L......cccooooiieiiiiieiieeees 1
3 0745200031GT  SEAL KT oot 1
4 01003L0098GT WASHER D14 UNI 5714 ZN.......ccccvveeen 4
5 0140320006GT SPRING WASHER D14 ZN.........cccvveees 4
6 0L000LOB06GT SCREW M14X40 UNI 5739 8.8 ZN........ 4
7 0L003L0099GT FLAT WASHER D16 UNI 5714 ZN.......... 2
8 0140320007GT SPRING WASHER D16 ZN..........ccvveeeee 2
9 0140030001GT Screw TCEI M16X40 UNI5931 8.82N.....2

10 0442380071GT  PUMP ..ottt 1
11 070700L0197GT HYDRAULIC PUMP 2 SEAL KIT............ 1
12 06040L0123GT  O-RING.....cociiviririiciinienie e 1
13 044230075GT  Hydraulic Pump 3. 1
14 070720060GT Joint Kit PUMP 3.....ccoiiiiiiiiiiiiieee e 1
15 01003L0097GT FLAT WASHER D12 UNI 5714 ZN.......... 2
16 0140320005GT SPRING WASHER D12 ZN........ccccuvveees 6
17 01000L0401GT SCREW M12X40 UNI 5737 8.8 ZN........ 2
18  07070L0243GT Complete Solenoid Valve..
19 07070L0242GT SOLENOID.......cviviiiiiiiiiiiieieeeciieieeeen
20 070700L0252GT SOLENOID VALVE SEAL KIT......cccevvveees 1
21 070700L0248GT PRESSURE OVERRIDE VALVE............. 1
22 070700L0247GT MAX PRESSURE VALVE.......cc.cccoviuuinnn 2
23 07070L0241GT  VALVE......ciiiiiiiiiiii et 1
24 070700L0216GT PRESSURE RELIEF VALVE.................. 1
25 0140320004GT SPRING WASHER D10 ZN.......ccovcuvveees 2
26 01003L0056GT FLAT WASHER D10 UNI 6592 ZN.......... 2
27  044230052GT Hydraulic Motor
For GTH4018R; For GTH-4016R to SN
GTH4016R17M-112
27  044230064GT  Hydraulic MOtOr........cccevvviiiiiiiecnieciene 1
Only For GTH-4016R From SN
GTH4016R17M-113
28 070700L0203GT HYDRAULIC MOTOR SEAL KIT............ 1
For GTH4018R; For GTH-4016R to SN
GTH4016R17M-112
28 07070L0343GT HYDRAULIC MOTOR SEAL KIT............ 1
Only For GTH-4016R From SN
GTH4016R17M-113
29 0L000LO402GT SCREW M12X45 UNI 5737 8.8 ZN........ 4
30 0L003L0057GT WASHER,D12 UNI 6592 ZN..........ccveeeen 4

Part No. 57.0411.0056GT
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June 2018 400 Cab Components
401.1 610610 Cab - View 1
Item Part No. Description Qty. |Item Part No. Description Qty.
1 0707400000GT  PIN...ooioioiiiiorereieeeieeseeeie e 3 43 (0L400L0061GT SCREW M4X20 UNI 7687 ZN................ 4
2 0707400001GT  SPLIT PIN...ooiiiiiieieieieiceee e 3 44  5108114686GT SUPPORT,SEAT.....cccooviiiriiieieieieeeeenns 1
3 0707400002GT GREASER.......cccoeiieririnirieeieieeeneeens 3 45  5108114674GT COVER.....cciieiiiieeieesieieeee s 1
4 (070740002GT ADHESIVE PROFILE ......ccccooue.... 0.8-m 46 5108114676GT SUPPORT,SEAT.....ccccoeoiiivicierererieean 1
5  0707400004GT SCREW.....ccoceiiiiirieieieiieereeeeeesieiseeeeenas 2
6 0707400005GT  StOP NUL....cuvveeiiiieeiiiee e 2
7 0707400006GT WASHER 6.4X12.......cccciiiiiirererirerennn 2
8  0707400116GT SCREW FE TGS T+ M6X25 UNI 7689
ZN oottt 4
9 0707400128GT  SCREW......cciiiiiiiiieeiiiee et 4
10  0707400009GT RUBBER GROMMET......ccooveverirerinnne. 3
11  0707400010GT Flashing Beacon Bracket..............ccueee.e. 1
12 0LOOOLO2AAGT SCREW M8X20 UNI 5739 8.8 ZN.
13 0LO03LO0SSGT FLAT WASHER D8 UNI 6592 ZN............
14 0LO0230054GT NUT,M8 UNI 7473 6S ZN......coovovererrnee 2
15  0707400014GT NUT,PROTECTION.....ccceeiirererirerierrnnnes 8
16  0707400015GT BUMP STOPRUBBER..............ccceveurnen. 1
17  0LO0230054GT NUT,M8 UNI 7473 6S ZN......coovoveverrnee 2
18  0LO03LO299GT FLAT WASHER D8 UNI 6593 ZN............ 1
19  0707400018GT Non-Skid Coating........c.cccevvverveene 0.70-m
20  0707400235GT RUBBER CARPET......ccceooviniriirieicieiennes 1
21 0707400020GT ROOF COVERING... .1
22 0707400021GT COVERING......ccceiiiieicieieieieieeeereieina 1
23 09080B0560GT GASKET ...ttt 1
24 O707400054GT  STOP BELT...coviirirenireereeeeeneneseeeeieeenenes 1
25  O707400027GT  CAP....ocooviveeiteeieeeeeeee e 4
26 0707400028GT HEX HEAD CAP......ccoeieiirieieeieieieenes 2
27  0707400236GT SUNSHIELD CURTAIN KIT....coeeiernee. 1
28  0707400128GT SCREW.....ccceieiiiiiiieriieieee e 4
29  070740002GT ADHESIVE PROFILE .................. 0.87-m
30  070740002GT ADHESIVE PROFILE ..
31 5108114675GT
32 (0707400116GT
33 5108114377/GT
34 51.08114079GT
35  (0707400091GT
36 0707400091GT
37 07.07400092GT
38 (09080B0012GT WASHER DB........coovevririiniiiieieieieieiennes 4
39  0708030657GT Handle.........cccceeveiiiiiiiieiiesie e 3
40  0946100057GT BUBBLE LEVEL.......cccccoeevvveiiivirerirerennn 2
41  5108114678GT SUPPORT,LOAD CHARTS.........ccccevenee. 1
42 (QL403L0007GT FLAT WASHER D4 UNI 6592................. 4
Genie
Part No. 57.0411.0056GT GTH-4016R_IIIA, GTH-4018R_IIIA 73



June 2018

I 400 Cab Components

402.1 610611 Cab - View 2

4

Y

Part No. 57.0411.0056GT

74

GTH-4016R_IIIA, GTH-4018R_IIIA



June 2018 400 Cab Components
402.1 610611 Cab - View 2
Iltem Part No. Description Qty.

1 0707400275GT SCREW MBX12....cecieiieiieiirieeiesiieiens 4
2 5212005535GT COATING.....ooiiiiieiiieiie e 1
3 0707400014GT NUT,PROTECTION.....cccteiriiiiiieiiieieenne 8
4 0707400026GT WASHER. ..ot 6
5  0707400048GT GASKET ...ciiiiiiiieiieeie e 1
6  0707400049GT GASKET ...ctiiiiiiieeiieeiee e 1
7 0908030808GT HANDLE......ccctiieiinieie e 1
8  0707400051GT DOOR LOCK......ccoiiiiiiiieiiieiie e 1
9  0707400052GT ADHESIVE GASKET

10  521200554GT DOOR LOCK COVER.......cccevveierieannne. 1

11  0707400035GT BUSHING.......coiiiiiiiaiie e 1

12 51110000390GT  DOOr Frame........ccceevvvveeirirreeniiiiesieeeenes 1

13 0707400058GT DOOR SEAL...cccosiiiiiriiiienieseesieeieene 4.50

14  0l40060007GT SCREW M8X40 UNI 5933 10.9 ZN........ 2

15  0L00190104GT NUT M8 UNI 5588 6S ZN........cccevueeunenne 2

16  0L40320015GT Washer 8.4X142.......cccccvveviveeeeiiiieeiiiieeenns 2

17  0707400060GT

18  0707400231GT

19  0707400062GT

20  0707400276GT

21  0707400515GT

22 0707400029GT

23 See 400 Cab Components, Figure 610612

- Position 36

24 0707400228GT  RUDDET......coiiiiiiiiieieeee e 6

25  0707400227GT  SCREW.....ccccoiiiiiiiicie et 2

26 0707400279GT  GlaSS.....iiiiiiaiieiiiriiiaeiieeieesiee e 1

27 00080B0BBEGT  KEY ...ciiiiiieiiieeiiesieeeiie st eiee e siee s 1

28  5LOBLLAG73GT  Frame ......eeeveviviiiiiiiieeeeeiniiieeeee e e s 1

29 0707400223GT  WaShEr.....ccooiiiiiiiiiieiiee e 6

30  0707400514GT HANDLE

31  0707400250GT Complete lower door section.................. 1

32  (0140010116GT SCREW TCB T 3.9X16 UNI 6954........... 2

Genie
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June 2018 400 Cab Components
403.1 610612 Cab - View 3
Item Part No. Description Qty. |Item Part No. Description Qty.
1 0707400066GT  AIR FILTER......oiiiiiiiiieeeiiieeee e 1 44 0707400163GT  SCIEW....evveeeiiiiiiiiieeeeeseiiireeeeeeesniineeeeee s 2
2 5108114724GT  AIR GRID.....ccoiiiiiiiiiiiee e 1 45 0707400117GT WASHER......ccoiiiiiiiiiieeeceeeee e 2
3 0707400152GT  KNOB.....coiiiiiiriirierierieieisie e 2 46 0707400105GT SCREW MBX30......coccimirviieininiiniennennas 3
4 5111000041GT  Frame Cab........cccceeveieeeiiieeeiiieesiiee s 1 47 0707400095GT  SCIEW....eetieeiiiiiiiiieeeeeseiiiieeeeeeesnniieneeeeens 4
5 0707400028GT HEX HEAD CAP.....oovviiiiiiiiiieeeieiiiien 6 48 5212005545GT  COVEN.....eetiiiieeeieiiiiiieee et 1
6 0707400006GT WASHER 6.4X12........coviiiieiiiieeiieeenne 10 49 0707400115GT BRACKET .....oiiiiiiieeieieeeee e 1
7 0L000LO2AGT SCREW M8X20 UNI 5739 8.8 ZN........ 18 50 0707400116GT SCREW FE TGS T+ M6X25 UNI 7689
8 O707400072GT WIDEr MOMOF oo 1 ZN oot 4
9 0707400073GT LEFT SIDE GLASS 51 0707400117GT WASHER.......c.otiiiiiiiiiieeceeeeee 4
10 0707400074GT REAR LOWER GLASS.......cccccvevvviiiiinen 1
11 0707400246GT Rear glass......ccccoooueeeiiiieiiiieie e 1
12 0707400052GT ADHESIVE GASKET.......ccovvveeee. 2.5-m
13 0707400076GT Handle........cccvvviveiiiniicniccic e 2
14 0241020013GT  SEOP..ccciuverreeieeeieiiieie et e e e e e e s e 2
15 0707400078GT  HIiNQE...c.eeiiieiiiiiieiee et 2
16  0100460010GT Screw TSPEI M.8X30 UNI 5933 10.9
ZIN et 7
17 0100230054GT NUT,M8 UNI 7473 6S ZN......oovveveiiiirnnnn 7
18 0707400014GT  NUT,PROTECTION......ccocvvreiiieieiieeenins 7
19  0707400080GT  RUDBDEN......ccceiiiiieece e 2
20 0707400081GT WASHER.......c.otiiiiiiiiiiiiee e
21 0707400032GT COVER,SPEAKER
22 01400L0116GT SCREW TCB T 3.9X16 UNI 6954......... 10
23 0707400084GT CEILING LIGHT .....ooiiiiiiiiiiiiieeeeeiiiiees 1
24 0707400203GT  Mirror Bracket...........ccccvrveeeneeicnennenne. 1
25 0L003L0055GT  FLAT WASHER D8 UNI 6592 ZN.......... 12
26 0100030203GT SCREW M8X20 UNI 5931 8.8 ZN.......... 2
27 0L000L0299GT WASHER D10 UNI 6593 ZN................. 16
28 0707400103GT  NUT MI2X1...coiiiiiiiiiieeiiiiiiiieeee e 1
29 0707400102GT WASHER.......coiiiiiiiiiiiieeec e 2
30  0707400100GT STOP PIN
31  0707400097GT Complete MIrrOr........ccocvevvenveeneeinienene 1
32 0707400202GT COMPLETE MIRROR........ccccvvviiiiiiiines 1
33 0100230054GT  NUT,M8 UNI 7473 6S ZN......cevvevreeenn 2
34 0707400014GT NUT,PROTECTION......coveiviiiieeeeeiiiiieens 2
35 0707400012GT WASHER......ooiiiiiiiiiieeeeeeeeeeee 16
36  0707400104GT DOOR CATCH....ccocovmiriiriiieieininienienes 1
37 0707400106GT GASKET,RUBBER.........cccvvvviiieiiiiiienn, 1
38 0707400248GT WIPER BLADE........ccocoiiiiiiiiieiiieiiiiiees 1
39  07.07400098GT
40  07.07400016GT
41 07.07400005GT  SEOP NUL.....cevieeiiiiiiiieee e 3
42 0707400247GT  REAR WIPER KlT....iviiiiiiieiiieecieeeee 4
43 0707400156GT  WIPET @rM....cccvieriiiiiieirieieesieeeniee e 1
Genie
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June 2018 400 Cab Components

404.1 610613 Cab - View 4

Iltem Part No. Description Qty.
1 0707400069GT  GASKET ..ooviiiiiiiiiieeie e 1
2 0707400070GT HOSE GUIDE.........ccoviiiiiiiiiieieeeiiiiiees 1
3 01003L00B5GT  FLAT WASHER D8 UNI 6592 ZN.......... 12
4 01000L02AAGT SCREW M8X20 UNI 5739 8.8 ZN........ 16
5 0707400079GT  SCIEW.....coiiiiiiiiiiie it 7
6 0707400046GT  StOP NUL....cuvveeiiiieeiiiiee e 7
7 0707400014GT NUT,PROTECTION......coviiriiiieeeieiiiiiieens 7
8 0707400081GT WASHER.......ccotiiiiiiieiiiieeee e
9  0707400088GT Wiper arm

10 0707400087GT  WINDSHIELD.......cccovviiiiiiieieeeiiiiiieeee, 1
11 0707400085GT ROOF GLASS.......ooiiiiieiiiiiieeeee e 1
12 0707400009GT RUBBER GROMMET........cccocvveiiieenns 3
13 0707400086GT  RUDDEN......cceiiiieieeeeie e 1
14 0707400032GT WASHER......ccotiiiiiiiiiiitee e 1
15 070740009GT RIGHT SIDE GLASS.......ccooiviiierieeee 1
16 0707400090GT THROUGH-COUPLING .......ccevvviiiiiiannn 1
17 0707400089GT WIPER BLADE.........c.coiviiiiiiieieeeiiiiiees 1
Genie
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400 Cab Components

Iltem Part No.
1 0946100050GT
2 0946100066GT
3 0707400472GT
4 07.07400474GT
5 07.07400480GT
6 0707400367GT
7 07.07400476GT
8 07.07400479GT
9 0707400473GT
10 0707400475GT
11 0707400477GT
12 0707400478GT
13 07.07400485GT
14 07.07400370GT
15 07.07400486GT
16 07.07400498GT

Description Qty.
SEAT e 1
Safety Belt........ccoeeiiiiiiiiiieees 1
Back Cover Assembly..........ccccovvieninne 1
Back Foam Kit.........ccooeeiieiiiniinicnce 1
Right Armrest Kit..........ccocvviieiiieennenn. 1
Seat Frame Assembly..........cccoceeveennenne 1
KNob Kit....oooviiiiiieiicceece 1
SEAT ARMREST,LEFT......ccccoiiiiiiiinennn. 1
Seat Cover Assembly .1
Seat Foam Kit........ccoooeiiiiiiiiiiiiece 1
Suspension Cover Kit.........cocoveeiieeeinns 1
Seat Suspension Kit..........cccevveenennene 1
Height Adjuster Kit.........cccooveniiiiicnienns 1
Weight Adjuster Kit.........occoeeiiieiniinene 1
KIT,SEAT DAMPER.........cccociieiriiieeiinnn 1
Seat MIiCroswitCh..........ccoceevveiiiinicinene 1

Part No. 57.0411.0056GT
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400 Cab Components

June 2018
Iltem Part No.
1 5212005531GT
2 521200541GT
3 5212005533GT
4 5212005532GT
5 07.07400116GT
6 0908030012GT
7 54,0101.0020GT
8 07.07400143GT
9 01.0031.0055GT
10 07.07400208GT
11 521200542GT
12
13 01.40030038GT
14 07.07030417GT
15 0707030418GT
16 07.07030420GT
17 07.07030441GT
18 0707030423GT
19 07.07400152GT
20 07.07030532GT
21 0707030531GT
22 07.07030368GT
23 01.0031.0055GT
24 5600160179GT
25 07.0741.0023GT
26
27 070741.0012GT
28 07.0741.0120GT
29 56,00160085GT
30 070741.0011GT
31 07.0741.0130GT
32 07.07400206GT
33 51.0811.4036GT
34 01.00030205GT
35 01.0001.0257GT

Description Qty.
DASHBOARD,FRONT.......cccvviiiiieiiins 1
Right Side CoVer........cccocevviieeiiiieeeien. 1
DASHBOARD,CENTRAL........cccovviirenn. 1
DASHBOARD,LOWER..........ccccvvvvieeinnnne 1
SCREW FE TGS T+ M6X25 UNI 7689

ZIN oot 16
WASHER DB6.......eevviiiiiiiieeeeeeee 16
WASHER D6/9.......ccoviiiiiiiiieiiiiee s 3
COVER,RADIO HOUSING............cceee... 1
FLAT WASHER D8 UNI 6592 ZN............ 2
Bracket........ccoooveiiiiiiii 1
COVER,JOYSTICK.....ccevtiiiieeiiiiiiieeeeene 1

See 700 Electric Installation, Figure 610680
- Position 25

SCREW BBX25......ccoiiiiiiiiienieeiecciene 3
Speed LeVer......cocoeiiiiiiiiieeiiie s 1

Turn Signals Lever...

KEY oottt 1
Emergency button...........ccocoeeiiiienninnn. 1
PLUG. ...t 1
KNOB......ooiiiiiiieee e 1
CONTACT .t 1
CONtaCt.......cocviiiieiiic e 1
KEY ..ttt 1
FLAT WASHER D8 UNI 6592 ZN............ 4

Complete Joystick
PROPORTIONAL ROLLER.............c..... 2

See 700 Electric Installation, Figure 610680
- Position 2

ENABLING FUNCTION SWITCH..

Complete Handle............cccooveviiinicnncene

COMPLETE HANDLE.........ccccoviiiiienennn. 1
PUSH BUTTON......ooeiiiiieiiiiie e 1
WHITE BUTTON CAP......ccvvveeeeeiiiiinenn 1
Screw TC M4X20 ZG UNI 7687.............. 4
Adapter Bracket.........cccoeviiiiiiiiiiien, 1
SCREW M8X25 UNI 5931 8.8 ZN.......... 4
SCREW M8X30 UNI 5739 8.8 ZN.......... 2

Part No. 57.0411.0056GT
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June 2018

400 Cab Components

Iltem Part No.
1 07.07400119GT
2 07.07400120GT
3 0707400120GT
4 07.07400120GT
5 07.07400120GT
6 0707400120GT
7 07.07400120GT
8 0707400121GT
9 0707400122GT
10 0707400122GT
11 07.07400122GT
12 04.02270068GT
13 0140010116GT
14 07.07400125GT
15 0707400126GT
16 04.02270058GT
17 07.07400128GT
18 0707400120GT
19 01.0031.004GT
20 01.00230053GT
21 07.07400028GT
22 07.07400130GT
23 07.07400219GT
24 014001.0026GT
25 01.0031.0298GT
26 07.07400132GT
27 0100310299GT
28 01.0001L0254GT
29 09.08030549GT
30 0707400218GT
31
32

33 5600120068GT

Description Qty.
HEATER.......ooiiiiiiiieeeiecee e 1
Air HOSE....oviiiiiic 0.75-m
AIr HOSE...coviiiiciic e 0.75-m
AIr HOSE....ooviiiiiec 1.65-m
Air HOSE....oviiiii 0.30-m
AIr HOSE...coviiiieiic e 0.20-m
AIr HOSE. ..ot 0.5-m
3-WAY FITTING....coeeiiiiiiiiiiiieeiiiieeeen 1
Heater pipe 15x23

Heater pipe 15X23........ccccceevevineene 0.8-m
Heater pipe 15X23........cccooeiiiieenns 5.0-m
CLAMP DN 22/32 LG 9....ooevverieiiene 4
SCREW TCB T 3.9X16 UNI 6954........... 4
AIR INLET D76......oevvieieiiiiiieeie e 5
REDUCER,D48.5.......cccvieiiiieeieeeien 5
CLAMP DN 40/60 LG12......cccvvvevvireannen 8

Heater Support........cccoeveveeiiiiiiieiieeinns 1
FLAT WASHER D8 UNI 6593 ZN...
SCREW M8X20 UNI 5739 8.8 ZN..........
Rubber D.41X9.......ccooiiiiiiiiiiiiiiices 2
WATER TAPD16.......ccvveiiiieeriiecriieeene 1

See Cab Components, Figure 610617 -
Position 1

See Cab Components, Figure 610617 -
Position 2

Control Unit Potentiometer...................... 1

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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June 2018 400 Cab Components
408.1 610617 Heater, Engine Part
Iltem Part No. Description Qty.
1 See Cab Components, Figure 610616 -
Position 31
2 See Cab Components, Figure 610616 -
Position 32
040227004AGT CLAMP DN 15/25 LG 9..oovvvviveeiieiicene, 2
040605.1018GT  Flexible Hose R1 X 1/2" Lg. 3000 FD - F90
1/2 BSP ORFS....cociieiiee e 1
5 0604420122GT BONDED RING 1/2".......oiiiiiiieiiiieeis 2
6 0604420122GT BONDED RING 1/2"......cccoviiiiiiiiiiiennne. 1
7 0406000197GT HOSE ADAPTER 1/2 GAS D18.............. 2
8 0406000016GT PIPE FITTING CMF G1/2 ES LG 45....... 2
9  0406051017GT Flexible Hose R1 X 1/2" Lg. 3000 FD - FD
1/2 BSP ORFS....ccocovitiirieieeieinenee 2
10 0406070111GT PIPE FITTING 1/2 BSPX13/16-16
ORFS..oi e 1
11 0606000016GT  Fitting CMF G1/2 ES LG .45......ccccveeennee 1
12 0406051592GT Flexible Hose R1 X 1/2 2700 FD 1/2" BSP
FD 13/16"-16 ORFS......ccccoovieiiiiieenieene 2
13 0406000234GT ROTATING JOINT F1/2" BSPXM 1/2"
BSPoooiiiii 2
Genie
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June 2018 400 Cab Components |
409.1 610618 Heater, Fan And Element
Iltem Part No. Description Qty.
1 07.07400360GT Electrical Fan..........cccoceeveeiiiiiiiiiiin, 1
0707400361GT  AIR OQUTLET ......iiiiiiiieieeeeeeeeeveeeis 1
3 0707400359GT HEATER CORE......cccoiiivieeieeee 1
Genie

Part No. 57.0411.0056GT
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June 2018 500 Boom Components

501.1 610621 1st Telescopic Element GTH-4016 R

Iltem Part No. Description Qty.
1  5102013977GT 1St teleSCOPe.....ccccevvveerviiiienieeiec e 1
2 5407030007GT  Pad 200X60X20........c.ueeeivreeaiieieaiieeaiees 4
3 5402000001GT BUSHING M10X13.5...cccciiiiiiiiieiiieeens 8
4 5407030008GT WEAR PAD,100X60X12........cccveeeiriurrnnnns 4
5 5108019000GT WEAR PAD SUPPORT........covvviiiiiiiiinens 2
6 0140320004GT  SPRING WASHER D10 ZN................. 16
7 01000L0357/GT  SCREW,TE,M10X35 UNI 8.8 ZN.......... 12
8 010001L0304GT SCREW M10X50 UNI 5739 8.8 ZN........ 4
9  5402010003GT Bushing 70/80X70

10 5209000200GT BUSHING........coiiiiiieeeeeiiiiiiieee e

11 54020L0004GT BUSHING 70/80X70........vveeiiiiieiiieeaines 2
12 0201170101GT GREASE NIPPLE G 1/8......ccccvevviinnee. 1
13 5402000000GT BUSHING M10X8.5......cccuvvveeeieeeiiiiiaens 8
14 02011700651GT GREASE NIPPLE M6.........oovveviiiiiiinns 4
15 5108114131GT SHIM, WEAR PAD,100X60X1................. 4
16 0L003L0056GT FLAT WASHER D10 UNI 6592 ZN........ 16
17 010001L0356GT SCREW M10X30 UNI 5739 8.8 ZN........ 8

Ganie
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June 2018 500 Boom Components

502.1 610622 2nd And 3rd Telescopic Element GTH-4016 R

Iltem Part No. Description Qty.
1  5102013978GT 2Nnd teleSCOPE.......eevveeriririienireeiee e 1
2 5407030007GT  Pad 200X60X20........c.ueeeivreeaiieieaiieeaiees 4
3 5402000001GT BUSHING M10X13.5...cccccveiiiieeeiinenne 20
4 5407030008GT WEAR PAD,100X60X12.......ccceveeviriuirnnnns 8
5 5108019100GT WEAR PAD SUPPORT.......ccccvvveiiiiiiiines 2
6 0140320004GT  SPRING WASHER D10 ZN................. 28
7 01000LO356GT SCREW M10X30 UNI 5739 8.8 ZN...... 10
8 0140060013GT SCREW M10X25 UNI 5933 10.9 2N.....10
9  5102013979GT 3rd telescope....

10 5108114391GT HOSE TRACK.......ttiiiieiiiiiiiiieeee e
11 5402000000GT BUSHING M10X8.5.......cccuvvivieeeeeiiins 24
12 0908030062GT WASHER D10.......coiiiiieeiiieeiieeeeieeene 10
13 0L000L03B5GT SCREW M10X25 UNI 5739 8.8 ZN........ 4
14 010001L0353GT SCREW M10X20 UNI 5739 8.8 ZN...... 16
15 5407030010GT WEAR PAD,60X60X20........ccccvvreireernnns 2
16 5108114240GT SHIM,WEAR PAD,60X200X1.............cec.. 2
17 5108114131GT SHIM, WEAR PAD,100X60X1................. 8
18 5108094600GT SHIM,WEAR PAD,80X30X1
19 5108114241GT SHIM,WEAR PAD,60X60X1
20 01003L0056GT FLAT WASHER D10 UNI 6592 ZN........ 28
21  OLO1170051GT  Graser M6 X L......cccovviiveiiiiiiiiinieeee, 12
22 S407020105GT WEAR PAD.......cciiiiiiieeeiiiiieeee e 4
23 010000L0357/GT SCREW,TE,M10X35 UNI 8.8 ZN............ 4
24 01000LO358GT SCREW M10X40 UNI 5739 8.8 ZN........ 4
25 0100030260GT SCREW M10X50 UNI 5931 8.8 ZN........ 2
26 5108114711GT  SHIM,WEARPAD.........ccctiiiieieieiiiieee 4
27 5407030022GT WEAR PAD
28 5108114710GT SHIM,WEARPAD.........ccccvviiieieeiiiiieenn, 4
29 5407030009GT WEAR PAD,80X30X20 ......ovvvveveeiiiiiiinens 2
30  5402000017GT BUSHING 50/60X60.........ccoervririrrernenes 2
31 0201170101GT GREASE NIPPLE G 1/8....ccccvvveivieeannes 1
Genie

Part No. 57.0411.0056GT GTH-4016R_IIIA, GTH-4018R_IIIA
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503.1 610623 1st And 2nd Telescopic Element GTH-4018 R

Part No. 57.0411.0056GT




June 2018 500 Boom Components

503.1 610623 1st And 2nd Telescopic Element GTH-4018 R

Iltem Part No. Description Qty.
1  5102013970GT 1st Telescope BOOM.........ccccocveervirneennn. 1
2 5407020086GT WEAR PAD.......cceiiiiiieeiiiiiiieee e 4
3 5402000001GT BUSHING M10X13.5...cccccveiiiieeeiinenne 10
4 5407020082GT WEAR PAD 60X100X9.......cccvvveeiiiiinns 10
5 5108114132GT SHIM, WEAR PAD,60X250X1................. 2
6 01003L00B5GT  FLAT WASHER D8 UNI 6592 ZN.......... 24
7 01000L0357/GT SCREW,TE,M10X35 UNI 8.8 ZN............ 4
8 01000L0252GT SCREW M8X16 UNI 5739 8.8 ZN.......... 8
9 01000L0356GT SCREW M10X30 UNI 5739 8.8 ZN........ 4

10 5402000004GT BUSHING M14.......oooviiiiiiiiiiieieeeeiiiiees 6
11 01003L0056GT FLAT WASHER D10 UNI 6592 ZN.......... 8
12 0140320003GT SPRING WASHER D8 ZN..........ccue.... 16
13 0140320004GT SPRING WASHER D10 ZN.......ccovuvveees 4
14 5108114131GT SHIM, WEAR PAD,100X60X1............... 14
15 0201170061GT GREASE NIPPLE MB6........ccovviviiiieeens 8
16 5407020088GT WEAR PAD.......ccviiiiiieeeiiiiieeee e 2
17 5402000005GT BUSHING M8.........ooovieiiiiiiiiiieieeeiines 24
18 01003L0058GT FLAT WASHER D14 UNI 6592 ZN.

19 5402000007GT BUSHING M14........oovviiiiiiiiieieeeiiiies 24
20 5407020083GT WEAR PAD,60X60X9.........cuvvieieiiiiiiiines 2
21 5108114133GT SHIM, WEAR PAD,60X60X1...........ccenuee 2
22 0LO00LO257GT SCREW M8X30 UNI 5739 8.8 ZN.......... 8
23 01000L0256GT SCREW M8X25 UNI 5739 8.8 ZN.......... 8
24 5407020104GT  WEAR PAD.....cociiiiiiiie e 2
25 5402000006GT PAD FIXING BUSHING M14................... 6
26 5108114698GT SHIM,WEAR PAD,250X45..........cccccvveneen 2
27 5407020103GT WEAR PAD....

28 S407020091GT WEAR PAD.......cciiiiiiiee s
29 0140010005GT SCREW M14X25 UNI 5739 8.8 ZN........ 4
30  5102013969GT 2nd Telescope BOOM.........cccccveeneerneenen. 1
31 0100030353GT SCREW M14X40 UNI 5931 8.8 ZN...... 10
32 5108114697/GT SHIM,WEARPAD,68X250...........cccuvvveee.. 2
33 0140030053GT SCREW M14X25 UNI 5931 8.8 ZN........ 6

Ganie

Part No. 57.0411.0056GT GTH-4016R_IIIA, GTH-4018R_IIIA
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‘ 504.1 610624 3rd And 4th Telescopic Element GTH-4018 R
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June 2018 500 Boom Components

504.1 610624 3rd And 4th Telescopic Element GTH-4018 R

Iltem Part No. Description Qty.
1  5102013968GT 3rd Telescope BOOM.........cccccveerueirneenne. 1
2 $407020087GT WEAR PAD.......cceiiiiiiieiiiiieeeee e 2
3 5402000001GT BUSHING M10X13.5...cccccveiiiieeeiinenne 10
4 5407020082GT WEAR PAD 60X100X9.......cccvvveeiiiiinns 12
5 5108114687/GT SHIM,WEAR PAD,250X60X1................. 2
6 01003L0056GT FLAT WASHER D10 UNI 6592 ZN........ 10
7 0L000LO356GT SCREW M10X30 UNI 5739 8.8 ZN........ 4
8 5402000008GT BUSHING.......cooiiiiiieeieeeiiiieeeeee e
9  5102013%/GT 4th Telescope Boom

10 0201170051GT GREASE NIPPLE M6........c.cvvvvveiiiiiiiinen 8
11 5108114688GT SHIM,WEAR PAD,200X60X1...............c.. 2
12 5108114131GT SHIM, WEAR PAD,100X60X1............... 16
13 5402000005GT BUSHING MB8.........ooviveeiiiiiiieieeeiiiiies 24
14 5108114137GT Pad Shim 100X50X1........ccceeinirieririrennnns 1
15 0L000LO0B5GT  SPRING WASHER D16 UNI 1751 ZN...24
16 S407020102GT WEAR PAD.......ccviiiiiieeeiiiiieeee e 2
17 5407020093GT WEAR PAD.......cciiiiiiieeiiiiiieeee e 2
18 01003L0058GT FLAT WASHER D14 UNI 6592 ZN........ 10
19 0140030052GT SCREW M14x30 UNI 5931 8.8 ZN......... 4
20 0140030049GT SCREW M14X25 UNI 5931 8.8 ZN........ 6
21 5407020092GT WEAR PAD.....cocoiiiiiiiieeiieeeeee e 1
22 0140320004GT SPRING WASHER D10 ZN........covcuvveees 6
23 $407020100GT WEAR PAD.......cciiiiiiiieiiiiieeee e 2
24 5407020101GT  WEAR PAD.....cooiiiiiiiie e 2
25 5402000006GT PAD FIXING BUSHING M14................. 12
26 01000L0256GT SCREW M8X25 UNI 5739 8.8 ZN.......... 8
27 01000L0252GT SCREW M8X16 UNI 5739 8.8 ZN........ 16
28 0LO00LO3B5GT  SCREW M10X25 UNI 5739 8.8 ZN........ 6
29 5108114605GT SHIM,WEAR PAD 250X75......cccccovcuvrnneen 4
Genie

Part No. 57.0411.0056GT GTH-4016R_IIIA, GTH-4018R_IIIA
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I 500 Boom Components

505.1 610625 Chain Unit 1st Boom Section GTH-4018 R

Part No. 57.0411.0056GT
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June 2018 500 Boom Components

505.1 610625 Chain Unit 1st Boom Section GTH-4018 R

Iltem Part No. Description Qty.
1 01003L0100GT FLAT WASHER D18 UNI 5714 ZN.......... 4
2 0100191079GT Nut M22 UNI 5588 8G ZN.........ccovvurrenen 3
3 0908030511GT FLEYER CHAIN 3/4" - 6X6 - 259 ST......2
4 090803025/GT COTTER PIN D2X25 UNI 1336 ZN...... 16
5 0707260054GT  PIN...oiiiiiiiieiiiie et 4
6 5403000019GT CHAIN PIVOT PLATE......cccoiiiieiieeee 2
7 0908030403GT FLEYER CHAIN 3/4" - 6X6 - 293 ST......2
8 01400100125GT SCREW M16X45 UNI 5737 10.9 ZN......4
9 01003L009GT FLAT WASHER D16 UNI 5714 ZN.

10  5403000045GT Stretch Chain Terminal..........ccccceevveineene

11  5403000026GT Chain, Pivot Plate...........cccocveiiiiniennnnne 2

12 5403000025GT CHAIN PIVOT PLATE......ccooiiiieiiieees 2

13 SA400000251GT  PIN ..ottt 2

14 0241260011GT  SNAP RING......cceiiiiiieeiiiiieeeeeeeeieees 3
Genie

Part No. 57.0411.0056GT GTH-4016R_IIIA, GTH-4018R_IIIA
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506.1 610626 Chain Unit 2nd Boom Section GTH-4018 R

Part No. 57.0411.0056GT
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June 2018

500 Boom Components

Iltem Part No.

1 54.0001L.0079GT

2 0201170051GT

3 0908030511GT

4 0908030257/GT

5 07.072600654GT

6 0100310055GT

7 51.08114366GT

8 54.0004.0109GT

9 0241260011GT
10 01.0001.0252GT
11 0140190026GT
12 5404000035GT
13 0908010031GT
14 54.04000036GT
15 5403000047GT
16 5108114201GT
17 01.4041.0000GT
18 0140030061GT
19 5403000021GT
20 540001L0077/GT
21 0100190179GT
22 54,03000040GT
23 014001.0040GT
24 0100190106GT
25 014001L.0011GT
26 510811436/GT
27 5407020081GT
28 01.0001L0254GT
29 01.00310057/GT
30 0100310100GT
31 54,03000028GT
32 014001.0108GT
33 0201170063GT
34 5403000024GT
35 5400000251GT
36 5403000025GT
37 0140320005GT

506.1 610626 Chain Unit 2nd Boom Section GTH-4018 R

Description Qty.
Pulley Front Pin.........cccoveiiiiiniicnes 1
GREASE NIPPLE MB........ccceeueireinine 1

PIN oo 4
FLAT WASHER D8 UNI 6592 ZN............ 9
PULLEY HOLDER.........ccccovvviiiiiieeeiiins 4
PIN .o 1
SNAP RING

SCREW M8X16 UNI 5739 8.8 ZN.......... 8
NUT M18 UNI 5721 ZN.....coovviiiirireeinns 1
Front PUlley........cocoeiiiiniiiiiiieeeee 1
Bushing GLY-PG 353950 A........ccceeeneee. 4
Rear Pulley........ccooiiiiiiiiiiieee, 1
Stretch Chain Screw..........cccooeevrienene 1
Pulley SUpport........cccoovieiiiiiiiiecce 2
DOWEL M8X16 UNI 5927 12.9 ZN........ 4

SCREW M8X30 UNI 5931 12.9 ZN........ 8

Stretch Chain BlocK..........cccccocvienieineene 2
Rear Pulley Pin........ccoooiiiiieiiiiieen. 1
NUT M18 UNI 5589 8G ZN...........ccueeee. 3
Stretch Chain Terminal...........c.cccovvevneene 1
Screw TE M12X50 UNI 5737 10.92N.....2
NUT M12 UNI 5588 6SZN...........cceueeee. 2
Screw TE M12X40 UNI 5737 10.92N.....4
PULLEY HOLDER.........cccoiiiiiiiieeis 4
PULLEY,NYLON

SCREW M8X20 UNI 5739 8.8 ZN.......... 1
WASHER,D12 UNI 6592 ZN................. 10
FLAT WASHER D18 UNI 5714 ZN.......... 2
Stretch Chain support..........cccoceeveeineene 1
SCREW M12X60 UNI 5737 10.9 ZN...... 4
GREASE NIPPLE MB6........ccccovviiiiieeins 1
CHAIN PIVOT PLATE.....cccccceeiiiiiiiienennn 1
PIN oo 2
CHAIN PIVOT PLATE

SPRING WASHER D12 ZN.........c.cccc..... 4

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA

Ganie
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507.1 610627 Chain Unit 3rd Boom Section GTH-4018 R

TEREX BRAND

102 GTH-4016R_IIIA, GTH-4018R_IIIA Part No. 57.0411.0056GT




June 2018

500 Boom Components

Iltem Part No.
1 54,0001L.0078GT
2 0201170051GT
3 5400010076GT
4 0908030257/GT
5 07.07230064GT
6 5403000020GT
7 014041.0000GT
8 0140320003GT
9 (0908010026GT
10 01.0001L0256GT
11 01.0031.0055GT
12 5404000034GT
13 014001.0125GT
14 51.0811.0000GT
15 0140030061GT
16 0201170101GT
17 54,03000019GT
18 5404000037GT
19 0908030511GT
20 09.08030403GT
21 5108114454GT
22 01.0031.0099GT

507.1 610627 Chain Unit 3rd Boom Section GTH-4018 R

Description Qty.
Front Pulley Pin.......c.cccooveiiininiicnens 1
GREASE NIPPLE M6........ccooevviiiiiiinennn. 1
Rear Pulley Pin.......c.cccooeiiiiniinicnee 1
COTTER PIN D2X25 UNI 1336 2ZN........ 8
RUBBER PLUG D25........ccoovviiiieieeeie 8
Chain Terminal..........ccccovvovevinivciiiieiens 2

Pulley SUppOrt.......ccoeviiieiiiieeiiiieeeenn 2
SCREW M8X30 UNI 5931 12.9 ZN........ 8
GREASE NIPPLE G 1/8....cccccvvveiiiieinns 1
CHAIN PIVOT PLATE......cccceeiiiiiiiieeennn 2
PULLEY

FLEYER CHAIN 3/4" - 6X6 - 259 ST......4

FLEYER CHAIN 3/4" - 6X6 - 293 ST......4
SUPPORT,ACCUMULATOR...........ccuee 1
FLAT WASHER D16 UNI 5714 ZN.......... 8

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA

Ganie
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508.1 610628 Chain Unit 4th Boom Section GTH-4018 R

TEREX BRAND

104 GTH-4016R_IIIA, GTH-4018R_IIIA Part No. 57.0411.0056GT




June 2018

500 Boom Components

Iltem Part No.

0908030257GT
07.07260064GT
5403000020GT
01.0001.1537GT
(01.0031.0099GT
5403000019GT
5407020094GT
(09.0803.0403GT
0908030511GT
01.4001.0069GT

© 00 N O O B~ W N PP
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o

508.1 610628 Chain Unit 4th Boom Section GTH-4018 R

Description

WEAR PAD
FLEYER CHAIN 3/4" - 6X6 - 293 ST
FLEYER CHAIN 3/4" - 6X6 - 259 ST
SCREW M16X40 UNI 5737 10.9 ZN

Ganie

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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509.1 610629 Coupling Unit

s

Genie
106 GTH-4016R_lIIA, GTH-4018R_IIIA Part No. 57.0411.0056GT




June 2018 500 Boom Components
509.1 610629 Coupling Unit

Iltem Part No. Description Qty.

1 5104005027GT  Boom Articulation............cccveevveresiveeeannnns 1
Only for GTH-4018 R

1  5L04005029GT BOOM ARTICULATION........cccevevinrrnnen. 1
Only for GTH-4016 R

0LO00L0104GT SCREW M6X40 UNI 5739 8.8 ZN.......... 2

3 BA000LO02Z2GT  PIN..iieiiieeiieieieeeiseeeeiseseiss e ees 2
Only for GTH-4016 R

3 B4000L00BIGT PIN..ciiiieeiiiiiiieceeteieieies s 2
Only for GTH-4018 R

4 0L00230053GT STOP NUT M6 UNI 7473 6S ZN............. 2

5  O0LO0BLOOGAGT FLAT WASHER D6 UNI 6592 ZN............ 1

6  0140320002GT SPRING WASHER D6 ZN............cc......... 1

7  0LOOOLOISGGT SCREW M6X20 UNI 5739 8.8 ZN.......... 1

8  09080B0406GT LANYARD,PIN....c.coeriririieiiriinieeeiseneenne 1

9 (0241020012GT RING PIN..c.cooviiririreriieieies e 1

10 5400000200GT
10 5400000235GT

Only for GTH-4018 R

11 0L00230055GT NUT,STOPM10 UNI 7473 6S ZN............ 1

12 (0L400L0003GT SCREW M12X100 UNI 5737 8.8 ZN......1

13 B400020057GT  PIN...coiieiieiieiieeiriceeiseieise e 1

14  0L0O0230056GT STOP NUT M12 UNI 7473 6S ZN........... 1

15  (0L400L0008GT SCREW M10X90 UNI 5737 8.8 ZN........ 1

16 5400000249GT  PiMl...ceoiieeiiicieieeeireseeeieeeseeees s 1

Genie

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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510.1 610630 Forks

TEREX BRAND

108 GTH-4016R_IIIA, GTH-4018R_IIIA Part No. 57.0411.0056GT




June 2018

500 Boom Components

Iltem Part No.

511301.9115GT
51.13004800GT
54.0000,0083GT
54.01000056GT
01000L0409GT
01.0023.0056GT
(09.0803.0055GT
(09.08030026GT
07.07260061GT
01.4041.0005GT
0241150000GT
0946160122GT
01.40190004GT
0946750007GT
(0946750008GT

© 00 N O O B~ W N PP
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Description Qty.
Floating Fork Plate...........ccccooviniienenns 1
FLOATING FORK.....ctvvieeiiiiiiiieeeeeee 2
PIN oo 1
WASHER. ... 1
SCREW M12X80 UNI 5737 8.8 ZN........ 1
STOP NUT M12 UNI 7473 6S ZN........... 1
CHAIN. ... 0.2-m
SPRING SPLIT PIN

PIN. oo
DOWEL M12X25 UNI 5927 12.9 ZN...... 2
Rivet DAX12.......cccoeiiiiiiiiiieiiieieeies 2
PLATE....c e 1
NUT M12 UNI 5589......cccceviiiiiiiiiiennnnnns 2
KBY ettt 1
KBY et 1

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA

Ganie

510.1 610630 Forks
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511.1 610631 Lifting Cylinder - Slave Cylinder - Tilting Cylinder

LIFTING CYLINDER

110 Part No. 57.0411.0056GT



June 2018

500 Boom Components

Iltem Part No.
1 01000L0s07GT
2 090801.0035GT
3 5400020058GT
4 0201170101GT
5 01.00230055GT
6  49383GT
7 01.00030210GT
8 0442390001GT
9 530000.3820GT
10 0745290200GT
11 090801.0034GT
12 5400020080GT
13 0070/60101GT
14 0140320005GT
15 0100010306GT
16 5303002217GT
17 0745290199GT
18 902935GT
19 54,00020034GT
20 54,00020053GT
21 0140010310GT
22 04.42390000GT
23 0745290071GT
24 04.42300003GT
25 010001.0314GT
26 0745290072GT
27 530400.1819GT
28 09.08000028GT
29 0745290182GT
30 5400000248GT
31 0140320004GT
32 01.0031.0056GT
33 0100230056GT
34 540201.0017GT
35 01.0001.0505GT

511.1 610631 Lifting Cylinder - Slave Cylinder - Tilting Cylinder

Description Qty.
SCREW M12X35 UNI 5739 8.8 ZN........ 2
BUSKING.....coiiiiiii e 2
Lifting Cylinder Foot Pin..........cccocceeveene 1
GREASE NIPPLE G 1/8....ccccvvveiiiieinnns 4
NUT,STOP,M10 UNI 7473 6S ZN............ 2
SCREW,HHC,M12 X 120.......ccccevcvveernnen 1
SCREW M8X50 UNI 5931 8.8 ZN........ 10
SAFETY VALVE......cccooiiiiiiiiiiieeen 1
Lifting Cylinder

Seals Kit Lifting Cylinder............ccoccoeee 1
BUSKING....cooiiiiiii e 2
PIN oo 1
O-TING. ittt 2
SPRING WASHER D12 ZN................... 2
SCREW M10X60 UNI 5737 8.8 ZN........ 4
Fork Levelling Cylinder............cccocovevvene 1
Seals Kit Levelling Cylinder..................... 1
Ball Joint.

PIN .ot

PN 1
Screw TE M10X80 UNI 5737 8.8 ZN...... 1
SAFETY VALVE......cccooiiiiiiiiiiiiiceen 1
O-RING.....ciiiiiiiiieec e 2
SAFETY VALVE......cooiiiieeiee e 1
SCREW M10X100 UNI 5737 8.8 ZN...... 1
O-RING.....ooiiiiiiie e 2
CYLINDER,TILT... .1
BUSHING........oooiiiiiiiiicieecee e 1
SEAL KT oot 1
PN 1
SPRING WASHER D10 ZN.........ccccce..... 4
FLAT WASHER D10 UNI 6592 ZN.......... 4
STOP NUT M12 UNI 7473 6S ZN........... 1
BUSHING 50/60X60.........ccccoveeereennane 1
SCREW M12X25 UNI 5739 8.8 ZN........ 1

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA

Ganie
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‘ 512.1 610632 Boom Extension Cylinder GTH-4016 R

TEREX BRAND

112 GTH-4016R_IIIA, GTH-4018R_IIIA Part No. 57.0411.0056GT




June 2018

500 Boom Components

Iltem

N

© 00 N O 0 b~ W

10
11
12

13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33

Part No.

5301003227GT
0745290204GT

54.00000250GT
5400020081GT
010001L0310GT
01.00230055GT
5108114761GT
014001.0005GT
01.40320006GT
0442390041GT
0442300047GT
0745290203GT

5302006407GT
01.40030002GT
06.0401.0123GT
0745290071GT
0100030261GT
54.00020060GT
0442390001GT
0201170101GT
0707050101GT
01.40320003GT
0140320004GT
01.4001.0004GT
01.0031.0056GT
014041.0002GT
01.4001.0008GT
01.0001.0304GT
0100310299GT
54.06000001GT
5400020061GT
010031.0058GT
01.0031.0098GT

512.1 610632 Boom Extension Cylinder GTH-4016 R

Description Qty.

2° Telescope Extension Cylinder............. 1

Seals Kit 2° telescope Extension

CylNAEr ..o, 1
PIN....
PN
SCREW M10X80 UNI 5737 8.8 ZN........ 1
NUT,STOP,M10 UNI 7473 6S ZN............ 2
COollar.....oiiiiiiie 1
SCREW M14X25 UNI 5739 8.8 ZN........ 2
SPRING WASHER D14 ZN.........cccceeunee 6
SAFETY VALVE......cccooiiiiiiiiiiiiiceen 1
SAFETY VALVE......cccooiiiiiiiiiiiieeen 2
Seals Kit 3° Telescope Extension
Cylinder.....ccouiiiiiiieiee e 1
3° Telescope Extension Cylinder............. 1
SCREW M8X45 UNI 5931 8.8 ZN.......... 4
O-RING.... .2
O-RING.....oiiiiiiiieie e 2
SCREW M10X55 UNI 5931 8.8 ZN........ 4
PN 1
SAFETY VALVE......cccooiiiiiiiiiiiiiieeen 1
GREASE NIPPLE G 1/8....ccccvviiiiiieins 3
O-TING. ittt 2
SPRING WASHER D8 ZN.........cccvveeenen. 1
SPRING WASHER D10 ZN...........ccc...... 4

FLAT WASHER D10 UNI 6592 ZN.......... 4
DOWEL M16X16 UNI 5923 12.9 ZN......1
SCREW M10X90 UNI 5737 8.8 ZN........ 1
SCREW M10X50 UNI 5739 8.8 ZN........ 1

FLAT WASHER D8 UNI 6593 ZN............ 1
HOSES BLOCK.......ccciiiiiiiiiiiiiicis 1
PIN. o 1
FLAT WASHER D14 UNI 6592 ZN.......... 2

WASHER D14 UNI 5714 ZN

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA

Ganie
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513.1 610633 Boom Extension Cylinder GTH-4018 R

TEREX BRAND

114 GTH-4016R_IIIA, GTH-4018R_IIIA Part No. 57.0411.0056GT




June 2018

500 Boom Components

Iltem Part No.
1 5301003223GT
2 0201170101GT
3 5400010093GT
4 54,00000250GT
5 01.4001.0008GT
6 0100230055GT
7 5108114719GT
8 01.0001.0606GT
9 0140320006GT
10 0442390041GT
11 0745290071GT
12 0140010163GT
13 01.0031.0056GT
14 014031.0002GT
15 0745290176GT
16 01.00320055GT

513.1 610633 Boom Extension Cylinder GTH-4018 R

Description Qty.
CYLINDER,EXTENSION.........cccoevrvnee. 1
GREASE NIPPLE G 1/8.......ccccoviueunnnn. 3
PIN .ttt 1
PIN oottt 1
SCREW M10X90 UNI 5737 8.8 ZN........ 2
NUT,STOP,M10 UNI 7473 6S ZN............ 6
COLLAR. ..ottt 1

SCREW M14X40 UNI 5739 8.8 ZN........ 2
SPRING WASHER D14 ZN..

SAFETY VALVE......cccooiiiiiiiiiiiiiieen 1
O-RING.....oiiiieii e 2
SCREW M10X100 UNI 5737 12.9 ZN.....4
FLAT WASHER D10 UNI 6592 ZN.......... 8
FLAT WASHER D14 UNI 6593 ZN.......... 2
SEAL KIT i 1
Spring Washer D10 UNI 1751 ZN........... 4

Ganie

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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601.1 610641 Boom Extension Cylinder - Only For GTH-4016 R

MAIN VALVE

Genie
116 GTH-4016R_lIIA, GTH-4018R_IIIA Part No. 57.0411.0056GT




June 2018 600 Hydraulic System
601.1 610641 Boom Extension Cylinder - Only For GTH-4016 R
Iltem Part No. Description Qty.
1 0406070843GT PIPE FITTING M3/4 BSPX
M213/16-160RFS......ccccvireeiereeiieeeeieennn 2
2 0406051054GT HOSE 2X3/4 1400 F90-F90 13/16-12
L80C it 2
3 040607.0205GT PIPE FITTING 90 M-M 1"3/16-12
ORFS ... 2
4 0406051584GT  Flexible Hose ETERNITY/2 X 3/4 2650 FD
FD 1 3/16"-12 ORFS.......ccccovveeriireeieen. 2
5 0406070121GT  PIPE FITTING 3/4 BSPX13/16-16
ORFS..oo e 2
6 5334024069GT IRON PIPE .... .1
5334024070GT  IRON PIPE........ccciiieiieeiiiiiiiieee e 1
8 0406070155GT PIPE FITTING 1/2 GASX13/16-16
9 0604420103GT
10 0406070111GT
11 04.02140035GT
12 0406051680GT Double Pipe 477-8 1/2 5330 FD 13/16"-16
FD S16 DIN24......ccvieeiieeieiee e 1
13 0406050304GT HOSE R2X1/2 LG 400 MD S16-F90
13/16-16 ORFS.....ccceeeviveeeciiee e 2
14 0604420122GT BONDED RING 1/2".......oiiiiiiieiiieeens 1
15 0908030043GT SINGLE HOSE BRACKET D16.............. 4
16 0L0003015/GT SCREW M6X25 UNI 5931 8.8 ZN.......... 8
Genie

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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602.1 610642 Boom Extension Cylinder - Only For GTH-4018 R

MAIN VALVE

Genie
118 GTH-4016R_lIIA, GTH-4018R_IIIA Part No. 57.0411.0056GT




June 2018

600 Hydraulic System

Iltem Part No.

1 0406070843GT

602.1 610642 Boom Extension Cylinder - Only For GTH-4018 R

Description Qty.

PIPE FITTING M3/4 BSPX

M13/16-160RFS.......ccoeiiiiiiiiciin, 2
2 0406051054GT HOSE 2X3/4 1400 F90-F90 13/16-12
L180¢ i 2
3 0408070205GT PIPE FITTING 90 M-M 1"3/16-12
ORFS...ooiii e 2
4 0406051584GT Flexible Hose ETERNITY/2 X 3/4 2650 FD
FD 1 3/16"-12 ORFS.......cccceviiiiiiee. 2
5  0406070121GT PIPE FITTING 3/4 BSPX13/16-16
ORFS...ooi e, 2
6 0406000182GT PLUG MI14XL,5....ccccciiiiiiiiiiiiiiiiiiees 2

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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HAANIAD L11L

T

MAIN VALVE

‘ 603.1 610643 Fork Balancing Cylinders - Only For GTH-4016 R

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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603.1 610643 Fork Balancing Cylinders - Only For GTH-4016 R
Iltem Part No. Description Qty.
1 09080B0B2AGT PIALE ..ovoveeevieceeieieieeeeieieies e 12
2 (09080830523GT DOUBLE HOSE LOCKING PLATE
D18ttt s 4
3 0406070141GT PIPE FITTING 90 1/2GASXM 13/16-16
ORFS..oiiiieeiess e 2
4 04080515%GT Flexible Hose R2 X 1/2 2100 FD FD
13/16"-16 ORFS.....ccccovieeririinreerirniennns 1
5  0406050260GT HOSE R2X1/2 LG 1250 FD-F90 13/16-16
ORFS..ooiiitcetee et 2
6  0406070L14GT PIPE FITTING 3/8 BSPX9/16-18
ORFS..oiiiiiteeiess s 1
7  0408050704GT Flexible Hose R2 X 1/2 LG.1000 FD F90
13/16 ORFS....cooeieieirieieieeins e 2
8  0406070124GT PIPE FITTING 90 M-M 13/16-16 ORFS..2
0442100004GT  TEST PORT M1/4 BSP
10 09080830060GT CLAMP,DOUBLE,D16.........ccceevrivrirrrnnns
11  0LO00BOI60GT SCREW M6X40 UNI 5931 8.8 ZN........ 28
12 0406070113GT PIPE FITTING 1/4 BSPX9/16-18
ORFS....ccevrvneee
13 0442300004GT SAFETY VALVE
14  0406070122GT PIPE FITTING TMF+L 13/16-16 ORFS...2
15  040607011GT PIPE FITTING 1/2 BSPX13/16-16
ORFS..oiiiiieeeiessss e 8
16  0406050810GT HOSE R2X1/4 2000 FD 9/16-18 FD
9/16-18....cvvereeeeeeieree e 1
17  0406070214GT Pipe Fitting F-F 1/4X9/16-18 ORFS........ 1
18  0604420117GT BONDED RING 1/4"
19  5334024078GT Iron Hose With Pipe Fitting...........ccccve. 1
20  5334024079GT Iron Hose With Pipe Fitting............c.c..... 1
21  0406051586GT Flexible Hose R2 X 1/2 2000 FD FD
13/16"-16 ORFS...ccccovriireirreirieiiieeneienns 1
22 0406070115GT PIPE FITTING TMF+L 9/16-18 ORFS.....1
23 (0908080043GT SINGLE HOSE BRACKET D16............ 12
24  0406070121GT PIPE FITTING 3/4 BSPX13/16-16
ORFS..oiiiiieeeiessres e 2
25  0406051681GT Double Pipe 477-8 1/2 11120 F90
13/16"-16 FD 13/16"......cccrvirrrrerrrrrrrnnnn. 1
Genie

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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‘ 604.1 610644 Fork Balancing Cylinders - Only For GTH-4018 R

TILT CYLINDER

SLAVE CYLINDER

122 Part No. 57.0411.0056GT



June 2018 600 Hydraulic System
604.1 610644 Fork Balancing Cylinders - Only For GTH-4018 R
Item Part No. Description Qty. |Item Part No. Description Qty.
1 0140320003GT SPRING WASHER D8 ZN........ccco.......... 2 36 0604420117GT BONDED RING 1/4"........ooooererersernnnen. 1
0LO0BLOOGEGT FLAT WASHER D8 UNI 6592 ZN............ 6 37  0442100004GT TEST PORT M1/4 BSP.......cooovvverrreen. 1
3 0406070141GT PIPE FITTING 90 1/2GASXM 13/16-16 38 090B0BOB2AGT PIAte ....ooveoeeeeseeeeeeeeeeee e 12
ORFS vt 1 39 00080B0523GT DOUBLE HOSE LOCKING PLATE
4 0406051168GT HOSE R2X1/2 LG 3350 FD 13/16-16 FD DX T 4
1371616 e 1 40  OI0REISEGT Flexible Hose R2 X 1/2 2100 FD FD
5  0406060260GT HOSE R2X1/2 LG 1250 FD-F90 13/16-16 13/16"-16 ORFS.....ovveeveeeeeereeereesnrien, 1
ORFS ..o, 2 41 S109REISGT
6  0406070114GT PIPE FITTING 3/8 BSPX9/16-18
ORFS ..o, 1
7 0406060704GT Flexible Hose R2 X 1/2 LG.1000 FD F90
13/16 ORFS.....ooiveeeveeeeeeeeeseeseeeeseeenen, 2
8  0406070124GT PIPE FITTING 90 M-M 13/16-16 ORFS..2
0L000L0P52GT SCREW M8X16 UNI 5739 8.8 ZN.......... 1
10 09080B0060GT CLAMP,DOUBLE,DI6...........ovveorvverrreenn. 4
11 0L000B0IG0GT SCREW M6X40 UNI 5931 8.8 ZN........28
12 0406070113GT PIPE FITTING 1/4 BSPX9/16-18
ORFS oo, 1
13 0442390004GT  SAFETY VALVE.....ooovoieoooooosseissre. 2
14  0406070122GT PIPE FITTING TMF+L 13/16-16 ORFS...2
15  0406070111GT PIPE FITTING 1/2 BSPX13/16-16
ORFS oo 8
16  0406050810GT HOSE R2X1/4 2000 FD 9/16-18 FD
071618 1
17 SLOBLLAGSTGT  SNiM...eveoieeoieeieeseeeseeeeeeseees e, 6
18 5334024020GT IRON HOSES ASSY.....ooovviiveiriieres 1
19 5200009814GT IRON PIPE ...ooooivveeveeeeeeeeeeseeeenee 1
20 5200009815GT IRON PIPE ....oovoiveeereeseeeeeceses s, 1
21 040606.1586GT  Flexible Hose R2 X 1/2 2000 FD FD
13/16"-16 ORFS......ovevveieeirriereinrnes 1
22 0406050858GT DOUBLE HOSE 1/2 2625 FD
FDL3/16-16. ..o, 1
23 (0908080043GT SINGLE HOSE BRACKET D16............ 12
24  0406051691GT HOSE R2-1/2-3300FD-FD13/16-16........1
25  0406060664GT HOSE R2X1/2 LG 4700 F90-FD 13/16-16
ORFS ..o, 2
26  0406070121GT PIPE FITTING 3/4 BSPX13/16-16
ORFS ..o, 2
27  0L003LO057GT WASHER,D12 UNI 6592 ZN.... A4
28  0L40820006GT SPRING WASHER D12 ZN.................... 4
29  OLOOOLOS0BGT SCREW M12X30 UNI 5739 8.8 ZN.......4
30  OLOOOLOPS7GT SCREW M8X30 UNI 5739 8.8 ZN......... 4
31 5406000006GT HOSES BLOCK........ccooovmmreisrrecirreiinnes 2
32 5407020080GT WEAR PAD,BRONZE..........ccocovvrnrreeen. 2
33 0L40060004GT SCREW M8X20 UNI 5933 10.9 ZN........6
34 0406070115GT PIPE FITTING TMF+L 9/16-18 ORFS.....1
35  O406070R14GT Pipe Fitting F-F 1/4X9/16-18 ORFS........1
Genie

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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I 600 Hydraulic System

‘ 605.1 610645 Attachment - Only For GTH-4016 R

MAIN VALVE

Part No. 57.0411.0056GT
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124



June 2018 600 Hydraulic System
605.1 610645 Attachment - Only For GTH-4016 R
Iltem Part No. Description Qty.
1  5334024077GT Iron Hose With Pipe Fitting..................... 1
2 5334024076GT Iron Hose With Pipe Fitting..........ccccceue. 1
3 0406000019GT Pipe Fitting MFK 90 1/2 BSP.................. 1
4 0406051682GT Double Pipe 477-8 1/2 11150 F90
13/16"-16 FD 13/16".....cccccvvrrrrririncrnnnns 1
5  0406070121GT PIPE FITTING 3/4 BSPX13/16-16
ORFS..iieeeeee e
6  0406000081GT PIPE FITTING TMF+L 1/2 BSP
0406050704GT  Flexible Hose R2 X 1/2 LG.1000 FD F90
13/16 ORFS.....ciiiieiiiereieieeiee e 2
8  0406070124GT PIPE FITTING 90 M-M 13/16-16 ORFS..2
0406051585GT HOSE R2 X 1/2 2750 FD FD 13/16"-16
ORFS. ..o 2
10  0908030060GT CLAMP,DOUBLE,D16......cccccvuverrrrrercnnne 4
11 0L000B0160GT SCREW M6X40 UNI 5931 8.8 ZN........ 28
12 0442100018GT QUICK COUPLING, MALE 1/2
13 0442100019GT QUICK COUPLING, FEMALE 1/2.......... 2
14  0406070141GT PIPE FITTING 90 1/2GASXM 13/16-16
15  090803084GT
16  0L003L004AGT
17  53300L0500GT MANIFOLD, BOOM HOSES................... 1
18  0908030523GT DOUBLE HOSE LOCKING PLATE
D18 it 4
19  0LO00LOIS6GT SCREW M6X20 UNI 5739 8.8 ZN.......... 2
20  0406000087GT PIPE FITTING 90......ccccoiiiiiirinieieieiennes 2
21  0908030043GT SINGLE HOSE BRACKET D16............ 12
22 (0L40320002GT SPRING WASHER D6 ZN.......c.cccouevnnnen. 2
Genie

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA

125



June 2018

I 600 Hydraulic System

‘ 606.1 610646 Attachment - Only For GTH-4018 R

MAIN VALVE

Part No. 57.0411.0056GT
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606.1 610646 Attachment - Only For GTH-4018 R
Iltem Part No. Description Qty.
1 5209009316GT IRON PIPE........ccciiieiieeiiiiiieeee e 1
2 5209009317GT IRON PIPE........ccciiiieieeiiiiiiieeee e 1
3 0406000019GT Pipe Fitting MFK 90 1/2 BSP.................. 1
4 0406051166GT HOSE 2X1/2 LG 3400 FD 13/16-16 FD
13/16-16...cceiiiiiieeciiee e 2
5 0406050858GT DOUBLE HOSE 1/2 2625 FD
FD13/16-16......cceiiiiieiiiieeiiee e 1
6 0406000081GT PIPE FITTING TMF+L 1/2 BSP
0406050704GT  Flexible Hose R2 X 1/2 LG.1000 FD F90
13/16 ORFS.....ooviiiiieeeee e 2
8 0406070124GT  PIPE FITTING 90 M-M 13/16-16 ORFS..2
0406051585GT HOSE R2 X 1/2 2750 FD FD 13/16"-16
ORFS. ..o 2
10 0908030060GT CLAMP,DOUBLE,D16..........ccvevevrinnnnn. 4
11 0100030160GT SCREW M6X40 UNI 5931 8.8 ZN........ 28
12 0442100018GT QUICK COUPLING, MALE 1/2
13 0442100019GT QUICK COUPLING, FEMALE 1/2.......... 2
14 0406070141GT PIPE FITTING 90 1/2GASXM 13/16-16
ORFS..ooi e 2
15 0406070111GT PIPE FITTING 1/2 BSPX13/16-16
ORFS ... 6
16 01003L0054GT FLAT WASHER D6 UNI 6592 ZN............ 2
17 53300L0500GT MANIFOLD, BOOM HOSES................... 1
18 0908030523GT DOUBLE HOSE LOCKING PLATE
D18 4
19 0L000L0156GT SCREW M6X20 UNI 5739 8.8 ZN.......... 2
20 0406000087GT  PIPE FITTING 90.....ccccoiiiiiiiiiieeiaiiiiiines 2
21 0406051261GT DOUBLE HOSE 1/2 LG 3025 FD 13/16-16
FD e 2
22 0140320002GT SPRING WASHER D6 ZN...........cccuvveeen 2
23 0908030043GT SINGLE HOSE BRACKET D16............ 12
24 0406070121GT  PIPE FITTING 3/4 BSPX13/16-16
ORFS ... 2
25 (0210501057 I =T | (= USRI 12
Genie

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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607.1 610647 Rear Axle Pivoting Cylinders

RIGHT REAR AXLE
PIVOTING CILYNDER

LEFT REAR AXLE
PIVOTING CILYNDER

ATEREX BRAND
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June 2018 600 Hydraulic System
607.1 610647 Rear Axle Pivoting Cylinders
Iltem Part No. Description Qty.
1  5306001813GT REAR AXLE LOCK CYLINDER.............. 2
2 0140320007GT SPRING WASHER D16 ZN.................. 16
3 0LO0BLOOBOGT FLAT WASHER D16 UNI 6592 ZN........ 16
4 (QLO00LIS37GT SCREW M16X50 UNI 5737 10.9 ZN.....16
5  0442400024GT CARTRIDGE........ccceoeirirriiirirsieiererennn, 2
6  0604420122GT BONDED RING 1/2"......ccccovirrrieninrennn. 2
7 0408000091GT PIPE FITTING CMF1/2 ES LG 25.......... 2
8  0406070LUGT PIPE FITTING 1/2 BSPX13/16-16
ORFS...oiiitieetee et 2
9  0406051285GT Flexible Hose R1 X 1/2 900 F90 F90
13/16"-16 ORFS A 270¢...c..cceiiiiiieninenns 2
10  0406070126GT PIPE FITTING TMF+C 13/16-16 ORFS...1
11  0406070145GT PIPE FITTING 3/8BSPX13/16-18
ORFS...oiiitieetee et 1
12 0LO00BO0IS9GT SCREW M6X35 UNI 5931 8.8 ZN.......... 2
13 0908080046GT SINGLE HOSE BRACKET D25.............. 1
14 0442390015GT SAFETY VALVE.....cccoiiiieiiiieiiiereiesenns 1
15  0406070114GT PIPE FITTING 3/8 BSPX9/16-18
ORFS..oiiiiieeeiessres e 1
16  0406060459GT HOSE R1X1/4 LG 1100 FD-FD 9/16-18
ORFS....oiieeeeee et 1
17 See Hydraulic System, Figure 610656 -
Position 39
18  0406000092GT SCREW,BLEEDER M8X1.25
19 0745290131GT  SEAL KiT oot

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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608.1 610648 Front Outriggers - Only For GTH-4016 R

MAIN VALVE

ERONT RIGHT B N
OUTRIGGE G\LYﬁPER P A\

TEREX BRAND

130 GTH-4016R_IIIA, GTH-4018R_IIIA Part No. 57.0411.0056GT




June 2018

600 Hydraulic System

Iltem Part No.

1 0406070117GT

2 0406050786GT

040600.0052GT
0604420120GT
040607.0111GT

6  0406051215GT

7 0406070121GT

8  0406051012GT

9  0604420122GT
10  0406061470GT

FD 13/16 ORFS.......cccciiiiiiiicicieee 2
11  0406000234GT ROTATING JOINT F1/2" BSPXM 1/2"
BSP.. 2

608.1 610648 Front Outriggers - Only For GTH-4016 R

Description Qty.
PIPE FITTING 3/8BSPX11/16-16
ORFS...oieieeeeeeeee e 8
HOSE R2X3/8 LG 700 FD-F90 11/16-16
ORFS..ooiiitcetee et 6
PIPE FITTING CMF 3/8 ES LG 40......... 2
BONDED RING 3/8".......ccccevieererrne. 2

Flexible Hose R2 X 1/2 800 FD 1/2 BSP

F90 13/16 ORFS.........cooviviiiiiiiieie 1

PIPE FITTING 3/4 BSPX13/16-16

Flexible Hose R2 X 1/2 LG.850 F90 F90

13/16"-16 ORFS......cccooiiiiiiiiiiiiieees 1

BONDED RING 1/2"
Flexible Hose R2 X 1/2 LG.2600 FD BSP

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA

Ganie
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609.1 610649 Rear Outriggers - Only For GTH-4016 R

REAR RIGHT

OUTRIGGER CILYNDER

TEREX BRAND

132 GTH-4016R_IIIA, GTH-4018R_IIIA Part No. 57.0411.0056GT




June 2018

600 Hydraulic System

Iltem Part No.

1 0406070117GT

2 0406061214GT

040600.0052GT
0604420120GT

609.1 610649 Rear Outriggers - Only For GTH-4016 R

Description

PIPE FITTING 3/8BSPX11/16-16

Ganie

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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610.1 610650 Front Outriggers - Only For GTH-4018 R

2., MAIN VALVE

SONT RIGHT B
‘L:DTJ-T";GGER CILYNDER
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610.1 610650 Front Outriggers - Only For GTH-4018 R
Iltem Part No. Description Qty.
1 0406070117GT PIPE FITTING 3/8BSPX11/16-16
ORFS..oi e 8
2 0406050786GT HOSE R2X3/8 LG 700 FD-F90 11/16-16
ORFS..ooi 4
0406070164GT PIPE FITTING TMF+L 11/16-16 ORFS...6
040605.1183GT HOSE R2 X 3/8 2700 F90 SF
L11/16"-16. e 2
5 0406070111GT  PIPE FITTING 1/2 BSPX13/16-16
ORFS..ooi e 2
6  0406051215GT Flexible Hose R2 X 1/2 800 FD 1/2 BSP
FO0 13/16 ORFS.....ccceiiieiieeiieiieesieee 1
7 0406070121GT PIPE FITTING 3/4 BSPX13/16-16
ORFS..ooi e 2
8 0406051680GT HOSE R2 X 1/2 450 F90 BSP FD
13/16-16" ORFS......coeiiiieeiieeeiieeeiieee, 1
9 0604420122GT BONDED RING 1/2"......cccoviiiiiiiiiiienne. 2
10 0406051470GT  Flexible Hose R2 X 1/2 LG.2600 FD BSP
FD 13/16 ORFS.....ccccovvieeviiee e 2
11 0406000234GT ROTATING JOINT F1/2" BSPXM 1/2"
BSPiiiii 2
12 0406050913GT Flexible Hose R2 X 3/8 700 FD 11/16-16
FD 11/16-16...
13 0442300086GT Manifold......ccccevvveeiiiiee i
14 0442400041GT  SOLENOID......cotiiiiiiiiiiiiieeeeeeeieeeee 2
15 0442400024GT  CARTRIDGE.........ccoiiiieiieeeeeee 2
16  0406050786GT HOSE R2X3/8 LG 700 FD-F90 11/16-16
ORFS..ooi e 2
17 0604420118GT BONDED RING M13.......cccvviiieieieiiiiiien 4
18 0406000028GT PIPE FITTING 1/4X1/4 BSP................... 2
19 0406070163GT PIPE FITTING 1/4BSPX11/16-16
ORFS..oi e 2

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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611.1 610651 Rear Outriggers - Only For GTH-4018 R

T
REAR R‘GHR AN

NDE!
OUTRIGGER oY (13)-

REAR RIGHT LOCK
OUTRIGGER CILYNDER

e

REAR LEFT LOCK
OUTRIGGER CILYNDER
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611.1 610651 Rear Outriggers - Only For GTH-4018 R
Iltem Part No. Description Qty.
1 0406070117GT PIPE FITTING 3/8BSPX11/16-16
ORFS..oi e 8
2 0406050913GT Flexible Hose R2 X 3/8 700 FD 11/16-16
FD 11/16-16.....cceiiiiieeiiiieeeiiee e 4
0406070164GT PIPE FITTING TMF+L 11/16-16 ORFS...4
0406051214GT HOSE R2X3/8 LG 4400 FD-F90 11/16-16
ORFS..oi e 2
5 0406070163GT PIPE FITTING 1/4BSPX11/16-16
ORFS..ooi e 2
6 0406000028GT PIPE FITTING 1/4X1/4 BSP................... 2
7 0604420118GT BONDED RING M13......cccviiiieieieiiiiiieens 4
8  0442390086GT Manifold..........cceeeeiieeeiiiiieeiiee e 2
9 0442400041GT
10 0442400024GT
11 04.06000052GT
12 0604420120GT
13 0406050786GT
14 0406051183GT HOSE R2 X 3/8 2700 F90 SF
L1/16"-16. e 4
Genie

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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‘ 612.1 610652 Hoses Fittings Holder Plate

Genie
138 GTH-4016R_lIIA, GTH-4018R_IIIA Part No. 57.0411.0056GT




June 2018

600 Hydraulic System

Iltem Part No.

01.0001.0353GT
0140320004GT
01.0031.0056GT
51.08114160GT
04.06000239GT

a b W N P

6  0406000237GT

7 0406000236GT

8  0406000238GT

Description Qty.

SCREW M10X20 UNI 5739 8.8 ZN......
SPRING WASHER D10 ZN..................
FLAT WASHER D10 UNI 6592 ZN........
Hose Lock Bracket.........cccocvvevviniieeninenn

Pipe Fitting M 3/8" BSP X M3/8" BSP

Part No. 57.0411.0056GT

612.1 610652 Hoses Fittings Holder Plate

Ganie

GTH-4016R_IIIA, GTH-4018R_IIIA
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613.1 610653 Lift Cylinder

MAIN VALVE

TEREX BRAND

140 GTH-4016R_IIIA, GTH-4018R_IIIA Part No. 57.0411.0056GT
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600 Hydraulic System

Iltem Part No.

1  0406051053GT

2 0406051052GT
3 0406070111GT
01.0001.024GT
0406070167GT

6  0406070102GT

7 0406051587GT

8  (0140320003GT
0543290027GT

10 0442270016GT
11  0406070107GT

12 0L003L0055GT

Description Qty.
HOSE 2X3/4 LG 2750 FD-F90
1371612, 1
HOSE 2X3/4 LG 2600 FD-F90

13/16-12. e 1
PIPE FITTING 1/2 BSPX13/16-16
ORFS..oiiiiiteeiess s 1
SCREW M8X20 UNI 5739 8.8 ZN.......... 1
PIPE FITTING 1/2BSPX 9/16-18
ORFS..ooiiitcetee et 1
PIPE FITTING
1/2BSPX1-3/16-120RFS.........cccovurunnnnn. 2
Flexible Hose R2 X 1/4 1000 F90 F90
ORFS A 180°......cciiieieieierereeeeenenas 1
SPRING WASHER D8 ZN.........cccccuc.... 1
ACCUMULATOR 0.5 L .1
CLAMP D60 HOLE 10.5.......cccceuevennan. 2
PIPE FITTING 3/4BSP X1"3/16-12
ORFS...oiiitieetee et 2

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA

Ganie
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614.1 610654 Slewing Upper Structure Rotation

MAIN VALVE

TEREX BRAND

142 GTH-4016R_IIIA, GTH-4018R_IIIA Part No. 57.0411.0056GT




June 2018

600 Hydraulic System

Iltem Part No.

1  0406070114GT

614.1 610654 Slewing Upper Structure Rotation

Description Qty.

PIPE FITTING 3/8 BSPX9/16-18

ORFS. ..o 3
040607.0140GT PIPE FITTING 3/8 BSPX9/16 ORFS......1
3  0408070113GT PIPE FITTING 1/4 BSPX9/16-18
ORFS...ooiiii e 2
4 0406070121GT PIPE FITTING 3/4 BSPX13/16-16
ORFS. ..o 6
5  0406050737GT Fexible Hose R2 X 1/2" Lg. 2600 F90 - FD
13/16"-16 ORFS......cccoiiiiiiiiiiiiieies 1
6  0408051253GT HOSE R2X1/2 LG 2800 F90-FD 13/16-12
ORFS...ooiii e 1
7  0408050443GT HOSE R2X1/2 LG 1300 F90-FD 13/16-16
ORFS. ..o 2
8  0406070111GT PIPE FITTING 1/2 BSPX13/16-16
ORFS...ooi i, 2
9  0408050810GT HOSE R2X1/4 2000 FD 9/16-18 FD
9/16-18.....eeiieeieee e 1
10  04060515%6GT Fexible Hose R2 X 1/4 2000 FD F90
9/16"-18 ORFS.....cooviiiiiiiiciieee 1
11  0406050113GT HOSE R2X1/4 LG 405 FD-F90 9/16-18
ORFS...oo e, 1

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA

Ganie
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SERVICE BRAKE

615.1 610655 Service Brake, Parking Brake, Differential Lock Solenoid Valve - Part 1
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600 Hydraulic System

615.1 610655 Service Brake, Parking Brake, Differential Lock Solenoid Valve - Part 1

Item Part No. Description Qty. |Item
1 0543090006GT Complete Service Brake...........ccccveeennen 1 34
2 0707300074GT Pedal SUPPOIt......ccoooieiiiiiieiiieeeiieeeeiies 1
3 0707300073GT Hydraulic PUMP.......ccoeiiieiiiiiieiieenieene 1 35
4 0707300072GT Hydraulic Valve.........c.cccoovviiieniiinicinene 1 36
5  0408070111GT PIPE FITTING 1/2 BSPX13/16-16

ORFS. ..o 2 a7
6  0408070153GT PIPE FITTING 14X1.5X9/16-18 ORFS....2
0406070137GT PIPE FITTING 18X1.5X11/16 ORFS......1 38
8  (406050901GT Flexible Hose R1 X 3/8 LG.550 FD
FD11/16-16 ORFS......ccoovviiiiieenieeiene 1 39
9  0604420124GT BONDED RING 3/4......ccveveiiiieiieenne 1 40
10  0406051588GT Flexible HoseR1 X 1/2 500 FD FD 41
13/16"-16. i 1
11 0406070855GT PIPE FITTING M18X1,5 M 9/16-18 42
ORFS...oiiiieec e 3
12 0604420122GT BONDED RING 1/2" 43
13 See Hydraulic System, Figure 610656 -
Position 11 44
14 See Hydraulic System, Figure 610658 -
Position 16 45
For GTH-4018R 46
15  0442270016GT CLAMP D60 HOLE 10.5........cccvevvvennenne. 3 47
16  0543290029GT ACCUMULATOR 0.5 L.covvviiieiiieiiiciiene 1 48
17  0LO00L02ZAGT SCREW M8X20 UNI 5739 8.8 ZN.......... 8
18  (0140320003GT SPRING WASHER D8 ZN.........cccceeuvenee. 8 49
19  (0100310085GT FLAT WASHER D8 UNI 6592 ZN............ 8 50
20 0404420117GT Bonded Ring 1/4" 51
21  0404420124GT Bonded Ring 3/4" 52
22 0543290011GT ACCUMULATOR 1.5 Lucevvveeiriieienieeneene. 1 53
23 0406000232GT Rotating Joint F1/4" BSP X M 1/4" BSP 54
MBGGD14.....cueiiiiiiiienieeesteeese e 2
24  0406051418GT HOSE R2 X 1/4 2500 FD-F90 9/16"-18
ORFS...ooie e 1
25  (0140320003GT SPRING WASHER D8 ZN........ccccceeneenee. 4
26 See Hydraulic System, Figure 610664 -
Position 8
27 0442250002GT  VALVE......coiiiiieireee e 1
28  0406070107GT PIPE FITTING 3/4BSP X1"3/16-12
ORFS. .o 1
29  5330001100GT  Manifold.......cccooveeererieniinienieeee e 1
30  0406070114GT PIPE FITTING 3/8 BSPX9/16-18
ORFS...ooie e 4
31  0406070117GT PIPE FITTING 3/8BSPX11/16-16
ORFS. .ot 1
32  0406070145GT PIPE FITTING 3/8BSPX13/16-18
ORFS. ..ot 1
33  0406051591GT Flexible Hose R4 X 3/4 1900 FD BSP FD
1 3/16"-12 ORFS.....cocoireeeereeeeeeeene 1
Genie

Part No. 57.0411.0056GT

Part No. Description Qty.
040605.1590GT  Flexible Hose R2 X 1/2 2500 FD BSP F90
13/16"-16 ORFS....ccceovvieeviiee e, 1
0406051589GT  Flexible Hose R2 X 1/4 2300 FD BSP F90
9/16"-18 ORFS....ccoiiiieiiieeiiieeeeee s 1
0406000235GT  Rotating Joint F3/4" BSP X M 3/4" BSP
MBGGD34......cooiiiiiieeeeec e 1
0406000234GT ROTATING JOINT F1/2" BSPXM 1/2"
BSPooiiiiii 1
0406051593GT  Flexible Hose R2 X 1/4 1500 FD FD
9/16"-18 ORFS.....cociiiiiiieeiieeeeeee s 1
0604420120GT BONDED RING 3/8"... |
0402200059GT  PLUG 3/4 BSP.....cooociieeiiieeeiiie e 1
0406051594GT  Flexible Hose R2 X 1/4 3000 FD BSP FD
9/16"-18 ORFS....ccoiiiieiiieeiiieeeeee s 1
See Hydraulic System, Figure 610656 -
Position 41
0406070130GT PIPE FITTING 1 BSPX1-3/16-12
ORFS..ooii e 1
0406051579GT  Flexible Hose R4 X 3/4 2000 FD BSP F90
ORFS 1 3/16"-12......cceiiiiieiiiieeeieeeens 1
0402200053GT  PLUG 3/8" BSP.....ccccvriiriiieiiiiiiiiienienns 1
0406070115GT PIPE FITTING TMF+L 9/16-18 ORFS.....2
0140320002GT SPRING WASHER D6 ZN..........ccccuvveees 2
0406050717GT HOSE R2X1/4 LG 1500 FD-F90 9/16
ORFS. ..o 1
0L000L0106GT SCREW M6X50 UNI 5737 8.8 ZN.......... 2
01003L0298GT FLAT WASHER D6 UNI 6593 ZN............ 2
0707300079GT  Seal Kit......ocevvireeeierieriereeiecsesesees 1
0LO00LO256GT SCREW M8X25 UNI 5739 8.8 ZN.......... 4
01003L0055GT FLAT WASHER D8 UNI 6592 ZN............ 4
0406050719GT HOSE R2X1/4 LG 1300 FD-F90 9/16
ORFS. ..o 1
145
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‘ 616.1 610656 Service Brake, Parking Brake, Differential Lock Solenoid Valve - Part 2
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600 Hydraulic System

616.1 610656 Service Brake, Parking Brake, Differential Lock Solenoid Valve - Part 2

Item Part No. Description Qty. |Item
1 See Hydraulic System, Figure 610663 - 35
Position 2 36
2 0604420120GT BONDED RING 3/8".......cccvvvveeeeeiiirinnnn
3 0406000021GT PIPE FITTING 1/4X3/8 BSP 37
4 0406070115GT PIPE FITTING TMF+L 9/16-18 ORFS.....1 38
5 07.07050093GT  SOLENOID......cutuiiiiiiiiiiiiiiiienne 1
6  0408000028GT PIPE FITTING 1/4X1/4 BSP................... 1 39
7 See Hydraulic System, Figure 610663 - 40
Position 19
8 0442390074GT  SAFETY VALVE......oiioiriooiooierenn 1 41
0406070113GT PIPE FITTING 1/4 BSPX9/16-18
ORFS.coiii e 5
10 0406061610GT Flexible Hose ETERNITY/2 X 1/4 2200
Hole D.12 FD 9/16"-18.........ccccvvvvveeeeenns 1
11 See Hydraulic System, Figure 610655 -
Position 13
12 040606.1609GT  Flexible Hose R2 X 1/4 1700 F90 9/16"-18
FO0 1/4 BSP 270°....cccccieeevvieeeiieeeecieeann 1
13 0406070131GT PIPE FITTING TMF+C 9/16-18 ORFS.....2
14 0406061612GT HOSE,ETERNITY, /2 X 1/4 1300 F90 FD
9/16"-18...cceiieeeeee e 1
15 5334005100GT PIPE,STEEL....cccvvvieiiiieeieee e 1
16 05040L0010GT  Pipe Fitting FF M12x1 X1/4"..........c.ccccu.. 1
17 09080B0015GT  ClaMIP....veieeiieeeeiiee et et 2
18 0100030158GT SCREW,TCEI,M6X30 UNI 8.8 ZN.......... 2
19 05040L000AGT  Drilled Screw M12X1.....ccvveevievveviienannns 5
20 0604420128GT BONDED RING M12......cccoveiieeiieeeee,
21  05040L0000GT Pipe Fitting 3Way M12X1
22 01.0031.0054GT  FLAT WASHER D6 UNI 6592 ZN............ 2
23 0100230053GT STOP NUT M6 UNI 7473 6S ZN............. 2
24 040606047GT HOSE R2X1/4 LG 1000 F45 9/16-18 HOLE
D12 4
25 0406070180GT PIPE FITTING M10X1- 9/16-18 ORFS....6
26 0442390015GT  SAFETY VALVE.....oooiiiiii, 1
27  0406061582GT Flexible Hose R2(2SC) 1/4 800 F45 F45
9/16"-18 ORFS A 90°......uvvieiiiee e 1
28 0406050931GT  Flexible Hose R2 X 1/4 LG.2400 F90 F90
9/16"-18 180°.....uuvveeeeiiiriirieeeeeecireeeeeann 1
29 0406070854GT  Pipe Fitting GMF M 1/4" BSP X F 9/16"-18
ORFS ..ot 1
30 See Hydraulic System, Figure 610663 -
Position 6
31 0406051380GT HOSE R1X1/4 LG 350 F90 F90 9/16
ORFS ..o 1
32 0442250002GT  VALVE.....iuiiiiiiiiiiiiiiiiiiiii s 1
33 0100310298GT FLAT WASHER D6 UNI 6593 ZN............ 2
34 0140320002GT SPRING WASHER D6 ZN..................... 2
Genie

Part No. 57.0411.0056GT

Part No.

01.0001.0108GT
040607.0114GT

04060650743GT
04.0605.1583GT

0442400015GT

Description Qty.
SCREW M6X60 UNI 5737 8.8 ZN.......... 2
PIPE FITTING 3/8 BSPX9/16-18

ORFS...oiiitieetee et 3

Flexible Hose

Flexible Hose R1 X 1/4 2400 FD BSP F90
9/16"-18 ORFS.....coooviiiiiiiiiiciiee 1

See Hydraulic System, Figure 610647 -
Position 17

See Hydraulic System, Figure 610655 -
Position 42

GTH-4016R_IIIA, GTH-4018R_IIIA
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617.1 610657 Brakes Max Pressure Valve - Only GTH-4016 R

Genie
148 GTH-4016R_lIIA, GTH-4018R_IIIA Part No. 57.0411.0056GT




June 2018 600 Hydraulic System
617.1 610657 Brakes Max Pressure Valve - Only GTH-4016 R
Iltem Part No. Description Qty.
1 0406050309GT HOSE R1X1/2 LG 2000 FD-F90 13/16-16
ORFS..oi e 1
2 0406051057GT HOSE R2 X 1/4" Lg. 1700 F90 - FD
9/16-18 ORFS......coiiiiieiiiiesie s 1
3 See Hydraulic System, Figure 610661 -
Position 5
4 0406070111GT  PIPE FITTING 1/2 BSPX13/16-16
ORFS..ooi e 2
5 0406070797GT PIPE FITTING F 13/16-16 ORFS-M
9/16-18 ORFS......coiiiieiiieeeeee s 1
6 0406070122GT PIPE FITTING TMF+L 13/16-16 ORFS...2
0406070145GT PIPE FITTING 3/8BSPX13/16-18
ORFS..ooi e 3
8 0442250001GT  VALVE. ..ot 1
01003L00BAGT  FLAT WASHER D6 UNI 6592 ZN...
10 0100230053GT STOP NUT M6 UNI 7473 6S ZN.............
11 0604420120GT BONDED RING 3/8"........ooeeiiiiieiiieeans 3
12 0406000020GT PIPE FITTING 3/8X3/8 BSP................... 1
13 0406000090GT PIPE FITTING GMF 3/8" BSP................ 1
14  0442240008GT Manual Ball Valve...........ccccoceeiiieieiiieeene 1
15 0406051220GT  Flexible Hose R2 X 1/2 950 FD 1/2" BSP
F90 13/16-16 ORFS......cccevovieiiiiieeiiene 1
16 See Hydraulic System, Figure 610655 -
Position 14
17 0604420125GT BONDED RING 1"....cocoiiiiiiiiieieieiiiiiees 1
18 0406000190GT PIPE FITTING GWR 1"M 1/2 F.............. 1
19 0406070164GT PIPE FITTING TMF+L 11/16-16 ORFS...2
20 0406070117GT PIPE FITTING 3/8BSPX11/16-16
ORFS..ooi e 4
21  0408060737GT Fexible Hose R2 X 1/2" Lg. 2600 F90 - FD
13/16"-16 ORFS.. .
22 0442360118GT  VALVE BLOCK......cuitiiieiiiiiiiieee e
23 01000L0207GT SCREW M8X60 UNI 5737 8.8 ZN.......... 2
24 01003L00B5GT  FLAT WASHER D8 UNI 6592 ZN............ 2
25 0140320003GT SPRING WASHER D8 ZN.........ccoocuvveneen 2
Genie

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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‘ 618.1 610658 Brakes Max Pressure Valve - Only GTH-4018 R

150 Part No. 57.0411.0056GT



June 2018 600 Hydraulic System
618.1 610658 Brakes Max Pressure Valve - Only GTH-4018 R
Iltem Part No. Description Qty.
1 0406050309GT HOSE R1X1/2 LG 2000 FD-F90 13/16-16
ORFS..oi e 1
2 0406051057GT HOSE R2 X 1/4" Lg. 1700 F90 - FD
9/16-18 ORFS......coiiiiieiiiiesie s 1
3 0406051211GT HOSE R1 X 1/2 400 FD FD 13/16-16
ORFS ... 1
4 0406070111GT  PIPE FITTING 1/2 BSPX13/16-16
ORFS..ooi e 2
5 0406070797GT PIPE FITTING F 13/16-16 ORFS-M
9/16-18 ORFS......coiiiieiiieeeeee s 2
6 0406070122GT PIPE FITTING TMF+L 13/16-16 ORFS...4
0406070145GT PIPE FITTING 3/8BSPX13/16-18
ORFS..ooi e 7
8 0442250001GT  VALVE. ..ot
01003L00BAGT  FLAT WASHER D6 UNI 6592 ZN...
10 0100230053GT STOP NUT M6 UNI 7473 6S ZN.............
11 0604420120GT BONDED RING 3/8"........ooeeiiiiieiiieeans 3
12 0406000020GT PIPE FITTING 3/8X3/8 BSP................... 1
13 0406000090GT PIPE FITTING GMF 3/8" BSP................ 1
14  0442240008GT Manual Ball Valve...........ccccoceeiiieieiiieeene 1
15 0406051220GT  Flexible Hose R2 X 1/2 950 FD 1/2" BSP
F90 13/16-16 ORFS......cccevovieiiiiieeiiene 1
16 See Hydraulic System, Figure 610655 -
Position 14
17 0604420125GT BONDED RING 1"....cocoiiiiiiiiieieieiiiiiees 1
18 0406000190GT PIPE FITTING GWR 1"M 1/2 F.............. 1
19 0406070164GT PIPE FITTING TMF+L 11/16-16 ORFS...2
20 0406070117GT PIPE FITTING 3/8BSPX11/16-16
ORFS..ooi e 4
21  0408060737GT Fexible Hose R2 X 1/2" Lg. 2600 F90 - FD
13/16"-16 ORFS.. .
22 0442360118GT  VALVE BLOCK......cuitiiieiiiiiiiieee e
23 01000L0207GT SCREW M8X60 UNI 5737 8.8 ZN.......... 2
24 01003L00B5GT  FLAT WASHER D8 UNI 6592 ZN............ 2
25 0140320003GT SPRING WASHER D8 ZN.........ccoocuvveneen 2
26 0406051578GT HOSE R2 X 1/2 400 FD F45 13/16"-16
ORFS..ooi e 1
27 040605105/GT HOSE R2 X 1/4" Lg. 1700 F90 - FD
9/16-18 ORFS.....ccciiiiiiiiieieeieeee e 1
TP10
28 0406051680GT HOSE R2 X 1/2 450 F90 BSP FD
13/16-16" ORFS.....cceevieeeviiee e, 1
See Hydraulic System, Figure 610650 -
Position 8
29 0406060475GT FLEXIBLE HOSE........coiiiiiiiieieieiies 1

See Hydraulic System, Figure 610661 -
Position 5

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA

Ganie
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619.1 610659 Power Steering

FRONT STEERING CYLINDER

REAR STEERING CYLINDER

TEREX BRAND
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June 2018 600 Hydraulic System
619.1 610659 Power Steering
Iltem Part No. Description Qty.
1  0946360019GT Steering Wheel.........ccocvevveivieniiiicennn. 1
0707400136GT STEERING COLUMN.........cooovrivirerrnnne 1
3 0406051396GT Flexible Hose R1 X 3/8 1300 FD BSP F90
11/16"-16 ORFS
0946360022GT POWER STEERING.........c.coovovrivirerrnnae. 1
0406070110GT  PIPE FITTING 1/2BSP x 11/16-16
ORFS...oiiitieetee et 2
6  0406051459GT Flexible Hose R2 X 3/8 2200 F90 BSP FD
11/16 ORFS..coiieeirriiieieieieeieseseeeneens 1
7  0406070117GT PIPE FITTING 3/8BSPX11/16-16
ORFS....oiieeeetee et 4
8  0442400052GT SOLENOID VALVE.......ccccevrvirrrirerirerennn. 1
0LO03LO0AGT  FLAT WASHER D6 UNI 6592 ZN............ 2
10  0140320002GT SPRING WASHER D6 ZN...................... 2
11  0LO00LOI08GT SCREW M6X60 UNI 5737 8.8 ZN.......... 2
12 0406050433GT  Flexible Hose R2 X 3/8 LG. 1100 F90 F90
A90° 11/16-16 ORFS......ccceevvieiieiieenee. 2
13 0406070231GT PIPE FITTING 9/16-18 X 11/16-16
ORFS....oiieecetee et 4
14  04068051276GT Flexible Hose R2 X 3/8 3200 F90 FD
11/16"-16 ORFS.....cccvovieerirerereriiieeieienas 1
15  0406060811GT HOSE R2X3/8 LG 1700 FD-F90 11/16-16
ORFS ... 2
16 0406000233GT Rotating Joint F3/8" BSP X M3/8" BSP
MBGGD38.......ocoieirerereeeeeeeeeeee e 2
17  0604420120GT BONDED RING 3/8".......ccocviverirerriirenn. 2
18  0707060102GT Solenoid
19 0946360022GT POWER STEERING........ccoovvevirererrinn. 1
20  (0908030863GT STEERING WHEEL COVER.................. 1
Genie

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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‘ 620.1 610660 Hydraulic Oil Cooling Circuit
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June 2018 600 Hydraulic System
620.1 610660 Hydraulic Oil Cooling Circuit
Item Part No. Description Qty. |Item Part No. Description Qty.
1 0408070130GT PIPE FITTING 1 BSPX1-3/16-12 29  0406000235GT  Rotating Joint F3/4" BSP X M 3/4" BSP
ORFS oo, 2 MBGGD34......eooeoeeeereeeeeeeeeeeeeereeeeeee 2
2 0946360011GT Priority Valve LPS 160 R11/LD 10-14 30  0404420124GT Bonded RiNG 3/4™........ovooveeerereeseeenneen: 2
/0L e 1 31 0408070L13GT PIPE FITTING 1/4 BSPX9/16-18
3 0406070111GT PIPE FITTING 1/2 BSPX13/16-16 ORFS oo, 1
ORFS.couisssssssssnnssssssssssmmnininsinnins 3 32 0408070B47GT Pipe Fitting 90° M3/8 X M13/16"-16
4 See 600 Hydraulic System, Figure 610661 ORFS .ot 1
- Position 16 33 OAARA000ISGT VALVE .. ... oooooosoooooeeoeeeeeeeeeeeeeeeeseess 1
5  0140030008GT SCREW M8X90 UNI 5931 8.8 ZN.......... 2 31 ROMDOIZGT BONDED RING 38" 5
6 0140320008GT  SPRING WASHER D8 ZN.........ccccoooonn 2 35  04060708B4GT Pipe Fitting 90° M-F 1"3/16"-12 ORFS....1
7  0LO0BLOOSSGT FLAT WASHER D8 UNI 6592 ZN............ 2
8  0406070112GT PIPE FITTING M-M A 90 1/4 BSPX9/16-18
ORFS ..o, 1
9 0406061371GT  Flexible Hose R2 X 1/2 LG. 2400 FD -FD
13/16-16 ORFS.......ovvovveeeesreieresernes 1
10  0406051550GT Flexible Hose R2 X 3/4 550 F90 F45 1
3/16"-12 A 90°. ... 1
11  0406070130GT PIPE FITTING 1 BSPX1-3/16-12
ORFS ..o, 3
12 0406070211GT Pipe Fitting TMF+L 1 3/16"-12 F 3/8"
BSP oo 1
13 0406000029GT PIPE FITTING 3/8X3/8 BSP................... 1
14  0406051616GT FLEXIBLE HOSE R1 X 1/2 2000 FD FD
13116160 oo 1
15  0406051464GT Flexible Hose R4 X 3/4 2300 FD BSP FD
1"3/16 ORFS.......oovvovveoseeeeeessrienesnrnes 1
16  0406070107GT PIPE FITTING 3/4BSP X1"3/16-12
ORFS oo, 1
17  0406050766GT Flexible Hose R2 X 1/4 LG. 2600 FD - F90
9/16"18 ORFS......covvooveeevesererreesreernnnnn 1
18  0406060878GT Flexible Hose R4 X 1-1/4" Lg. 1500 FD -
FD 1"11/16-12 ORFS.......covvirriererrr, 1
19  0406070190GT Pipe Fitting
1"1/4BSP-1"11/16-120RFS.................... 1
20 0406070142GT PIPE FITTING 1" GASX1-7/16-12
ORFS ..o, 1
21 0604420125GT BONDED RING 1"
22 040B000068GT PIPE FITTING 1X1 BSP.....ccoovrierrerenne. 1
23 0406000113GT Pipe Fitting 90° BSP........coovcvvverevrrereann. 1
24 0442390077GT  SAFETY VALVE.......ccooiiieiiieiireeiernnes 1
25  0408070120GT Pipe Fitting TMF+L 1" 3/16-12 ORFS.....1
26  0406050879GT Flexible Hose R1 X 3/4" Lg. 3200 F90 -
F90 1"3/16-12 ORFS 180°........ccocovveene. 1
27  0406061558GT Flexible Hose R2 (380 BAR ) X 3/4
LG.2800 FD 3/4 BSP FD 1"3/16............. 1
For The Firts Replacemente Buy p.n. 35
28 0406051580GT Flexible Hose R4 X 3/4 1700 FD BSP F90
1 3/16"-12 ORFS....oivooeeeeeeeeereerereesseen, 1
Genie

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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‘ 621.1 610661 Suction System Hydraulic Pumps

HYDRAULIC PUMP

TEREX BRAND
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June 2018 600 Hydraulic System
621.1 610661 Suction System Hydraulic Pumps
Iltem Part No. Description Qty.
1 0406070121GT  PIPE FITTING 3/4 BSPX13/16-16
ORFS..oi e 1
2 0406050475GT FLEXIBLE HOSE
For GTH-4018 R llIA
2 0406050871GT Flexible Hose R2 X 1/2" Lg. 2300 FD - F45
13/16"-16 ORFS.....cccceiiiiiiieieiieeieee 1
For GTH-4016 R IlIA
3 040607.0196GT PIPE FITTING 3/4"BSP/1"7/16-12
ORFS..oi e 1
4 0442200089GT  Flexible Hose R4 X 1 3100 F45 FD 1" 7/16
ORFS..oo e 1
5 See Hydralic System, Figure 610658 -
Position 29
6 0442230000GT  PIPE FITTING G3 L..coeoiiiiiiieeeeeeiiiiiees 1
7 0100030255GT SCREW M10X25 UNI 5931 8.8 ZN........ 3
8  627521GT  JOINT (SEAL)..covivieieireeeeseseeeesnnne 1
9 0406070174GT PIPE FITTING 1"BSPX1"11/16-12
ORFS..oi e 1
10 0442200078GT  Flexible Hose R4 X 1-1/4 1900 FD F90 1"
11/16-12 ORFS....ccviiiiiieeeiee e 1
11 0442230001GT  PIPE FITTING G2 34......ovveeiiiieeieeees 1
12 0745290075GT  S@aAl.ciciiiiiiiiiiee i 1
13 0100030205GT SCREW M8X25 UNI 5931 8.8 ZN.......... 3
14 0406070107GT PIPE FITTING 3/4BSP X1"3/16-12
ORFS. ..o 1
15  0406051393GT HOSE 2X3/4 LG 1050 F90 BSP FD
13/16-12 ORFS....ccceveeiee e 1
16 See Hydraulic System, Figure 610660 -
Position 4
17 0406070142GT PIPE FITTING 1" GASX1-7/16-12
ORFS. ..o 1
18  53300L6705GT  Manifold.......cccoeeeerenerierieiecse e 1
19 0442240001GT BALL VALVE.......ccotiiiiiiiiiiiiieee s 1
20  0604420122GT BONDED RING 1/2"... |
21 0402200055GT PLUG 1/2 BSP....oooiiiieeeiiiee e 1
22 0140190020GT NUT 2" DIN 431 6S ZN.......oevveveieiiirnnnnn 2
23 0604420132GT BONDED RING 2".....cccoiiieiiiiiirenienns 2
Genie

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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622.1 610662 Hydraulic Transmission

,’i HYDRAULIC
MOTOR

HYDRAULIC
OIL TANK
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June 2018 600 Hydraulic System
622.1 610662 Hydraulic Transmission
Item Part No. Description Qty. |Item Part No. Description Qty.
1  0406070183GT Pipe Fitting M26X1,5X 1"7/16-12 30  0406070865GT PIPE FITTING M22x1,5 I1SO 6149-2 X M
ORFS...oieieeeeeeeee e 1 1 3/16"-12 ORFS......c.ceeviveiieeeerererene. 1
" ~ Only For GTH-4016R From SN
2 0406070188GT PIPE FITTING M42X2X1"11/16-12 GTHA016R17M-113
ORFS..oiieeeeee e 1
3 0406070103GT PIPE FITTING M12X1.5 X 9/16-18
ORFS. .ot 5
4 0406070144GT Pipe Fitting M M18x1,5 M 9/16"-18
ORFS...oieoteeeeeeeee e 1
5  0406070130GT PIPE FITTING 1 BSPX1-3/16-12
ORFS .ottt 1
6  0406051210GT Flexible Hose R4 X 1 2200 F90 FD 1"
7116-12 ORFS.....coetrieieieereseieeeeneeens 1
06040L0219GT  O-RING......oviiieieirieirinirieneieieisesiseneesenas 4
8  O0LO00LO40IGT SCREW M12X40 UNI 5737 8.8 ZN
0140320005GT SPRING WASHER D12 ZN..
10  0442230003GT HALF FLANGE D47
11 0406051348GT Flexible Hose R2 X 1/4" 450 Bar Lg. 800
FD - F90 9/16"-18 ORFS........ccoevrvnnene. 1
12 See Hydraulic System, Figure 610663 -
Position 4
13 0406070217GT PIPE FITTING M18X1,5X1"3/16-12
ORFS...oieoteeeeeeeeee e 2
14  0406061225GT Flexible Hose R1 X 1/4 1700 F90 F90
9/16"-18 90°.....ccveeeerieriieeieieieieieee s 1
15 0406050108GT HOSE R1X1/4 LG 1700 F90-F90 9/16-18
ORFS @ 270% i 1
16 0442290079GT Flexible Hose R4 X 1-1/4 2600 FD FD 1"
11/16-12 ORFS....coviveveeeiceieeeeeee 1
17 0604420126GT BONDED RING 1"1/4....ccccoeiviiirierriernnne 1
18  0406000062GT PIPE FITTING 1X 1 1/4 BSP
19 0442290065GT HOSE BM6K 1" LG 800 FL90°D.47 - FLD
DA oo 1
20  0442290072GT  Flexible Hose BM6K 1 1000 FL90
D.ATFL180 D.A7.c.ooiioiiieieieieieeeeeeeeae 1
21  0406070174GT PIPE FITTING 1"BSPX1"11/16-12
ORFS. .ot 1
22 0406051688GT HOSE R1 X 1/4 800 FD F90 9/16"-18.....1
23 04060615/5GT HOSE R4 X 3/4 850 F45 F90 1
3/16"-12. e 1
24 0406070131GT PIPE FITTING TMF+C 9/16-18 ORFS.....1
25  0442390034GT SAFETY VALVE.......ccccoioivieivieiirerereennn 1
26 0406070142GT PIPE FITTING 1" GASX1-7/16-12
ORFS..iieeeeee e 1
27  0406061576GT HOSE R4 X 3/4 1100 F90 F45 1 3/16"-12
ORFS...oooiiiiiicen,
28  0406000113GT Pipe Fitting 90° BSP
29  0406070842GT PIPE FITTING M27x2 ISO 6149-2 X M 1
3/16"-12 ORFS....coeoeiiiieirieieieieeeeeene 1
Only For GTH-4016R From SN
GTH4016R17M-113
Genie

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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623.1 610663 Shift Gear Solenoid Valve

GEAR BOX

TEREX BRAND
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June 2018 600 Hydraulic System
623.1 610663 Shift Gear Solenoid Valve
Iltem Part No. Description Qty.
1 0406070114GT  PIPE FITTING 3/8 BSPX9/16-18
ORFS..oi e 3
2 See Hydraulic System, Figure 610656 -
Position 1
3 0406050450GT HOSE R1X1/4 LG 1100 FD-FD 9/16-18
ORFS ... 1
4 See Hydraulic System, Figure 610662 -
Position 12
0406070131GT PIPE FITTING TMF+C 9/16-18 ORFS.....2
See Hydraulic System, Figure 610656 -
Position 30
01003L004GT FLAT WASHER D6 UNI 6592 ZN............ 2
8 0140320002GT SPRING WASHER D6 ZN..........ccccuvveeee 2
0100030158GT SCREW,TCEI,M6X30 UNI 8.8 ZN.......... 2
10 0442400053GT SOLENOID VALVE.......coooiiiiiiieieieiiiiiees 1
11 0406050179GT HOSE R1X1/4 LG 700 FD-F90 9/16-18
ORFS..ooi e 2
12 0406070225GT PIPE FITTING 9/16-18 UNF X 9/16-18
ORFS....ccevee
13 07070L0255GT SOLENOID
14 0406050269GT  Flexible Hose R1 X 1/4" Lg. 900 F90 - F90
9/16"-18 ORFS @ 90°.......oeveiiiiieiiieeens 1
15 0406070110GT PIPE FITTING 1/2BSP x 11/16-16
ORFS. ..o 1
16  0406051656GT HOSE R1 X 3/8 2300 F90 SF
L11/16"-16. e 1
17 0406050530GT  Flexible Hose R1 X 1/4 700 FD-FD 9/16-18
ORFS..ooi e 1
18  0406050231GT Flexible Hose R1 X 1/4" Lg. 1400 F90 -
F90 9/16"-18 ORFS......ccceveveirirerienes 1
19 See Hydraulic System, Figure 610656 -
Position 7
20 0406070115GT PIPE FITTING TMF+L 9/16-18 ORFS.....1
21 040607.0798GT PIPE FITTING GWR F 11/16-16 ORFS -
M 9/16-18 ORFS.....ccceiiieiiieiieiieerieee 1
Genie

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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624.1 610664 Pressure Plugs

PRESSURE PLUGS

TEREX BRAND
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June 2018

600 Hydraulic System

Iltem Part No.

533001.6813GT
0442100005GT
01.40320003GT
01.0031.0055GT
01000L0209GT
01.0001.0211GT
01.0023004GT
0406050113GT

0w N o g b~ W N P

9  0406070153GT

Description Qty.
TEST PORTS MANIFOLD..............c....... 2
TEST PORT MCS M14X1,5......ccceuone.. 8
SPRING WASHER D8 ZN.........cccoeuvnnne. 2
FLAT WASHER D8 UNI 6592 ZN............ 6
SCREW M8X70 UNI 5737 8.8 ZN.......... 2
SCREW M8X80 UNI 5737 8.8 ZN.......... 2
NUT,M8 UNI 7473 6S ZN.......cococvevveen. 2
HOSE R2X1/4 LG 405 FD-F90 9/16-18

ORFS...oiiitieetee et 3

PIPE FITTING 14X1.5X9/16-18 ORFS....8

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA

Ganie

624.1 610664 Pressure Plugs
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625.1 610665 Slewing Upper Structure Hoses Locking System

TEREX BRAND
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June 2018

600 Hydraulic System

Iltem Part No.

01.00030159GT
(09.0803.0042GT
01.0001.0207GT
0908030527GT

A W N P

5  (0908080526GT

6  0L00010206GT
(09.08030525GT

8  0908030524GT
01.0001.0260GT
10  0908080523GT

11 0908030045GT
12 090808052GT

625.1 610665 Slewing Upper Structure Hoses Locking System

Description Qty.

SCREW M6X35 UNI 5931 8.8 ZN.......... 4

Hose Lock Bracket............cccoecuvvveveeeennns 2
SCREW M8X60 UNI 5737 8.8 ZN.......... 2
DOUBLE HOSE LOCKING PLATE

DOUBLE HOSE CLAMP D22................. 3
SCREW M8X45 UNI 5739 8.8 ZN ........ 2
DOUBLE HOSE LOCKING PLATE

D18 2
DOUBLE HOSE BRACKET D14............ 1

DOUBLE HOSE CLAMP D18

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA

Ganie
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626.1 610666 Main Valve Locking And Outriggers Solenoid Valve Block

TEREX BRAND
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June 2018

600 Hydraulic System

Iltem Part No.

1  (01000L1476GT
0100310086GT
3 0442360097GT

3 0442360115GT

(01.00230055GT
5  0442360084GT
6  0100310298GT
7 0L40320002GT
8  0L00010156GT
9  070701L0257GT

10  0707010259GT
11  07070L0255GT

626.1 610666 Main Valve Locking And Outriggers Solenoid Valve Block

Description Qty.
SCREW,TE,M10X45 UNI 8.8 ZN............ 3
FLAT WASHER D10 UNI 6592 ZN.......... 6
Main Valve..........cocceviiiiieiiieiceeee 1
For GTH 4018R to SN GTH4018R16M-104
Main ValVe.........cccoovveeiiiiee e 1

For GTH 4016R; For GTH 4018R From SN
GTH4018R16M-105

NUT,STOP,M10 UNI 7473 6S ZN............ 3
OUTRIGGERS SOLENOID VALVE

BLOCK ..o 1
FLAT WASHER D6 UNI 6593 ZN............ 4
SPRING WASHER D6 ZN........ccccoevenene 4
SCREW M6X20 UNI 5739 8.8 ZN.......... 4
INLET ELECTROVALVE BLOCK............ 1
Complete Solenoid Valve.............ccccc..... 4

SOLENOID
(If a DIN connector is needed, use Genie
PN 632696GT)

12 07070L0258GT Head Elettrovale BlocK...........c.cceveeiineene 1
13 07070L0254GT  Screw M8 X 230 ZN....cooviivvviieeeeeiiiiiees 3
14 01003L00B5GT  FLAT WASHER D8 UNI 6592 ZN............ 3
15 01L00190104GT NUT M8 UNI 5588 6S ZN..........cccvvevrnnnee 3
16 07070L0256GT  Seal Kit.....cooueieiiiieiiiieeeiee e 4

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA

Ganie
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I 600 Hydraulic System

627.1 610667 Main Valve - Elements - For GTH-4018 R To SN GTH4018R16M-104

Part No. 57.0411.0056GT
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600 Hydraulic System

627.1 610667 Main Valve - Elements - For GTH-4018 R To SN GTH4018R16M-104

Iltem Part No.

1 07.0741.0065GT

2 07.0741.0066GT

3 0707410133GT

4 07.0741.0068GT

5 07.0741.0069GT

6 0707410134GT

7 070741.0071GT

8 07.07410072GT

9 0707410135GT
10 07.0741.0074GT
11 07.0741.0075GT
12 0707410136GT
13 070741.0236GT
14 070741.0233GT
15 0707410137GT
16 070741.0143GT
17 07.0741.0081GT
18 0707410082GT
19 07.0741.0083GT
20 07.0741.0089GT
21 0707410273GT
22 070741.0138GT
23 0707410161GT
24 0707410088GT
25 07.0741.0090GT
26 07.0741.0091GT
27 0707410235GT
28 070741.0139GT
29 07.07410103GT
30 0707410142GT
31 070741.0144GT
32 0707410113GT
33 0707410118GT
34 0707410119GT
35 07.0741.0120GT
36 0707410274GT
37 070741.0282GT
38 07.07410145GT
39 0707410124GT
40 0707410168GT
41 0707410167GT
42 0707410127GT
43 070741.0128GT

Description Qty.
Complete Inlet manifold.............ccoceeveee 1
Inlet Manifold Body..........c.cccccoviriiinncns 1
Main Relife Valve...........cccooeneicnienenne. 1
CoMPESALOr......oeciriiieiiiie e 1
Compensator SPring.........cceeceeeeriveeeenunes 1
VALVE CAP.....cooiiiiiiieeeec e 1

Complete Section.........ccoceevverieenecinene 1
Complete Section........cocceeeveeeenieeeennnes 2
Section Body.......ccooveeiiiiiiiniienieeniee e 3

Lever And Cover Assembly...........ccccoc..e 3
Solenoid Valve.........cccccovviiiiiiinniciee 1
Complete Section..........cccceevverieeneennenne 1
Section Body.......ccceevieiniiiniienieenecn 1
ValVe ..o 3
SPOOL.. it 4
Lever And Cover Assembly............cccoc... 2
Max. relife Valve............ccccooeeiiiiiiicnns
Complete Section.

Section Body........ccceeeniiiriiiniienienecne

SPOOL..ceiiiiiiiii e 2
MAIN VALVE SECTION.........ccovvvreenn. 1
SPOOL.. it 1
Complete Section........cocceeeveeeenieeeennnes 1
Lever And Cover Assembly...........ccccoeu.e 1
Valve Assembly.........cccovviiniiiniiniienn. 1

NUT ML0...oiiiiiiieeeiiieeee e 3
WASHER D10.......ccoviiiiieiiiiiiieeee e 3
O-RIiNG Kit...oooiiiiieiieeiiececee e 1
O-RIiNG Kit...oooiiiieiieieiieceeec e 6

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA

Ganie
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I 600 Hydraulic System

627.2 610668 Main Valve - Elements - For GTH-4016 R; For GTH-4018 R From SN

GTH4018R16M-105

Part No. 57.0411.0056GT
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600 Hydraulic System

627.2 610668 Main Valve - Elements - For GTH-4016 R; For GTH-4018 R From SN

Iltem Part No.

1 07.0741.0065GT

2 07.0741.0306GT

3 0707410149GT

4 07.0741.0068GT

5 07.0741.0069GT

6 0707410134GT

7 070741.0071GT

8 07.07410072GT

9 0707410152GT
10 07.0741.0074GT
11 07.0741.0075GT
12 0707410136GT
13 07.0741.0303GT
14 07.0741.0305GT
15 0707410308GT
16 070741.0182GT
17 07.0741.0081GT
18 0707410168GT
19 070741.0185GT
20 07.0741.0089GT
21 0707410273GT
22 0707410167GT
23 0707410161GT
24 0707410088GT
25 07.0741.0090GT
26 07.0741.0091GT
27 0707410304GT
28 0707410127GT
29 07.07410103GT
30 0707410301GT
31 070741.0144GT
32 0707410113GT
33 0707410118GT
34 07.0741.0309GT
35 07.0741.0120GT
36 0707410274GT
37 070741.0297GT
38 07.07410165GT
39 0707410124GT
40 070741.0302GT
41 07.0741.0298GT

Description Qty.
Complete Inlet manifold.............ccoceeveee 1
PLUG . ... 1
ValVe ..o 1
COMPESALOr....uviiiieiiiiiiiecee e 1
Compensator SPring.........cceeceeeeriveeeenunes 1
VALVE CAP.....cooiiiiiiieeeec e 1

Complete Section..........cccceevverieeneennenne 1
WASHER D10.......c.cvviieieiiiiiiieeee i 3
ValVe ..o 3
SPOOL ...ttt 4
Lever And Cover Assembly............cccoc... 2
Max. relife Valve............ccccooeeiiiiiiicnns 2
COMPLETE ELEMENT.... .1
O-RIiNG Kit...oooiiiieiieieiieceeec e 1
SPOOL..ceiiiiiiiii e 2
GASKET KlT oot 6
SPOOL.. it 1
Complete Section........cocceeeveeeenieeeennnes 1
Lever And Cover Assembly...........ccccoeu.e 1
POSITIONER.......ooiiiiiiieeeiiiiiieee e 1

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA

Ganie

GTH4018R16M-105
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700 Electric Installation

June 2018

701.1 610671 Cabine Fuse - Relay Box
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June 2018 700 Electric Installation

701.1 610671 Cabine Fuse - Relay Box

Iltem Part No. Description Qty.
1 637650GT FUuse BA....o e 2
2 O707080198GT FUSE SA.....ciiiiiiieieicieieeee e 1
3 B634972GT  FUSE 7.5A e 4
4 634974GT  FuS€ 10A........ccccociiiieiiereeercnesas 15
5  634973GT  FUSE 15A. .. 5
6 0707030485GT
7 0707080724GT
8  56002L0117GT FUSE-RELAY BOARD.......ccovievriernnne 1
9  5600210040GT Gear Box Unit.......cccooveenieeiiiiniiniiecnieenne 1

10 O707080486GT RELAY.....coiueiiiiieieveievieee e 1

Genie
Part No. 57.0411.0056GT GTH-4016R_lIIA, GTH-4018R_IIIA 173
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700 Electric Installation

702.1 610672 Engine Line
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Part No. 57.0411.0056GT
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700 Electric Installation

Iltem Part No. Description Qty.
1 30143GT BATTERY,12V,1000 CCA GRP 31.......... 1
2 5506020820GT Positive Battery Cable...........cccceveeeiins 1
3 B5508020535GT Power Box Cable..........ccoeovevenveninnenne 1
4 5506020533GT Negative Battery Cable............ccccoveeneene 1
5  5600069208GT Power Box BOdy.........cccccuieeivieeeiiienaines 1
6  5600069207GT Power Box Body.........cccoveevviiniiiiiiininennne 2
7  0L003L0054GT FLAT WASHER D6 UNI 6592 ZN............ 2
8  0140320002GT SPRING WASHER D6 ZN.........ccccevennene 2
9  0LO0030155GT SCREW M6X20 UNI 5931 8.8 ZN. .2

10  5600080001GT BATTERY CUT-OUT SWITCH................ 1
11  5506020527GT ENgine Line......ccoccoeeiiiiiiiiiiiiiieec e 1
12 5600050018GT FUSE 30A......cciiiiiririerereeee e 3
13 5600050019GT FUSE 50A......cciiieiiriieierieeie e 1
14 0707080192GT  RELAY ...coiiiiiiiiiieniecee e 2
15  5506020534GT Alternator Line.........ccccvvvevevneeicnennenne. 1
16  5506020819GT HARNESS,BATTERY CUT-OUT
SWITCH,POSITIVE.....ccocviieieiieieniene 1
17  0946040045GT SENSOR.....ccciiiiiiieieiieiesiieie e 1

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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702.1 610672 Engine Line
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I 700 Electric Installation
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703.1 610673 Base Frame Line

ATEREX BRAND

GTH-4016R_IIIA, GTH-4018R_IIIA

Part No. 57.0411.0056GT

176



June 2018 700 Electric Installation
703.1 610673 Base Frame Line
Iltem Part No. Description Qty.
5506021034GT CHASSIS ELECTRIC LINE.........cccuvveees 1
2 5600120066GT CODIFIED PROXIMITY SENSOR
INTERFACE......ciiiiiieeeeiiieeeee s
3 5506020583GT Proximity Switch
4 5600120000GT PROXIMITY SENSOR......ccccccvveiiiiiiiinnns 4
5 0442400041GT  SOLENOID......cotiiiiiiiiiiiiieeeeeeeieeeee 4
6 5600120056GT INDICATOR,FUEL LEVEL.........cccvvvnee 1
7 5600130039GT LEVEL INDICATOR, HYDRAULIC OIL....1
8 5600130006GT PRESSURE SENSOR, HYDRAULIC
9  5600130000GT
10  0707050103GT
11 0442400053GT SOLENOID VALVE.......ccooiiiiiieeeeeiiiiiees 1
12 0707050102GT  SOIENO0Id......ccveveiieieciieieceeee e 4
13 0442400052GT SOLENOID VALVE.......ccooiiiiiiiiieeeiiiiiees 1
14 0442360084GT OUTRIGGERS SOLENOID VALVE
BLOCK ...ttt 1
15  O0707110299GT  SENSOI....cceiiiiiiiiieiieiiie e 1
16 0707110381GT  SWItCh...eeiviiiiiviieec e, 1
17  0707110386GT Speed SENSOr......cccceviueieriieeeiiiieaniiieaenes 1
18 0908020047GT LOAD CELL, PIN...cocvieiiiiieeiieeceeeee 4
19 5506021037GT  Front Outrigger Line - Only For
GTH-4016R.......coviiiiiiiiiiiieeeeeeeieeeeen 1
19  5506021039GT Front Outrigger Line - Only For
GTH-4018R......coiiiiiiieiiiieieeeeeeeeee 1
20  5506021038GT Rear Outrigger Line - Only For
GTH-4016R.......c.oveeiiieeiieee e 1
20  5506021040GT Rear Outrigger Line - Only For
GTH-4018R......ceiiiiieeeiiiiieee e 1
21  5600210168GT Control Chassis Unit...........cccceciiniennnnne 1
Genie

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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704.1 610674 Slewing Upper Structure Line - Part 1

Genie

ATEREX BRAND

178 GTH-4016R_IIIA, GTH-4018R_IIIA Part No. 57.0411.0056GT




700 Electric Installation

June 2018

Iltem Part No. Description Qty.
1 0707030805GT BULB, HEADLAMP..........ccevereririinnae 1
2 5600100058GT BULB,12V,45/40W.........cccceiriiriririnnnns 1
3 0643290002GT PROXIMITY SWITCH...cocvovririririeericirnnes 1
4 (0543200001GT PRESSURE SWITCH......ccccoeeviirane. 1
5 5600090000GT  HOIN...eviiiiieiiiiiie e 1
6 0707080821GT BULB......ccooeieeieiriicreeieiseeeee e 1
7  5600100004GT LIGHT,TRAFFIC ROAD PLATE.............. 1
8  5506020582GT HARNESS......cocooiiiieicieiieeeeeeeeeieseieeenes 1
9  5506020939GT Proximity Switch... .1
10 5600090009GT ALARM......coiviiiiiciiiereieieeee e 1
11 5600100034GT LIGHT,FRONT,RIGHT .....ccceovviririririernnnes 1
12 5600100035GT LIGHT,FRONT,LEFT ....cceeirieiriniriiens 1
13 0707080306GT BULB, HEADLAMP........ccoceevvvrerererernne 1
14 5600120100GT PROXIMITY SWITCH....ccoooovviririeiicrnnen 1
15  5506021083GT LIGHT WIRING HARNESS..........ccccceve.. 1
16 5506021084GT LIGHT WIRING HARNESS.............c....... 1

Genie

704.1 610674 Slewing Upper Structure Line - Part 1

Part No. 57.0411.0056GT
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705.1 610675 Slewing Upper Structure Line - Part 2

LIFT CILYNDER

Genie

ATEREX BRAND
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June 2018 700 Electric Installation

705.1 610675 Slewing Upper Structure Line - Part 2

Iltem Part No. Description Qty.

5600120067GT Lenght-Angle-Temp. Transducer............. 1
5600120063GT Pressure TransduCer...........ccccecveereeenee. 4
550602.1030GT
5506021079GT
5108114571GT
5108114721GT
(01.0001.0158GT
0140320002GT
01.00310298GT
51.09035237GT

© 00 N O O B~ W N PP

=
o

Genie
Part No. 57.0411.0056GT GTH-4016R_lIIA, GTH-4018R_IIIA 181
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706.1 610676 Auxiliary Hydraulic Circuit And Attachment - Only For GTH-4016 R

TEREX BRAND
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700 Electric Installation

706.1 610676 Auxiliary Hydraulic Circuit And Attachment - Only For GTH-4016 R

Iltem Part No.

1 0406020620GT

2 5600000080GT
3 5600000096GT
4 5600020056GT
5  07070830382GT
6  5600020038GT
7 5600020036GT
8  5600020130GT
9  5600020307GT
10  5600020310GT
11  560001L0021GT
12 0140220007GT
13 5600170072GT
14  5108114760GT
15  0908080677/GT
16 0100030160GT
17  090803.0060GT
18  0L00030159GT
19  0908080824GT

Description Qty.
Flexible Hose Shieldmaster/5000 1/2
12300 2
SHEATH. .....ooviiiiiieeeeee 10.4-m
WIRING HARNESS,BOOM........... 28.2-m
CONNECTOR,4 WAY,MALE.................. 1
CONNECTOR, 6WAY......covviiiiiiiiieeeeennn 1
CONNECTOR,12 WAY,MALE................. 1
CONNECTOR,12 WAY,FEMALE............. 1
CONNECTOR,4 WAY,FEMALE............... 1
CONNECTOR HOLDER........cccccecveeeinn 1
CONNECTOR.....cteiiiiiiiieieeeeiiiiiee e 1
HOOD,CONNECTOR........ccvirieeeeeiiines 1
STOP NUT

PLUG . ...
Iron HOSE......ccoeiiiiii i, 1
Clamp D22......cocoeiiiiiiiiceieeeeeee e 4
SCREW M6X40 UNI 5931 8.8 ZN.......... 8
CLAMP,DOUBLE,D16........ccccoviiririeeeennn. 6
SCREW M6X35 UNI 5931 8.8 ZN........ 12
Plate ....oooeeiiiiicee 10

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA

Ganie
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707.1 610677 Auxiliary Hydraulic Circuit And Attachment - Only For GTH-4018 R
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700 Electric Installation

Iltem

A W N P

© 00 N o O

10
11
12
13
14
15
16
17
18
19

707.1 610677 Auxiliary Hydraulic Circuit And Attachment - Only For GTH-4018 R

Part No.

04.06020599GT
5600000080GT
56.0000.0096GT
04.06000272GT

56/0002.0036GT
56,0002.0038GT
51.08114432GT
56/0002.0039GT
09.0803.0662GT
01.00030158GT
56/0002.0307GT
56/00020310GT
560001.0021GT
(01.4022.0007GT
560017.0072GT
(09.08030824GT
(090803.0825GT
(0908030031GT
01.00030160GT

Description Qty.
Hose 1/2" Lg.4900 FD 1/2"............c....... 1
SHEATH. ....oooiiiiiiiie e 2.5-m
WIRING HARNESS,BOOM.............. 11-m
PIPE FITTING M 1/2" BSPXM 1/2"

BSP i 1
CONNECTOR,12 WAY,FEMALE............. 1
CONNECTOR,12 WAY,MALE................. 1
Electric Line Fixing Bar...........cccoccvevvene 1
Piastina perl2 Vie M DT 06_12S............ 1
HOSE CLAMP D8......cccovveiriiieiriieeeien. 6
SCREW, TCEI,M6X30 UNI 8.8 ZN........ 12
CONNECTOR HOLDER.........cccuvvveeennn. 1
CONNECTOR
HOOD,CONNECTOR.......occvivieieeeiiiins 1
STOP NUT .ot 1
PLUG. ...t 1
Plate ....oovieiiiii e 6
SINGLE HOSE LOCKING PLATE D19....2
SINGLE HOSE BRACKET D20.............. 2

SCREW M6X40 UNI 5931 8.8 ZN.......... 4

Part No. 57.0411.0056GT
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708.1 610678 Dashboard Line

Part No. 57.0411.0056GT

-]
GTH-4016R_IIIA, GTH-4018R_IIIA
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700 Electric Installation

Iltem Part No.
1 5506020598GT
2 5506020597GT
3 560021.0181GT
4 560021.0117GT
5 560021.0138GT
6 0707030486GT
7 0707030193GT
8 0707030192GT
9 5600050017GT
10 5600050014GT
11 56.00050016GT
12 5600050015GT
13 560021.0134GT
14 634976GT
15 560021.0135GT
16 56.00160066GT
17 01.0031.0298GT
18 0140320002GT
19 010001L0154GT
20 07.07030148GT
21 0707030486GT
22 5506021077GT
23 5108114743GT

Description Qty.
Dashboard Line.........c.ccooeeviiiniiniiennenns 1
Driver Line........coociiiiiiiiciiie e 1
CONTROL UNIT RELE 12V........cccceeueee 3
FUSE-RELAY BOARD........cccccviviieeinine 1
Machine Control Unit.............cccoocveinenns 1
RELAY ..o 2
Fuse BA ... 1
RELAY ..o 1
Relay Support Bracket... .1
Relay Support........ccccevieiiiiniiniicneens 1
Fuse SUupport.......ccocoivieiiiiiiieeeeees 4
Relay Support........ccocceveeiiiinieiieeneee 3
TIMER,WIPER.......ccovviiiiiiiiieee i, 1
FUSE ... 2
Modole Anti-Start Engine............cccceevene 1
Machine Control Unit Display.................. 1
FLAT WASHER D6 UNI 6593 ZN............ 2
SPRING WASHER D6 ZN

FUSE,L0A ... 1
RELAY ..ooiiiiiiiiii i, 1
WIRING HARNESS,CAB..........cccccvcvviene 1
BRACKET ...t 1

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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708.1 610678 Dashboard Line
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709.1 610679 Side Cab Line

Part No. 57.0411.0056GT

188
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709.1 610679 Side Cab Line

Iltem Part No. Description Qty.

1 5506021077GT WIRING HARNESS,CAB........cccccoovnnna. 1

2 5600100005GT Flashing Beacon..........cccoceevieeieniieeenninns 1

3 0707030334GT BULB......otiiiiieeiiiiiiieee e 1

4 5600020000GT  SUPPOIT..ciiiireiieerieeieriee e 1

5  0LO0OLO2SAGT SCREW M8X20 UNI 5739 8.8 ZN.......... 2

6 560021.0086GT CONTROL UNIT .2

7  0L00230054GT NUT,M8 UNI 7473 6S ZN......c.cocvevevenren. 2

Genie

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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710.1 610680 Dashboard
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ATEREX BRAND
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710.1 610680 Dashboard
Iltem Part No. Description Qty.
1 5600160184GT DISPLAY ....coiiiiiieietcietcees e 1
2  5600150017GT Right Plate Dashboard.............ccccceeeenns 1
3 0707080669GT KEYSWITCH...ooiivieriecieieeceeneeseeesieeeeenes 1
4 07070830668GT LOCK RiNG...cccvvirvieniiiiiiiiiiiiieereesieesen 1
5  0707080085GT SYMBOL,RIGHT OUTRIGGERS............ 2
6 0707030423CGT  PLUG.....coiiiiiiiiiieeeeeeee e 8
7  0707030727GT Switch - Start Engine..........ccccoevvcvvennennne 1
8  0707080125GT KEY ONLY, SWITCH/IGNITION.............. 1
9 0707030577GT SWITCH
10  0707080429GT KNOB, STEERING MODE SELECTOR..1
11 0707080430GT  SWITCH..ooiiioiiiieiiiiieieeie e 2
12 0707030007GT SYMBOL,MECHANICAL GEAR............. 1
13 0707030008GT SYMBOL,TRANSMISSION LOCK.......... 1
14 0707080572GT  SWITCH...ooooiiiiiiiiiieeieicieeieeee e 1
15  0707080032GT SYMBOL,HAZARD WARNING
LIGHTS oot 1
16 640006GT GLASS. ..o 2
17 0707080433GT  SWITCH...oooiiiieeiiiiiiieiceeceee i 2
18  070703044GT SYMBOL,ROAD LIGHT....cccoovviririririennes 1
19 0707080435GT  SWITCH....cciiiieiicieieciee e 1
20  0707080010GT SYMBOL, HEATING FAN...........ccceueunee. 1
21 0707030720GT SWITCH
22 070703065/GT INDICATORS, LIGHT SUPPORT............ 1
23 0707080741GT SYMBOL,ELECTRONIC LEVEL............. 1
24  5600170098GT SYMBOL,ELECTRONIC LEVEL............. 1
25  5600150013GT SWITCH HOLDER,PLATE.........ccceovrvenene 1
26 5600170061GT PARKING BRAKE - SYMBOL................. 1
27  5600170003GT  SWIitCh....ceeiiiiiiiiiiieie 1
28 0707030419GT
29  0707030578GT
30 560017.0104GT
31  5600170106GT
32 5600170142GT

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA

Ganie
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‘ 711.1 610681 Connectors
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700 Electric Installation

Iltem Part No.

5600020132GT
5600020144GT
5600020103GT
6.0002.0175GT
5600020108GT
5600020108GT
5600020111GT
5600020141GT
56.00020073GT
56.00020069GT
0707030383GT
07.07030382GT

© 00 N O O B~ W N PP

B e
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Description Qty.

5-way Mark li Connector
11-way Mark li Connector
CONNECTOR,17 WAY,MALE
5-Way Mark li Connector
CONNECTOR, 6 WAY
CONNECTOR, 6 WAY
CONNECTOR, 36 PIN
CONNECTOR,2 WAY,MALE
3-way Deutsch Connector
3-way Deutsch Connector
6-way Deutsch Connector
CONNECTOR, 6WAY

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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711.1 610681 Connectors
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‘ 712.1 610682 Connectors
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700 Electric Installation

Iltem Part No.

1 5600020226GT
2 5600020128GT
3 5600020113GT
4 0r07030314GT
5  5600020031GT
6  5600020134GT
7 5600020196GT
8  5600020169GT
9  5600020117GT
10 5600020622GT
11  5600020119GT
12 5600020198GT
13 5600020197GT
14  5600010006GT
15  560001L0009GT
16 5600020141GT

Description Qty.

2-way Connector
CONNECTOR, 6 WAY
6-way Connector

12-way Deutsch Connector
2-way Connector

2-way Connector
Connector

CONNECTOR

Red Fork D.4.3

Cl/c D. 5,3 For Wire D. 1-2,5
TERMINAL,RING,D5.3
TERMINAL,RING D5

C/c D. 8 For Wire D. 10

C/c D. 10 For Wire D. 25
TERMINAL,RING,D8
CONNECTOR,2 WAY,MALE

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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‘ 713.1 610683 Connectors
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700 Electric Installation

Iltem Part No.

07.07030383GT
5600020069GT
56.00020104GT
124221GT
5600020153GT
124234GT
5600020169GT
125005GT
101040GT
5600020622GT
5600020119GT
101052GT

© 00 N O O B~ W N PP
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Description Qty.

6-way Deutsch Connector
3-way Deutsch Connector
CONNECTOR,21 WAY,FEMALE
DECAL,INPUT POWER,110VAC
CONNECTOR,2 WAY,FEMALE
Connector

CONNECTOR

3-way Deutsch Connector

Cl/c D. 10 For Wire D. 70

Cl/c D. 5,3 For Wire D. 1-2,5
TERMINAL,RING,D5.3

Cl/c D. 10 For Wire D. 70

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA
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‘ 714.1 610684 Connectors
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Iltem

© 00 N O O B~ W N PP
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Part No.

56.00020254GT
5600020153GT
56.00020256GT
56.00020255GT
560002025/GT
005796GT

005361GT

5600050009GT
560001.0011GT
5600020258GT
5600020259GT

56,0002.0260GT

56.00020242GT
5600020237GT

Description Qty.

7-way PF Connector for Towing Attachment
CONNECTOR,2 WAY,FEMALE
Metri-Pack 280 2-Way Male Connector
Tyco 1-Way PM Fastin Faston Connector
MCP Female Terminal, 2.8 0.5-1mm

F. F. Large Ratchet Stop 4-6 sqg mm

White Modular Relay Connector

FUSE HOLDER

D10 Cable Terminal for 10 sqg mm Cable
COBO Series 600 Int. Connector

Tyco MCP 2.8 6-way Connector PM Blue
pol. B-C

Tyco 2.8 21-way Connector PM Brown pol.
B-C

CONNECTOR,3 WAY
CONNECTOR,21 WAY

Part No. 57.0411.0056GT
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‘ 715.1 610685 Connectors
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Iltem
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Part No.

5600020239GT

5600020240GT
56.00020036GT
5600020261GT
5600020263GT
56.00020262GT

5600020236GT
5600020267GT
56.00020266GT
56.00020265GT
5600020264GT
560001.0012GT
07.07090624GT
56000L0013GT

Description Qty.
Deutz Series HDP20 31-way Connector
PM

YAZAKLY Type 2-way Connector PM
CONNECTOR,12 WAY,FEMALE
CONNECTOR,4 WAY

Pneutron 7-way Connector Round Black

Tyco MCP 2.8 12-way Connector PF Green
pol. B-C

Flat Male Plug, Galvanised
YAZAKLY Type 2-way Connector PF
CONNECTOR

MTA 1-way Power Connector PF Blue
CONNECTOR,1 WAY

Cable Terminal D6.4 x 16 sq mm

90° Faston Spade Lug

Cembre Cable Terminal D10 x 16.00 sq
mm

Part No. 57.0411.0056GT

GTH-4016R_IIIA, GTH-4018R_IIIA

Ganie

715.1 610685 Connectors

201



I 700 Electric Installation June 2018
‘ 716.1 610686 Connectors
&) il 124676
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716.1 610686 Connectors
Iltem Part No. Description Qty.
5600020269GT YAZAKL Series 305 1-way Connector PF
2 5600020268GT 3-way Connector PF TS Standard Series
Sealed
3 5600020234GT Deutz HDP20 31-way Connector PF In Line
4 5600020235GT Deutz HDP20 31-way Connector PF In Line
5  5600020242GT CONNECTOR,3 WAY
6  5600020238GT CONNECTOR,6 WAY
7 5600020270GT AMPSEAL 23-way Connector PF
8  0707030621GT 4-WAY CONNECTOR
9  5600020236GT Flat Male Plug, Galvanised
10  5600020115GT Deutz 2-way Connector PF Sealed C015
11 5600020243GT YAZAKL SWP 2-way Connector PF
12 5600020238GT CONNECTOR,6 WAY
13 5600020237GT CONNECTOR,21 WAY
14  5600020097GT CONNECTOR, 24-WAY

Part No. 57.0411.0056GT
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717.1 610687 Connectors
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Genie
GTH-4016R_lIIA, GTH-4018R_IIIA
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717.1 610687 Connectors

Iltem Part No. Description Qty.

1  5600020200GT CONNECTOR,24 WAY
5600020036GT CONNECTOR,12 WAY,FEMALE
3 5600020242GT CONNECTOR,3 WAY

Genie
Part No. 57.0411.0056GT GTH-4016R_lIIA, GTH-4018R_IIIA 205
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801.1 610691 Transport Locking Devices

Only for machines destined for the ltalian market

Genie

ATEREX BRAND
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800 Optionals

Iltem Part No.

(09.0803.0026GT
0908030161GT
01.00230055GT
51.08114326GT
01000L0042GT

a b W N P

Description Qty.
SPRING SPLIT PIN....ooiiiiiiieeiiiieeeen 2
ROPE. e 1
NUT,STOP,M10 UNI 7473 6S ZN............ 2
Safety Braket.........ccooeiiviiiicniiciicinene 1

Screw TE M10 x 110 UNI 5737 8.8......... 2

Part No. 57.0411.0056GT

Ganie

801.1 610691 Transport Locking Devices
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802.1 610692 Plate For Swiss Market

Genie

ATEREX BRAND
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802.1 610692 Plate For Swiss Market

Iltem Part No. Description Qty.

1 0946160L14GT  Plate.......ccoiieiiiieiererieeieeeeeeee e 1

2 241150000GT RiVet DAX12....ccoiiiiiieeiieiieeiieeieieesieieeenas 4
Genie

Part No. 57.0411.0056GT GTH-4016R_IIIA, GTH-4018R_IIIA 209
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803.1 610693 Hydraulic Jack

Genie
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803.1 610693 Hydraulic Jack

Iltem Part No. Description Qty.

1 0946750003GT Hydraulic Jack..........cccocvvvvenieiniinnienne. 1

2 0946750000GT Ratchet SOCKEt.........c.eeeeiiieeiiiiieiiieeeis 1
Genie

Part No. 57.0411.0056GT GTH-4016R_IIIA, GTH-4018R_IIIA 211
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804.1 610694 Auxiliary Hydraulic Circuit

Part No. 57.0411.0056GT
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804.1 610694 Auxiliary Hydraulic Circuit

Iltem Part No. Description Qty.
1  0442400075GT SOLENOID VALVE ASSY 6 WAY............ 1
2 O7070L0B16GT SOLENOID.....coieeiiiiiieieieieieiceeee s 1
3 07070L0B17GT SINGLE VALVE BODY....cccooririrerierennnes 1
4 0l40030036GT SCREW M8X65 UNI 5931 8.8 ZN.......... 4
5  0604420122GT BONDED RING 1/2"......cccoiririririerrierenne 8
6  0442100019GT QUICK COUPLING, FEMALE 1/2.......... 1
7  0442100018GT QUICK COUPLING, MALE 1/2............... 1
8  0406000017GT PIPE FITTING 1/2X1/2 BSP.........cc....... 6
9  0406000107GT PIPE FITTING GMF 1/2 BSP.......ccccen.... 1

10  0406020613GT HOSE R2X1/2 500 F90 F90 BSP A
270% it e 1
11 0406020615GT HOSE R2X1/2 430 F90 BSP F90 BSP A
2700 et 1
12 0402200055GT  PLUG 1/2 BSP......coiiiiiieiieiiec e 2
13 5600170006GT SWITCH, COMPLETE, 2ND HYDRAULIC
LINE ..ottt 1
14 5600170010GT SWITCH COVER, 2ND HYDRAULIC
LINE .ttt s 1
15 O7070304UGT  SWITCH..oiiiiieieieiecieeisie e 1

Genie
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‘ 805.1 610695 Hydraulic Quick Coupling And 1 Aux Circuit

TEREX BRAND
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805.1 610695 Hydraulic Quick Coupling And 1 Aux Circuit
Item Part No. Description Qty. |Item Part No. Description Qty.
1 0604420117GT BONDED RING 1/4".......cooveiiiieeiieeenes 2 39 0406051633GT HOSE R2X3/8 LG 1050 F90-F90 11/16-16
0L00BLO299GT ELAT WASHER D8 UNI 6593 ZN............ 3 90 et 2
3 0406070163GT PIPE FITTING 1/4BSPX11/16-16
ORFS...
1700 0110 037/ I =11 o TR OUSPPRR
0406070110GT PIPE FITTING 1/2BSP x 11/16-16
ORFS..ooi e 2
7 0406070114GT PIPE FITTING 3/8 BSPX9/16-18
ORFS. ..o 3
8 0406070112GT PIPE FITTING M-M A 90 1/4 BSPX9/16-18
ORFS..ooi e 1
9 0406051043GT Hose R2 X 1/4 280 FD F90 9/16"-18......2
10 0406000069GT PIPE FITTING CMF 1/4 ES LG 40......... 2
11 0406050113GT HOSE R2X1/4 LG 405 FD-F90 9/16-18
ORFS..oi e 1
12 0406070131GT PIPE FITTING TMF+C 9/16-18 ORFS.....1
13 S4010000HMGT WaShET.......couiiiiiiiieiiieiee e 2
14 5305000601GT  CyliNder.....cccvvieeiiiieeiiiee e 1
15 0140010078GT SCREW M8x20 DIN 6923 8.8 ZN........... 3
16 0L000LO3B5GT SCREW M10X25 UNI 5739 8.8 ZN........ 4
17 0140320004GT SPRING WASHER D10 ZN........covuvveees 4
18 01003L0301GT FLAT WASHER D10 UNI 6593 ZN.......... 4
19 BA000L0088GT  PiN..cceviiiiiiiiieiie it 1
20 0140320003GT SPRING WASHER D8 ZN..........ccocuvveeen 3
21 0442300002GT  VALVE......ciiiiiiiiiiiiie e 1
22 0406070132GT PIPE FITTING 45 M-M 1/4 BSPX9/16-18
ORFS ... 1
23 0L00030160GT SCREW M6X40 UNI 5931 8.8 ZN.......... 2
24 07452900107GT SET OF GASKETS.....cciiiiiiiiieeeeeiiiiieen 1
25 0442400075GT SOLENOID VALVE ASSY 6 WAY............ 1
26 07070L0316GT SOLENOID.......cviviiiiiiiiiiiiieee et 2
27 07070L0317GT SINGLE VALVE BODY......cccvveveeiiiiiiinens 2
28 0604420122GT BONDED RING 1/2"
29 0442100019GT QUICK COUPLING, FEMALE 1/2.......... 1
30 0442100018GT QUICK COUPLING, MALE 1/2............... 1
31 0140030036GT SCREW M8X65 UNI 5931 8.8 ZN.......... 2
32 04.06020613GT
......................................................... 1
33 0406020615GT HOSE R2X1/2 430 F90 BSP F90 BSP A
......................................................... 1
34 04.06000107GT .1
35 07070830430GT  SWITCH...oiiiiiiiiiiiiiiiee et 1
36 5600170125GT SYMBOL, ATTACHMENT LOCK............. 1
37 5100035083GT  GUAN.....eeeiieireaiieeeeieee et 1
38 0406000017GT PIPE FITTING 1/2X1/2 BSP.........ccvvueeen 4
Genie
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‘ 806.1 610696 Hydraulic Quick Coupling And 2 Aux Circuit
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806.1 610696 Hydraulic Quick Coupling And 2 Aux Circuit
Item Part No. Description Qty. |Item Part No. Description Qty.
1 0604420117GT BONDED RING 1/4".........cooovvvvvrvevereeee.. 2 39 5600170006GT SWITCH, COMPLETE, 2ND HYDRAULIC
0LO0BL0P99GT FLAT WASHER D8 UN| 6593 ZN..... 3 =S 1
3 0406070163GT PIPE FITTING 1/4BSPX11/16-16 40 S600170010GT SWITCH COVER, 2ND HYDRAULIC
ORFS.. =3 1
BAOOOLO0BTGT  PiM.cveveseseeveeees oo 41 O7070BOAAGCT  SWITCH.coososorvvvvnrrssssss s 1
M0B7OLI0GT  PIPE FITTING 1/2BSP x 11/16.16 42 0AOBO000BTGT PIPE FITTING 90......ooovvovovveeevoeveooennns 2
ORFS...cooooieoeseeeeeeeeeeeeeeeeeeeseeeseens 2 43 0406051633GT HOSE R2X3/8 LG 1050 F90-F90 11/16-16
7 0406070114GT PIPE FITTING 3/8 BSPX9/16-18 90t 2
ORFS...oooooeiesseeseseeseeeeeeeeeessssssonnons 3
8  0406070112GT PIPE FITTING M-M A 90 1/4 BSPX9/16-18
ORFS ..o 1
9 0406051043GT Hose R2 X 1/4 280 FD F90 9/16"-18......2
10 0406000069GT PIPE FITTING CMF 1/4 ES LG 40........2
11  0406060113GT HOSE R2X1/4 LG 405 FD-F90 9/16-18
ORFS oo 1
12 0406070131GT PIPE FITTING TMF+C 9/16-18 ORFS.....1
13 54010000MGT WaShEr.....ccccocviiiiiieiieiieeeeere e 2
14 S30B000601GT CyNAEr...........ccooorrrororrrrrrreeeeeeeereeereeeneeee 1
15  0L40010078GT SCREW M8x20 DIN 6923 8.8 ZN........... 3
16 OLO0OLO3SGT SCREW M10X25 UNI 5739 8.8 ZN........4
17 OL40820004GT SPRING WASHER D10 ZN.................... 4
18 OLO0BLO0IGT FLAT WASHER D10 UNI 6593 ZN.......... 4
19 BA0OOLO0BBGT  PiN..ooovvvvoooeeeeeeeersosssssssessseeseeeeeeesesssensnee 1
20 O0L40820008GT SPRING WASHER D8 ZN...................... 3
21 O442890002GT VALVE............coooimoiimmmmmmsmsssssrsreeeereeeeeeeeee 1
22 040607012GT PIPE FITTING 45 M-M 1/4 BSPX9/16-18
ORFS...cooooiiesssessseeseeeeeeeeesssossoonoons 1
23 OLOO0BOIBOGT SCREW MBX40 UNI 5931 8.8 ZN........... 2
24 O745200107GT SET OF GASKETS....ooovrvvvvvvveeovovovnns 1
25 0442400076GT SOLENOID VALVE.........ooovvvvvvvvvvvrvrerrerrns 1
26 O707010316GT SOLENOID.........ccccommiimormrimmrireererereeeeeee 2
27 O707010317GT SINGLE VALVE BODY.....ooovvvvovvvvveeeererens 2
28 0604420122GT BONDED RING 1/2"
29 0442100019GT QUICK COUPLING, FEMALE 1/2......... 2
30 0442100018GT QUICK COUPLING, MALE 1/2.............. 2
31  0L400300B6GT SCREW M8X65 UNI 5931 8.8 ZN........... 4
32 0406020613GT
......................................................... 1
33 0406020615GT HOSE R2X1/2 430 F90 BSP F90 BSP A
......................................................... 1
34 0406000107GT X
35 O7070B0430GT  SWITCH. ... 1
36 5600170125GT SYMBOL, ATTACHMENT LOCK............. 1
37 5L0G0BE0BACT  GUAI........eoeoeeeesreeeeeeeeeeeeeeseoeooeoeeenenonnns 1
38 040B0000L7GT PIPE FITTING 1/2X1/2 BSP.................. 4
Genie
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807.1 610697 Air Conditioning, View 1
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807.1 610697 Air Conditioning, View 1
Iltem Part No. Description Qty.
1 01000L0004GT SCREW M6X20 UNI 5931 8.8 ZN.......... 7
2 01003L0298GT FLAT WASHER D6 UNI 6593 ZN............ 8
3 0707400255GT  GUAI.....ueeiiieaiiiiiieiieeiee e 1
4 0100230054GT NUT,M8 UNI 7473 6S ZN......coevvvvirirrnnnns 4
5 01003L0055GT FLAT WASHER D8 UNI 6592 ZN............ 4
6  0707400268GT Left Bracket..........cocovveineeiiiiiiiiieciee 1
7 0LO00LO099GT Screw TE M 4X16....cceeevviiveriieneeeiiiiiines 6
8 0707400263GT CONDENSER.......cccooiiiiiiiiieieeeiiieeeen 1
9  0707400260GT Hose 5/16
10  0707230303GT Pressure SWIitCh........ccocovvvviniicnieeneennens 1
11 010001L0037GT STOP NUT M6 UNI 7473 6S ZN WMAR
B8 1
12 0140060000GT Screw TSPEI M8X25 UNI5933 10.9 ZN..4
13 0707400269GT Right Bracket..........ccccoovvvvviiiiniieenicinene 1
14 OLOO0LOO3SGT  Stop NUt M4 6
15 O707400254GT  Filter....ciioiieiiiiiie e 1
16 0707400258GT SCREW 4.2X13.....cceviiiiiiiiiiiieneeeiiiienes 8
17 0707400256GT  Protection COVer.........coovuveeaiiieieiiiieeanes 1
18  0707400257GT  Bracket.........cceevieiiiiniiiiiieniee e 1
19 0707400117GT WASHER......ccoviiieeiiiiiiee e 1
20 0402270058GT CLAMP DN 40/60 LG12......cccevveiiieeans 2
21 5401000092GT SPACER..
22 0707400261GT  HOSE......cciiiiiiiiiiiiiieeeeee e
See 800 Optionals, Figure 610698 -
Position 10
23 07072303L7GT  HOSE.......ooiiiiiiiiieiieeeece e 1
See 800 Optionals, Figure610698 -
Position 9
24 0707230319GT Bracket
25 0707230318GT EVAPORATOR
26  0707230321GT Temperature SWItCh..........cccoevvieeerineeene 1
27 O707280316GT HOSE......cciiiiiiieiieeiie e 1
28 0707230320GT BRACKET ..ottt 1
29 0906100973GT  VALVE......ciiiiiiiiiiiiie e 1
30  0707400392GT  PlAt...cccueeiieieiiiiiieiie e 1
Genie
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808.1 610698 Air Conditioning, View 2
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808.1 610698 Air Conditioning, View 2
Iltem Part No. Description Qty.
1 0406070111GT  PIPE FITTING 1/2 BSPX13/16-16
ORFS..oi e 3
2 0406050981GT HOSE R2X1/2 LG 1400 FD-FD
13/16-16....ccieiiieiiiie e 1
3  0408051628GT PIPE R2 X 1/2 1300 FD F90 13/16"-16
ORFS oo 1
4 0406070145GT PIPE FITTING 3/8BSPX13/16-18
ORFS..ooi e 1
5 0406051044GT HOSE R1X1/4 LG 1300 F90 9/16-18 FD
O/16-18.. e 1
6 0406070114GT PIPE FITTING 3/8 BSPX9/16-18
ORFS ... 1
0908030423GT Complete Hydraulic Compressor............ 1
8 0406070113GT PIPE FITTING 1/4 BSPX9/16-18
ORFS..ooi e 1
9 0707400880GT  PIPE......ccoiiieiiiieienc e 1
See 800 Optionals, Figure 610697 -
Position 23
10 07074003B1GT  PIPE......oiiiiiiiiiiiiieieee e 1
See 800 Optionals, Figure 610697 -
Position 22
11 0100230054GT NUT,M8 UNI 7473 6S ZN......ooeveveiiiirnnnn 4
12 01003L00B5GT  FLAT WASHER D8 UNI 6592 ZN............ 8
13 0707110448GT  Vibration Damper.........ccocvevverieeneeineens 4
14 0140320003GT SPRING WASHER D8 ZN..........ccccuvveeen 4
15 0L000L0254GT SCREW M8X20 UNI 5739 8.8 ZN. .4
16  0707110447GT  Hydraulic MOtOr........cccevrviiiiieniicnieciiene 1
17 070711.0444GT  COMPIESSOI...uuiiiiiiieeiiaiireeeeee et 1
18  0707110446GT  Belti.iioiiiiieiieieceeeceee e 1
19 070711.0445GT  Belt TeNSIONer........ccvvvvienieniiciieeeeee 1
20 010001L0358GT SCREW M10X40 UNI 5739 8.8 ZN........ 2
21 01003L0056GT FLAT WASHER D10 UNI 6592 ZN.......... 4
22 0140320004GT SPRING WASHER D10 ZN.......ccovcuvveees 2
23 0140190001GT Nut M10 UNI 5588 6SZN........ccccevruvrnnnnn 2
Genie
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‘ 809.1 610699 Air Conditioning, View 3
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Iltem Part No. Description Qty.
1 0707030486GT  RELAY ....otiiiiiiiiiiiiiieee e 2
2 0707030148GT FUSE,L10A.. ..o 1
3 5600060009GT FUSE HOLDER........ccccoiiiieiiiieeereecee 2
4 634976GT FUSE ... 1
5 0707030188GT RELAY HOLDER
6  0707080431GT SWITCH
7  0707030462GT Air Conditioning Glass Switch................. 1
8 5506020288GT AIR CONDITIONING WIRING

HARNESS.......ooiiiiiieeeeee 1

Part No. 57.0411.0056GT
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‘ 810.1 610700 Man Platform Predisposition - Emergency Pump, View 1

ELECTRIC §
| EMERGENCY

TEREX BRAND
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810.1 610700 Man Platform Predisposition - Emergency Pump, View 1

Iltem Part No. Description Qty.
1  0406070110GT PIPE FITTING 1/2BSP x 11/16-16
ORFS. .ot 1
2 See 600 Hydraulic System, Figure 610661
- Position 16
3 0408050980GT Hose R1 x 3/8 LG 2700 F90 FD
L12/16"-16. ..o 1
4  0406070111GT PIPE FITTING 1/2 BSPX13/16-16
ORFS. .o 1
5  0408050978GT Flexible Hose R1 X 1/2 2600 F90
FD13/16"-16....ccocceiriiiiieniieieenienieenieeieenes 1
6  0408070117GT PIPE FITTING 3/8BSPX11/16-16
ORFS...ooie e 5
01.0031.0056GT FLAT WASHER D10 UNI 6592 ZN.......... 2
8  0140320004GT SPRING WASHER D10 ZN.......cccccvenuen. 2
01.000L0605GT SCREW M14X35 UNI 5739 8.8 ZN........ 2
10 044230078GT ELECTRIC PUMP......ccoiiviiiiiiiieniecene 1
11 0604420124GT BONDED RING 3/4......covviiiiiiiiieiene. 2
12 0406000046GT PIPE FITTING 3/4X 3/4 BSP........cc....... 1
13 0442390012GT SAFETY VALVE......ccccooiiiiiiieenieeeee 1
14  0406070107GT PIPE FITTING 3/4BSP X1"3/16-12
15  0406070170GT
16  0406050174GT
17  0406000029GT
18  0406070814GT
19  0442250001GT
20  0604420120GT
21 0442390032GT
22  0100030162GT SCREW M6X50 UNI 5931 8.8 ZN.......... 1
23 0406070162GT Pipe Fitting TMF+C 11/16-16 ORFS....... 1
24  0406070233GT Nipple GMF F 11/16-16 ORFS X M
9/16-18.....eiiieecieee e 1
25  0406051353GT Hose R2 X 1/4 L 800 90 FEM STR FEM
O9/16"-18...ceieieieie e 1
26  0442100005GT TEST PORT MCS M14X1,5.......ccceeuvenee. 1
27  (0908030031GT SINGLE HOSE BRACKET D20 W1
28  (0l00030159GT SCREW M6X35 UNI 5931 8.8 ZN.......... 2
29  0406000069GT PIPE FITTING CMF 1/4 ES LG 40......... 1
30  0140320002GT SPRING WASHER D6 ZN........ccccovvenne 2
31  (01003L00AGT FLAT WASHER D6 UNI 6592 ZN............ 2
32 62412GT SOLENOID,MOTOR
START,60511,APU.......ccocviiiriiiiiniiinnn, 1
33  0406050739GT HOSE R2 X 3/8 LG. 1500 F90 SF
11/16-160RFS......ccoiiiiiieieieeeee e 1

Part No. 57.0411.0056GT
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811.1 610706 Man Platform Predisposition - Emergency Pump, View 2

Genie

ATEREX BRAND
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800 Optionals

Iltem Part No.

01.4001.0061GT
540017.0098GT
07.07030532GT
560007.0010GT
560021.0023GT
5506020290GT
07.07030430GT
0707030440GT
56.00120048GT
01.4003.0000GT
0140320011GT
5506020508GT
0442380078GT
62412GT

© 00 N O O B~ W N PP

I o
A W N R O

811.1 610706 Man Platform Predisposition - Emergency Pump, View 2

Description Qty.
SCREW M4X20 UNI 7687 ZN................ 2
Push BULON........cocoiiiiiieeiiie e, 1
CONTACT o 1
CABLE GLAND.......cceoiiiieievereieeeia 1
BOX, EMERGENCY BUTTON................ 1
SWITCH ASSY,EMERGENCY PUMP.....1
SWITCH..ovciiiiiecceeeeee e 1

SYMBOL,EMERGENCY PUMP

INCLINOMETER.........cccoiiiiinn.
SCREW M4X16 UNI 5931 8.8 ZN.......... 3
SPRING WASHER D4 ZN.........ccoeeeee 3
BATTERY POSITIVE HARNESS............ 1
ELECTRIC PUMP......cccoviiiiiiiiiiiecie, 1
SOLENOID,MOTOR
START,60511,APU.......cccoeiiiiiiiiiicnn, 1

Part No. 57.0411.0056GT
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812.1 610701 Mixing Bucket Predisposition

[l

ATEREX BRAND
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Iltem Part No. Description Qty.

1 5600170012GT  SWITCH ...ooiiiiiiiienieeierieeeee e 1

2 5600170008GT Hydraulic Flow Direction Symbol............ 1

3 07070304HGT SWITCH.....ooiiiiiiieiiecee e 1

4 5600170074GT Mixing Bucket - Symbol............ccccoeeernene 1

5  5600170007GT Switch Complete.........ccocoeeeiiiiiiriiiieeenns 1
Genie

Part No. 57.0411.0056GT

812.1 610701 Mixing Bucket Predisposition

GTH-4016R_IIIA, GTH-4018R_IIIA

229



I 800 Optionals June 2018

813.1 610702 Windscreen Protection and Power Pack

Genie

ATEREX BRAND
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Iltem Part No.

813.1 610702 Windscreen Protection and Power Pack

Description Qty.

1 0L000L0S05GT SCREW M12X25 UNI 5739 8.8 ZN........ 2
2 0140320005GT SPRING WASHER D12 ZN........ccccuvveees 2
3 01003L0057GT WASHER,D12 UNI 6592 ZN............c.c.... 2
4 5100035194GT Cabin Protection Grid...........ccceceeneenneene 1
5 010001L0304GT SCREW M10X50 UNI 5739 8.8 ZN........ 2
6 0140320004GT  SPRING WASHER D10 ZN

7 0L003L0301GT FLAT WASHER D10 UNI 6593 ZN.......... 2
8 S4010L00I9GT  SPACET .....eeeeiieeiiiiiirieeeeee it e e e e e sriireees 2
9 5506020797GT  POWER PACK.......cocoiiiiiiiieeiie e 1

Part No. 57.0411.0056GT
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814.1 610703 Windscreen Wiper

TEREX BRAND
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Iltem Part No. Description Qty.
0908030715GT  Roof Wiper Kit........c.ccovvienieiiiciiciicce, 1

2 0707400506GT  Wiper Motor Kit........ccceeviueeeenieeeniieeeeins 1

Excluded Item 5, 6, 7, 8,9
3 0707400808GT  ArM...coiiiiiieiiiiiie i 1
4 0707400509GT  Blade.......coeviieeeiiiieeiiieeeiiieeesieeeeeiiee s 1
5 0707400507GT Screw TSPEI M6X35 UNI 5933.............. 2
6  0707400502GT Spicer D24.......cccocoieiiiiieeiiieiie e 2
7 0707400503GT  Seal D16.....cccceevveeeiiiieeiiieeesieeeeieee e 2
8  0707400504GT Bushing... .2
9 0707400505GT BUSHING....ccoviiiiiiiieiieeie e 1
Genie

814.1 610703 Windscreen Wiper

Part No. 57.0411.0056GT
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815.1 610704 Boom Work Light
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Iltem Part No.

560017.0124GT
0100310085GT
51.08114490GT
01.0001.0252GT
0140320003GT
044227.0003GT
07.07030433GT
560017.0032GT
5600020130GT
5600020140GT

© 00 N O O B~ W N PP
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73713GT

Description Qty.
WOrK Light......coooviiiiiiiiieicccec e 1
FLAT WASHER D8 UNI 6592 ZN............ 2
WORKING LIGHT BOOM SUPPORT.....1
SCREW M8X16 UNI 5739 8.8 ZN.......... 2
SPRING WASHER D8 ZN.........cccvvvveeen. 2
CLAMP D16 HOLE 8.4.......cccvvverieene 1
SWITCH..oooiiii e 1
Work Lights - Symbol..........cccoccceiniieene 1

CONNECTOR,4 WAY,FEMALE
4 Way Female Connector Holding

Part No. 57.0411.0056GT
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816.1 610705 Cabin Work Light
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Iltem Part No.

560017.0124GT
01002300654GT
01.0001.0256GT
01.40320003GT
0100310085GT
5108114727GT
(09.08030052GT
0707030433GT
560017.0032GT

© 00 N O O B~ W N PP

Description Qty.
WOrK Light......coooviiiiiiiiieicccec e 1
NUT,M8 UNI 7473 6S ZN.......cccvvvvreeennne 1
SCREW M8X25 UNI 5739 8.8 ZN.......... 1
SPRING WASHER D8 ZN.........cccvveen.. 1
FLAT WASHER D8 UNI 6592 ZN............ 1
Cable Guide Bracket...........cccocveevvrvenene 1
GASKET ..ttt 0.5-m
SWITCH..coiiiiiiee e 1

Work Lights - Symbol

Part No. 57.0411.0056GT
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‘ 817.1 610707 Chassis Levelling, View 1

TEREX BRAND
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Iltem Part No.
1 5108114634GT
2 51.08114635GT
3 5400020043GT
4 5400020044GT
5 5306001813GT
6 04.42300080GT
7 54,0101.0002GT
8 0442400077GT
9 0707040428GT
10 010001.0108GT
11 0140320002GT
12 04.42300140GT
13 51.0811.0002GT
14 014001.0100GT
15 636519GT
16 010001.0106GT
17 01.00230053GT
18 010031004GT
19 51.08114636GT
20 01.0001L0254GT
21 0140320003GT
22 01.0031.0299GT
23 01.00230062GT
24 0100310063GT
25 5600120048GT
26 01.40030000GT
27 0140320011GT

Description Qty.
Foot Cylinder Support..........cccoevevennennne 2
Head Cylinder Support..........ccoocveerueenn. 2
Foot Cylinder Pin........ccccevviiiiiiiiennenne 2
Head Cylinder Pin.........cccoovveniiiiienncnns 2
REAR AXLE LOCK CYLINDER.............. 2
SAFETY VALVE......cooiiiiieeee e 2
SPACER D 22/8.5 LG8.......cccvvveiiireennn 4
Solenoid Valve.........cccccoviiiiiiiinicie 1

Solenoid DEUTSCH

SPRING WASHER D6 ZN.........cccceeeee.. 4
ValVe ..o 2
PLATE ...t 2
Screw TE M24X280 UNI 5737 8.8 ZN.....8
KIT CYLINDER GASKETS........ccceeeveene. 2
SCREW M6X50 UNI 5737 8.8 ZN.......... 2
STOP NUT M6 UNI 7473 6S ZN............. 2
FLAT WASHER D6 UNI 6592 ZN... .4
Pin Holder........ccooiiiiiiiiiiiccecs 4
SCREW M8X20 UNI 5739 8.8 ZN.......... 8
SPRING WASHER D8 ZN..........ccoceevunee 8
FLAT WASHER D8 UNI 6593 ZN............ 8
STOP NUT M24 UNI 7473 6S ZN........... 8
FLAT WASHER D24 UNI 6592 ZN.......... 8
INCLINOMETER........covvveiiiiiiiiieee e 1
SCREW M4X16 UNI 5931 8.8 ZN.......... 3
SPRING WASHER D4 ZN

Part No. 57.0411.0056GT
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‘ 818.1 610708 Chassis Levelling, View 2

MAIN VALVE

TEREX BRAND
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June 2018 800 Optionals
818.1 610708 Chassis Levelling, View 2
Iltem Part No. Description Qty.
1 0406070145GT PIPE FITTING 3/8BSPX13/16-18
ORFS..oi 4
2 0406070113GT PIPE FITTING 1/4 BSPX9/16-18
ORFS..ooi e 1
3 040605164GT HOSE R2X1/2 LG 600 F45-FD 13/16-16
ORFS ... 2
4 0406070117GT PIPE FITTING 3/8BSPX11/16-16
ORFS..ooi e 6
5 0406051625GT FLEXIBLE HOSE R1 X 1/4 LG. 400 FD
F90 9/16-18 ORFS......ccveeiiiieeiieeee 1
6 0406070122GT PIPE FITTING TMF+L 13/16-16 ORFS...2
0406070797GT PIPE FITTING F 13/16-16 ORFS-M
9/16-18 ORFS.....cooiiiiieiiie e 2
8 0406070164GT PIPE FITTING TMF+L 11/16-16 ORFS...2
0406070126GT PIPE FITTING TMF+C 13/16-16 ORFS...1
10 0406070111GT  PIPE FITTING 1/2 BSPX13/16-16
ORFS..ooi e 1
11 0406070110GT PIPE FITTING 1/2BSP x 11/16-16
ORFS..ooi e 1
12 0406060484GT  Flexible Hose R1 X 1/2" Lg. 500 F90 - FD
13/16"-16 ORFS.....cccceiiiiiiieieiieenieee 2
13 0406050430GT HOSE R2 X 3/8 LG 550 F90-FD 11/16-16
ORFS..ooii e 2
14 0406050440GT HOSE R2X3/8 LG 1900 F90-FD 11/16-16
ORFS..ooi e 2
15 0406051627GT HOSE R2X3/8 LG 1200 FD-F90 11/16-16
ORFS ... 2
Genie
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819.1 610709 Twing Hitch

Genie
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819.1 610709 Twing Hitch

Iltem Part No. Description Qty.

1 0908080039GT PIN/DOWEL HOOK.......ccoovrrverirererrinn. 1

2 0L003LO0BSGT FLAT WASHER D14 UNI 6592 ZN.......... 4

3 0L40320006GT SPRING WASHER D14 ZN.......c.ccco..... 4

4 010001.0606GT SCREW M14X40 UNI 5739 8.8 ZN........ 4

5  0908080088GT TOWING HOOK......cccoevviririerrirereinenn, 1

6  5108114083GT Braket HOOK.........coccoviiineeiiiiiiiiiecnieee 1

Genie
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820.1 610710 Fem 3 Forks

Genie
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June 2018 800 Optionals
820.1 610710 Fem 3 Forks
Iltem Part No. Description Qty.
1 5L13000500GT  GUAND......ciueeeeereeseeececvevere e 1
2 0908080026GT SPRING SPLIT PIN....ccovvririrerirereinnn. 2
3 BLIOLOITIGT  Plate....oeeceeeeeeieiiircieeeieieiseniee e 1
4 0L000L025%6GT SCREW M8X25 UNI 5739 8.8 ZN.......... 2
5  0140320003GT SPRING WASHER D8 ZN.........c.cc......... 2
6  0LO0BLOOBSGT FLAT WASHER D8 UNI 6592 ZN............ 2
7 5113000100GT  StOp GUAI.......eervieniiiiiieiieeiie e 2
8  (0908080070GT Fem 3A Fork 150x50 L=1200................. 2
9  (0908030068GT Chain......ccccoevrveerinenne
10 09080830069GT CLAMP,DOUBLE,D16
11  0946180033GT REFLECTIVE
DECALWHITE/RED........c.ccceuevrnene. 3.1-m
12 5113000800GT
13 0946160109GT

Part No. 57.0411.0056GT
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821.1 610711 Remote Radio Control and Green Light

Genie
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800 Optionals

821.1 610711 Remote Radio Control and Green Light

Iltem Part No. Description Qty.
1 5600240027GT Remote Control Kit..........cccevvveeriirneennnn. 1
2 0908030148GT ADHESIVE GASKET,SEAL 30MM...0.5-m
3 5600085215GT Backup Battery 12V 1,2Ah.........ccccevueenee 1
4 5600100088GT GREEN LIGHT ......cvvviiiiiiiiiiiiieee s 1
5 5600100082GT GREEN LIGHT ELEMENT........cccviiiiines 1
6 5600100098GT BASE LIGHT ELEMENT .......ccoviiiiiiiiins 1

With Cover
5108114873GT ROAD LIGHT SUPPORT......cccvevviiiiiinenn 1
0140010116GT SCREW TCB T 3.9X16 UNI 6954........... 4
5506021089GT WIRING........oeiiiiiieeiiiee e 1

Part No. 57.0411.0056GT
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822.1 610712 GM-1 Articulation
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800 Optionals

Iltem Part No.

1 5104005011GT

1  5104005012GT

54.00000247GT
01.0031.00AGT
0140320002GT
01.0001.0156GT
(0241020001GT
(09.08030406GT
(094618.1608GT

o N o o b~ W DN

Description Qty.
GM-1 Articulation.........cccccveeviuvreeiiiieeennns 1
Only for GTH-4016 R

GM-1 Articulation...........ccoeeviieeeniieeinnes 1
Only for GTH-4018 R

Attachement Lock Pin........ccccoveiiienne. 1
FLAT WASHER D6 UNI 6592 ZN............ 1
SPRING WASHER D6 ZN.........cccceeeee.. 1
SCREW M6X20 UNI 5739 8.8 ZN. .1
RING PIN. ..ot 1
LANYARD,PIN.....ccoiiiiiiiiiiiiiiiiieeee e 1
Label - Boom Angle GM-1 Articulation....1

Part No. 57.0411.0056GT
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‘ 823.1 610713 LMI Tower Lights
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800 Optionals

Iltem Part No.

5600100095GT
560009.0009GT
01.0031.0298GT
01.00230053GT
51.08114868GT
01.0001.0156GT
01.0023004GT
0100310085GT
01.4001.0116GT
01.0001.024GT

© 00 N O O B~ W N PP

=
o

Description Qty.
TOWEr LigtS...cccvieiiiiiiiiiieece e 1
ALARM. ...t 1
FLAT WASHER D6 UNI 6593 ZN............ 2
STOP NUT M6 UNI 7473 6S ZN............. 2
Support Bracket.........ccooeeeeeiiiiiiniiies 1
SCREW M6X20 UNI 5739 8.8 ZN.......... 2
NUT,M8 UNI 7473 6S ZN......cccvvvvvreernnne 2
FLAT WASHER D8 UNI 6592 ZN............ 2
SCREW TCB T 3.9X16 UNI 6954.. .4
SCREW M8X20 UNI 5739 8.8 ZN.......... 2

Part No. 57.0411.0056GT
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| Part Number Index

The Part Number Index is a numeric index of all part numbers included in this manual. The index shows what page(s) the part is used on.

Part Number Page Part Number Page Part Number Page Part Number Page
005361GT ... ...199 01.0003.0162GT ....... 225 01.0031.0299GT ....... 23, 25, 27, 63, 181, 187, 225,
005796GT ... ...199 01.0003.0203GT ....... 7 67, 69, 73, 85, 239, 249
007.0705.0101GT ...... 111 01.0003.0205GT ....... 23, 37, 83, 157 113, 215, 217, 01.4032.0003GT ....... 23, 25, 27, 29,
01.0001.0004GT ....... 219 01.0003.0210GT ....... 111 239 37, 69, 95, 103,
01.0001.0009GT .......23 01.0003.0255GT ....... 33,39, 61,157 01.0031.0301GT ....... 25, 29, 69, 215, 113, 123, 141,
01.0001.0035GT ....... 219 01.0003.0256GT ....... 39,71 217,231 145, 149, 151,
01.0001.0037GT ....... 219 01.0003.0260GT ....... 93 01.0031.0303GT ....... 23 155, 163, 215,
01.0001.0042GT .......207 01.0003.0261GT ....... 61,113 01.0032.0055GT ... 217, 221, 235,
01.0001.0055GT ....... 97 01.0003.0353GT ....... 95 01.0046.0010GT 237, 239, 245
01.0001.0099GT ....... 219 01.0003.0947GT ....... 25,33 01.0117.0051GT ....... 93 01.4032.0004GT ....... 25, 27, 29, 33,
01.0001.0100GT .......25, 33 01.0003.0952GT ....... 37 01.4001.0003GT ... 39, 65, 67, 69,
01.0001.0104GT ....... 107 01.0019.0103GT ....... 25 01.4001.0004GT 71,91, 93, 95,
01.0001.0106GT ....... 27,29, 145,239 01.0019.0104GT ....... 75, 167 01.4001.0005GT ....... 95, 113 97,111, 113,
01.0001.0108GT .......147, 153, 239 01.0019.0105GT ....... 67 01.4001.0008GT .......107, 113, 115 139, 215, 217,
01.0001.0154GT ....... 23,27,67,187  01.0019.0106GT ....... 101 01.4001.0011GT 221, 225, 231
01.0001.0156GT ....... 69, 107, 125, 01.0019.0179GT ....... 101 01.4001.0012GT 01.4032.0005GT ....... 29, 63, 71, 101,
127,167,249,  01.0019.0185GT ....... 29 01.4001.0026GT ... 111, 123, 159,
251 01.0019.1079GT ....... 99 01.4001.0040GT ... 231
01.0001.0158GT ....... 181 01.0023.0052GT ....... 23, 25, 27, 69 01.4001.0046GT ... 01.4032.0006GT ....... 23,31, 71,113,
01.0001.0206GT .......165 01.0023.0053GT ....... 23,25,69,85 ~ 01.4001.0053GT ...
01.0001.0207GT .......149, 151, 165 107, 147,149,  01.4001.0061GT ... 01.4032.0007GT .
01.0001.0209GT .......163 151, 239, 251 01.4001.0062GT ... 01.4032.0008GT .
01.0001.0211GT .......163 01.0023.0054GT ....... 23,25,33,35 ~ 01.4001.0069GT ....... 01.4032.0011GT .
01.0001.0252GT ....... 35, 95, 97, 101, 63, 65, 67,73,  01.4001.0078GT ....... 23,25,27,33,  01.4032.0015GT .
123, 235 77, 163, 189, 35,37, 67,215, 01.4041.0000GT .
01.0001.0254GT ....... 23, 25, 27, 35, 219, 221, 237, 01.4041.0002GT
69,73, 77,79, 251 01.4001.0089GT 01.4041.0005GT
85, 101, 141, 01.0023.0055GT ....... 25,27,29,35 ~ 01.4001.0094GT ... 01.4041.0021GT .......
145, 189, 221, 37,63, 107, 111, 01.4001.0100GT 02.0117.0051GT ....... 27,37,91, 95,
239, 251 113, 115, 167, 01.4001.0106GT 97,101, 103
01.0001.0256GT ....... 25, 29, 67, 95, 207 01.4001.0108GT ....... 02.0117.0053GT ....... 101
97, 103, 145, 01.0023.0056GT ....... 67,107,109, 111 01.4001.0116GT ....... 75,77, 85,247, 02.0117.0101GT ....... 29, 37,91, 93,
237,245 01.0023.0057GT ....... 27,63 251 103, 111, 113,
01.0001.0257GT ....... 63,83, 95,123  01.0023.0060GT ....... 31 01.4001.0125GT ....... 99, 103
01.0001.0258GT ....... 27 01.0023.0062GT ....... 31, 239 01.4001.0163GT 02.0117.0119GT
01.0001.0260GT ....... 165 01.0023.0204GT ....... 37 01.4001.0191GT 02.4102.0001GT
01.0001.0299GT .......77 01.0031.0053GT ....... 23, 25, 27, 69 01.4001.0310GT ... 02.4102.0012GT .
01.0001.0304GT ....... 25,91, 113,231 01.0031.0054GT ....... 23,27,67,85 ~ 01.4002.0006GT 02.4102.0013GT
01.0001.0306GT ....... 29,111 107,125,127,  01.4003.0000GT 02.4115.0000GT
01.0001.0308GT .......35, 37 147,149,151,  01.4003.0001GT ... 02.4126.0011GT .
01.0001.0310GT ....... 113 153,161,175,  01.4003.0002GT 03.4175.0006GT
01.0001.0314GT ....... 35,37,111 225, 239, 249 01.4003.0003GT 04.0027.0051GT
01.0001.0353GT .......93, 139 01.0031.0055GT ....... 23,29,33,35 ~ 01.4003.0008GT ... 04.0214.0035GT .
01.0001.0355GT .......25, 27, 39, 69, 37,63,65,67,  01.4003.0036GT ... 04.0220.0053GT .
93,97, 215, 217 73,77,79,83,  01.4003.0038GT ... 04.0220.0055GT .
01.0001.0356GT ....... 29, 63, 65, 67, 95, 101, 103, 01.4003.0040GT ... 04.0220.0059GT .
91, 93, 95, 97 123,141,145,  01.4003.0049GT ... 04.0220.0063GT .
01.0001.0357GT ....... 39,91, 93,95 149, 151, 155,  01.4003.0051GT ... 04.0227.0054GT .
01.0001.0358GT .......25, 27, 93, 221 163,167,219,  01.4003.0052GT ... 04.0227.0058GT .
01.0001.0401GT . 221,235,237,  01.4003.0053GT ... 04.0227.0068GT .
01.0001.0402GT . 245, 251 01.4006.0000GT ... 04.0442.0117GT .
01.0001.0405GT 01.0031.0056GT ....... 25,27,33,37,  01.4006.0004GT 04.0442.0124GT
01.0001.0409GT 39,67,71,91,  01.4006.0005GT 04.0600.0016GT
01.0001.0505GT . 93,95,97,111, 01.4006.0006GT ... 04.0600.0017GT .
01.0001.0506GT 113,115,139,  01.4006.0007GT 04.0600.0019GT
01.0001.0507GT 167, 221, 225 01.4006.0011GT 04.0600.0021GT
01.0001.0564GT . 01.0031.0057GT ....... 63,71, 101, 123, 01.4006.0013GT ... 04.0600.0028GT .......
01.0001.0604GT 231 01.4006.0023GT 04.0600.0029GT ....... 149, 151, 155,
01.0001.0605GT 01.0031.0058GT ....... 31,63,95,97,  01.4019.0000GT 225
01.0001.0606GT . 113, 243 01.4019.0001GT ... 04.0600.0046GT ....... 225
01.0001.0657GT 01.0031.0059GT ....... 129 01.4019.0004GT 04.0600.0052GT ....... 131, 133, 137
01.0001.1438GT 01.0031.0061GT ....... 31 01.4019.0020GT 04.0600.0062GT ....... 159
01.0001.1465GT . 01.0031.0062GT ....... 27,31 01.4019.0026GT ... 04.0600.0066GT .......155
01.0001.1476GT 01.0031.0063GT ....... 31, 239 01.4022.0007GT 04.0600.0069GT ....... 215, 217, 225
01.0001.1493GT 01.0031.0097GT ....... 63,71 01.4023.0000GT 04.0600.0081GT
01.0001.1537GT . 01.0031.0098GT ....... 71,113 01.4023.0004GT ... 04.0600.0087GT .
01.0001.1538GT 01.0031.0099GT ....... 29,71,99,103, 01.4023.0010GT 04.0600.0090GT
01.0003.0155GT 105 01.4031.0002GT 04.0600.0091GT
01.0003.0157GT . 01.0031.0100GT ....... 29,99, 101 01.4031.0004GT ... 04.0600.0092GT .
01.0003.0158GT ....... 01.0031.0298GT ....... 25,27,69,85 ~ 01.4031.0007GT ... 04.0600.0107GT .
01.0003.0159GT ....... 129, 165, 183, 145, 147,167,  01.4031.0008GT ....... 04.0600.0113GT .
225 181,187,219,  01.4032.0002GT ....... 27,35,37,67,  04.0600.0182GT .
01.0003.0160GT ....... 23,121,123, 251 107,125,127,  04.0600.0190GT .
125, 127, 183, 145, 147, 153, 04.0600.0197GT .
185, 215, 217 161, 167,175,  04.0600.0232GT
Genie

ATEREX BRAND

252

GTH-4016R_IIIA, GTH-4018R_IIIA

Part No. 57.0411.0056GT



June 2018

Part Number Page

Part Number

Page

Part Number

Part Number Index (continued) |

Page

Part Number Page

04.0600.0233GT ....... 153

04.0600.0234GT ....... 87,131, 135, 145

04.0600.0235GT .......145, 155
04.0600.0236GT ....... 139

04.0600.0237GT ....... 139

04.0600.0238GT .......139

04.0600.0239GT .
04.0600.0272GT .
04.0602.0599GT .
04.0602.0613GT .
04.0602.0615GT .
04.0602.0620GT .
04.0605.0108GT .

04.0605.0113GT ....... 143, 163, 215,

217
04.0605.0174GT ....... 225
04.0605.0179GT .......161
04.0605.0231GT ....... 161
04.0605.0260GT ....... 121, 123
04.0605.0269GT .......161
04.0605.0304GT ....... 117
04.0605.0309GT ....... 149, 151
04.0605.0311GT .......153
04.0605.0430GT ....... 241
04.0605.0433GT ....... 153
04.0605.0440GT ......241
04.0605.0443GT ....... 143
04.0605.0459GT ....... 129, 161
04.0605.0475GT .......151, 157
04.0605.0484GT ....... 241
04.0605.0530GT ....... 161
04.0605.0664GT .......123
04.0605.0704GT .

127
04.0605.0717GT ....... 145
04.0605.0719GT .......145
04.0605.0737GT .
04.0605.0739GT .
04.0605.0743GT .
04.0605.0766GT .

..225
..147
..155

04.0605.0786GT ....... 131, 135, 137
04.0605.0810GT ....... 121, 123, 143

04.0605.0858GT .......123, 127
04.0605.0871GT ....... 157

04.0605.0878GT ....... 155

04.0605.0879GT .......155

04.0605.0901GT ....... 145

04.0605.0913GT ....... 135, 137
04.0605.0931GT .......147

04.0605.0947GT ....... 147

04.0605.0978GT ....... 225

04.0605.0980GT .
04.0605.0981GT
04.0605.1012GT
04.0605.1017GT .
04.0605.1018GT
04.0605.1043GT
04.0605.1044GT .
04.0605.1052GT .
04.0605.1053GT .
04.0605.1054GT .
04.0605.1057GT .
04.0605.1166GT .
04.0605.1168GT .
04.0605.1183GT .
04.0605.1210GT .
04.0605.1211GT
04.0605.1214GT
04.0605.1215GT .
04.0605.1220GT
04.0605.1225GT
04.0605.1253GT .
04.0605.1261GT
04.0605.1276GT
04.0605.1285GT .
04.0605.1348GT

...121, 123, 125,

..143, 149, 151

04.0605.1353GT .......
04.0605.1371GT .......
04.0605.1380GT ...

04.0605.1393GT
04.0605.1396GT
04.0605.1418GT ...
04.0605.1459GT ...
04.0605.1464GT ...
04.0605.1470GT ...
04.0605.1550GT ...
04.0605.1558GT ...
04.0605.1575GT ...
04.0605.1576GT ...
04.0605.1578GT ...
04.0605.1579GT
04.0605.1580GT
04.0605.1582GT ...
04.0605.1583GT
04.0605.1584GT
04.0605.1585GT ...
04.0605.1586GT
04.0605.1587GT
04.0605.1588GT ...
04.0605.1589GT
04.0605.1590GT
04.0605.1591GT ...
04.0605.1592GT
04.0605.1593GT
04.0605.1594GT ...
04.0605.1595GT
04.0605.1596GT
04.0605.1609GT ...
04.0605.1610GT ...
04.0605.1612GT ...
04.0605.1616GT ...
04.0605.1625GT ...
04.0605.1627GT ...
04.0605.1628GT ...
04.0605.1633GT ...
04.0605.1634GT ...
04.0605.1656GT
04.0605.1680GT
04.0605.1681GT ...
04.0605.1682GT
04.0605.1688GT
04.0605.1689GT ...
04.0605.1691GT
04.0607.0102GT
04.0607.0103GT .......
04.0607.0107GT .......

04.0607.0110GT .......

04.0607.0111GT .......

04.0607.0112GT .......
04.0607.0113GT .......

04.0607.0114GT .......

04.0607.0115GT .......

04.0607.0117GT .......

04.0607.0120GT .......

225
155

131, 135

141, 145, 155,
157, 225

153, 161, 215,
217, 225, 241
87,117,121,

123, 127, 129,
131, 135, 141,
143, 145, 149,
151, 155, 221,
225,241

155, 215, 217
121, 123, 143,
147, 155, 221,
241

121, 123, 129,
143, 145, 147,
161, 215, 217,
221

121, 123, 145,
147,161

131, 133, 135,
137, 145, 149,
151, 153, 225,
241

155

04.0607.0121GT

04.0607.0122GT

04.0607.0124GT

04.0607.0126GT
04.0607.0130GT
04.0607.0131GT

04.0607.0132GT
04.0607.0137GT
04.0607.0140GT
04.0607.0141GT

04.0607.0142GT
04.0607.0144GT
04.0607.0145GT

04.0607.0153GT
04.0607.0155GT
04.0607.0162GT
04.0607.0163GT

04.0607.0164GT

04.0607.0167GT
04.0607.0170GT
04.0607.0174GT
04.0607.0180GT
04.0607.0183GT
04.0607.0188GT
04.0607.0190GT
04.0607.0196GT
04.0607.0205GT
04.0607.0211GT
04.0607.0214GT
04.0607.0217GT
04.0607.0225GT
04.0607.0231GT
04.0607.0233GT
04.0607.0797GT
04.0607.0798GT
04.0607.0814GT
04.0607.0842GT
04.0607.0843GT
04.0607.0847GT
04.0607.0854GT
04.0607.0855GT
04.0607.0864GT
04.0607.0865GT
04.4210.0004GT
04.4210.0005GT
04.4210.0018GT

04.4210.0019GT

04.4223.0000GT
04.4223.0001GT
04.4223.0003GT
04.4224.0001GT
04.4224.0008GT
04.4225.0001GT
04.4225.0002GT
04.4225.0003GT
04.4227.0000GT
04.4227.0001GT
04.4227.0003GT
04.4227.0010GT
04.4227.0016GT
04.4227.0018GT
04.4229.0065GT
04.4229.0072GT
04.4229.0078GT

Genie
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....... 117,119, 121,
123, 125, 127,
131, 135, 143,
157

....... 121, 123, 149,
151, 241

....... 121,123, 125,
127

....... 129, 241

....... 145, 155, 159

....... 147, 159, 161,
215, 217

....... 215, 217

....... 145

....... 143

....... 121, 123, 125,
127

....... 155, 157, 159

....... 159

....... 129, 145, 149,
151, 221, 241

....... 145, 163

....... 117

....... 225

....... 135, 137, 215,
217

....... 135, 137, 149,
151, 241

....... 163, 225

....... 125, 127, 213,
215, 217

....... 125, 127, 213,
215, 217

....... 149, 151
....... 149, 151, 225
....... 145, 147

04.4229.0079GT ....... 159
04.4229.0089GT ....... 157
04.4235.0013GT ....... 29
04.4235.0052GT ....... 71
04.4235.0064GT ....... 71
04.4236.0084GT ....... 167, 177
04.4236.0097GT ....... 167
04.4236.0115GT ....... 167
04.4236.0118GT ....... 149, 151
04.4238.0071GT ....... 71
04.4238.0075GT ....... 71
04.4238.0078GT ....... 225, 227
04.4238.0086GT ....... 71
04.4239.0000GT ....... 111
04.4239.0001GT ....... 111, 113
04.4239.0002GT ....... 215, 217
04.4239.0003GT ....... 111
04.4239.0004GT ....... 121, 123
04.4239.0012GT ....... 225
04.4239.0015GT ....... 129, 147
04.4239.0031GT ....... 27
04.4239.0032GT ....... 225
04.4239.0034GT ....... 159
04.4239.0041GT ....... 113, 115
04.4239.0047GT ....... 113
04.4239.0074GT ....... 147
04.4239.0077GT ....... 155
04.4239.0080GT ....... 35, 239
04.4239.0086GT ....... 135, 137
04.4239.0140GT ....... 239
04.4239.0151GT ....... 37
04.4240.0015GT ....... 147, 155

04.4240.0024GT ....... 129, 135, 137
04.4240.0041GT ....... 135, 137, 177

04.4240.0052GT ....... 153, 177
04.4240.0053GT ....... 161, 177
04.4240.0075GT ....... 213, 215
04.4240.0076GT ....... 217
04.4240.0077GT ....... 239
05.0401.0000GT ....... 147
05.0401.0004GT ....... 147
05.0401.0010GT ....... 147
05.4309.0006GT ....... 145
05.4329.0001GT ....... 179
05.4329.0002GT ....... 179
05.4329.0011GT ....... 145
05.4329.0027GT ....... 141
05.4329.0029GT ....... 145
06.0401.0123GT ....... 71,113
06.0401.0219GT ....... 159
06.0442.0103GT ....... 33,117

06.0442.0117GT ....... 121, 123, 215,

217
06.0442.0118GT ....... 135, 137

06.0442.0120GT ....... 33, 131, 133,
137, 145, 147,
149, 151, 153,

155, 225

06.0442.0122GT ....... 33, 87, 117, 129,
131, 135, 145,
157, 213, 215,

217
06.0442.0124GT ....... 145, 225

06.0442.0125GT ....... 33, 149, 151, 155

06.0442.0126GT ....... 159
06.0442.0128GT ....... 147
06.0442.0132GT ....... 157
06.0600.0016GT ....... 87
07,0711,0460GT ....... 47
07,0711,0462GT ....... 47
07,0711,0463GT ....... 49
07.0700.0006GT ....... 33
07.0700.0023GT ....... 11,33
07.0701.0197GT ....... 71
07.0701.0203GT ....... 71
07.0701.0216GT ....... 71
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07.0701.0241GT 07.0711.0044GT ....... 49 07.0711.0319GT 07.0711.0443GT
07.0701.0242GT 07.0711.0045GT ....... 49 07.0711.0320GT 07.0711.0444GT
07.0701.0243GT . 07.0711.0077GT ....... 43 07.0711.0321GT ... 07.0711.0445GT .
07.0701.0247GT 07.0711.0079GT ....... 43 07.0711.0322GT 07.0711.0446GT
07.0701.0248GT 07.0711.0104GT ....... 45 07.0711.0323GT 07.0711.0447GT
07.0701.0252GT . 07.0711.0109GT ....... 41, 47, 53, 55 07.0711.0324GT ... 07.0711.0448GT .
07.0701.0254GT . 07.0711.0112GT ....... 47 07.0711.0325GT ... 07.0711.0451GT .
07.0701.0255GT . 07.0711.0116GT ....... 41 07.0711.0326GT ... 07.0711.0452GT .
07.0701.0256GT . 07.0711.0148GT ....... 57 07.0711.0327GT ... 07.0711.0464GT .
07.0701.0257GT . 07.0711.0154GT ....... 57 07.0711.0329GT ... 07.0711.0465GT .
07.0701.0258GT . 07.0711.0155GT ....... 41,53 07.0711.0330GT ... 07.0711.0466GT .
07.0701.0259GT . 07.0711.0156GT ....... 41 07.0711.0331GT ... 07.0711.0467GT .
07.0701.0316GT . 07.0711.0161GT ....... 55 07.0711.0332GT ... 07.0711.0468GT .
07.0701.0317GT . 07.0711.0227GT ....... 55 07.0711.0333GT ... 07.0711.0469GT .
07.0701.0343GT 07.0711.0236GT ....... 59 07.0711.0334GT 07.0711.0470GT
07.0703.0007GT 07.0711.0252GT ....... 41, 53 07.0711.0335GT 07.0711.0471GT
07.0703.0008GT . 07.0711.0253GT ....... 41,53 07.0711.0336GT ... 07.0711.0472GT .
07.0703.0010GT 07.0711.0254GT ....... 53 07.0711.0337GT 07.0711.0473GT
07.0703.0032GT 07.0711.0255GT ....... 41, 53 07.0711.0338GT 07.0711.0474GT
07.0703.0035GT . 07.0711.0256GT ....... 41, 53 07.0711.0339GT ... 07.0711.0475GT .
07.0703.0125GT 07.0711.0257GT ....... 41, 53 07.0711.0341GT 07.0711.0476GT
07.0703.0148GT 07.0711.0258GT ....... 53 07.0711.0344GT 07.0711.0477GT
07.0703.0188GT . 07.0711.0259GT ....... 53 07.0711.0345GT ... 07.0711.0478GT .
07.0703.0192GT 07.0711.0260GT ....... 53 07.0711.0347GT 07.0711.0479GT
07.0703.0193GT 07.0711.0261GT ....... 53 07.0711.0348GT 07.0711.0480GT
07.0703.0305GT . 07.0711.0262GT ....... 53 07.0711.0349GT ... 07.0711.0481GT .
07.0703.0306GT 07.0711.0263GT ....... 41, 53 07.0711.0350GT 07.0711.0482GT
07.0703.0314GT 07.0711.0264GT ....... 41, 53 07.0711.0351GT 07.0711.0483GT
07.0703.0321GT . 07.0711.0265GT ....... 41, 53 07.0711.0352GT ... 07.0711.0484GT .
07.0703.0368GT 07.0711.0266GT ....... 41, 53 07.0711.0353GT 07.0711.0485GT
07.0703.0382GT 07.0711.0267GT ....... 41 07.0711.0354GT 07.0711.0486GT
07.0703.0383GT . 07.0711.0268GT ....... 41, 53 07.0711.0355GT ... 07.0711.0487GT .
07.0703.0384GT . 07.0711.0269GT ....... 41, 53 07.0711.0356GT ... 07.0711.0488GT .
07.0703.0417GT . 07.0711.0270GT ....... 41, 53 07.0711.0357GT ... 07.0711.0489GT .
07.0703.0418GT . 07.0711.0271GT ....... 41, 53 07.0711.0358GT ... 07.0711.0491GT .
07.0703.0419GT . 07.0711.0273GT ....... 53 07.0711.0359GT ... 07.0711.0492GT .
07.0703.0420GT . 07.0711.0274GT ....... 53 07.0711.0360GT ... 07.0711.0493GT .
07.0703.0423GT . 07.0711.0275GT ....... 41, 53 07.0711.0361GT ... 07.0711.0494GT .
07.0703.0429GT ....... 07.0711.0276GT ....... 53 07.0711.0362GT ... 07.0711.0495GT .
07.0703.0430GT ....... 191, 215, 217, 07.0711.0277GT ....... 53 07.0711.0363GT ... 07.0711.0496GT .

227 07.0711.0278GT ....... 41, 53 07.0711.0364GT
07.0703.0431GT ....... 223 07.0711.0280GT ....... 49 07.0711.0365GT
07.0703.0433GT .......191, 235, 237 07.0711.0281GT ....... 49 07.0711.0366GT ...
07.0703.0434GT ....... 191 07.0711.0283GT ....... 49 07.0711.0367GT
07.0703.0435GT ....... 191 07.0711.0285GT ....... 49 07.0711.0368GT
07.0703.0440GT .......227 07.0711.0286GT ....... 49 07.0711.0369GT ...
07.0703.0441GT ....... 83 07.0711.0287GT ....... 49 07.0711.0370GT
07.0703.0462GT ....... 223 07.0711.0289GT ....... 49 07.0711.0371GT
07.0703.0485GT .......173 07.0711.0290GT ....... 49 07.0711.0372GT ...

07.0711.0497GT
07.0711.0498GT
07.0711.0499GT .
07.0711.0500GT
07.0711.0501GT
07.0711.0502GT .
07.0711.0503GT
07.0711.0504GT
07.0711.0590GT .

07.0703.0486GT ....... 173, 187, 223 07.0711.0291GT ....... 49 07.0711.0373GT 07.0712.0141GT
07.0703.0494GT ....... 213, 217, 229 07.0711.0292GT ....... 49 07.0711.0375GT 07.0712.0142GT
07.0703.0531GT . 07.0711.0293GT ....... 49 07.0711.0381GT ... 07.0712.0143GT .
07.0703.0532GT 07.0711.0294GT ....... 49 07.0711.0382GT 07.0712.0146GT
07.0703.0572GT 07.0711.0295GT ....... 49 07.0711.0384GT 07.0713.0008GT
07.0703.0577GT . 07.0711.0297GT ....... 49 07.0711.0386GT ... 07.0713.0023GT .
07.0703.0578GT 07.0711.0298GT ....... 49 07.0711.0387GT 07.0713.0024GT
07.0703.0583GT 07.0711.0299GT ....... 49, 177 07.0711.0390GT 07.0722.0060GT
07.0703.0621GT . 07.0711.0300GT ....... 49 07.0711.0394GT ... 07.0723.0054GT .
07.0703.0657GT . 07.0711.0301GT ....... 45 07.0711.0396GT ... 07.0723.0197GT .
07.0703.0668GT . 07.0711.0302GT ....... 45 07.0711.0398GT ... 07.0723.0303GT .
07.0703.0669GT . 07.0711.0303GT ....... 45 07.0711.0399GT ... 07.0723.0316GT .
07.0703.0724GT . 07.0711.0304GT ....... 45 07.0711.0400GT ... 07.0723.0317GT .
07.0703.0727GT . 07.0711.0305GT ....... 45 07.0711.0401GT ... 07.0723.0318GT .
07.0703.0729GT . 07.0711.0306GT ....... 45 07.0711.0402GT ... 07.0723.0319GT .
07.0703.0741GT . 07.0711.0307GT ....... 45 07.0711.0403GT ... 07.0723.0320GT .
07.0704.0428GT . 07.0711.0308GT ....... 45 07.0711.0405GT ... 07.0723.0321GT .
07.0705.0093GT 07.0711.0309GT ....... 45 07.0711.0408GT 07.0723.0360GT
07.0705.0101GT 07.0711.0310GT ....... 45 07.0711.0409GT 07.0726.0051GT
07.0705.0102GT . 07.0711.0311GT ....... 45 07.0711.0410GT ... 07.0726.0054GT .
07.0705.0103GT 07.0711.0312GT ....... 45 07.0711.0412GT 07.0730.0072GT
07.0706.0044GT 07.0711.0313GT ....... 45 07.0711.0420GT 07.0730.0073GT
07.0709.0624GT . 07.0711.0314GT ....... 45 07.0711.0422GT ... 07.0730.0074GT .
07.0711.0012GT 07.0711.0315GT ....... 45 07.0711.0423GT 07.0730.0079GT
07.0711.0014GT 07.0711.0316GT ....... 45 07.0711.0424GT 07.0733.0008GT
07.0711.0030GT . 07.0711.0317GT ....... 45 07.0711.0441GT ... 07.0733.0009GT .

07.0711.0031GT 07.0711.0318GT ....... 45 07.0711.0442GT 07.0733.0010GT

Genie
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07.0733.0011GT
07.0733.0012GT
07.0733.0013GT .
07.0733.0014GT
07.0733.0015GT
07.0733.0020GT .
07.0733.0021GT .
07.0733.0022GT .
07.0733.0023GT .
07.0733.0025GT .
07.0733.0026GT .
07.0733.0027GT .
07.0733.0028GT .
07.0733.0029GT .
07.0733.0032GT
07.0733.0033GT
07.0733.0035GT .
07.0733.0036GT
07.0733.0037GT
07.0733.0040GT .
07.0733.0041GT
07.0733.0042GT
07.0733.0043GT .
07.0733.0044GT
07.0733.0045GT
07.0733.0046GT .
07.0733.0047GT
07.0733.0048GT
07.0733.0049GT .
07.0733.0050GT
07.0733.0051GT
07.0733.0052GT .
07.0733.0053GT .
07.0733.0054GT .
07.0733.0055GT .
07.0733.0056GT .
07.0733.0057GT .
07.0733.0058GT .
07.0733.0059GT .
07.0733.0060GT .
07.0733.0061GT
07.0733.0062GT
07.0733.0063GT .
07.0733.0064GT
07.0738.0000GT
07.0740.0000GT .
07.0740.0001GT
07.0740.0002GT
07.0740.0004GT .
07.0740.0005GT
07.0740.0006GT
07.0740.0009GT .
07.0740.0010GT
07.0740.0012GT
07.0740.0014GT .
07.0740.0015GT
07.0740.0016GT
07.0740.0018GT .
07.0740.0020GT .
07.0740.0021GT .
07.0740.0022GT .
07.0740.0026GT .
07.0740.0027GT .
07.0740.0028GT .
07.0740.0029GT .
07.0740.0032GT .
07.0740.0035GT
07.0740.0046GT
07.0740.0048GT .
07.0740.0049GT
07.0740.0051GT
07.0740.0052GT .
07.0740.0054GT
07.0740.0058GT
07.0740.0060GT .
07.0740.0062GT

07.0740.0066GT
07.0740.0069GT

07.0740.0070GT ...

07.0740.0072GT
07.0740.0073GT

07.0740.0074GT ...
07.0740.0076GT ...
07.0740.0078GT ...
07.0740.0079GT ...
07.0740.0080GT ...
07.0740.0081GT ...
07.0740.0082GT ...
07.0740.0084GT ...
07.0740.0085GT ...

07.0740.0086GT
07.0740.0087GT

07.0740.0088GT ...

07.0740.0089GT
07.0740.0090GT

07.0740.0091GT ...

07.0740.0092GT
07.0740.0095GT

07.0740.0097GT ...

07.0740.0098GT
07.0740.0099GT

07.0740.0100GT ...

07.0740.0102GT
07.0740.0103GT

07.0740.0104GT ...

07.0740.0105GT
07.0740.0106GT

07.0740.0115GT ...
07.0740.0116GT ...
07.0740.0117GT ...
07.0740.0119GT ...
07.0740.0120GT ...
07.0740.0121GT ...
07.0740.0122GT ...
07.0740.0125GT ...
07.0740.0126GT ...

07.0740.0128GT
07.0740.0129GT

07.0740.0130GT ...

07.0740.0132GT
07.0740.0136GT

07.0740.0143GT ...

07.0740.0152GT
07.0740.0156GT

07.0740.0163GT ...

07.0740.0202GT
07.0740.0203GT

07.0740.0206GT ...

07.0740.0208GT
07.0740.0218GT

07.0740.0219GT ...

07.0740.0223GT
07.0740.0227GT

07.0740.0228GT ...
07.0740.0231GT ...
07.0740.0235GT ...
07.0740.0236GT ...
07.0740.0246GT ...
07.0740.0247GT ...
07.0740.0248GT ...
07.0740.0250GT ...
07.0740.0254GT ...

07.0740.0255GT
07.0740.0256GT

07.0740.0257GT ...

07.0740.0258GT
07.0740.0260GT

07.0740.0261GT ...

07.0740.0263GT
07.0740.0268GT

07.0740.0269GT ...

07.0740.0275GT
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07.0740.0276GT ....... 75
07.0740.0279GT ....... 75
07.0740.0359GT ....... 89
07.0740.0360GT ....... 89
07.0740.0361GT ....... 89
07.0740.0367GT ....... 81
07.0740.0370GT ....... 81
07.0740.0380GT ....... 221
07.0740.0381GT ....... 221
07.0740.0392GT ....... 219
07.0740.0472GT ....... 81
07.0740.0473GT ....... 81
07.0740.0474GT ....... 81
07.0740.0475GT ....... 81
07.0740.0476GT ....... 81
07.0740.0477GT ....... 81
07.0740.0478GT ....... 81
07.0740.0479GT ....... 81
07.0740.0480GT ....... 81
07.0740.0485GT ....... 81
07.0740.0486GT ....... 81
07.0740.0498GT ....... 81
07.0740.0502GT ....... 233
07.0740.0503GT ....... 233
07.0740.0504GT ....... 233
07.0740.0505GT ....... 233
07.0740.0506GT ....... 233
07.0740.0507GT ....... 233
07.0740.0508GT ....... 233
07.0740.0509GT ....... 233
07.0740.0514GT ....... 75
07.0740.0515GT ....... 75
07.0741.0011GT ....... 83
07.0741.0012GT ....... 83
07.0741.0023GT ....... 83
07.0741.0065GT ....... 169, 171
07.0741.0066GT ....... 169
07.0741.0068GT ....... 169, 171
07.0741.0069GT ....... 169, 171
07.0741.0071GT ....... 169, 171
07.0741.0072GT ....... 169, 171
07.0741.0074GT ....... 169, 171
07.0741.0075GT ....... 169, 171
07.0741.0081GT ....... 169, 171
07.0741.0082GT ....... 169
07.0741.0083GT ....... 169
07.0741.0088GT ....... 169, 171
07.0741.0089GT ....... 169, 171
07.0741.0090GT ....... 169, 171
07.0741.0091GT ....... 169, 171
07.0741.0103GT ....... 169, 171
07.0741.0113GT ....... 169, 171
07.0741.0118GT ....... 169, 171
07.0741.0119GT ....... 169
07.0741.0120GT ....... 169, 171
07.0741.0124GT ....... 169, 171
07.0741.0127GT ....... 169, 171
07.0741.0128GT ....... 169
07.0741.0129GT ....... 83
07.0741.0130GT ....... 83
07.0741.0133GT ....... 169
07.0741.0134GT ....... 169, 171
07.0741.0135GT ....... 169
07.0741.0136GT ....... 169, 171
07.0741.0137GT ....... 169
07.0741.0138GT ....... 169
07.0741.0139GT ....... 169
07.0741.0142GT ....... 169
07.0741.0143GT ....... 169
07.0741.0144GT ....... 169, 171
07.0741.0145GT ....... 169
07.0741.0149GT ....... 171
07.0741.0152GT ....... 171
07.0741.0161GT ....... 169, 171
07.0741.0165GT ....... 171
07.0741.0167GT ....... 169, 171
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07.0741.0168GT
07.0741.0182GT
07.0741.0185GT
07.0741.0233GT
07.0741.0235GT
07.0741.0236GT
07.0741.0273GT
07.0741.0274GT
07.0741.0282GT
07.0741.0297GT
07.0741.0298GT
07.0741.0301GT
07.0741.0302GT
07.0741.0303GT
07.0741.0304GT
07.0741.0305GT
07.0741.0306GT
07.0741.0308GT
07.0741.0309GT
07.0803.0657GT
07.4501.0057GT
07.4501.0130GT
07.4501.0158GT
07.4501.0159GT
07.4501.0163GT
07.4501.0164GT
07.4501.0165GT
07.4501.0166GT
07.4501.0176GT
07.4501.0177GT
07.4501.0190GT
07.4501.0191GT
07.4501.0192GT
07.4501.0270GT
07.4529.0031GT
07.4529.0071GT
07.4529.0072GT
07.4529.0075GT
07.4529.0107GT
07.4529.0131GT
07.4529.0132GT
07.4529.0136GT
07.4529.0137GT
07.4529.0176GT
07.4529.0182GT
07.4529.0199GT
07.4529.0200GT
07.4529.0203GT
07.4529.0204GT
09.0610.0973GT
09.0800.0028GT
09.0801.0006GT
09.0801.0011GT
09.0801.0026GT
09.0801.0031GT
09.0801.0034GT
09.0801.0035GT
09.0802.0047GT
09.0803.0000GT
09.0803.0002GT
09.0803.0007GT
09.0803.0008GT
09.0803.0012GT
09.0803.0015GT
09.0803.0023GT
09.0803.0026GT
09.0803.0031GT
09.0803.0038GT
09.0803.0039GT
09.0803.0042GT
09.0803.0043GT

09.0803.0045GT
09.0803.0046GT
09.0803.0052GT
09.0803.0055GT

169, 171
171
171
169
169
169
169, 171
169, 171
169
171
171
171
171
171
171
171
171
171
171

11, 63

111, 113, 115
111

157

215, 217

129

109, 207, 245
185, 225

165

117,121, 123,
125, 127

165

129
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09.0803.0060GT ....... 121, 123, 125, 09.4604.0047GT ....... 33 09.4618.1872GT 09.4635.0022GT

127,183 09.4604.0070GT ....... 65 09.4618.1873GT 09.4635.0049GT
09.0803.0062GT ....... 93 09.4604.0088GT ....... 65 09.4618.1874GT ... 09.4636.0011GT .
09.0803.0068GT ....... 245 09.4605.0013GT ....... 67 09.4618.1875GT 09.4636.0019GT
09.0803.0069GT ....... 245 09.4610.0032GT ....... 29 09.4618.1876GT 09.4636.0022GT
09.0803.0070GT .......245 09.4610.0033GT ....... 27 09.4618.1877GT ... 09.4645.0015GT .
09.0803.0147GT .......23, 33 09.4610.0050GT ....... 81 09.4618.1878GT ... 09.4645.0033GT .
09.0803.0148GT .......25, 247 09.4610.0057GT ....... 73 09.4618.1879GT ... 09.4655.0000GT .
09.0803.0161GT .......207 09.4610.0066GT ....... 81 09.4618.1880GT ... 09.4656.0006GT .
09.0803.0235GT .......25 09.4616.0040GT ....... 15 09.4618.1881GT ... 09.4656.0017GT .

09.0803.0257GT .
09.0803.0278GT .
09.0803.0294GT .
09.0803.0348GT .

09.0803.0352GT
09.0803.0363GT

09.0803.0395GT .

09.0803.0398GT
09.0803.0399GT

09.0803.0403GT .

09.0803.0406GT
09.0803.0423GT

09.0803.0501GT .

09.0803.0502GT
09.0803.0511GT

09.0803.0516GT .

09.0803.0522GT
09.0803.0523GT

09.0803.0524GT
09.0803.0525GT

09.0803.0526GT .
09.0803.0527GT .
09.0803.0530GT .
09.0803.0549GT .
09.0803.0560GT .
09.0803.0572GT .
09.0803.0574GT .
09.0803.0578GT .
09.0803.0609GT .

09.0803.0651GT
09.0803.0659GT

09.0803.0662GT .

09.0803.0677GT
09.0803.0685GT

09.0803.0702GT .

09.0803.0704GT
09.0803.0715GT

09.0803.0801GT .

09.0803.0808GT
09.0803.0824GT

09.0803.0825GT
09.0803.0863GT

09.0804.0000GT .

09.0804.3402GT
09.0804.3403GT

09.0804.3404GT .
09.0804.3405GT .
09.0804.3406GT .
09.0804.3407GT .
09.0804.3408GT .
09.0804.3409GT .
09.0805.0000GT .
09.0805.0018GT .
09.0805.0090GT .

09.0805.0099GT
09.0805.0112GT

09.0805.0114GT .

09.0805.0220GT
09.0806.0008GT

09.0806.0022GT .

09.0806.0028GT
09.4601.0056GT

09.4604.0000GT .

09.4604.0045GT

....... 99, 101, 103, 105
...25, 33, 35, 37
....... 165

....... 121, 123, 125,

127, 165

....... 165

....... 165

...165

....... 121, 123, 125,
127,183, 185

09.4616.0109GT ....... 245
09.4616.0114GT ....... 209
09.4616.0122GT ....... 109
09.4618.0093GT ....... 245
09.4618.0243GT ....... 13
09.4618.0920GT ....... 13
09.4618.0922GT ....... 13
09.4618.0923GT ....... 13
09.4618.0924GT ....... 13
09.4618.0986GT ....... 13
09.4618.1051GT ....... 13
09.4618.1120GT ....... 13,15
09.4618.1188GT ....... 13
09.4618.1263GT ....... 15
09.4618.1264GT ....... 15
09.4618.1375GT ....... 15
09.4618.1386GT ....... 17
09.4618.1398GT ....... 15
09.4618.1399GT ....... 17
09.4618.1418GT ....... 17
09.4618.1419GT ....... 15
09.4618.1423GT ....... 13
09.4618.1456GT ....... 17
09.4618.1457GT ....... 17
09.4618.1458GT ....... 13
09.4618.1608GT ....... 249
09.4618.1645GT ....... 17
09.4618.1670GT ....... 15
09.4618.1673GT ....... 13,15
09.4618.1674GT ....... 13
09.4618.1678GT ....... 13
09.4618.1679GT ....... 17
09.4618.1682GT ....... 13,15
09.4618.1693GT ....... 15
09.4618.1694GT ....... 17
09.4618.1695GT ....... 17
09.4618.1713GT ....... 13
09.4618.1740GT ....... 15
09.4618.1769GT ....... 13
09.4618.1770GT ....... 13
09.4618.1819GT ....... 15
09.4618.1820GT ....... 15
09.4618.1821GT ....... 15
09.4618.1836GT ....... 13
09.4618.1839GT ....... 15
09.4618.1849GT ....... 19-20
09.4618.1850GT ....... 19-20
09.4618.1851GT ....... 19-20
09.4618.1852GT ....... 19-20
09.4618.1853GT ....... 19-20
09.4618.1854GT ....... 19-20
09.4618.1855GT ....... 19-20
09.4618.1856GT ....... 20
09.4618.1857GT ....... 20
09.4618.1858GT ....... 20
09.4618.1859GT ....... 20
09.4618.1860GT ....... 20
09.4618.1861GT ....... 20
09.4618.1862GT ....... 20
09.4618.1863GT ....... 20
09.4618.1864GT ....... 20
09.4618.1865GT ....... 20
09.4618.1866GT ....... 20
09.4618.1869GT ....... 20
09.4618.1870GT ....... 20
09.4618.1871GT ....... 20
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09.4618.1882GT ...
09.4618.1883GT ...
09.4618.1895GT ...
09.4618.1896GT ...

09.4618.1897GT
09.4618.1898GT

09.4618.1899GT ...

09.4618.1900GT
09.4618.1901GT

09.4618.1902GT ...

09.4618.1903GT
09.4618.1904GT

09.4618.1905GT ...

09.4618.1906GT
09.4618.1907GT

09.4618.1908GT ...

09.4618.1909GT
09.4618.1910GT

09.4618.1911GT ...

09.4618.1912GT
09.4618.1913GT

09.4618.1914GT ...
09.4618.1915GT ...
09.4618.1916GT ...
09.4618.1917GT ...
09.4618.1918GT ...
09.4618.1923GT ...
09.4618.1924GT ...
09.4618.1925GT ...
09.4618.1926GT ...

09.4618.1927GT
09.4618.1928GT

09.4618.1929GT ...

09.4618.1930GT
09.4618.1931GT

09.4618.1932GT ...

09.4618.1933GT
09.4618.1934GT

09.4618.1935GT ...

09.4618.1936GT
09.4618.1937GT

09.4618.1938GT ...

09.4618.1939GT
09.4618.1940GT

09.4618.1941GT ...

09.4618.1942GT
09.4618.1943GT

09.4618.1944GT ...
09.4618.1945GT ...
09.4618.1946GT ...
09.4618.1947GT ...
09.4618.1948GT ...
09.4618.1949GT ...
09.4618.1968GT ...
09.4618.1969GT ...
09.4618.1970GT ...

09.4618.1971GT
09.4618.2000GT

09.4618.2001GT ...

09.4627.0014GT
09.4629.0027GT

09.4632.0091GT ...

09.4632.0092GT
09.4633.0034GT

09.4633.0038GT ...

09.4635.0014GT

Genie
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09.4661.0015GT .
09.4661.0016GT .
09.4661.0025GT .
09.4661.0026GT .
09.4670.0000GT
09.4670.0001GT
09.4670.0004GT .
09.4670.0006GT
09.4670.0014GT
09.4670.0015GT .
09.4670.0033GT
09.4675.0000GT
09.4675.0003GT .
09.4675.0007GT
09.4675.0008GT

124234GT ..

49383GT ..........
51.0113.9032GT
51.0113.9093GT
51.0113.9094GT .
51.0201.3967GT
51.0201.3968GT
51.0201.3969GT .
51.0201.3970GT
51.0201.3977GT
51.0201.3978GT .
51.0201.3979GT
51.0400.5011GT
51.0400.5012GT .
51.0400.5027GT
51.0400.5029GT
51.0500.1825GT .
51.0500.1826GT
51.0500.1827GT
51.0500.1828GT .
51.0500.1829GT .
51.0500.1830GT .
51.0500.1831GT .
51.0600.9305GT .
51.0600.9306GT .
51.0801.9000GT .
51.0801.9100GT .
51.0802.0600GT .
51.0802.0700GT
51.0809.4600GT
51.0810.2000GT .
51.0810.2500GT
51.0810.6900GT
51.0810.9200GT .
51.0811.0000GT
51.0811.0002GT
51.0811.1300GT .
51.0811.1400GT

1272242GT .....ccceee
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51.0811.4007GT
51.0811.4012GT
51.0811.4013GT .
51.0811.4014GT
51.0811.4017GT
51.0811.4036GT .
51.0811.4050GT .
51.0811.4057GT .
51.0811.4079GT .
51.0811.4083GT .
51.0811.4088GT .
51.0811.4094GT .
51.0811.4095GT .
51.0811.4122GT .
51.0811.4131GT
51.0811.4132GT
51.0811.4133GT .
51.0811.4137GT
51.0811.4160GT
51.0811.4201GT .
51.0811.4226GT
51.0811.4230GT
51.0811.4240GT .
51.0811.4241GT
51.0811.4326GT
51.0811.4351GT .
51.0811.4366GT
51.0811.4367GT
51.0811.4377GT .
51.0811.4391GT
51.0811.4428GT
51.0811.4432GT .
51.0811.4439GT .
51.0811.4454GT .
51.0811.4490GT .
51.0811.4508GT .
51.0811.4571GT .
51.0811.4572GT .
51.0811.4605GT .
51.0811.4609GT .
51.0811.4623GT
51.0811.4629GT
51.0811.4630GT .
51.0811.4631GT
51.0811.4632GT
51.0811.4633GT .
51.0811.4634GT
51.0811.4635GT
51.0811.4636GT .
51.0811.4657GT
51.0811.4673GT
51.0811.4674GT .
51.0811.4675GT
51.0811.4676GT
51.0811.4678GT .
51.0811.4686GT
51.0811.4687GT
51.0811.4688GT .

51.0903.4902GT
51.0903.4903GT

51.0903.4904GT ...

51.0903.4910GT
51.0903.4911GT

51.0903.4912GT ...
51.0903.4920GT ...
51.0903.4945GT ...
51.0903.4948GT ...
51.0903.4949GT ...
51.0903.5083GT ...
51.0903.5157GT ...
51.0903.5158GT ...
51.0903.5159GT ...

51.0903.5164GT
51.0903.5166GT

51.0903.5170GT ...

51.0903.5171GT
51.0903.5172GT

51.0903.5173GT ...

51.0903.5174GT
51.0903.5177GT

51.0903.5178GT ...

51.0903.5179GT
51.0903.5180GT

51.0903.5194GT ...

51.0903.5219GT
51.0903.5220GT

51.0903.5225GT ...

51.0903.5237GT
51.0903.5277GT

51.0903.5278GT ...
51.1000.5215GT ...
51.1100.0039GT ...
51.1100.0041GT ...
51.1300.0100GT ...
51.1300.0500GT ...
51.1300.0800GT ...
51.1300.4800GT ...
51.1301.9115GT ...

51.1301.9177GT
52.0900.0200GT

52.0900.8300GT ...

52.0900.9309GT
52.0900.9314GT

52.0900.9315GT ...

52.0900.9316GT
52.0900.9317GT

52.1100.9108GT ...

52.1100.9124GT
52.1200.5531GT

52.1200.5532GT ...

52.1200.5533GT
52.1200.5534GT

52.1200.5535GT ...

52.1200.5541GT
52.1200.5542GT

52.1200.5545GT ...

53.3200.0052GT ....... 67
53.3301.0005GT ....... 33
53.3302.0026GT ....... 35, 37
53.3302.0029GT ....... 23
53.3303.0000GT ....... 23,25
53.3303.0001GT ....... 25
53.3332.0037GT ....... 65
53.3400.5100GT ....... 147
53.3402.4020GT ....... 123
53.3402.4069GT ....... 117
53.3402.4070GT ....... 117
53.3402.4076GT ....... 125
53.3402.4077GT ....... 125
53.3402.4078GT ....... 121
53.3402.4079GT ....... 121
54.0000.0083GT ....... 109
54.0000.0200GT ....... 107
54.0000.0212GT ....... 35
54.0000.0235GT ....... 107
54.0000.0247GT ....... 249
54.0000.0248GT ....... 111
54.0000.0249GT ....... 107
54.0000.0250GT ....... 113, 115
54.0000.0251GT ....... 99, 101
54.0000.0252GT ....... 37
54.0001.0011GT ....... 35
54.0001.0022GT ....... 107
54.0001.0051GT ....... 37
54.0001.0062GT ....... 29
54.0001.0074GT ....... 35,37
54.0001.0075GT ....... 37
54.0001.0076GT ....... 103
54.0001.0077GT ....... 101
54.0001.0078GT ....... 103
54.0001.0079GT ....... 101
54.0001.0081GT ....... 107
54.0001.0087GT ....... 215, 217
54.0001.0088GT ....... 215, 217
54.0001.0093GT ....... 115
54.0002.0038GT ....... 37
54.0002.0043GT ....... 239
54.0002.0044GT ....... 239
54.0002.0053GT ....... 111
54.0002.0057GT ....... 107
54.0002.0058GT ....... 111
54.0002.0060GT ....... 113
54.0002.0061GT ....... 113
54.0002.0080GT ....... 111
54.0002.0081GT ....... 113
54.0002.0084GT ....... 111
54.0003.0034GT ....... 27
54.0004.0109GT ....... 101
54.0004.0111GT ....... 27
54.0017.0098GT ....... 227
54.0100.0020GT ....... 27
54.0100.0026GT ....... 35,37
54.0100.0056GT ....... 109
54.0100.0084GT ....... 37

54.0201.0004GT ....... 91
54.0201.0017GT ....... 93,111
54.0300.0016GT ....... 37
54.0300.0019GT ....... 99, 103, 105
54.0300.0020GT ....... 103, 105
54.0300.0021GT ....... 101
54.0300.0024GT ....... 101
54.0300.0025GT ....... 99, 101
54.0300.0026GT ....... 99
54.0300.0027GT ....... 37
54.0300.0028GT ....... 101
54.0300.0040GT ....... 101
54.0300.0045GT ....... 99
54.0300.0047GT ....... 101
54.0400.0034GT ....... 103
54.0400.0035GT ....... 101
54.0400.0036GT ....... 101
54.0400.0037GT ....... 103
54.0600.0001GT ....... 113
54.0600.0006GT ....... 123
54.0702.0074GT ....... 37
54.0702.0075GT ....... 35
54.0702.0080GT ....... 123
54.0702.0081GT ....... 101
54.0702.0082GT ....... 95, 97
54.0702.0083GT ....... 95
54.0702.0086GT ....... 95
54.0702.0087GT ....... 97
54.0702.0088GT ....... 95
54.0702.0091GT ....... 95
54.0702.0092GT ....... 97
54.0702.0093GT ....... 97
54.0702.0094GT ....... 105
54.0702.0100GT ....... 97
54.0702.0101GT ....... 97
54.0702.0102GT ....... 97
54.0702.0103GT ....... 95
54.0702.0104GT ....... 95
54.0702.0105GT ....... 93
54.0703.0007GT ....... 91, 93
54.0703.0008GT ....... 91, 93
54.0703.0009GT ....... 93
54.0703.0010GT ....... 93
54.0703.0011GT ....... 39
54.0703.0012GT ....... 39
54.0703.0013GT ....... 39
54.0703.0014GT ....... 39
54.0703.0022GT ....... 93
55.0240.0051GT ....... 23
55.0250.0019GT ....... 23
55.0403.0119GT ....... 31
55.0403.0120GT ....... 31
55.0403.0121GT ....... 31
55.0403.0122GT ....... 31
55.0409.0139GT ....... 23
55.0409.0144GT ....... 25
55.0409.0145GT ....... 25
55.0602.0288GT ....... 223

51.0811.4697GT . 53.0000.3820GT ... 54.0100.0085GT ....... 37 55.0602.0290GT ....... 227
51.0811.4698GT . 53.0100.3223GT ... 54.0100.0090GT ....... 37 55.0602.0447GT ....... 29
51.0811.4710GT . 53.0100.3227GT ... 54.0100.0091GT ....... 29 55.0602.0448GT ....... 29
51.0811.4711GT . 53.0200.6407GT ... 54.0100.0092GT ....... 219 55.0602.0508GT ....... 227
51.0811.4719GT . 53.0300.2217GT ... 54.0100.0094GT ....... 215, 217 55.0602.0527GT ....... 175

51.0811.4721GT .
51.0811.4724GT .
51.0811.4727GT .

53.0400.1819GT ...
53.0500.0601GT ...
53.0600.1813GT ...

54.0100.0095GT ....... 37
54.0100.0128GT ....... 31
54.0101.0002GT ....... 239

55.0602.0533GT ....... 175
55.0602.0534GT ....... 175
55.0602.0535GT ....... 175

51.0811.4735GT 53.0800.2000GT 54.0101.0019GT ....... 231 55.0602.0582GT ....... 179
51.0811.4743GT 53.0800.2021GT 54.0101.0020GT ....... 83 55.0602.0583GT ....... 177
51.0811.4760GT . 53.0800.2022GT ... 54.0200.0000GT ....... 39,91, 93 55.0602.0597GT ....... 187

51.0811.4761GT
51.0811.4868GT
51.0811.4873GT .
51.0811.5164GT
51.0903.3500GT

53.0800.2023GT
53.3000.1100GT

53.3001.0500GT ...

53.3001.6705GT
53.3001.6813GT

54.0200.0001GT ....... 91, 93, 95, 97

54.0200.0004GT ....... 95
54.0200.0005GT ....... 95, 97
54.0200.0006GT ....... 95, 97
54.0200.0007GT ....... 95

55.0602.0598GT ...... 187
55.0602.0797GT ....... 231
55.0602.0819GT ....... 175
55.0602.0820GT ....... 175
55.0602.0939GT ....... 179

51.0903.3600GT . 53.3100.0041GT ... 54.0200.0008GT ....... 97 55.0602.1034GT ....... 177

51.0903.4901GT 53.3100.0055GT 54.0201.0003GT ....... 91 55.0602.1037GT ....... 177
Genie
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55.0602.1038GT 56.0002.0268GT ....... 203 57.0009.0607GT ....... 11
55.0602.1039GT 56.0002.0269GT ....... 203 6.0002.0175GT ......... 193
55.0602.1040GT . 56.0002.0270GT ....... 203 62412GT
55.0602.1077GT 56.0002.0307GT ....... 183, 185 627521GT ...
55.0602.1079GT 56.0002.0310GT ....... 183, 185 633795GT ...
55.0602.1080GT . 56.0002.0622GT ....... 195, 197 633797GT
55.0602.1083GT . 56.0005.0009GT ....... 199, 223 633798GT
55.0602.1084GT . 56.0005.0014GT ....... 187 634972GT
55.0602.1089GT . 56.0005.0015GT ....... 187 634973GT
55.0700.0152GT . 56.0005.0016GT ....... 187 634974GT
55.0700.0153GT . 56.0005.0017GT ....... 187 634976GT
55.0700.0158GT . 56.0005.0018GT ....... 175 636519GT
55.0700.0159GT . 56.0005.0019GT ....... 175 637650GT
56.0000.0080GT . 56.0006.9207GT ....... 175 638243GT
56.0000.0096GT 56.0006.9208GT ....... 175 638744GT ...
56.0001.0006GT 56.0007.0010GT ....... 227 638747GT ...
56.0001.0009GT . 56.0008.0001GT ....... 175 638748GT
56.0001.0011GT 56.0008.5215GT ....... 247 640006GT ...
56.0001.0012GT 56.0009.0000GT ....... 179 73713GT
56.0001.0013GT . 56.0009.0009GT ....... 179, 251 902935GT

56.0001.0021GT ....... 183, 185 56.0010.0004GT ....... 179 905682GT ...
56.0002.0000GT ....... 189 56.0010.0005GT ....... 189 992335GT ...
56.0002.0031GT .......195 56.0010.0034GT ....... 179 992375GT ...

56.0002.0036GT ....... 183, 185, 201, 56.0010.0035GT ....... 179
205 56.0010.0058GT ....... 179
56.0002.0038GT ....... 183, 185 56.0010.0082GT ....... 247
56.0002.0039GT ....... 185 56.0010.0088GT ....... 247
56.0002.0056GT ....... 183 56.0010.0095GT ....... 251
56.0002.0069GT .......193, 197 56.0010.0098GT ....... 247
56.0002.0073GT ....... 193 56.0012.0000GT ....... 177
56.0002.0097GT ....... 203 56.0012.0048GT ....... 227, 239
56.0002.0103GT .......193 56.0012.0056GT ....... 177
56.0002.0104GT .......197 56.0012.0063GT ....... 181
56.0002.0108GT .......193 56.0012.0066GT ....... 177
56.0002.0111GT .......193 56.0012.0067GT ....... 181
56.0002.0113GT .......195 56.0012.0068GT ....... 85
56.0002.0115GT .......203 56.0012.0069GT ....... 63
56.0002.0117GT .......195 56.0012.0100GT ....... 179
56.0002.0119GT .......195, 197 56.0013.0000GT ....... 177
56.0002.0128GT .......195 56.0013.0006GT ....... 177
56.0002.0132GT ....... 193 56.0013.0013GT ....... 63
56.0002.0134GT ....... 195 56.0013.0030GT ....... 63
56.0002.0139GT .......183, 235 56.0013.0031GT ....... 63
56.0002.0140GT ....... 235 56.0013.0039GT ....... 177
56.0002.0141GT ....... 193, 195 56.0015.0013GT ....... 191
56.0002.0144GT .......193 56.0015.0017GT ....... 191
56.0002.0153GT ....... 197, 199 56.0016.0066GT ....... 187
56.0002.0169GT ....... 195, 197 56.0016.0085GT ....... 83
56.0002.0196GT .......195 56.0016.0179GT ....... 83
56.0002.0197GT ....... 195 56.0016.0184GT ....... 191
56.0002.0198GT ....... 195 56.0017.0003GT ....... 191
56.0002.0200GT .......205 56.0017.0006GT ....... 213, 217

56.0002.0226GT
56.0002.0234GT
56.0002.0235GT .
56.0002.0236GT
56.0002.0237GT
56.0002.0238GT .
56.0002.0239GT .
56.0002.0240GT .
56.0002.0242GT .
56.0002.0243GT .
56.0002.0254GT .
56.0002.0255GT .
56.0002.0256GT .
56.0002.0257GT .
56.0002.0258GT
56.0002.0259GT
56.0002.0260GT .
56.0002.0261GT
56.0002.0262GT
56.0002.0263GT .
56.0002.0264GT
56.0002.0265GT
56.0002.0266GT .
56.0002.0267GT

56.0017.0007GT ....... 229
56.0017.0008GT ....... 229
56.0017.0010GT ....... 213, 217
56.0017.0012GT ....... 229
56.0017.0032GT ....... 235, 237
56.0017.0061GT ....... 191
56.0017.0072GT ....... 183, 185
56.0017.0074GT ....... 229
56.0017.0093GT ....... 191
56.0017.0104GT ....... 191
56.0017.0105GT ....... 191
56.0017.0124GT ....... 235, 237
56.0017.0125GT ....... 215, 217
56.0017.0142GT ....... 191
56.0021.0023GT ....... 227
56.0021.0040GT ....... 173
56.0021.0086GT ....... 189
56.0021.0117GT ....... 173, 187
56.0021.0134GT ....... 187
56.0021.0135GT ....... 187
56.0021.0138GT ....... 187
56.0021.0168GT ....... 177
56.0021.0181GT ....... 187
56.0024.0027GT ....... 247
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The Part Description Index is an alphabetical index of all part descriptions included in this manual. The index shows what page(s) the part is

used on.

1

11-way Mark li Connector.....193
12-way Deutsch Connector.....195
1st telescope.....91

1st Telescope Boom.....95

2-way Connector.....195

2nd telescope.....93

2nd Telescope Boom.....95

2° Telescope Extension Cylinder.....113

3
3-way Connector PF TS Standard Series
Sealed.....203
3-way Deutsch Connector.....193, 197
3-WAY FITTING.....85
3rd telescope.....93
3rd Telescope Boom.....97
3° Telescope Extension Cylinder.....113

4

4 Way Female Connector Holding Plate.....235
4-WAY CONNECTOR.....203
4th Telescope Boom.....97

5-Way Mark li Connector.....193
5-way Mark li Connector.....193

6

6-way Connector.....195
6-way Deutsch Connector.....193, 197

7
7-way PF Connector for Towing
Attachment.....199
700 Electric Installation, Figure 610674 -
Position 11.....29

9
90° Faston Spade Lug.....201

A

ACCELERATOR PEDAL.....69
ACCUMULATOR 0.5 L.....141, 145
ACCUMULATOR 1.5L.....145

Adapter Bracket.....83

Addition Fuel Thermistor.....63

Adhesive Antislip 305 mm X 1,5 m.....25
ADHESIVE BAND.....23, 25

ADHESIVE GASKET.....75, 77

ADHESIVE GASKET,SEAL 30MM.....25, 247
ADHESIVE PROFILE ..... 73

Air Conditioning Glass Switch.....223

AIR CONDITIONING WIRING HARNESS...223
Air Conveyor.....67

Air Conveyor Protection.....67

AIR FILTER.....77

Air Filter.....65

AIR GRID.....77

Air Hose.....85

AIR INLET.....85

AIR INLET D76.....85

AIR OUTLET.....89

ALARM.....179, 251

Alternator.....63

Alternator Line.....175

AMPSEAL 23-way Connector PF.....203
Arm.....233

Attachement Lock Pin.....249

Back Cover Assembly.....81

Back Foam Kit.....81

BACK-UP RING.....61

Backup Battery 12V 1,2Ah.....247

Ball.....37, 59

Ball Housing.....37

Ball Joint.....49, 111

Ball Stop.....37

BALL VALVE.....157

BALL VALVE 1/4F-F.....67

BASE LIGHT ELEMENT.....247

BASKET,PLUG.....33

BATTERY CUT-OUT SWITCH.....175

BATTERY POSITIVE HARNESS.....227

Battery Support.....25

BATTERY,12V,1000 CCA GRP 31.....175

Bearing.....43, 45, 47, 57

Bearing 2Z-6011.....61

Bearing 30214.....61

Bearing 32215.....61

Bearing Needles.....57

Bearing Needles (by tens).....47

Belleville Washer.....41, 51, 53

Belt.....63, 221

Belt Tensioner.....221

Bevel Gear Kit.....45

Blade.....233

BLINKER RELAY.....173

Bolt.....55, 59

Bolt M10x10.....57

Bolt M10x30.....57

Bolt M10x50.....55

Bolt M12x16.....59

Bolt M12x25.....57

BONDED RING 1".....33, 149, 151, 155

BONDED RING 1"1/4.....159

BONDED RING 1/2".....33, 87, 117, 129, 131,
135, 145, 157, 213, 215, 217

BONDED RING 1/4".....121, 123, 215, 217

Bonded Ring 1/4".....145

BONDED RING 2".....157

BONDED RING 3/4.....145, 225

Bonded Ring 3/4".....145, 155

BONDED RING 3/8"....33, 131, 133, 137, 145,
147, 149, 151, 153, 155, 225

BONDED RING M12.....147

BONDED RING M13.....135, 137

BOOM ARTICULATION.....107

Boom Articulation.....107

BOX, EMERGENCY BUTTON.....227

BRACKET.....69, 77, 187, 219

Bracket.....63, 65, 67, 69, 83, 219

BRACKET,BATTERY LOCKING.....25

Brake Counter Disc.....51

Genie

ATEREX BRAND

Part No. 57.0411.0056GT

Brake Disc.....51

Brake piston (Pos.).....51

Brake Shatft.....61

Braket Hook.....243
BREATHER.....41

Breather.....55

Breather M10x1.....41, 53
BUBBLE LEVEL.....73
BULB.....179, 189

BULB, HEADLAMP.....179
BULB,12V,45/40W.....179

BUMP STOP,RUBBER.....73
Bush.....41, 49, 53
BUSHING.....41, 53, 75, 91, 97, 103, 111
Bushing.....35, 37, 111, 233
BUSHING 50/60X60.....93, 111
BUSHING 70/80X70.....91
Bushing 70/80X70.....91

Bushing GLY-PG 353950 A.....101
BUSHING M10X13.5.....91, 93, 95, 97
BUSHING M10X8.5.....39, 91, 93
BUSHING M14.....95

BUSHING M8.....95, 97

C

Cl/c D. 10 For Wire D. 25.....195

Cl/c D. 10 For Wire D. 70.....197

Cl/c D. 5,3 For Wire D. 1-2,5.....195, 197
Cl/c D. 8 For Wire D. 10.....195

Cabin Protection Grid.....231

Cable Fixing Kit.....69

CABLE GLAND.....227

Cap.....169, 171
CAPHYDRAULIC FILTER.....33
CARDAN SHAFT.....31
CARDAN SHAFT ASSY KIT.....31
Carter.....23, 33
CARTRIDGE.....129, 135, 137
CEILING LIGHT.....77
Cembre Cable Terminal D10 x 16.00 sq
Central Body.....41, 53

Centring Bush.....47

CHAIN.....109

Chain.....245

CHAIN PIVOT PLATE.....99, 101, 103, 105
Chain Terminal.....103, 105

Chain, Pivot Plate.....99

CHASSIS ELECTRIC LINE.....177

Chassis lock kit.....27

Circlip De 55X3 Uni 7436.....61

Circlip Di 90X3 Uni 7437.....61

Circlip Uni 7437-120.....61

CLAMP.....69

Clamp.....49, 65, 147

Clamp D16.....67

CLAMP D16 HOLE 8.4.....235

Clamp D22.....183

CLAMP D60 HOLE 10.5.....141, 145
CLAMP DN 15/25 LG 9.....87

CLAMP DN 22/32 LG 9.....85

CLAMP DN 40/60 LG12.....65, 85, 219
CLAMP DN 60/80 LG12.....65

GTH-4016R_IIIA, GTH-4018R_IIIA
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CLAMP DN 80/100 LG12.....65 CONTROL UNIT RELE 12V.....187 DECAL,LOAD LIMITING SYSTEM
CLAMP,DOUBLE,D16....... 121, 123, 125, 127, COPPER WASHER.....33, 117 DISABLING.....17
183, 245 Cosmetic - GENIE Logo WHITE.....13, 15 DECAL,MACHINE REGISTRATION/OWNER
Clip.....25 Cosmetic Decal.....13, 15 TRANSFER.....13
COATING.....75 COTTER PIN D2X25 UNI 1336 2N.....99, 101, DECAL,MAX CAPACITY.....13
COBO Series 600 Int. Connector.....199 103, 105 DECAL,MAXIMUM CAPACITY 4000 KG.....15
CODIFIED PROXIMITY SENSOR Counterweight.....27 DECAL,QUICK GUIDE.....17
INTERFACE.....177 Coupling.....61 DECAL,RESPECT THE TRUCK
Collapsible Spacer.....45 COVER.....23, 25, 65, 73, 181 CAPACITY.....15
COLLAR.....115 Cover.....33, 55, 61, 77, 123 DECAL,RIGHT JOYSTICK.....17
Collar.....113 COVER,JOYSTICK.....83 DECAL,SAFETY COLLAR.....13
Compensator.....169 COVER,MAIN VALVE.....27 DECAL,SAFETY PIN.....15
Compensator Spring.....169, 171 COVER,RADIO HOUSING.....83 DECAL,WARN,EXPLOSION/BURN
Compesator.....169, 171 COVER,SPEAKER.....77 HAZARD.....13
Complete Cardan Shatft.....31 COVERING.....73 DECAL,WARN,WEAR SEAT BELT.....17
Complete Diesel Prefilter.....11, 63 Crown Gear.....47 DECAL,WARNINGS.....17
Complete Diesel Tank.....23 Cylinder.....215, 217 Deutz 2-way Connector PF Sealed C015....203
COMPLETE ELEMENT.....171 Cylinder Head.....49 Deutz HDP20 31-way Connector PF In
COMPLETE HANDLE.....83 CYLINDER,EXTENSION.....115 Line.....203
Complete Handle.....83 CYLINDER,TILT.....111 Deutz Series HDP20 31-way Connector
Complete Heatsink.....67 PM.....201
Complete Hydraulic Compressor.....221 D Diesel Engine.....63
Complete Hydraulic Oil Tank.....23 . Diesel Prefilter Body.....63
Complete Inlet manifold.....169, 171 B;Sn;izle T;gmmal for 10 sq mm Cable.....199 Diesel Prefilter Element.....63

Complete Joystick.....83

Complete Ladder.....23

Complete Left Wheel 18" - Air Filled.....31
Complete Left Wheel 18" - Mix Crumb
Filled.....31

Complete lower door section.....75
COMPLETE MIRROR.....77

Complete Mirror.....77

Complete Right Wheel 18" - Air Filled.....31
Complete Right Wheel 18" - Mix Crumb

Complete Section.....169, 171
Complete Service Brake.....145
Complete Solenoid Valve.....71, 167
Complete upper door section.....75
Compressor.....221
CONDENSER.....219
CONNECTOR.....183, 185, 195, 197, 201
Connector.....195, 197
CONNECTOR HOLDER.....183, 185
CONNECTOR, 24-WAY.....203
CONNECTOR, 36 PIN.....193
CONNECTOR, 6 WAY.....193, 195
CONNECTOR, 6WAY.....183, 193
CONNECTOR,1 WAY.....201
CONNECTOR,12 WAY,FEMALE...... 183, 185,
201, 205
CONNECTOR,12 WAY,MALE.....183, 185
CONNECTOR,17 WAY,MALE.....193
CONNECTOR,2 WAY,FEMALE.....197, 199
CONNECTOR,2 WAY,MALE.....193, 195
CONNECTOR,21 WAY.....199, 203
CONNECTOR,21 WAY,FEMALE.....197
CONNECTOR,24 WAY......205
CONNECTOR,3 WAY.....199, 203, 205
CONNECTOR,4 WAY.....201
CONNECTOR,4 WAY,FEMALE.....183, 235
CONNECTOR,4 WAY,MALE.....183
CONNECTOR,6 WAY.....203
CONNECTORS HOLDER.....73
CONTACT.....83, 227
Contact.....83
Control Chassis Unit.....177
CONTROL UNIT.....189
Control Unit Potentiometer.....85

Diesel Prefilter Element Kit.....63

Diesel Tank Body.....33

Diesel Tank Cap.....33

Differential Drive Plate.....43

Differential Housing.....43

Differential Kit.....43

Differential Plate.....43

Disk Spring.....37

DISPLAY.....191

DOOR CATCH.....77

Door Frame.....75

DOOR LOCK.....75

DOOR LOCK COVER.....75

DOOR RUBBER/PIPE FITTING.....65, 67
DOOR SEAL.....75
DOOR,INSPECTION,HYD TANK.....33
DOUBLE HOSE 1/2 2625 FD
FD13/16-16.....123, 127

DOUBLE HOSE 1/2 LG 3025 FD 13/16-16

Dashboard Line.....187

DASHBOARD,CENTRAL.....83

DASHBOARD,FRONT.....83

DASHBOARD,LOWER.....83

Decal - Anchoring & Lifting.....15

Decal - Angle Indicator.....15

Decal - Angle Indicator Scale.....15

Decal - Crush Hazard.....13, 15

Decal - Don't Step On.....13

Decal - Engine Cover Opening.....13

Decal - Lock.....13

Decal - Main Valve Manual Use.....15

Decal - Re-Sequencing Telescopic Boom
Extension .....17

Decal - Right Control Lever.....17

Decal - Stabilizer Max.....13, 15

Decal - Stay Away From Outrigger.....13, 15

Decal - Test Ports.....13

Decal - TP1 Testing Port.....15

Decal - TP5 Testing Port.....15

Decal - TP8 Testing Port.....15

Decal - Tyre Inflat. P=5.5bar/80psi.....13, 15

Decal - Unlock.....13

DECAL, 2 DECAL COMBO.....13, 15

DECAL, CRUSH HAZARD.....13

DECAL, FALL HAZARD.....15

DECAL,BATTERY CUT-OUT SWITCH.....13

DECAL,BIODEGRADABLE HYDRAULIC

DOUBLE HOSE BRACKET D14.....165
DOUBLE HOSE CLAMP D18.....165

DOUBLE HOSE CLAMP D22.....165

DOUBLE HOSE LOCKING PLATE D18....121,

123, 125, 127, 165

DOUBLE HOSE LOCKING PLATE D22.....165
DOUBLE HOSE LOCKING PLATE D30.....165
Double Pipe 477-8 1/2 11120 F90 13/16"-16 FD

olL....15 13/16".....121
DECAL.BODYCRUSH,ROLLING Dfa“fiﬁp'pfff‘s 1/2 11150 F90 13/16"-16 FD

MACHINE.....13, 15
DECAL,BURN HAZARD.....13
DECAL,BURN/EXPLOSION HAZARD.....13
DECAL,COMPARTMENT ACCESS.....13
DECAL,CRUSH HAZARD.....13
DECAL,DANGER,EXPLOSION/BURN,DI.....15
DECAL,DO NOT USE ETHER.....13
DECAL,DOOR UNLOCK SYSTEM.....17
DECAL,EMERGENCY EXIT.....17
DECAL,EXPLOSION HAZARD.....13
DECAL,HYDRAULIC OIL.....15
DECAL,INPUT POWER,110VAC.....197
DECAL,LABEL,DIESEL FUEL.....15
DECAL,LEFT JOYSTICK.....17

Double Pipe 477-8 1/2 5330 FD 13/16"-16 FD
S16 DIN24.....117

Double U-Joint Kit.....47

Dowel.....169, 171

DOWEL M12X25 UNI 5927 12.9 ZN.....109

DOWEL M16X16 UNI 5923 12.9 ZN.....113

DOWEL M8X16 UNI 5927 12.9 ZN.....101, 103

DPF - Symbol.....191

DRILLED SCREW 1/2 BSP.....117

Drilled Screw M12X1.....147

Driver Line.....187

Dust Exhaust Valve.....65
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E

ELASTIC JOINT.....63

Elbow 90° M3/4-16 UNF 11/16-16 ORFS....225
Elbow Iron Pipe.....65

Electric Line Fixing Bar.....185
ELECTRIC PUMP.....225, 227
Electrical Fan.....89

Emergency button.....83

ENABLING FUNCTION SWITCH.....83
End Plate.....61

Engine Base Carter.....25

Engine Carter Cap.....25

Engine Cover.....25

Engine Lateral Carter.....25

Engine Lateral Carter Assembly.....25
Engine Line.....175

ENGINE SUPPORT,LEFT.....63
ENGINE SUPPORT,RIGHT.....63
Engine Upper Carter.....25

Engine Upper Carter Assembly.....25
EVAPORATOR.....219

F

F. F. Large Ratchet Stop 4-6 sq mm.....199

Fem 3A Fork 150x50 L=1200.....245

Fexible Hose R2 X 1/2" Lg. 2600 F90 - FD
13/16"-16 ORFS.....143, 149, 151

Fexible Hose R2 X 1/4 2000 FD F90 9/16"-18

Filter.....219

FILTER, DIESEL FUEL.....11, 63

FILTER, HYD. OIL TANK.....11, 33

Fitting CMF G1/2 ES LG .45.....87

Flange.....37, 45, 57, 61

Flashing Beacon.....189

Flashing Beacon Bracket.....73

Flat Male Plug, Galvanised.....201, 203

FLAT WASHER D10 UNI 6592 ZN....... 25, 27,
33, 37, 39, 67, 71, 91, 93, 95, 97, 111, 113,
115, 139, 167, 221, 225

FLAT WASHER D10 UNI 6593 ZN....... 25, 29,
69, 215, 217, 231

FLAT WASHER D12 UNI 5714 ZN.....63, 71

FLAT WASHER D14 UNI 6592 ZN....... 31, 63,
95, 97, 113, 243

FLAT WASHER D14 UNI 6593 ZN.....23, 115

FLAT WASHER D16 UNI 5714 ZN....... 29,71,
99, 103, 105

FLAT WASHER D16 UNI 6592 ZN.....129

FLAT WASHER D18 UNI 5714 ZN....... 29, 99,
101

FLAT WASHER D20 UNI 6592 ZN.....31

FLAT WASHER D22 UNI 6592 ZN.....27, 31

FLAT WASHER D22 UNI 6593.....27

FLAT WASHER D24 UNI 6592 ZN.....31, 239

FLAT WASHER D4 UNI 6592.....73

FLAT WASHER D5 UNI 6592 ZN....23, 25, 27,
69

FLAT WASHER D6 UNI 6592 ZN....23, 27, 67,
85, 107, 125, 127, 147, 149, 151, 153, 161,
175, 225, 239, 249

FLAT WASHER D6 UNI 6593 ZN....25, 27, 69,
85, 145, 147, 167, 181, 187, 219, 251

FLAT WASHER D8 UNI 6592 ZN....23, 29, 33,
35, 37,63, 65, 67,73,77,79, 83,95, 101, 103,
123, 141, 145, 149, 151, 155, 163, 167, 219,
221, 235, 237, 245, 251

Part Description Index (continued)

FLAT WASHER D8 UNI 6593 ZN....23, 25, 27,
63, 67, 69, 73, 85, 113, 215, 217, 239

FLAT WASHER D8X32 UNI 6593 ZN.....65

Flexible Exhaust Pipe.....69

FLEXIBLE HOSE.....151, 157

Flexible Hose.....147

Flexible Hose BM6K 1 1000 FL90 D.47FL180
D.47.....159

Flexible Hose ETERNITY/2 X 1/4 2200 Hole
D.12 FD 9/16"-18.....147

Flexible Hose ETERNITY/2 X 3/4 2650 FD FD
13/16"-12 ORFS.....117, 119

FLEXIBLE HOSE R1 X 1/2 2000 FD FD
13/16"-16.....155

Flexible Hose R1 X
FD13/16"-16.....225

Flexible Hose R1 X 1/2 2700 FD 1/2" BSP FD
13/16"-16 ORFS.....87

Flexible Hose R1 X 1/2 900 F90 F90 13/16"-16
ORFS A 270«.....129

Flexible Hose R1 X 1/2" Lg. 3000 FD - F90 1/2
BSP ORFS.....87

Flexible Hose R1 X 1/2" Lg. 3000 FD - FD 1/2
BSP ORFS.....87

Flexible Hose R1 X 1/2" Lg. 500 F90 - FD
13/16"-16 ORFS.....241

Flexible Hose R1 X 1/4 1700 F90 F90 9/16"-18

1/2 2600 F90

Flexible Hose R1 X 1/4 2400 FD BSP F90
9/16"-18 ORFS.....147

Flexible Hose R1 X 1/4 700 FD-FD 9/16-18
ORFS.....161

FLEXIBLE HOSE R1 X 1/4 LG. 400 FD F90
9/16-18 ORFS.....241

Flexible Hose R1 X 1/4" Lg. 1400 F90 - F90
9/16"-18 ORFS.....161

Flexible Hose R1 X 1/4" Lg. 900 F90 - F90
9/16"-18 ORFS a 90°.....161

Flexible Hose R1 X 3/4" Lg. 3200 F90 - F90
1"3/16-12 ORFS 180°.....155

Flexible Hose R1 X 3/8 1300 FD BSP F90
11/16"-16 ORFS.....153

Flexible Hose R1 X 3/8 LG.550 FD FD11/16-16
ORFS.....145

Flexible Hose R2 (380 BAR ) X 3/4 LG.2800 FD
3/4 BSP FD 1"3/16.....155

Flexible Hose R2 X 1/2 2000 FD FD 13/16"-16
ORFS.....121, 123

Flexible Hose R2 X 1/2 2100 FD FD 13/16"-16
ORFS.....121, 123

Flexible Hose R2 X 1/2 2500 FD BSP F90
13/16"-16 ORFS.....145

Flexible Hose R2 X 1/2 800 FD 1/2 BSP F90
13/16 ORFS.....131, 135

Flexible Hose R2 X 1/2 950 FD 1/2" BSP F90
13/16-16 ORFS.....149, 151

Flexible Hose R2 X 1/2 LG. 2400 FD -FD
13/16-16 ORFS.....155

Flexible Hose R2 X 1/2 LG.1000 FD F90 13/16
ORFS.....121, 123, 125, 127

Flexible Hose R2 X 1/2 LG.2600 FD BSP FD
13/16 ORFS.....131, 135

Flexible Hose R2 X 1/2 LG.850 F90 F90
13/16"-16 ORFS.....131

Flexible Hose R2 X 1/2" Lg. 2300 FD - F45
13/16"-16 ORFS.....157

Flexible Hose R2 X 1/4 1000 F90 F90 ORFS A
180°.....141

Ganie
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Flexible Hose R2 X 1/4 1500 FD FD 9/16"-18
ORFS.....145

Flexible Hose R2 X 1/4 1700 F90 9/16"-18 F90
1/4 BSP 270°.....147

Flexible Hose R2 X 1/4 2300 FD BSP F90
9/16"-18 ORFS.....145

Flexible Hose R2 X 1/4 3000 FD BSP FD
9/16"-18 ORFS.....145

Flexible Hose R2 X 1/4 LG. 2600 FD - F90
9/16"-18 ORFS.....155

Flexible Hose R2 X 1/4 LG.2400 F90 F90
9/16"-18 180°.....147

Flexible Hose R2 X 1/4" 450 Bar Lg. 800 FD -
F90 9/16"-18 ORFS.....159

Flexible Hose R2 X 3/4 550 F90 F45 1 3/16"-12
A 90°.....155

Flexible Hose R2 X 3/8 2200 F90 BSP FD 11/16
ORFS.....153

Flexible Hose R2 X 3/8 3200 F90 FD 11/16"-16
ORFS.....153

Flexible Hose R2 X 3/8 700 FD 11/16-16 FD
11/16-16.....135, 137

Flexible Hose R2 X 3/8 LG. 1100 F90 F90 A90°
11/16-16 ORFS.....153

Flexible Hose R2(2SC) 1/4 800 F45 F45
9/16"-18 ORFS A 90°.....147

Flexible Hose R4 X 1 2200 F90 FD 1" 7/16-12

ORFS.....159
Flexible Hose R4 X 1 3100 F45 FD 1" 7/16
ORFS.....157

Flexible Hose R4 X 1-1/4 1900 FD F90 1"
11/16-12 ORFS.....157

Flexible Hose R4 X 1-1/4 2600 FD FD 1"
11/16-12 ORFS.....159

Flexible Hose R4 X 1-1/4" Lg. 1500 FD - FD
1"11/16-12 ORFS.....155

Flexible Hose R4 X 3/4 1700 FD BSP F90 1
3/16"-12 ORFS.....155

Flexible Hose R4 X 3/4 1900 FD BSP FD 1
3/16"-12 ORFS.....145

Flexible Hose R4 X 3/4 2000 FD BSP F90 ORFS
13/16"-12.....145

Flexible Hose R4 X 3/4 2300 FD BSP FD 1"3/16

ORFS.....155
Flexible Hose  Shieldmaster/5000 1/2
12300.....183
Flexible HoseR1 X 1/2 500 FD FD

13/16"-16.....145

FLEYER CHAIN 3/4" - 6X6 - 259 ST...99, 101,
103, 105

FLEYER CHAIN 3/4" - 6X6 - 293 ST...99, 103,
105

FLOATING FORK.....109

Floating Fork Plate.....109

FLYWHEEL ASSY.....63

Fork Levelling Cylinder.....111
FORKS CE PLATE.....245

Frame Cab.....77

Front Outrigger Line - For
GTH-4016R.....177
Front Outrigger
GTH-4018R.....177

Front Pulley.....101

Only

Line - Only For
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Front Pulley Pin.....103
Front Steering Axle.....31
Front Support.....53
Frontal Half Housing.....55
FUSE.....187, 223

Fuse 10A.....173

Fuse 15A.....173

Fuse 30A.....175

Fuse 3A.....173

FUSE HOLDER.....199, 223

Fuse Support.....187
FUSE,10A.....187, 223
FUSE-RELAY BOARD.....173, 187

Gas Cable.....69

Gas Cylinder.....25

GAS LEVER.....69

GAS STRUT.....25
GASKET.....67, 73, 75, 237
GASKET KIT.....171

Gasket Strip.....25
GASKET,ADHESIVE.....23, 33
GASKET,RUBBER.....77

GASKET .....79
Gear.....47, 57
Gear Box.....29

Gear Box Adapter.....29

Gear Box Unit.....173

Gearbox Housing.....61

GLASS.....191

Glass.....75

GM-1 Articulation.....249

Graser M6 x 1.....93

GREASE NIPPLE G 1/8.....29, 35, 37, 91, 93,
103, 111, 113, 115

GREASE NIPPLE M6..27, 37, 91, 95, 97, 101,
103

GREASE NIPPLE M8X1.....53

GREASER.....73

Greaser Nipple.....49

GREEN LIGHT.....247

GREEN LIGHT ELEMENT.....247

Guard.....215, 217, 219, 245

H
HALF FLANGE D47.....159
Hand gas control cable.....69
HANDLE.....23, 27, 75
Handle.....73, 77
HARNESS.....179
Harness.....181
HARNESS,BATTERY
SWITCH,POSITIVE.....175
Head Cylinder Pin.....239
Head Cylinder Support.....239
Head Elettrovale Block.....167
HEATER.....85
HEATER CORE.....89
Heater pipe 15x23.....85
Heater Support.....85
Heatsink Body.....67
Height Adjuster Kit.....81
HEX HEAD CAP.....73, 77, 85
HINGE.....23, 25, 27

CUT-OUT

Hinge.....25, 27, 75, 77
HOOD,CONNECTOR.....183, 185

Horn.....179

HOSE.....219

Hose 1/2" Lg.4900 FD 1/2".....185

HOSE 2X1/2 LG 3400 FD 13/16-16 FD
13/16-16.....127
HOSE 2X3/4
180«.....117, 119
HOSE 2X3/4 LG 1050 F90 BSP FD 13/16-12
ORFS.....157

HOSE 2X3/4 LG 2600 FD-F90 13/16-12.....141
HOSE 2X3/4 LG 2750 FD-F90 13/16-12.....141
Hose 5/16.....219

HOSE ADAPTER 1/2 GAS D18.....87

HOSE BM6K 1" LG 800 FL90°D.47 - FLD
D.47.....159

HOSE CLAMP DS8.....185

HOSE D40.....65

HOSE GUIDE.....79

Hose Lock Bracket.....139, 165

HOSE R1 X 1/2 400 FD FD 13/16-16
ORFS.....151

HOSE R1 X 1/4 800 FD F90 9/16"-18.....159
HOSE R1 X 3/8 2300 F90 SF 11/16"-16.....161
Hose R1 x 3/8 LG 2700 F90 FD

1400 F90-F9O 13/16-12

HOSE R1X1/2 LG 2000 FD-F90 13/16-16
ORFS.....149, 151
HOSE Ri1X1/4 LG 1100 FD-FD 9/16-18
ORFS.....129, 161
HOSE R1X1/4 LG 1300 F90 9/16-18 FD

9/16-18.....221
HOSE R1X1/4 LG 1700 F90-F90 9/16-18 ORFS
a 270°.....159
HOSE R1X1/4 LG 350 F90 F90 9/16
ORFS.....147
HOSE R1X1/4 LG 700 FD-F90 9/16-18
ORFS.....161

HOSE R2 X 1/2 2750 FD FD 13/16"-16
ORFS.....125, 127

HOSE R2 X 1/2 400 FD F45 13/16"-16
ORFS.....151

HOSE R2 X 1/2 450 F90 BSP FD 13/16-16"
ORFS.....135, 151

HOSE R2 X 1/4 2500 FD-F90 9/16"-18
ORFS.....145

Hose R2 X 1/4 280 FD F90 9/16"-18...215, 217
Hose R2 X 1/4 L 800 90 FEM STR FEM
9/16"-18.....225

HOSE R2 X 1/4" Lg. 1700 F90 - FD 9/16-18
ORFS.....149, 151

HOSE R2 X 3/8 2700 F90 SF 11/16"-16...135,

137
HOSE R2 X 3/8 LG 550 F90-FD 11/16-16
ORFS.....241

HOSE R2 X 3/8 LG.
11/16-160RFS.....225
Hose R2 X 3/8 LG.600 FD F90 11/16-16

1500 F90 SF

HOSE R2-1/2-3300FD-FD13/16-16.....123
HOSE R2X1/2 430 F90 BSP F90 BSP A
270°.....213, 215, 217

HOSE R2X1/2 500 F90 F90 BSP A 270°..213,
215, 217

HOSE R2X1/2 LG 1250 FD-F90 13/16-16
ORFS.....121, 123

HOSE R2X1/2 LG 1300 F90-FD 13/16-16
ORFS.....143

Ganie

262

HOSE R2X1/2 LG 1400 FD-FD 13/16-16....221
HOSE R2X1/2 LG 2800 F90-FD 13/16-12

HOSE R2X1/2 LG 3350 FD 13/16-16 FD
13/16-16.....123

HOSE R2X1/2 LG 400 MD S16-F90 13/16-16
ORFS.....117

HOSE R2X1/2 LG 4700 F90-FD 13/16-16

HOSE R2X1/2 LG 600 F45-FD 13/16-16
ORFS.....241

HOSE R2X1/4 2000 FD 9/16-18 FD
9/16-18.....121, 123, 143

HOSE R2X1/4 LG 1000 F45 9/16-18 HOLE

HOSE R2X1/4 LG 1300 FD-F90 9/16
ORFS.....145

HOSE R2X1/4 LG 1500 FD-F90 9/16
ORFS.....145

HOSE R2X1/4 LG 405 FD-F90 9/16-18
ORFS.....143, 163, 215, 217
HOSE R2X3/8 LG 1050 F90-F90
90.....215, 217

HOSE R2X3/8 LG 1200
ORFS.....241

HOSE R2X3/8 LG 1700

11/16-16

FD-F90 11/16-16

FD-F90 11/16-16
HOSE R2X3/8 LG 1900
ORFS.....241

HOSE R2X3/8 LG 4400
ORFS.....133, 137
HOSE R2X3/8 LG 700
ORFS.....131, 135, 137
HOSE R4 X 3/4 1100 F90 F45 1 3/16"-12
ORFS.....159

HOSE R4 X 3/4 850 F45 F90 1 3/16"-12.....159
Hose Support.....23

HOSE TRACK.....93

HOSE,ETERNITY, /2 X 1/4 1300 F90 FD
9/16"-18.....147

HOSES BLOCK.....113, 123

Housing Brake.....61

F90-FD 11/16-16

FD-F90 11/16-16

FD-F90 11/16-16

HYD OIL FILTER.....33

Hydraulic Flow Direction Symbol.....229
Hydraulic Jack.....211

Hydraulic Motor.....29, 71, 221
HYDRAULIC MOTOR SEAL KIT.....71
Hydraulic Oil Tank Body.....33
HYDRAULIC OIL TANK CAP.....33
Hydraulic Oil Tank Cover.....33
Hydraulic Pump.....145

Hydraulic Pump 1.....71

HYDRAULIC PUMP 2 SEAL KIT.....71
Hydraulic Pump 3.....71

Hydraulic Valve.....145

INCLINOMETER.....227, 239
INDICATOR,FUEL LEVEL.....177
INDICATOR,OPTICAL LEVEL.....33, 67
INDICATORS, LIGHT SUPPORT.....191
INLET ELECTROVALVE BLOCK.....167
Inlet Manifold Body.....169

Input Shatft.....57

Iron Hose.....183

Iron Hose With Pipe Fitting.....121, 125
IRON HOSES ASSY.....123

IRON PIPE.....117, 127

GTH-4016R_IIIA, GTH-4018R_IIIA
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June 2018

IRON PIPE .....117, 123
ISOLATOR,VIBRATION.....29

J

Joint.....37

JOINT (SEAL).....157
JOINT D6.....69
Joint Kit Pump 3.....71

K

KEY.....75, 83

Key.....83, 109

KEY ONLY, SWITCH/IGNITION.....191
KEYSWITCH.....191

King Pin.....49

KIT CYLINDER GASKETS.....239
KIT,DOOR LOCK.....23, 27

KIT,SEAT DAMPER.....81
KNOB.....77, 83, 85

Knob Kit.....81

KNOB, STEERING MODE SELECTOR.....191
L

LABEL.....85

Label - Boom Angle GM-1 Articulation.....249

Ladder.....23

LANYARD,PIN.....107, 249

Lateral Cover.....65

Left Bracket.....219

Left Brake Cylinder.....41, 53

Left Extension Part QOutrigger.....37

Left Outrigger Chassis.....35

Left Rear Light.....29

Left Rotate Part QOutrigger.....37

Left Sensor Protection Chassis.....35, 37

LEFT SIDE GLASS.....77

Left Support - Fan Side.....63

Left Swivel Housing.....49

Leg Housing.....41, 53

Lenght-Angle-Temp. Transducer.....181

LEVEL INDICATOR, HYDRAULIC OIL.....177

Lever.....169

Lever And Cover Assembly.....169, 171

Lever Lock.....25

LEVER STICK.....171

License Plate Support.....29

Lifting Cylinder.....111

Lifting Cylinder Foot Pin.....111

LIGHT WIRING HARNESS.....179

LIGHT,FRONT,LEFT.....179

LIGHT,FRONT,RIGHT.....179

LIGHT, TRAFFIC ROAD PLATE.....179

LOAD CELL, PIN.....37, 177

Load Chart - GM-1 Fork 90° on outriggers..19—
20

Load Chart - GM-1
outriggers.....19-20

Load Chart - GM-1 Fork Front on wheels....19—

Fork Front on

20
Load Chart - GM-1 Fork Side on wheels.....19—
20
Load Chart - GM-1 Hook 90° on

outriggers.....19-20

Load Chart - GM-1 Hook Front and 90° on
outriggers.....20

Load Chart - GM-1
outriggers.....19-20

Hook Front on

Part Description Index (continued) |

Load Chart - GM-1 Hook Front on wheels...19—

20
Load Chart - GM-1 Hook Side on wheels....19—
20
Load Chart - GM-1 Jib 1200kg 90° on

outriggers.....19-20

Load Chart - GM-1 Jib 1200kg Front and 90° on
outriggers.....20

Load Chart - GM-1 Jib 1200kg Front on
outriggers.....19-20

Load Chart - GM-1 Jib 1200kg Front on
wheels.....19-20

Load Chart - GM-1 Jib 1200kg Side on
wheels.....19-20

Load Chart - GM-1 Jib 4000kg 90° on
outriggers.....19-20

Load Chart - GM-1 Jib 4000kg Front and 90° on
outriggers.....20

Load Chart - GM-1 Jib 4000kg Front on
outriggers.....19-20

Load Chart - GM-1 Jib 4000kg Front on
wheels.....19-20

Load Chart - GM-1 Jib 4000kg Side on
wheels.....19-20

Load Chart - GM-1 Winch
outriggers.....19-20

Load Chart - GM-1 Winch Front and 90° on
outriggers.....20

Load Chart -
wheels.....19-20

Load Chart - GM-1 Winch on outriggers.....19—
20

Load Chart - GM-1 Winch Side on wheels..19—
20

Load Chart Fork 90° on outriggers.....19-20

Load Chart Fork 90° on wheels.....19-20

Load Chart Fork Front on wheels.....19-20

Load Chart Forks 90° On Outriggers.....19-20

Load Chart Forks 90° On Wheels.....19-20

Load Chart Forks Front On Outriggers....19-20

Load Chart Forks Front On Wheels.....19-20

Load Chart Hook 90° on outriggers.....19-20

Load Chart Hook 90° on wheels.....20

Load Chart Hook Front on wheels.....20

Load Chart Hook On plate 90°
Qutriggers.....19-20

Load Chart Hook On plate 90° On Wheels..19—
20

90° on

GM-1 Winch Front on

On

Load Chart Hook On plate Front On
Qutriggers.....19-20

Load Chart Hook On plate Front On
Wheels.....19-20

Load Chart Jib 2m 2000kg 90° On
Qutriggers.....19-20

Load Chart Jib 2m 2000kg 90° on
outriggers.....20

Load Chart Jib 2m 2000kg 90° On

Wheels.....19-20

Load Chart Jib 2m 2000kg 90° on wheels.....20

Load Chart Jib 2m 2000kg Front
Qutriggers.....19-20

Load Chart Jib 2m 2000kg Front
Wheels.....19-20

Load Chart Jib 2m 2000kg Front on wheels..20

Load Chart Jib 4m 4000kg 90° on
outriggers.....20

Load Chart Jib 4m 4000kg 90° on wheels.....20

Load Chart Jib 4m 4000kg Front on wheels..20
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Load Chart Jib 4m 900kg 90° On
Qutriggers.....19-20

Load Chart Jib 4m 900kg 90° On Wheels...19—
20

Load Chart Jib 4m 900kg Front On
Qutriggers.....19-20

Load Chart Jib 4m 900kg Front On

Wheels.....19-20

Load Chart Man Platform 2P/300F.....20

Load Chart Man Platform 3P 700kg REM
4400.....20

Load Chart ManPlatform 2P 300kg.....19-20

Load Chart ManPlatform 3P  700kg
REM4400.....19-20

Load Chart Shovel 90° On Outriggers.....19-20

Load Chart Shovel 90° on outriggers.....19-20

Load Chart Shovel 90° On Wheels.....19-20

Load Chart Shovel 90° on wheels.....19-20

Load Chart Shovel Front On Qutriggers.....19—
20

Load Chart Shovel Front On Wheels.....19-20

Load Chart Shovel Front on wheels.....19-20

Load Chart Winch 4000kg 90° on
outriggers.....20

Load Chart Winch 4000kg 90° on wheels.....20

Load Chart Winch 4000kg Front on wheels...20

Load Chart Winch4000 90° On Outriggers..19—
20

Load Chart Winch4000 90° On Wheels......19—
20

Load Chart  Winch4000
Qutriggers.....19-20

Load Chart Winch4000 Front On Wheels....19—
20

Load Charts GM-1Kit.....19-20

Load Charts Kit.....19-20

Lock.....25

LOCK CLIP.....27

Lock Ring.....51, 191

Lock Washer.....45

LOCKING BRACKET.....27

Locking Plate.....43

Lower Plate.....31

Front On

M

Machine Control Unit.....187

Machine Control Unit Display.....187

Main Cartridge.....11, 65

Main ExHaust Muffler.....69

Main Relife Valve.....169

Main Valve.....167

MAIN VALVE COVER.....169, 171

MAIN VALVE SECTION.....169
Manifold.....65, 135, 137, 145, 157
MANIFOLD, BOOM HOSES.....125, 127
Manual Ball Valve.....149, 151

MAX PRESSURE VALVE.....71

Max. relife Valve.....169, 171

MCP Female Terminal, 2.8 0.5-1mm.....199
Metri-Pack 280 2-Way Male Connector.....199
MIRROR.....29

Mirror Bracket.....77
MIRROR,CONVEX.....27

Mixing Bucket - Symbol.....229

Mobile Outrigger Carter.....37

Modole Anti-Start Engine.....187

Motor Flange.....57

MTA 1-way Power Connector PF Blue.....201
Mudguard.....31
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Muffler.....69
Muffler Guard.....69

N

Negative Battery Cable.....175

Negative Brake Piston.....51
Nilos Ring 32215.....61

Nipple GMF F 11/16-16 ORFS X M
9/16-18.....225

Non-Skid Coating.....73

NUT 2" DIN 431 6S ZN.....157

Nut M.16 UNI 5587 ZN.....29

NUT M10.....169, 171

NUT M10 UNI 5588 6S ZN.....67

Nut M10 UNI 5588 6SZN.....221

NUT M12 UNI 5588 6SZN.....101

NUT M12 UNI 5589.....109

NUT M12X1.....77

Nut M16.....49

NUT M18 UNI 5589 8G ZN.....101

NUT M18 UNI 5721 ZN.....101

NUT M20 UNI 5587 6S ZN.....29

Nut M22 UNI 5588 8G ZN.....99

NUT M24X1.5.....49

Nut M24X1.5.....49

Nut M27 8G UNI 7473-7474.....37

Nut M36 X 3 10G DIN 982.....37

NUT M6 UNI 5588 6S ZN.....25

Nut M60x2.....61

NUT M8 UNI 5588 6S ZN.....75, 167

NUT, WING, M6 UNI 7473-7474 6S.....25

NUT,M8 UNI 7473 6S ZN....23, 25, 33, 35, 63,
65, 67,73, 77, 163, 189, 219, 221, 237, 251

NUT,PROTECTION.....73, 75, 77, 79

NUT,STOP,M10 UNI 7473 6S ZN....25, 27, 29,
35, 37, 63, 107, 111, 113, 115, 167, 207

O

O-RING. .41, 45, 51, 53, 61, 71, 111, 113, 115,
159

O-ring.....55, 57, 111, 113
O-Ring 2,62X145,72.....61
O-Ring 2,62X202,87.....61
O-Ring 2,62X82,22.....61
O-Ring kit.....169, 171
O.Ring.....45, 47, 51, 59
O.ring.....55, 57
Oil bulkhead.....55
Oil Filter.....11, 63
OlL FILTER,CARTRIDGE.....11, 33
Oil Level Plug M18x1,5.....61
OIL PRESSURE SWITCH.....63
Oil seal.....57
OPERATOR'S MANUAL.....11
Output Assembly.....61
Output shaft.....57
Outrigger Base.....35, 37
Outrigger Base Stop.....35, 37
Outrigger Carter.....35
Outrigger Cartet Bracket.....37
Outrigger Cylinder.....35
Outrigger Cylinder - Liner Side has ONE Fixing

Outrigger Cylinder - Liner Side has TWO Fixing
Holes.....37

Outrigger Lock Cylinder.....37

Outriggers - Symbol.....191

OUTRIGGERS
BLOCK.....167, 177

SOLENOID VALVE

P

Pad 200x60x20.....91, 93

PAD FIXING BUSHING M14.....95, 97

Pad Shim 100X50X1.....97

PARKING BRAKE - SYMBOL.....191

Pedal Support.....145

Piastina per12 Vie M DT 06_12S.....185

PIN...73, 99, 101, 105, 107, 109, 111, 113, 115

Pin....27, 35, 37, 41, 43, 51, 59, 107, 111, 113,
215, 217

Pin D12x25.....55

PIN D12X40.....43

Pin Holder.....239

PIN/DOWEL HOOK.....243

Pinion.....29

Pinion M8 213 H104 (Fd6).....61

PIPE.....221

PIPE FITTING 1 BSPX1-3/16-12 ORFS....145,
155, 159

PIPE FITTING 1" GASX1-7/16-12 ORFS..155,
157, 159

Pipe Fitting 1"1/4BSP-1"11/16-120RFS.....155

PIPE FITTING 1"BSPX1"11/16-12 ORFS...33,
157, 159

PIPE FITTING 1/2 BSPX13/16-16 ORFS....87,
117,121, 123, 127, 129, 131, 135, 141, 143,
145, 149, 151, 155, 221, 225, 241

PIPE FITTING 1/2 GASX13/16-16 ORFS...117

PIPE  FITTING 1/2BSP x 11/16-16
ORFS.....153, 161, 215, 217, 225, 241

PIPE FITTING 1/2BSPX 9/16-18 ORFS.....141

PIPE FITTING 1/2BSPX1-3/16-120RFS.....141

PIPE FITTING 1/2X1/2 BSP.....213, 215, 217

PIPE FITTING 1/4 BSPX9/16-18 ORFS....121,
123, 143, 147, 155, 221, 241

Pipe Fitting 1/4" M-F 2ZN.....67

PIPE FITTING 1/4BSPX11/16-16 ORFS...135,
137, 215, 217

PIPE FITTING 1/4X1/4 BSP.....135, 137, 147

PIPE FITTING 1/4X3/8 BSP.....147

PIPE FITTING 14X1.5X9/16-18 ORFS.....145,
163

PIPE FITTING 18X1.5X11/16 ORFS.....145

PIPE FITTING 1X 1 1/4 BSP.....159

PIPE FITTING 1X1 BSP.....155

PIPE FITTING 3/4 BSPX13/16-16 ORFS..117,
119, 121, 123, 125, 127, 131, 135, 143, 157

PIPE FITTING 3/4"BSP/1"7/16-12 ORFS....157

PIPE FITTING 3/4BSP X1"3/16-12
ORFS.....141, 145, 155, 157, 225

PIPE FITTING 3/4X 3/4 BSP.....225

PIPE FITTING 3/8 BSPX9/16 ORFS.....143

PIPE FITTING 3/8 BSPX9/16-18 ORFS....121,
123, 129, 143, 145, 147, 161, 215, 217, 221

PIPE FITTING 3/8BSPX11/16-16 ORFS...131,
133, 135, 137, 145, 149, 151, 153, 225, 241

PIPE FITTING 3/8BSPX13/16-18 ORFS...129,
145, 149, 151, 221, 241

PIPE FITTING 3/8X3/8 BSP.....149, 151, 155,
225

Pipe Fitting 3Way M12X1.....147

PIPE FITTING 45 M-M 1/4 BSPX9/16-18
ORFS.....215, 217

PIPE FITTING 9/16-18 UNF X 9/16-18
ORFS.....161

PIPE FITTING 9/16-18 X 11/16-16 ORFS...153
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PIPE FITTING 90.....125, 127, 217

PIPE FITTING 90 1/2GASXM 13/16-16
ORFS.....121, 123, 125, 127

PIPE FITTING 90 M-M 1"3/16-12 ORFS...117,
119

PIPE FITTING 90 M-M 13/16-16 ORFS....121,
123, 125, 127

Pipe Fitting 90° BSP.....155, 159

Pipe Fitting 90° M-F 1"3/16"-12 ORFS.....155

Pipe Fitting 90° M3/8 X M13/16"-16
ORFS.....155

PIPE FITTING CMF 1/4 ES LG 40....215, 217,
225

PIPE FITTING CMF 3/8 ES LG 40....131, 133,
137

PIPE FITTING CMF G1/2 ES LG 45.....87

PIPE FITTING CMF1/2 ES LG 25.....129

PIPE FITTING F 13/16-16 ORFS-M 9/16-18
ORFS.....149, 151, 241

Pipe Fitting F-F 1/4X9/16-18 ORFS.....121, 123

Pipe Fitting FF M12x1 X1/4".....147

PIPE FITTING G2 34.....157

PIPE FITTING G3 1.....157

PIPE FITTING GMF 1/2 BSP.....213, 215, 217

PIPE FITTING GMF 3/8" BSP.....149, 151

Pipe Fitting GMF M 1/4" BSP X F 9/16"-18
ORFS.....147

PIPE FITTING GWR 1"M 1/2 F.....149, 151

PIPE FITTING GWR F 11/16-16 ORFS - M
9/16-18 ORFS.....161

Pipe Fitting M 1/2" BSP X M 1/2" BSP ZN...139

PIPE FITTING M 1/2" BSPXM 1/2" BSP.....185

Pipe Fitting M 1/4" BSP X M 1/4" BSP ZN...139

Pipe Fitting M 3/4" BSP X M 3/4" BSP ZN...139

Pipe Fitting M 3/8" BSP X M3/8" BSP ZB....139

Pipe Fitting M M18x1,5 M 9/16"-18 ORFS...159

PIPE FITTING M-M A 90 1/4 BSPX9/16-18
ORFS.....155, 215, 217

PIPE FITTING M10X1- 9/16-18 ORFS.....147

PIPE FITTING M12X1.5 X 9/16-18 ORFS...159

PIPE FITTING M18X1,5 M 9/16-18 ORFS..145

PIPE FITTING M18X1,5X1"3/16-12
ORFS.....159

PIPE FITTING M22x1,5 ISO 6149-2 X M 1
3/16"-12 ORFS.....159

Pipe Fitting M26X1,5X 1"7/16-12 ORFS.....159

PIPE FITTING M27x2 ISO 6149-2 X M 1
3/16"-12 ORFS.....159

PIPE FITTING M3/4
M13/16-160RFS.....117, 119

PIPE FITTING M42X2X1"11/16-12 ORFS..159

Pipe Fitting MFK 90 1/2 BSP.....125, 127

Pipe Fitting TMF+C 11/16-16 ORFS.....225

PIPE FITTING TMF+C 13/16-16 ORFS.....129,
241

PIPE FITTING TMF+C 9/16-18 ORFS...... 147,
159, 161, 215, 217

Pipe Fitting TMF+L 1 3/16"-12 F 3/8" BSP..155

Pipe Fitting TMF+L 1" 3/16-12 ORFS.....155

PIPE FITTING TMF+L 1"3/16-12 ORFS
3/8".....225

PIPE FITTING TMF+L 1/2 BSP.....125, 127

PIPE FITTING TMF+L 11/16-16 ORFS.....135,
137, 149, 151, 241

PIPE FITTING TMF+L 13/16-16 ORFS.....121,
123, 149, 151, 241

PIPE FITTING TMF+L 9/16-18 ORFS...... 121,
123, 145, 147, 161
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PIPE R2 X 1/2 1300 FD F90 13/16"-16
ORFS .....221

PIPE,STEEL.....147

Piston.....61

Planetary Carrier Kit.....47

PLATE.....31, 109, 239

Plate.....209, 219, 245

Plate ..... 121, 123, 125, 127, 183, 185

PLUG.....41, 47, 53, 55, 83, 171, 183, 185, 191

Plug.....55, 75

PLUG 1 BSP.....33

PLUG 1/2 BSP.....33, 157, 213

Plug 1/4"G.....61

PLUG 3/4 BSP.....145

PLUG 3/8" BSP.....145

Plug M10x1.....41, 53

PLUG M14X1,5.....119

Plug M16x1.5.....41

Pneutron 7-way Connector Round Black.....201

POSITIONER.....171

Positive Battery Cable.....175

Positive Brake Piston.....51

Power Box Body.....175

Power Box Cable.....175

POWER PACK.....231

POWER STEERING.....153

PRESSURE OVERRIDE VALVE.....71

PRESSURE PLATE.....61

PRESSURE RELIEF VALVE.....71

PRESSURE SENSOR, HYDRAULIC OIL...177

PRESSURE SWITCH.....179

Pressure switch.....219

Pressure Transducer.....181

Priority Valve LPS 160 R11/LD 10-14
3/01.....155

PROPORTIONAL ROLLER.....83

PROTECTION.....63

Protection chassis.....27

Protection Cover.....219

PROXIMITY SENSOR.....177

PROXIMITY SWITCH.....179

Proximity Switch.....177, 179

Pull Bracket.....67

PULLEY.....103

Pulley.....103

Pulley D.200.....63

Pulley Front Pin.....101

PULLEY HOLDER.....101

Pulley Support.....101, 103

PULLEY,NYLON.....101

PUSH BUTTON.....83
Push Button.....227

Q

QUICK COUPLING, FEMALE 1/2.....125, 127,
213, 215, 217

QUICK COUPLING, MALE 1/2..125, 127, 213,
215, 217

R

Radiator Plate.....67

Ratchet Socket.....211

REAR AXLE LOCK CYLINDER.....129, 239
Rear glass.....77

Rear Half Housing.....55

REAR LIGHTS FIXED SUPPORT.....29
REAR LIGHTS SUPPORT.....29

Part Description Index (continued) |

REAR LOWER GLASS.....77

Rear Outrigger Line - Only
GTH-4016R.....177
Rear Outrigger Line - Only

GTH-4018R.....177
Rear Pulley.....101
Rear Pulley Pin.....101, 103
Rear Steering Axle.....31
Rear Support.....53
Rear turret plastic chassis.....27
Rear view mirror support.....27
REAR WIPER KIT.....77
Red Fork D.4.3.....195
REDUCER,D48.5.....85
Reduct. Assembly 1:4,26.....61
Reduct. Assembly 1:6,20.....61
Reduction Gear.....31
Reduction Gear Insulator.....31
Reduction Gear Lateral Plate.....31
Reduction Gear Support.....31
Reduction Stage 1:4,26.....61
Reduction Stage 1:6,20.....61
REFLECTIVE DECAL,WHITE/RED.....245
RELAY.....173, 175, 187, 223
RELAY HOLDER.....223
Relay Support.....187
Relay Support Bracket.....187
Remote Control Kit.....247
Right Armrest Kit.....81
Right Bracket.....219
Right Brake Cylinder.....41, 53
Right Extension Part Outrigger.....37
Right Outrigger Chassis.....35
Right Plate Dashboard.....191
Right Rear Light.....29
Right Rotate Part QOutrigger.....37
Right Sensor Protection Chassis.....35, 37
Right Side Cover.....83
RIGHT SIDE GLASS.....79
Right Support - Fan Side.....63

Ring.....43, 47, 57

RING NUT.....43

Ring Nut M40x1.5.....45

RING PIN.....107, 249

Rings Kit.....59

Rivet.....55

Rivet D4x12.....109, 209
ROAD LIGHT SUPPORT.....247

ROOF GLASS.....79

Roof Wiper Kit.....233

Rope.....207

Rotating Bearing Locking Pin.....29
Rotating Bearing Locking Pin Nut.....29
ROTATING JOINT F1/2" BSPXM
BSP.....87, 131, 135, 145

Rotating Joint F1/4" BSP X M 1/4"
MBGGD14.....145

Rotating Joint F3/4" BSP X M 3/4"
MBGGD34.....145, 155

Rotating Joint F3/8" BSP X M3/8"
MBGGD38.....153

Rubber.....75, 77, 79
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For

For

1/2"

BSP

BSP

BSP

Rubber Below.....65

RUBBER CARPET.....73
Rubber D.41X9.....85

RUBBER ELBOW.....65
Rubber Gasket.....33

RUBBER GROMMET.....73, 79
RUBBER HOSE.....65

Rubber Pipe.....65

Rubber Plate 100X5 LG.705.....67
RUBBER PLUG D25.....103
Rubber Seal.....67

Safety Belt.....81

Safety Braket.....207

SAFETY VALVE...... 27, 35, 37, 111, 113, 115,
121, 123, 129, 147, 155, 159, 225, 239

Schassis Ladder.....25

SCREW.....29, 49, 55, 73, 75, 85

Screw.....53, 63, 65, 75, 77, 79

SCREW 4.2X13.....219

SCREW B6X25.....83

Screw Din 7984 M10x60-8.8.....61

SCREW FE TGS T+ M6X25 UNI
ZN.....73, 77,83

Screw M 20 X 100 UNI 5923.....29

Screw M.18 x 70 10.9 ZN UNI 5737.....29

SCREW M10X100 UNI 5737 12.9 ZN.....115

SCREW M10X100 UNI 5737 8.8 ZN.....35, 37,
111

SCREW M10X20 UNI 5739 8.8 ZN.....93, 139

SCREW M10X25 UNI 5739 8.8 ZN...... 25, 27,
39, 69, 93, 97, 215, 217

SCREW M10X25 UNI 5931 8.8.....61

SCREW M10X25 UNI 5931 8.8 ZN...... 33, 39,
61, 157

SCREW M10X25 UNI 5933 10.9 ZN.....93

SCREW M10X30 UNI 5739 8.8 ZN...... 29, 63,
65, 67, 91, 93, 95, 97

SCREW M10X30 UNI 5931 8.8 ZN.....39, 71

SCREW M10X40 UNI 5739 8.8 ZN...... 25, 27,
93, 221

Screw M10x50.....47

SCREW M10X50 UNI 5739 8.8 ZN...... 25, 91,
113, 231

SCREW M10X50 UNI 5931 8.8 ZN.....93

SCREW M10X55 UNI 5931 8.8 ZN.....61, 113

SCREW M10X60 UNI 5737 8.8 ZN.....29, 111

SCREW M10X70 UNI 5737 8.8 ZN.....35, 37

SCREW M10X80 UNI 5737 8.8 ZN.....113

SCREW M10X90 UNI 5737 8.8 ZN...107, 113,
115

SCREW M10x90 UNI 5931 8.8 ZN.....37

SCREW M12X100 UNI 5737 8.8 ZN.....107

Screw M12x110.....41, 53

SCREW M12X25 UNI 5739 8.8 ZN.....111, 231

SCREW M12X30 UNI 5739 8.8 ZN.....123

SCREW M12X35 UNI 5739 8.8 ZN.....29, 111

SCREW M12X40 UNI 5737 8.8 ZN...... 63, 71,
159

SCREW M12X45 UNI 5737 8.8 ZN.....71

SCREW M12X60 UNI 5737 10.9 ZN.....101

SCREW M12X70 UNI 5737 8.8 ZN.....67

SCREW M12X80 UNI 5737 8.8 ZN.....63, 109

Screw M12x90.....43

SCREW M14X100UNI 5737 8.8 ZN.....63

SCREW M14X25 UNI 5739 8.8 ZN.....95, 113

SCREW M14X25 UNI 5931 8.8 ZN.....95, 97

SCREW M14X30 UNI 5739 8.8 ZN.....23, 31

7689
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SCREW M14x30 UNI 5931 8.8 ZN.....97

SCREW M14X35 UNI 5739 8.8 ZN.....225

SCREW M14X40 UNI 5739 8.8 ZN.....71, 115,
243

SCREW M14X40 UNI 5931 8.8 ZN.....95

SCREW M14X45 UNI 5739 8.8 ZN.....31

SCREW M14X50 UNI 5739 10.9 ZN.....113

Screw M14x65.....47, 49

Screw M16.....53

SCREW M16X110 UNI 5931 12.9 ZN.....29

Screw M16X160.....41, 53

Screw M16x38.....49

SCREW M16X40 UNI 5737 10.9 ZN.....29, 105

SCREW M16X45 UNI 5737 10.9 ZN.....99, 103

SCREW M16X50 UNI 5737 10.9 ZN...105, 129

Screw M22x1.5.....41

Screw M22x55.....49

SCREW M4X10 UNI 5931 8.8 ZN.....25, 33

SCREW M4X16 UNI 5931 8.8 ZN.....227, 239

SCREW M4X20 UNI 7687 2ZN.....73, 227

SCREW M5X16 UNI5737 8.8 ZN.....25

SCREW M5X20 UNI 5739 8.8 ZN.....27, 69

SCREW M5X20 UNI 7687 ZN.....23

Screw M6x10.....43

SCREW M6X10 UNI 5739 8.8 ZN.....35, 37, 85

SCREW M6X14.....55

SCREW M6X16 DIN 6923 8.8 ZN.....23, 25

SCREW M6X16 INOX.....33

SCREW M6X16 UNI 5739 8.8 ZN...23, 27, 67,
187

SCREW M6X20 UNI 5739 8.8 ZN......69, 107,
125, 127, 167, 249, 251

SCREW M6X20 UNI 5931 8.8 ZN.....175, 219

SCREW M6X20 UNI 5933 10.9 2ZN.....69

SCREW M6X25 UNI 5739 8.8 ZN.....181

SCREW M6X25 UNI 5931 8.8 ZN.....117

SCREW M6X30.....77

SCREW M6X35 UNI 5931 8.8 ZN.....129, 165,
183, 225

SCREW M6X40 UNI 5739 8.8 ZN.....107

SCREW M6X40 UNI 5931 8.8 ZN......23, 121,
123, 125, 127, 183, 185, 215, 217

SCREW M6X45 UNI 5739 8.8 ZN.....35, 37

SCREW M6X50 UNI 5737 8.8 ZN........ 27, 29,
145, 239

SCREW M6X50 UNI 5931 8.8 ZN.....225

SCREW M6X60 UNI 5737 8.8 ZN.....147, 153,
239

Screw M8 X 230 2N.....167

SCREW M8X12.....75

SCREW M8X16 UNI 5739 8.8 ZN...35, 95, 97,
101, 123, 235

Screw M8x20.....47

SCREW M8X20 DIN 6923 8.8 ZN...23, 25, 27,
33, 35, 37, 67

SCREW M8x20 DIN 6923 8.8 ZN.....215, 217

SCREW M8X20 UNI 5739 8.8 ZN...23, 25, 27,
35,69, 73,77,79, 85,101, 141, 145, 189, 221,
239, 251

SCREW M8X20 UNI 5931 8.8 ZN.....77

SCREW M8X20 UNI 5933 10.9 ZN.....37, 123

SCREW M8X25 UNI 5739 8.8 ZN...25, 29, 67,
95, 97, 103, 145, 237, 245

SCREW M8X25 UNI 5931 8.8 ZN...23, 37, 83,
157

SCREW M8X30 UNI 5739 8.8 ZN...63, 83, 95,
123

SCREW M8X30 UNI 5931 12.9 ZN.....101, 103

SCREW M8X35 UNI 5739 8.8 ZN.....27

SCREW M8X40 UNI 5739 8.8 ZN.....65

SCREW M8X40 UNI 5933 10.9 2ZN.....75

SCREW M8X45 UNI 5739 8.8 ZN

SCREW M8X45 UNI 5931 8.8 ZN.....113

SCREW M8X50 UNI 5931 8.8 ZN.....111

SCREW M8X55 UNI 5737 8.8 ZN.....165

SCREW M8X60 UNI 5737 8.8 ZN.....149, 151,
165

SCREW M8X65 UNI 5931 8.8 ZN.....213, 215,
217

SCREW M8X70 UNI 5737 8.8 ZN.....163

SCREW M8X80 UNI 5737 8.8 ZN.....163

SCREW M8X90 UNI 5931 8.8 2N.....35, 155

Screw TC M4X20 ZG UNI 7687.....83

SCREW TCB T 3.9X16 UNI 6954....75, 77, 85,
247,251

Screw TCEI M16X40 UNI5931 8.8ZN.....71

Screw TE M 22x180 UNI 5737 8.8 ZN.....31

Screw TE M 4X16.....219

Screw TE M 8X16 UNI 5739 8.8.....23

Screw TE M10 x 110 UNI 5737 8.8.....207

Screw TE M10X80 UNI 5737 8.8 ZN.....111

Screw TE M12X40 UNI 5737 10.92N.....101

Screw TE M12X50 UNI 5737 10.9ZN....63, 101

Screw TE M16X80 UNI 5737 8.8 ZN.....27

Screw TE M20X100 UNI 5737 8.82ZN.....31

Screw TE M22X210 UNI 5737 8.82ZN.....27

Screw TE M24X280 UNI 5737 8.8 ZN...31, 239

Screw TSPEI M.8X30 UNI 5933 10.9 ZN.....77

Screw TSPEI M10x20 UNI 5933 10.9 2N.....39

Screw TSPEI M5X12 UNI 5933 10.9 ZN.....37

Screw TSPEI M5X16 UNI 5933 10.9 ZN.....37

Screw TSPEI M6X35 UNI 5933.....233

Screw TSPEI M8X25 UNI5933 10.9 ZN.....219

Screw Uni 5931 M10x65-12.9.....61

Screw Uni 5933 M10x25-10.9.....61

SCREW, 8.8 HCS 12MM1.75X60Z.....67

SCREW,BLEEDER M8X1.25.....129

SCREW,HHC,M12 X 120.....111

SCREW, TCEI,M6X30 UNI 8.8 ZN.....147, 161,
185

SCREW, TE,M10X35 UNI 8.8 ZN.....39, 91, 93,
95

SCREW, TE,M10X45 UNI 8.8 ZN.....167

SCREW,TE,M14X130 UNI 8.8 ZN.....27

Seal.....157

Seal D16.....233

SEAL KIT.....71, 111, 115, 129

Seal Kit.....29, 35, 49, 167

Seal kit.....145

Seal Kit Lock/Unlock outrigger Cylinder.....37

Seal Kit Qutrigger Cylinder.....37

Seal Ring.....41, 45, 47, 49, 53

Seal Ring 70X90x10 Basl.....61

Sealing Brake Kit.....61

Seals Kit 2° telescope Extension Cylinder...113

Seals Kit  3°  Telescope Extension
Cylinder.....113

Seals Kit Levelling Cylinder.....111

Seals Kit Lifting Cylinder.....111

SEAT.....81

SEAT ARMREST,LEFT.....81

Seat Cover Assembly.....81

Seat Foam Kit.....81

Seat Frame Assembly.....81

Seat Microswitch.....81

Seat Suspension Kit.....81

Second Flexible Exhaust Pipe.....69

Section Body.....169

TEREX BRAND
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See 400 Cab Components, Figure 610612 -
Position 36.....75

See 600 Hydraulic System, Figure 610661 -
Position 16.....155, 225

See 700 Electric Installation, Figure 610673 -
Position 6.....33

See 700 Electric Installation, Figure 610673 -
Position 7.....33

See 700 Electric Installation, Figure 610673 -
Position 8.....33

See 700 Electric Installation, Figure 610673 -
Position 9.....33

See 700 Electric Installation, Figure 610680 -
Position 2.....83

See 700 Electric Installation, Figure 610680 -
Position 25.....83

See Cab Components, Figure 610616 - Position

See Hydraulic System, Figure 610655 - Position
14.....149, 151
See Hydraulic System, Figure 610655 - Position

SELF-ADJUST KIT.....51
SENSOR.....55, 175, 181
Sensor.....49, 177

SET OF GASKETS.....215, 217
SHEATH.....183, 185
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SHIM.....23

Shim.....123

Shim 2.50mm.....45

Shim 2.60mm.....45

Shim 2.70mm.....45

Shim 2.80mm.....45

Shim 2.90mm.....45

Shim 3.00mm.....45

Shim 3.10mm.....45

Shim 3.20mm.....45

Shim 3.30mm.....45

Shim 3.40mm.....45

SHIM, WEAR PAD,100X60X1.....91, 93, 95, 97

SHIM, WEAR PAD,60X250X1.....95

SHIM, WEAR PAD,60X60X1.....95

SHIM,WEAR PAD 250X75.....97

SHIM,WEAR PAD,200X60X1.....97

SHIM,WEAR PAD,250X45.....95

SHIM,WEAR PAD,250X60X1.....97

SHIM,WEAR PAD,60X200X1.....93

SHIM,WEAR PAD,60X60X1.....93

SHIM,WEAR PAD,80X30X1.....93

SHIM,WEARPAD.....93

SHIM,WEARPAD,68X250.....95

SINGLE HOSE BRACKET D16........ 117, 121,
123, 125, 127

SINGLE HOSE BRACKET D20.....185, 225

SINGLE HOSE BRACKET D25.....129

SINGLE HOSE LOCKING PLATE D19.....185

SINGLE VALVE BODY.....213, 215, 217

Sintered Disc.....61

SLEEVE.....51

Sliding Guide.....35, 37, 39

Sliding Guide 120 x 60 x 14.....39

Sliding Guide 170 x 80 x 14.....39

SNAP RING.....61, 99, 101

Snap Ring.....47, 57

Snap Ring D12.....51

Snap Ring D34.....45

SNAP RING D75.....51

SOLENOID..71, 135, 137, 147, 161, 167, 177,
213, 215, 217

Solenoid.....153, 169, 171, 177

Solenoid DEUTSCH.....239

SOLENOID VALVE.....153, 161, 177, 217

Solenoid Valve.....169, 171, 177, 239

SOLENOID VALVE ASSY 6 WAY.....213, 215

SOLENOID VALVE SEAL KIT.....71

SOLENOID,MOTOR
START,60511,APU.....225, 227

SOUNDPROOFING PANEL.....25

Soundproofing Panel.....25

SPACER.....51, 219

Spacer.....35, 37, 45, 57, 61, 181, 231

SPACER D 22/8.5 LGS8.....239

SPECIAL SCREW M16X38.....49

Speed Lever.....83

Speed Sensor.....177

Spherical Bearing.....41, 53

Spicer D24.....233

Splined Shaft 58X53.....61

SPLIT PIN.....73

SPOOL.....171

Spool.....169, 171

Spring.....59, 61

SPRING CLIP M6.....25, 33, 35, 37

SPRING CLIP M8.....23, 33

Spring Kit.....59

SPRING SPLIT PIN.....109, 207, 245

Part Description Index (continued)

Spring Washer D 18 ZN RNFT.....29

Spring Washer D10 UNI 1751 ZN.....115

SPRING WASHER D10 ZN...... 25, 27, 29, 33,
39, 65, 67, 69, 71, 91, 93, 95, 97, 111, 113,
139, 215, 217, 221, 225, 231

SPRING WASHER D12 2ZN.....29, 63, 71, 101,
111, 123, 159, 231

SPRING WASHER D14 2N.....23, 31, 71, 113,
115, 243

SPRING WASHER D16 UNI 1751 ZN.....97

SPRING WASHER D16 ZN.....27, 71, 129

SPRING WASHER D4 ZN.....227, 239

SPRING WASHER D6 ZN........ 27, 35, 37, 67,
107, 125, 127, 145, 147, 153, 161, 167, 175,
181, 187, 225, 239, 249

SPRING WASHER D8 ZN...23, 25, 27, 29, 37,
69, 95, 103, 113, 123, 141, 145, 149, 151, 155,
163, 215, 217, 221, 235, 237, 239, 245

Starter Motor.....63

Steel Ring C.70.....61

Steering Arm Assy.....49

STEERING COLUMN.....153

Steering Cylinder.....49

Steering Wheel.....153

STEERING WHEEL COVER.....153

Stop Guard.....245

STOP NUT.....183, 185

Stop nut.....73, 77, 79

STOP NUT M12 UNI 7473 6S 2N......67, 107,
109, 111

STOP NUT M14 UNI 7473 6S ZN.....27, 63

STOP NUT M20 UNI 7473 6S ZN.....31

STOP NUT M22 UNI 7473 6S 2N.....27, 31

STOP NUT M24 UNI 7473 6S 2ZN.....31, 239

Stop Nut M4.....219

STOP NUT M5 UNI 7473 6S ZN.....23, 25, 27,
69

STOP NUT M6 UNI 7473 6S ZN.....23, 25, 69,
85, 107, 147, 149, 151, 239, 251

STOP NUT M6 UNI 7473 6S ZN WMAR

38....219
STOP PIN.....77
Stop Pin.....37

STOP RING.....65

Stop Spacer.....39

Stretch Chain Block.....101

Stretch Chain Screw.....101

Stretch Chain support.....101

Stretch Chain Terminal.....99, 101

Stud.....47

Sun Gear 715 1:6,20.....61

Sun Gear Z19 1:4,26.....61

SUNSHIELD CURTAIN KIT.....73

Support.....29, 69, 189

Support Bracket.....251

SUPPORT,ACCUMULATOR.....103

SUPPORT,BOOM SENSOR.....181

SUPPORT,LOAD CHARTS.....73

SUPPORT,SEAT.....73

Suspension Cover Kit.....81

SWITCH.....191, 213, 215, 217, 223, 227, 229,
235, 237

Switch.....55, 177, 191

Switch - Start Engine.....191

SWITCH ASSY,EMERGENCY PUMP.....227

Switch Complete.....229

Ganie
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SWITCH COVER, 2ND HYDRAULIC
LINE.....213, 217
SWITCH HOLDER,PLATE.....191
SWITCH, COMPLETE, 2ND HYDRAULIC
LINE.....213, 217
SWITCH
SYMBOL, ATTACHMENT LOCK.....215, 217
SYMBOL, HEATING FAN.....191
SYMBOL,ELECTRONIC LEVEL.....191
SYMBOL,EMERGENCY PUMP.....227
SYMBOL,HAZARD WARNING LIGHTS.....191
SYMBOL,MECHANICAL GEAR.....191
SYMBOL,RIGHT OUTRIGGERS.....191
SYMBOL,ROAD LIGHT.....191
SYMBOL,TRANSMISSION LOCK.....191
Synchronizing Kit.....59

T
TANK.....77
TEMPERATURE SENSOR, HYDRAULIC
OlL.....177

Temperature Switch.....219

TERM,NI PIN,S&F,16-18GA,REEL.....235
TERMINAL CURSOR.....171
TERMINAL,RING D5.....195
TERMINAL,RING,D5.3.....195, 197
TERMINAL,RING,DS.....195

TEST PORT M1/4 BSP.....121, 123
TEST PORT MCS M14X1,5.....163, 225
TEST PORTS MANIFOLD.....163
THREADED CLIP M5.....37

THREADED ROD.....171

Threaded rod.....169
THROUGH-COUPLING .....79

THRUST WASHER.....41, 53

Thrust Washer.....43, 47

Tie Rod.....49

TIMER,WIPER.....187

Toothed Ring 262 H28.....61

Toothed Ring Z78 H38.....61

Tower Ligts.....251

TOWING HOOK.....243
TRANSDUCER.....63

Trust Wascher.....57

Trust Washer.....47

Turn Signals Lever.....83

Turnable Table Gear Box Cover.....27
Turret chassis.....27

Turret lock pin.....27

Tyco 1-Way PM Fastin Faston Connector....199
Tyco 2.8 21-way Connector PM Brown pol.

U

Universal Joint Cross.....31
Upper Plate.....31

Vv

VALVE....27, 71, 145, 147, 149, 151, 155, 171,
215, 217, 219, 225

Valve.....169, 171, 239

Valve Assembly.....169

VALVE BLOCK.....149, 151

GTH-4016R_IIIA, GTH-4018R_IIIA
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VALVE CAP.....169, 171

Vibration Damper.....221

Vibration Damper Panel.....25
VIBRATION DAMPING.....63

Vibration Damping.....27

VIBRATION DAMPING KIT.....67
VIBRATION DAMPING SUPPORT.....27

W

Wascher.....57

WASHER.....63, 75, 77, 79, 109, 219
Washer.....31, 37, 45, 47, 59, 75, 215, 217
WASHER 6.4X12.....73, 77

WASHER 6.5X18.....77

Washer 8.4x142.....75

Washer D 110/23x8.....31

WASHER D10.....63, 93, 169, 171
WASHER D10 UNI 6593 ZN.....77
WASHER D14 UNI 5714 ZN.....71, 113
WASHER D4 UNI 6592 ZN.....25, 33
Washer D5.....23

WASHER D6.....73, 83

WASHER D6/9.....83

WASHER,D12 UNI 6592 ZN......... 63, 71, 101,

123, 231
WATER TAP,D16.....85
WATER TEMPERATURE LEVEL

THERMISTOR.....63
WEAR PAD.....39, 93, 95, 97, 105
WEAR PAD 60X100X9.....95, 97
WEAR PAD SUPPORT.....91, 93
WEAR PAD,100X60X12.....91, 93
WEAR PAD,60X60X20.....93
WEAR PAD,60X60X9.....95
WEAR PAD,80X30X20 .....93
WEAR PAD,BRONZE.....123
Weight Adjuster Kit.....81
Wheel Carrier.....47
Whell Hub Kit.....47
WHITE BUTTON CAP.....83
White Modular Relay Connector.....199
WINDSHIELD.....79
Wiper arm.....77, 79
WIPER BLADE.....77, 79
Wiper motor.....77
Wiper Motor Kit.....233
WIRING.....247
WIRING HARNESS,BOOM.....183, 185
WIRING HARNESS,CAB.....187, 189
Work Light.....235, 237
Work Lights - Symbol.....235, 237
WORKING LIGHT BOOM SUPPORT.....235

Y
YAZAKL Series 305 1-way Connector PF....203
YAZAKL SWP 2-way Connector PF.....203
YAZAKLY Type 2-way Connector PF.....201
YAZAKLY Type 2-way Connector PM.....201

Ganie
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| Fitting Cross References

Genie PN Parker PN

Description

12342 6-4 F5OX-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
13757 4R6X-S RUN TEE,SWIVEL NUT,ORFS
19685 12-10 C50OX-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
22664 12-10 C50X ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
27431 8-12 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
28678 AS-B-33 SLEEVE,NYLON,1.81"ID
39871 6 WETX-WLN-S UNION,90° BULKHEAD W/NUT FLARE TUBE
39872 4 REOX-S RUNTEE,STRAIGHT THREAD
39873 6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39874 8-6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39875 4-6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39876 6-8 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39877 4 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39878 6 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39879 4-8 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39880 6-10 F5OX-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39881 4-6 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39882 4-HP50N-S PLUG,STRAIGHT THREAD
39883 8-8 FTX-S CONNECTOR,MALE PIPE TO FLARE TUBE
39885  269HB 12-12 ELBOW,90°,BEADED HOSE BARB TO MALE PIPE
39886 431-6 HOSE,3/8 INCH ID
39887 540N-2 HOSE,1/8 INCH ID
39888 801-8 HOSE,1/2 INCH ID
39889 801-12 HOSE,3/4 INCH ID
39890 10643-6-6 HOSE END,FEMALE SWIVEL,JIC
39891 13943-6-6 HOSE END,90° FEMALE SWIVEL JIC
39892 13743-6-6 HOSE END,45° FEMALE SWIVEL JIC
39894 30682-8-8 HOSE END,FEMALE SWIVEL,JIC
39895  30682-10-12 HOSE END,FEMALE SWIVEL,JIC
42286 8-8 CTX-S ELBOW,90°, MALE PIPE TO FLARE TUBE
42756 8-12CLO-S ELBOW,90 MALE PIPE TO ORFS
42757 8-12 FLO-S CONNECTOR,MALE PIPE TO ORFS
42758 4 JLO-S UNION TEE,ORFS
42759 4-4 FLO-S CONNECTOR,MALE PIPE TO ORFS
42760 6-8 FLO-S CONNECTOR,MALE PIPE TO ORFS
42761 1J143-6-4 HOSE END,90° FEMALE SWIVEL,SEAL LOK
42762 1J743-6-4 HOSE END,45° FEMALE SWIVEL, SEAL LOK
42768 1J043-4-4 HOSE END,MALE,SEAL LOK
42776 601-8 HOSE,1/2 INCH ID
42777 1J743-16-16 HOSE END,45° FEMALE SWIVEL,SEAL LOK
42786 16 CLO-S ELBOW,90°,MALE PIPE TO ORFS
42787 16 R6LO-S RUN TEE,SWIVEL NUT,ORFS
42788 16-8 TRLO-BL-S REDUCER, TUBE END TO SWIVEL,ORFS
42789 6-6 CLO-S ELBOW,90°,MALE PIPE TO ORFS
42790 8-10 V50LO-S ELBOW,45°,STRAIGHT THREAD TO ORFS
42791 3/4 CD-S ELBOW,90°,MALE TO FEMALE PIPE
42792 3/4 X1/2PTR-S REDUCER,MALE TO FEMALE PIPE
42793 1/2CR-S ELBOW,90°,MALE PIPE
270

Genie PN Parker PN

42794
42795
42796
42874
42912
42920
42932
42936
42953
42956
45349
45351
47223
47419
48750
48751
48752
48753
48754
48755
48756
48757
48758
48759
48760
48761
48762
48763
48764
48765
48766
48767
48770

-

NI

ATEREX BRAND

1CR-S
BV-0839
BV-0838
6-8 CLO-S
13943-6-4
BV-0840
AS-B-17
10243-2-4
1/2DD-S
6 WELO-WLNL-S
8 V50X-S
4 V50X-S
10343-6-6
PS690503-6-6
421-4
4817C-4
482TC-4
451TC-6
482TC-6
381-6
451TC-8
482TC-8
381-8
381-10
4517C-10
482T7C-12
4517C-12
77212
881-16
772-16
AS-B-15
AS-B-22
881-8

Description

ELBOW,90°,MALE PIPE

BALL VALVE

BALL VALVE

ELBOW,90°,MALE PIPE TO ORFS
HOSE END,90° FEMALE SWIVEL,JIC
BALL VALVE,90°
SLEEVE,NYLON,1.22" ID

HOSE END,FEMALE PIPE
ELBOW,90°,FEMALE PIPE
UNION,90° BULKHEAD W/NUT,ORFS
ELBOW,45°, STRAIGHT THREAD TO FLARE TUBE
ELBOW,45°, STRAIGHT THREAD TO FLARE TUBE
HOSE END,MALE,JIC
SWIVEL,90°,STRAIGHT THREAD TO 37° FLARE
HOSE,1/4 INCH ID

HOSE,1/4 INCH ID

HOSE,1/4 INCH ID

HOSE,3/8 INCH ID

HOSE,3/8 INCH ID

HOSE,3/8 INCH ID

HOSE,1/2INCH ID

HOSE,1/2INCH ID

HOSE,1/2 INCH ID

HOSE,5/8 INCH ID

HOSE,5/8 INCH ID

HOSE,3/4 INCH ID

HOSE,3/4 INCH ID

HOSE,3/4 INCH ID

HOSE,1 INCH ID

HOSE,1 INCH ID
SLEEVE,NYLON,1.06" ID
SLEEVE,NYLON,1.42" ID

HOSE,1/2 INCH ID

GTH-4016R_IIIA, GTH-4018R_IIIA
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48771
48772
48773
48800
48801
48802
48804
48805
48806
48807
48808
48809
48810
48811
48812
48813
48814
48815
48816
48817
48818
48819
48820
48821
48822
48823
48824
48825
48826
48827
48828
48829
48830
48831
48833
48834
48835
48836
48837
48838
48839
48840
48841
48842
48843
48844
48845
48846

881-10
381-4
AS-B-13
1JC43-4-4
1743-4-4
1J943-4-4
1JM43-4-4
10643-4-4
13943-4-4
1J543-4-4
3JC82-8-8
3JC82-12-12
1JC43-6-4
1J943-6-4
1JC43-6-6
1J143-6-6
1J543-6-6
1J743-6-6
1J943-6-6
1J543-6-8
1J943-8-4
1JC43-8-6
1J743-8-6
1J943-8-6
1JC43-8-8
1J543-8-8
1J143-8-8
1J543-8-8
1J743-8-8
1J943-8-8
1JC43-10-8
1J543-10-8
1J743-10-8
1J943-10-8
1JC43-10-10
1J943-10-10
1JS43-10-12
1JC43-12-8
1J843-12-8
1J743-12-8
1J943-12-8
1J943-12-10
1JC43-12-12
1J043-12-12
1J143-12-12
1J543-12-12
1J743-12-12
1J943-12-12

Description

HOSE,5/8 INCH ID

HOSE,1/4 INCH ID

SLEEVE,NYLON,.86" ID

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,MALE,SEAL LOK, NO O-RING
HOSE END,FEMALE SWIVEL JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,MALE,SEAL LOK

HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
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48847
48848
48849
48850
48851
48852
48853
48854
48855
48856
48857
48859
48867
48873
48874
48875
48877

48878
48879
48880
48881
48883
48884

48885

48887
48888
48890
48891
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Fitting Cross References (Continued)

Genie PN Parker PN

13943-12-12
10543-12-12
1JC71-12-12
1J871-12-12
1J171-12-12
1J771-12-12
1J971-12-12
1JC43-16-16
1J943-16-16
1J171-16-16
1J971-16-16
1J543-8-4
PD36BTL
6 PNLO-S
6 PNTX-S
6 R6LO-S
4 F50LO-SW/.025

16-12 C50LO-S
8 C6LO-S
PD6-285
6 HLO-S
8 PSON-S
8M18F870OMLO-S

4 WGTX-WLN-S

48886 4 FSOLO-SW/2MM

4CTX-S
10-12 V50LO-S
4 S50L0-S
4 86L0O-S

Description

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,MALE,STRAIGHT THREAD
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
DIAGNOSTIC NIPPLE,SEAL-LOK SWIVEL
PLUG, TUBE END,ORFS

PLUG,FLARE TUBE

RUN TEE,SWIVEL NUT,ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS,
W/.025 ORI

ELBOW,90°, STRAIGHT THREAD TO ORFS
ELBOW,90°,SWIVEL NUT ORFS
CAP,DIAGNOSTIC NIPPLE

UNION,ORFS

PLUG,STRAIGHT THREAD
CONNECTOR,METRIC,STRAIGHT THREAD
TO ORFS
CONNECTOR,BULKHEAD,FEMALE PIPE TO
FLARE TUBE

CONNECTOR,MACHINED STRAIGHT THREAD TO
ORFS

ELBOW,90°, MALE PIPE TO FLARE TUBE
ELBOW,45°, STRAIGHT THREAD TO ORFS
BRANCH TEE,STRAIGHT THREAD TO ORFS
BRANCH TEE,SWIVEL NUT TO ORFS
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Genie PN Parker PN Description Genie PN Parker PN Description

48892 6 C6LO-S ELBOW,90°, SWIVEL NUT ORFS 48938 8 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48893  6F50HAC-S UNION,STRAIGHT THREAD 48939 8 S6LO-S BRANCH TEE,SWIVEL NUT TC ORFS

48894 8WLO-WLNL-S  UNION,BULKHEAD,ORFS 48940 8 WJJLO-WLNL-S  RUN TEE, BULKHEAD,ORFS

48895 DT-370-MSMO-5  VALVE,CHECK 48941 84 TRLO-S REDUCER, TUBE END TO SWIVEL,ORFS

48896 6JLO-S UNION, TEE,ORFS 48942 8.6 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48897 DT-750-MSMS-5  VALVE,CHECK 48943 86 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48898 DT-750-MOMS-5  VALVE,CHECK 48944 88 FLO-S CONNECTOR,MALE PIPE TC ORFS

48899 DT-620-MOMS-5  VALVE,CHECK 48945 8 FTX-S CONNECTOR,MALE PIPE TO FLARE TUBE

489004-6 F50LO-SW/.035 CONNECTOR,STRAIGHT THREAD TO ORFS, 48946 8-10 F50LO-S CONNECTOR, STRAIGHT THREAD TO ORFS
W/.035 ORI 48947 8-12 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48902 16-1 AOE4G-S ELBOW,90° LONG,FEMALE PIPE TO 48948 8-12 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS
STRAIGHT THREAD 48949 8-16 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48903 1FF-8 NIPPLE,PIPE 48950 10 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48904  4CS0LO-S ELBOW,90°,STRAIGHT THREAD TO ORFS 48951 10 CC50LO-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS

48905 4 F30LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48952 10 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48906 4 RSOLO-S RUN TEE,STRAIGHT THREAD 48953 10 R50LO-S RUN TEE,STRAIGHT THREAD

48907  4VSOLO-S ELBOW,45° STRAIGHT THREAD TO ORFS 48954 10 S50LO-S BRANCH TEE,STRAIGHT THREAD TO ORFS

48908 4 R6LO-S RUN TEE,SWIVEL NUT,ORFS 48955 10 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48909 4 WJJLO-WLNL-S ~ RUNTEE, BULKHEAD,ORFS 48956 10-4 TRLO-BL-S  REDUCER,TUBE END TO SWIVEL,ORFS

48910 4 GTX-S W/.030 CONNECTOR,FEMALE PIPE TO FLARE TUBE 48957 10-6 TRLO-BL-S REDUCER, TUBE END TO SWIVEL,ORFS

48911 4-6 CSOLO-S ELBOW,90°, STRAIGHT THREAD TO ORFS 48958 10-12 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48912 4-6 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48959 12 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

489134-6 F50LO-SW/.030 CONNECTOR,STRAIGHT THREAD TO ORFS, 48960 12 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS
W/.030 ORI 48961 12 R50LO-S RUN TEE,STRAIGHT THREAD

48914  4-8 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS 48962 12 S50LO-S BRANCH TEE STRAIGHT THREAD TO ORFS

48915  6C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS 48963 12 V50LO-S ELBOW, 45° STRAIGHT THREAD TO ORFS

48916 6 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48964 12 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48917 6 FF50LO-S CONNECTOR LONG,STRAIGHT THREAD TO ORFS 48965 12CLO-S ELBOW,90° MALE PIPE TO ORFS

48918  6RSOLG-S RUN TEE,STRAIGHT THREAD 48966  12FLO-S CONNECTOR,MALE PIPE TO ORFS

48919  6S50L0-S BRANCH TEE,STRAIGHT THREAD TO ORFS 48967 12 JLO-S UNION TEE ORFS

48920 6 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS 48968 12 WLO-WLNL-S  UNION BULKHEAD,ORFS

48921 6FLO-S CONNECTOR MALE PIPE TO ORFS 48969 12 WJJLO-WLNL-S  RUNTEE, BULKHEAD,ORFS

48922 66 FLO-S CONNECTOR,MALE PIPE TO ORFS 48970 12 WELO-WLNL-S  UNION,90° BULKHEAD W/NUT,ORFS

48923 6 P5ON-S PLUG,STRAIGHT THREAD

489256 6 WELO-S UNION,90° BULKHEAD,ORFS

48926 6-4 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48927  6-4 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS

48928  6-4 V50LO-S ELBOW,45°, STRAIGHT THREAD TO ORFS

48929 6-8 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48930 6-8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48931 6-10 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48932  8C50L0O-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48933 8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48934 8 FF50LO-S CONNECTOR LONG,STRAIGHT THREAD TO ORFS

48935 8 RSOLO-S RUN TEE,STRAIGHT THREAD

48936 8 S50L0O-S BRANCH TEE,STRAIGHT THREAD TO ORFS

48937 8 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS

-
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Genie PN Parker PN

48971
48972
48973
48974
48975
48976
48977
48978
48980
48983
48984
48985
48986
48988
48989
48990
48991
48992
48993
48994
48995
48996
48997
48998
48999
49201
49202
49203
49205
49207
49209

49212

49213
49216
49217
49219
49418
49511
49512
49513
49514
49515
49517
49519
49520
49530

12 G5G5JG5-S
12 XHL6-S
12-1/2 F50G-S
12-10 C50L0-S
12-10 F5OLO-8
12-16 C50L0O-S
12-16 F5QOLO-S
12-16 V50LO-S
12-16 FLO-S
16 C50LO-S
16 FS0LO-S
16 VEOLO-S
16 FLO-S
16 CD45-S
12CD45-S
8 CD45-8
16-12 FLO-S
16-12 V50LO-S
XV501-12
XV501-16
XV510P-12
XV510P-16
PD341
PD 361
DT-500-MOMS-5
10 VBOLO-S
1JC43-12-10
10-8 V50LO-S
6 FS5OHAQO-S
PD34BTL
8M18F870MX-S

8 WGTX-WLN-S

30682-8-8
831-8
33982-8-8
PS-B-35
4-6 VEOLO-S
DT370-MOMS-5
1DD-S
1 FF-S
10 HPSON-S
12-16 CLO-S
6 HP50ON-S
16-12 F50OLO-S
4AVTX-S
16 C6LO-S

Description

TEE,FEMALE STRAIGHT THREAD
ADAPTER, 37° MALE TO SWIVEL ORFS
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
ELBOW,90°,STRAIGHT THREAD TO ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,90°, STRAIGHT THREAD TO ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45° STRAIGHT THREAD TO ORFS
CONNECTOR,MALE PIPETO ORFS
ELBOW,90°,STRAIGHT THREAD TO ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45°, STRAIGHT THREAD TO ORFS
CONNECTOR,MALE PIPE TO ORFS
ELBOW,45° MALE TO FEMALE PIPE
ELBOW,45° MALE TO FEMALE PIPE
ELBOW,45°,MALE TO FEMALE PIPE
CONNECTOR,MALE PIPETO ORFS
ELBOW,45° STRAIGHT THREAD TO ORFS
BALL VALVE

BALL VALVE

BALL VALVE

BALL VALVE

DIAGNOSTIC NIPPLE, STRAIGHT THREAD
DIAGNOSTIC NIPPLE, STRAIGHT THREAD
VALVE,CHECK

ELBOW,45°, STRAIGHT THREAD TO ORFS
HOSE END,FEMALE SWIVEL,SEAL LOK
ELBOW,45° STRAIGHT THREAD TO ORFS
UNION,STRAIGHT THREAD

DIAGNOSTIC NIPPLE,SEAL-LOK SWIVEL
CONNECTOR ,METRIC,STRAIGHT THREAD TO
FLARE TUBE
CONNECTOR,BULKHEAD,FEMALE PIPE TO
FLARE TUBE

HOSE END,FEMALE SWIVEL,JIC

HOSE,1/2 INCH ID

HOSE END,90° FEMALE SWIVEL,JIC
SLEEVE,NYLON,2.19"ID

ELBOW,45°, STRAIGHT THREAD TO ORFS
VALVE,CHECK

ELBOW,90°,FEMALE PIPE

NIPPLE,PIPE

PLUG,STRAIGHT THREAD
ELBOW,90°,MALE PIPE TO ORFS
PLUG,STRAIGHT THREAD
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45° MALE PIPE TO FLARE TUBE
ELBOW,90°, SWIVEL NUT ORFS

Part No. 57.0411.0056GT

49612
49613
49728
49729
49814
49829
49831
49834
49838
49840
49844
49854
49855
49859
49861
49867
51152
51153
51154
51264
51265
51508
51580
51628
51735
51803
53023
53497
53499
53500
53501
53502
53503
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Fitting Cross References (Continued)

Genie PN Parker PN

PKT02586
PKT06276
10143-12-12
16-1 F50G-S
12-8 FLO-S
DT-500-MOMF-5
881-12
16 JLO-S
12-8 TRLO-BL-S
8JLO-S
10-8 TRLO-BL-S
8 PSON-S
1JC43-16-12
4 PSON-S
4 FF50L0-$
12-3/4 F50G-S
6 R6X-S
6-4 TRTX-S
4.4GTX
881-12
8JLO-S
8 BTX-S
12-8 TRLO-BL-S
6 R6X-S
38 HHP
1J943-6-8
125HBL-5-4
PKT02585
1JC71-16-16
3-904
3-906
3-908
3-910

Description

O-RING KIT (ORFS FITTINGS)

PLUG AND CAP KIT-SERVICE,ORFS

HOSE END, MALE PIPE

ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
CONNECTOR,MALE PIPE TO ORFS
VALVE,CHECK

HOSE,3/4 INCH ID

UNION TEE,ORFS

REDUCER, TUBE END TO SWIVEL,ORFS
UNION TEE,ORFS

REDUCER, TUBE END TO SWIVEL,ORFS
PLUG,STRAIGHT THREAD

HOSE END,FEMALE SWIVEL,SEAL LOK
PLUG,STRAIGHT THREAD
CONNECTOR,LONG,STRAIGHT THREAD TO ORFS
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
RUN TEE,SWIVEL NUT,ORFS

REDUCER, TUBE END TO SWIVEL,ORFS
CONNECTOR,FEMALE PIPE TO FLARE TUBE
HOSE,3/4 INCH ID

UNION TEE,ORFS

NUT,FLARE TUBE

TUBE END REDUCER,ORFS

RUN TEE,SWIVEL NUT,ORFS

PLUG,PIPE THREAD

HOSE END,90° FEMALE SWIVEL,SEAL LOK
FITTING, HOSE BARB TO MALE PIPE

O-RING KIT

HOSE END,FEMALE SWIVEL,SEAL LOK
O-RING,STRAIGHT THREAD,-4
O-RING,STRAIGHT THREAD,-6
O-RING,STRAIGHT THREAD,-8
O-RING,STRAIGHT THREAD,-10
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53535 3-912 O-RING,STRAIGHT THREAD,-12 61083 24 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
53536 4-PNLO-S PLUG, TUBE END,ORFS 61086 20 R50LO-S RUN TEE,STRAIGHT THREAD

53537 6 PNLO-S PLUG,TUBE END,ORFS 61090 24-20 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
53538 8 PNLO-S PLUG,TUBE END,ORFS 61091 1J943 24-24 HOSE END,90° FEMALE SWIVEL ,SEAL LOK
53539 10 PNLO-S PLUG,TUBE END,ORFS 61093 1J978-12-12 HOSE END,90° FEMALE SWIVEL,JIC

53540 12 PNLO-S PLUG,TUBE END,ORFS 61095 1J543-20-16 HOSE END,FEMALE SWIVEL,SEAL LOK
53946 129HB-5-4 FITTING,90° HOSE BARB TO MALE PIPE 61100 811-24 HOSE,11/2 INCH ID

93951 8-1/4F50G-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD 61130 1J543-24-24 HOSE END,FEMALE SWIVEL,SEAL LOK
53980 6 S6LO-S BRANCH TEE,SWIVEL NUT TO ORFS 61131 14878 12-12 HOSE END,FEMALE SWIVEL,SEAL LOK
54132 4 C6LO-S ELBOW,90°, SWIVEL NUT ORFS 61132 1J778-12-12 HOSE END,45° FEMALE SWIVEL,JIC

54135 11343-16-16 HOSE END,MALE SWIVEL,PIPE 61152 139HB-6-4 ELBOW,45° BARB TO MALE PIPE

54283 8-10 C50L0O-S ELBOW,90°,STRAIGHT THREAD TO ORFS 61251 BV-0750 BALL VALVE

54428 8M18C870MLO-S ELBOW, 90° METRIC, STRAIGHT THREAD TO ORFS 61259 4 CC50L0-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS
54803 FS-F-16-10 SLEEVE,FIRE,.96" ID 61260 20-12 TRLO-BL REDUCER, TUBE END TO SWIVEL,ORFS
54954 10143-2-4 HOSE END, MALE PIPE 61262 12 C6LO-S ELBOW,90°,SWIVEL NUT ORFS

55190 318 HP-S PLUG,PIPE THREAD 61263 20 FSOHAO-S UNION,STRAIGHT THREAD

55448 8 HLO-S UNION,ORFS 61264 6-10C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS
55839 6 F650X-S CONNECTOR,STRAIGHT THREAD TO 37° SWIVEL 61265 6 WNLO-WLNL-S UNION,BULKHEAD 45°,ORFS

55968 10 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE 61268 4 WNLO-WLNL-S UNION,BULKHEAD 45°,0RFS

56003 6 CC50L0-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS 61269 4 WLO-WLNL-S UNION,BULKHEAD,ORFS

56166 BV-0837 BALL VALVE,90° 61272 12 AOEL6 ELBOW,90°,STRAIGHT THREAD TO ORFS SWIVEL
56188 10143-8-6 HOSE END, MALE PIPE 61316 482TC-16 HOSE,1 INCH ID

56233 2-011 O-RING,ORFS,-4 61321 6 JLO-S UNION TEE,ORFS

56234 2-012 O-RING,ORFS,-6 61327 78212 HOSE,3/4 INCH ID

56235 2-014 O-RING,0ORFS,-8 61328 881-24 HOSE,11/2 INCH ID

56236 2-016 O-RING,0ORFS,-10 61336 11943-20-24 HOSE END,90° FLANGE HEAD

56237 2-018 O-RING,0RFS,-12 61345 12 WUJLO-WLNL-S  RUN TEE, BULKHEAD,ORFS

56238 2-021 O-RING,0ORFS,-16 61346 8 WNLO-WLNL-S 4  UNION,BULKHEAD 45°,0RFS

56352 6 WLNL-S LOCKNUT,BULKHEAD 61569 33782-8-8 HOSE END, 45° FEMALE SWIVEL,JIC

56353 3J782-12-12 HOSE END,45° FEMALE SWIVEL,SEAL LOK 61610 12 FF50LO-S CONNECTOR,LONG,STRAIGHT THREAD TO ORFS
56354 3J982-12-12 HOSE END,90° FEMALE SWIVEL ,SEAL LOK 61742 1/8 X1.5FFF NIPPLE,PIPE

56604 10-8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 63426 8 PNTX-S PLUG,FLARE TUBE

56639  3JC82-10-10 HOSE END,FEMALE SWIVEL,SEAL LOK

56640 3J982-10-10 HOSE END,90° FEMALE SWIVEL,SEAL LOK

56655 3JC82-8-10 HOSE END,FEMALE SWIVEL,SEAL LOK

56676 10-8 C50L0O-S ELBOW,90°, STRAIGHT THREAD TO ORFS

56776 A471TC-6 HOSE,3/8 INCH ID

o6777 471TC-8 HOSE,1/2 INCH ID

56789 811-16 HOSE,1 INCH ID

57884 3/8 FF NIPPLE,PIPE

59335 6 FNL-S CAP, TUBE END

59342 4 FNL-S CAP, TUBE END

59371 8 HP50ON-S PLUG,STRAIGHT THREAD

60653 BV-0751 BALL VALVE

60806 125HB-3-4 FITTING, , HOSE BARB TO MALE PIPE

61064 5-1/4 F50G-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD

61079 4 WELO-WLNL-S UNION,90° BULKHEAD W/NUT,ORFS

61080 6 WLO-WLNL-S UNION,BULKHEAD,ORFS

-
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64271
64272 6 WLO-WLNL-S

4 WLO-WLNL-S

65776 8 F650L-S
65880 6001012
66154 6 WTX-WLNS
66155 6 WETX-S
66156 6 WLN-S
66389 6-8 F50X-S
66392 6 R50X-S
66396 811-12
66829 H3174PP
67217 4 KLO-S
67339  10-6 F50X-S
67357 13943-8-6
67358  10HPSON-S
67371 12 S6LO-S
67498 4 FNL-S
67906 DC-370-FOF0-5
69316 8 FLO-S
69333 H3174PP
69503 4 F650X-8
69775 8 FNL-S
71038  1/4X1/4F3HG-S
71196 12-8 F50LO-S
71383 1/4 CD45-S
72270 12FNL-S
73436 60C-4
73437 61C-4
73438 33482-4-4B
73767 1CD-S
73768 20-16-F50G5-S
73769 16-20 F50LO-S
74660 6-8 FA2EDMLO-S
74661 8-8 FA2EDMLO-S
75007 4 FLO-S
75008 1/8 HP-S
75014 1/2HP-S
75042 8 WELO-WLNL-S
75043 3/4 FF-S
75254 24 F50HAO-S
75255 12 F50HAQ-S
75256 XV506P-24
75574 4 WLNL-S
75612 8 WULO-WLNL-S
75613 12-8 F50G5-S
75614 8 CC50LO-8
75628 1JB43-4-4

Description

UNION,BULKHEAD,ORFS
UNION,BULKHEAD,ORFS
CONNECTOR,STRAIGHT THREAD TO

ORFS SWIVEL

O-RING KIT

UNION,BULKHEAD,FLARE TUBE
UNION,BULKHEAD 90°,FLARE TUBE

BULKHEAD LOCKNUT

CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
RUN TEE,STRAIGHT THREAD

HOSE,3/4 INCH ID

CLAMP, TUBE

UNION,CROSS,0RFS

CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
HOSE END,90° FEMALE SWIVEL,JIC
PLUG,STRAIGHT THREAD

BRANCH TEE,SWIVEL NUT TO ORFS

CAP, TUBE END

VALVE,CHECK

CONNECTOR,MALE PIPETO ORFS
CLAMP,HYDRAULIC HOSE
CONNECTOR,STRAIGHT THREAD TO 37° SWIVEL
CAP, TUBE END

ADAPTER,CONVERSION
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45° MALE TO FEMALE PIPE

CAP, TUBE END

SLEEVE,COMPRESSION

NUT,COMPRESSION

HOSE END,PUSH LOK MALE

ELBOW,90°,MALE TO FEMALE PIPE
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
CONNECTOR,STRAIGHT THREAD TO ORFS
CONNECTOR,MALE BSPP TO ORFS
CONNECTOR,MALE BSPP TO ORFS
CONNECTOR,MALE PIPETO ORFS

PLUG,PIPE THREAD

PLUG,PIPE THREAD

UNION,90° BULKHEAD W/NUT,ORFS
NIPPLE,PIPE

UNION,STRAIGHT THREAD

UNION,STRAIGHT THREAD

BALL VALVE

BULKHEAD LOCKNUT

RUN TEE, BULKHEAD,ORFS

ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
ELBOW,90° LONG,STRAIGHT THREAD TO ORFS
HOSE END,BULKHEAD,SEAL LOK
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Fitting Cross References (Continued)

Genie PN Parker PN

75631
75654
75655
75656
75971
77307
77309
77379

77703
77711

801-6
20 F50L0-S
1J943-20-20
881-20
8 FGOHAOQ-S
1JB43-8-3
8 WLNL-S
8M18C870MX-S

3J982-8-8
801-10

77758 12 WNLO-WLNL-S

78091
78684
78852
78855
79138
79476
79847
80044
80502
80503
81010
83052
83053
83054
83055
83056
83057
83058
83060
83063

nie.
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6 C6X-S
30582-8-3B
549-2
10657-4-2
PS-B-37
1J543-6-8
12-3/4 ACEG-S
8 CLO-S
8 F50X-S
8 C50X-S
AS-B-27
821-6
821-8
821-12
30682-6-6
30682-12-12
33782-6-6
33982-6-6
33982-12-12
13743-4-4

Description

HOSE,3/8 INCH ID

CONNECTOR,STRAIGHT THREAD TO ORFS
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE,1-1/4 INCH ID

UNION,STRAIGHT THREAD

HOSE END,BULKHEAD,SEAL LOK
BULKHEAD LOCKNUT

ELBOW,90° METRIC,STRAIGHT THREAD TO
FLARE TUBE

HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE,5/8 INCH ID

UNION,BULKHEAD 45°,0RFS
ELBOW,90°,SWIVEL NUT TO FLARE TUBE
HOSE END,PUSH LOK,MALE

HOSE,1/8 INCH ID

HOSE END,FEMALE SWIVEL,JIC
SLEEVE,NYLON,2.38" 1D

HOSE END,FEMALE SWIVEL,SEAL LOK
ELBOW,90°,STRAIGHT THREAD TO FEMALE PIPE
ELBOW,90°,MALE PIPE TO ORFS
CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
SLEEVE,NYLON,1.63" 1D

HOSE,3/8 INCH ID

HOSE,1/2INCH ID

HOSE,3/4 INCH ID

HOSE END,FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

275



I June 2018

| Fitting Cross References (Continued)

Genie PN Parker PN Description Genie PN Parker PN Description
83064 13743-8-8 HOSE END,45° FEMALE SWIVEL,JIC 89449 6 WJJLO-WLNL-S RUN TEE, BULKHEAD,ORFS
83065  13743-12-12 HOSE END,45° FEMALE SWIVEL,JIC 89489 4 WJMLO-S BRANCH TEE,BULKHEAD,ORFS
83066 13943-8-8 HOSE END,90° FEMALE SWIVEL,JIC 89551 1JB43-6-6 HOSE END,BULKHEAD,SEAL LOK
83067 14143-6-6 HOSE END,90° FEMALE SWIVEL,JIC 89552 1JB43-8-8 HOSE END,BULKHEAD,SEAL LOK
83068 14143-8-8 HOSE END,90° FEMALE SWIVEL,JIC 89593 20 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS
83069 14143-12-12 HOSE END,90° FEMALE SWIVEL,JIC 94161 8-8 CLO-S ELBOW,90°, MALE PIPE TO ORFS
83070 772-8 HOSE,1/2 INCH ID 94358 351TC-12 HOSE,3/4 INCH ID
83071 10671-8-8 HOSE END,FEMALE SWIVEL,JIC 94418 20 FLO-S CONNECTOR,MALE PIPE TO ORFS
83072  10671-12-12 HOSE END,FEMALE SWIVEL,JIC 96358 12TX-S SLEEVE,FLARETUBE
83073 13771-8-8 HOSE END,45° FEMALE SWIVEL,JIC 96359 12 BTX-S NUT,FLARE TUBE
83074 13771-12-12 HOSE END,45° FEMALE SWIVEL,JIC 96397 8 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
83075 13971-8-8 HOSE END,90° FEMALE SWIVEL,JIC 96398  12-8 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
83076 13971-12-12 HOSE END,90° FEMALE SWIVEL,JIC 96402 10343-6-6 HOSE END,MALE,JIC
83077 14171-8-8 HOSE END,90° FEMALE SWIVEL,JIC 96407  30382-6-6B HOSE END,MALE,JIC
83078  14171-12-12 HOSE END,90° FEMALE SWIVEL,JIC
83080 13943-16-16 HOSE END,90° FEMALE SWIVEL,JIC
83103 10671-16-12 HOSE END,FEMALE SWIVEL,JIC
83104 10671-10-12 HOSE END,FEMALE SWIVEL,JIC
83112 1JC71-8-8 HOSE END,FEMALE SWIVEL,SEAL LOK
83113  1JS71-16-12 HOSE END,FEMALE SWIVEL,SEAL LOK
83114  1JS71-10-12 HOSE END,FEMALE SWIVEL,SEAL LOK
83115 1J971-8-8 HOSE END,90° FEMALE SWIVEL,SEAL LOK
83116 1J171-8-8 HOSE END,90° FEMALE SWIVEL,SEAL LOK
83117 1J771-8-8 HOSE END,45° FEMALE SWIVEL,SEAL LOK
83127 1J543-6-8 HOSE END,90° FEMALE SWIVEL,JIC
83128 1JC43-6-8 HOSE END,FEMALE SWIVEL,SEAL LOK
87033 126 TRLO-S REDUCER,TUBE END TO SWVEL,ORFS
87034 3J782-8-8 HOSE END,45° FEMALE SWIVEL,SEAL LOK
87172 12 HP50ON-S PLUG,STRAIGHT THREAD
87185 8 WNLO-WLNL-S UNION,BULKHEAD 45°,0RFS
87246 4 C6X-S ELBOW,90°, SWIVEL NUT TO FLARE TUBE
87679 6 LHP-$ FLANGE SEAL FITTING, MALE
87681  6PLSNO702 BONDED SEAL
88100 SR88100 ADAPTER,OIL DRAIN,GM 3.0L
88311 1J843-20-20 HOSE END,FEMALE SWIVEL,SEAL LOK
88353 20 V50OLO-S ELBOW,45° STRAIGHT THREAD TO ORFS
88474 10081-20 Crimp Shell, 1.25
88475 1988-20-24 HOSE END,90° FLANGE HEAD
88476 JS88-24-24 HOSE END,FEMALE SWIVEL,SEAL LOK
88477 1JC88-20-20 HOSE END,FEMALE SWIVEL,SEAL LOK
88478 811-20 HOSE,11/4 INCH ID
88936 20-16 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
88937 20-16 FLO-S CONNECTOR,MALE PIPE TO ORFS
88938  1JC88-16-16 HOSE END,FEMALE SWIVEL,SEAL LOK
88939  1J988-16-16 HOSE END,90° FEMALE SWIVEL,ORFS
88940 811-16 HOSE,1 INCH ID
88944 1J988-20-20 HOSE END,90° FEMALE SWIVEL,ORFS
89403 16 VLO-S ELBOW,45° MALE PIPE TO ORFS
enie
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California Proposition 65

&WARNING

Operating, servicing and maintaining this
equipment can expose you to chemicals

including engine exhaust, carbon monoxide,
phthalates, and lead, which are known to the
State of California to cause cancer and birth
defects or other reproductive harm. These
chemicals can be emitted from or contained in
othervarious parts and systems, fluids and some
component wear by-products. To minimize
exposure, avoid breathing exhaust, do not idle
the engine except as necessary, service your
equipment and vehicle in a well-ventilated area
and wear gloves or wash your hands frequently
when servicing your equipment or vehicle and
after operation. For more information go to
www.P65Warnings.ca.gov/passenger-vehicle.

www.genielift.com
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